JEG GRADALL

PART MANUAL

GRADALL

044

9104-1280

August 25, 2006
Starting Serial No.

8655105G
CORPORATE OFFICE GRADALL DIVISION
JLG INDUSTRIES, INC. JLG INDUSTRIES, INC.
1 JLG DRIVE 406 Mill Avenue S.W.
McConnellsburg, PA New Philadelphia, OH
17233-9533 44663
USA USA
Telephone: (717) 485-5161 Telephone: (330) 339-2211

Fax: (717) 485-6417 Fax: (330) 339-8458






GRADALL’ INTRODUCTION

“ATERl‘;la:A"DLE“ Table of Contents

Starting Serial No. 8655105G
Original Issue 8-86
Revised 8-97

SECTION 1 - INTRODUCTION

=1 o1 (SN o) O] 0] (=] ] £ 1-1 thru 1-4
AlPhaDELICAI INUEX ... e e as 1-5 thru 1-10
ST VA [T 11 £ 1-11
(e L ST 110 =) 1-12 thru 1-27

SECTION 2 - CHASSIS & ATTACHING PARTS

Frame Shrouding & TrM ...t e e e e e e e e e e eae b b es 2-1
Cab Enclosure, WIper & DEfTOSTEN .......cooii it e e e e e 2-2
Cab HEALEI & HOSES ....vuiiiiii ettt e e e e e e e e e et e aaab e e e e eeeeeees 2-3
Front Axle Cradle & AtACING PArtS ...........oiiiiiiiiiiiii e s 2-4
Rear Steering Axle & AttaChing PartS ........coooo oo 2-5
Outrigger & ATACNING PAITS .......uuuuiiiiiii e e e e e e e e e e e eeees 2-6
SECTION 3 - BOOMS

TS = ToTo) 0 g IS =Tod 1 o] o [H TP 3-1
SY=ToTo] gTo I =10 o] 0 IS T=Tox 1 o] o [ SUSUPPPPRRPRRIN 3-2
I Lol =70 o] g IR T=Tex (o] o T RUURPPPPPPPRRTRR 3-3
(o TU 1 gl =T eTe] o g BT =Tox i [0 ] o U TR 3-4
PUSH BEAM & CADIES ...ttt e e e e e e e e e b 3-5
QUICK SWItCH ASSEIMDIY ... e e e e e et e e e e e e e e eeenenes 3-6
SECTION 4 - ATTACHMENTS & ACCESSORIES

= Tod ] 41T o £ U PPPPPTTSPR 4-1
S (o] oI 1 [T @2 T = o [ GG PSSR 4-2
SECTION 5 - ENGINE & ATTACHING PARTS

ENQGINE LETt SIAC VIBW ...ttt e e e e e e e e e eet e b b e as 5-1
ENGINE RIGNE SIAE VIBW ....eeiiiiiii ettt e e e e e e e e e e e e e aa b e e e as 5-2
ENQGINE MOUNTING ...ttt e e e e e e e e et ettt bt r e e e e e e e e e e eeestebann e eeeeas 5-3
FUBI TANK & LINES ...ttt e e e e e e e e e e e et et bbb e e e e e e e e e e e e eeesntnnnaeeens 5-4
(= 10 [ F= o g o (01T TSP 5-5
[ L TcT ] =T 1] o T | AT 5-6
A ClEaNET PIPING ...ttt e e e e e et et ettt e e e e e e e e e e e eeaatbba e e e e e e e eaeeeeettannnnnaeaeas 5-7
O[> g = U PTT 5-8
T2 T LS IS VA (=] 1 TR 5-9

SECTION 6 - DRIVE TRAIN

Transmission MouNnting & CONIIOIS .......cooiiiiiiiiiie e e e e e e eeeeenees 6-1
Flex Plate & TOrque CONVEITET ......cooiiiiiiiiiiiie ettt e ettt e e e e e e e e aeeearan e e eeeeas 6-2
Case & CoNVErter HOUSING ......ccooviiiiiiiiiiiii e ettt e e e e e e e e e eeeeaetb e e e e e e e eaaaeeenenes 6-3, 6-4
TranSMISSION DIIVE GEAING ....uvuuuuiiieeeeeeieeeettitia e e e e e et e e ee ettt e e s e e e e e e aeeeeesbasaaaaaeeeeaaeeeeesnnnnns 6-5
Clutch & Gear Group (Reverse, 2Nd & LOW) ....ooooiiiiiiiiiiiiieeeceeeeeeeii et 6-6
Clutch & Gear Group (Forward, OUIPUL & 3rd) ....cceeuuuiuiiiiiee e 6-7
ClULtCh ASSEMDIIES ...t e e e e e e e e e et b a e e e eaaas 6-8



GRADALL’ INTRODUCTION

“ATERl‘;la:A"DLE“ Table of Contents

Starting Serial No. 8655105G
Original Issue 8-86
Revised 8-97

SECTION 6 - DRIVE TRAIN (Continued)

MOAUIALOT VAIVE ...ttt e e e e e e e e e e e e e ettba e as 6-9
CONLIOL VAIVE ...ttt et e e e e e e e e e e e eeee et e e as 6-10
Propeller SNAft ... et 6-11
FroNt AXIE ASSEIMDIY ..o et e e e e e e e e et r s 6-12
o a1 L= (o 18 1S3 o [T 6-13
Front Axle Differential Carrier .........oooieiiiiiiiie ettt e e e e e e e e arana s 6-14
Front Axle Shaft & Planetary Wheel ENd ... 6-15
WHREEIS & TIIES .ottt s e e e e e e e e e et ee ettt e e e e e eeeeeeeeesrennnns 6-16
Planetary HUD & Drive HUD ..o s 6-17
SECTION 7 - CONTROLS

Forward & Reverse, SPeed SEIECTON ........u.iiiiii e 7-1
BOOM Tilt & SWAY ..o e e e et ettt e e e e e e e e e e e e eeetbaa s 7-2
ACCEIEIAtOr LINKAQGE .. .oeeeeiiieiiiie ettt ettt e e e e e e e et e et bbb e e e e e e e e e e eeesaabnn e eeeas 7-3
Y (=TT ¢ T RO o] 11 o o TSRS 7-4

SECTION 8 - BRAKES

HydrauliCs & Service Brake LINES .......co it e s 8-1
Hydraulics & Parking Brake LINES .........uuuuuiiiiiiiieiiieceeiiiie et eeeeeenneees 8-1, 8-2
Brake Pedal & INChING LINKAGE ......cooiiiiiiiiiiiiee ettt e et 8-3
Accumulator, Charging ValVe & LINES .........ccoiiiiiiiiiiiiiiii et 8-4

SECTION 9 - HYDRAULIC CIRCUITS

Ol SUPPIY & PreSSUIE LINES .....cceiiiiiiiiie ettt e e e e e e eeeannan s 9-1, 9-2
D10 0o O] {01 U | T RSURPPPPPRUPPRR 9-3, 94
[T L D 41V P URRPPPPPPUPRRI 9-5, 9-6
Y (=TT 1T R RUPPPRPN 9-7
[ O/ [ 0T [T TP 9-8
(@4 011170 [ @3/ 19T [T PRSP PURTT 9-9, 9-10
LIS @4 1T o = PP SUUPPPPUPPPURRRN 9-11, 9-12, 9-13
Y VT2 YA @4 ] [T o = SRR 9-14
B [0V (o3 SO | o 1 RO UPPPPPPTPPPTPT 9-15
(@ 1011 o o 1= g @3 1o Lo = cu PP SUURPPPPTPPRP 9-16
Ytz 11141 G @/ [ 0o [T R UUUPPPPPPPPRPIN 9-17
SECTION 10 - HYDRAULIC COMPONENTS

[ O/ 10T [T PP PTPTPT 10-1
(@4 0111V 0 I @3/ 10T [T TR 10-2
Crowd EXteNSION CYINNUEN .......ooiiiiiiieee e 10-3
114V 11 o = T PUSRPPPPPPPN 10-4
CompPeNSAtING CYINUE ... e e e e e e e e e er b s 10-5
SWAY CYHNAEE ... e ettt e e e e e e e e e eetbab e e e e e eaaaeeeneees 10-6
Y (=TT 0o I @3 [T T =T T UUUPPPPPUPPRPN 10-7
Ytz 11141 G @/ 10T [T U UUPPPPPTPPRPI 10-8



GRADALL’ INTRODUCTION

MATERIAL HANDLER Table of Contents

544 Starting Serial No. 8655105G
Original Issue 8-86

SECTION 10 - HYDRAULIC COMPONENTS (continued) Revised 8-97

(@ 1011 o o 1= g @3 19 To [= o SUURPPPPPPRRPI 10-9
MaIN CONLIOL VAIVE ... et e e e e e e et e e e e eaaa 10-10
Priority FIOW CoNtrlol VAIVE ........coo it eeeaaeees 10-11
Forward Reverse CONtrol VAIVE ..........uueiuiiiiiii e 10-12
Series Parallel Control VaIVE ............oii e 10-13
Solenoid Valve (Three-Way, TWO POSItION) .......uuuuuiiiiiiiieiiieiiiiii e 10-14
Main REHET VAIVE ... e e e e 10-15
Outrigger CONLIOI VAIVE ... e e e e e e eees 10-16
AccumuUIAtor Charge VAlIVE ...... oo e e e e eeeaaenes 10-17
Series-Parrallel Control VAIVE ... 10-18
Brake ValVE ... oot a e aaaaa 10-19
Parking Brake VaIVE ..........ueuiiiii ettt e e e e e aa s 10-20
Directional Control VAIVE ...........oi oo e e eanes 10-21
Main HYdraulic PUMIP ..ot e et e e e e e e e e e eeeeennnnas 10-22
1 0] A U 0 o LT 10-23
ST LA D141V [ ] (o] P 10-24
Ol RESEIVOIN FITEI .oevei i e e e e e eeeaaa s 10-25
HYdraulic Oil RESEIVOI .......uuiiiiii ettt e e e e e e et ea b e e e e e e e e e eeeeeeennnes 10-26
Solenoid Valve (Two Way, Normally OPen) ..........uuuiiiiiiiiiiiiiiiiiiiiieae e 10-27
Solenoid Valve (Two Way, Normally CloSed) .........uuuuiiiiiiiiiiiiii e 10-28
Hydraulic Controller (JOYSHCK) ........ooiiieiiiiiiiee e e e e e e eeeeaeeee 10-29
Dual P.O. CheCK ValVe ... 10-30, 10-31
Counterbalance Control VAIVE ... s 10-32

SECTION 11 - ELECTRICAL

Instrument Panel & WIriNg HAIMESS .......couuuuiiiiiiie ettt 11-1
BatterieS & CabIES ... ..o 11-2
BOOM SeCtioN EIECIIICA ......oiieiieeeeeee e 11-3
Miscellaneous Electrical COMPONENTS ......coooiiiiiiiiiiiiiiie et 11-4

SECTION 12 - MISCELLANEOUS
FramME ECAUS ... e e e e 12-1
BOOM DECAIS . ..o e e e 12-2

SECTION 13 - OPTIONAL EQUIPMENT

Dual HOSE REEI ASSEMDIY .....oiiie e e e e 13-1
Dual Hose Reel & Hydraulic SYSEIM ........uuuuiiiiiiiiiiiicieeii e s 13-2
Sway, Auxiliary & Tilt CONIOIS .........iiiiieee e e e e e eeeeeees 13-3
100 Degree Swing FOrk ASSEMDIY ........ouueeiiiii e 13-4
100 Degree Swing FOrk ASSEMDIY ........ouuueiiiii e 13-5
180 Degree Swing Frame ASSEMDIY .......ouuuiiiiiiii e 13-6, 13-7
SWING Valve ASSEMDIY ... .o et eaaee 13-8
Single Hose Reel & HydrauliC SYSIEM ........uuuiiiiiiiiei et 13-9
WINCh & HYArauliC SYSTEIM ......iiiiiii et e e e e e e e e eeeaeennes 13-10
Single HOSe Reel ASSEMDBIY .....ouueiii e 13-11



GRADALL’ INTRODUCTION

HATERIA5I-4IAIANDI-EH Table of contents

Starting Serial No. 8655105G
Original Issue 8-86
Revised 8-97

SECTION 13 - OPTIONAL EQUIPMENT (continued)

WINCH ASSEMIDIY ... e e e e e e ee s 13-12,13-13
[ 1Yo [ = U0 (1o @Y/ 1o [T (= Vg o) 13-14
[ 1Yo [ = U0 [T @3V 1Yo =T g (011 ) 13-15
Electrics for Auxiliary HYArauliCS .........uuuuiiiiiii i e s 13-16
F 0D 1= U YA Y L= U oSSR 13-17
PINTIE HOOK .....oeiiiiiiiieiee e 13-18
Steering Axle Advantage Kit ..........ueiiiiiiiei e 13-19

1-4



GRADALL’ INTRODUCTION

MATERIAL HANDLER Alphabetical Index

544 Starting Serial No. 8655105G

Original Issue 8-86

Revised 8-97

ACCELERATOR CABLE ...ttt e e e e e e e e e e e e aaaaa s 7-3
ACCELERATOR PEDAL ...ttt ettt e e e e et ettt s e e e e e e e e e e e eeaabann e s 7-3
ACCUMULATOR . e oo e e e e ettt e et bbb e e e e e e e e e e e eetettba e e e e e eaeeeeeeesssnnnnnnnes 8-4
ACCUMULATOR CHARGE VALVE ... 8-4, 10-17
AIR CLEANER ..ttt e e e e e e e e e e e e e ettt e e e e e e e eeees 5-7, 5-8
AIR CLEANER ELEMENT ...eeiiii ettt e e e e e e e e e e e nabna s 5-8
AIR CLEANER SERVICE INDICATOR ..ottt ettt e e eeeaaan s 5-7
ALTERNATOR it e e e e e e ettt et e e e e e e e e et e e e e ttbb e e e e e eeeeeeeesatnnn e eaeas 5-3
ALTERNATOR FAN .ottt e e e e e e e e e et e e bbb e e e e e e e e e e e eeanbnnnn s 5-3
AMMETER ..ot e e e e e e ettt ettt e e e e e et et e e et taa e e e e e e aeeeeearrnnas 11-1
ATTACHMENTS L. e e et e ettt ettt s e e e e e e e e et eeeett b e e e e e eeeeeeeessannn e e eeeas 4-1
B AT TERY ettt e e e e e e et a e e e e e e e e e et bbb e e e e e e e e e eeaaan s 11-2
BATTERY CABLES ...ttt e e ettt e e e e e e e e e e e eeeabba e ns 11-2
BEARING PADS (BOOM SECLONS) ..cevvviiiiiiiiiieeeeeeeeeieiiiiiiieee e e e eeeevneeann s 3-1, 3-2, 3-3, 34
BOOM DEGCALS ...ttt e e e e e e e e e ettt e ttb e e e e e e e e e e eeeentbnnn e e s 12-2
BOOM SECTIONS ... et e e e e e e e e eeeaans 3-1, 3-2, 3-3, 3-4
BOOM SECTIONS ELECTRICAL ..cceteeee ettt e e e e e eaa s 11-3
BRAKE PEDAL ...ttt ettt e e e e e e e e e e et ettt b e e e e e e e e e e e e e et bbna s 8-3
BRAKE VALVE ... .ottt e e et ettt a e s e e e e e e e e e et eebabaa e e e e e e eeeeeeeesnnnnns 10-19
BRAKE WARNING LIGHT ...ttt e e e e e e e s e e e e e e e 11-1
o] oy N I o | = 111 o= T o) SRR 10-26
@ TSRS 2-2
(7 = 3 0 1 L PSSR 2-2
CARRIAGE & FORKS ...ttt ettt e e e e e e e e e e e e ettt e e e e eeaeas 4-1
CHARGE VALVE (ACCUMUIALON) ..eeviiiiiiiiieee ettt e e e e eeeeennnne 8-4, 10-17
CIRCUIT BREAKERS ...ttt e e e e e e e e e e aaab e e e e e 11-1
COMPENSATING CYLINDER ... .ottt e e e et e e e e e e eeeenes 10-5
COMPENSATING CYLINDER HYDRAULIC CIRCUIT ... 9-11, 9-12
CONTROLVALVES ..., 10-10, 10-11, 10-12, 10-13, 10-16, 10-18, 10-21
COUNTERBALANCE VALVE ...ttt ettt e e e e et e e e e e e 10-32
COUNTERWEIGHT .ttt ettt e e e e e e e e e e e ettt s e e e e e e e e e eeeeansna e e e eaeeeeeees 2-1
(O I I SRR 2-4
CRADLE MOUNTING PIN Lottt e et s e e e e e s e e e e e eanabann e e e e eeeeaes 2-4
CROWND CYLINDER ..ottt e ettt e e e e e e e e e e e e e aetb e e e e eeeeeees 10-2
CROWD CYLINDER HYUDRAULIC CIRCUIT ... 9-9, 9-10
CROWD EXTENSION CYLINDER .....uuuiiiieieiieeee et e e e 10-3
CROWD EXTENSION HYDRAULIC CIRCUIT ...cuiiiiiii e 9-9, 9-10
DECALS .ottt e e et e e e e e et e ettt bb e e e e aaaeeeeanes 12-1, 12-2
I3 = O TR 2-1
[ O S I = Y PP 2-2
DIRECTIONAL CONTROL VALVE ..ottt e e e e eeanannn s 10-21



GRADALL’ INTRODUCTION

MATERIAL HANDLER Alphabetical Index

544 Starting Serial No. 8655105G

Original Issue 8-86

Revised 8-97

131 1 o PRSP 2-2
DOOR HANDLES ... ot e e e e e e e e e et e e e et e e aa e eaneeennns 2-2
D YA ] N 5-3
DUAL P.O. CHECK VALVE ... oottt e e e e 10-30, 10-31
DUMP CIRCUIT et e e e et e e e et e e e e et e e et e ean e eaeeaneaeanees 9-3, 94
ELECTRICAL SYSTEMS ... e e e e e 11-1, 11-2, 11-4
ELECTRICAL SYSTEMS (DOOM SECLONS) ...coeieiiiiiiiiiiiiiiee ettt 11-3
ENGINE LEFT SIDE VIEW ... ..ot e e et e e e e 5-1
ENGINE MOUNT oot e e ettt e e et e e e e et e e et e et e e aa e et eanaeanaaennns 5-3
ENGINE RIGHT SIDE VIEW ...t et e e et e e e e e e e e ean s 5-2
ENGINE THROTTLE CONTROL ..uuiiiiiiiiiii ettt e e e e e et e e et e s eaa e e e e s e e aanneeees 7-3
ETHER STARTING KT .oeeiii et e e e e et e e e et e e e e eaneeennns 5-6
EXHAUST MANIFOLD ..ot e e e e et e e e et e e e e eaeeannns 5-3
[ VO S I o 1 = PR 5-9
EXHAU ST ST A CK et et e e e e e et e e e e et e e et e et e e ea e et e eeaeeaneeanns 5-9
EXHAUST SY ST EM ..o e et e et e et e et e et e eaeeannns 5-9
EXTENSION CABLE ... .ot e e e e e e et e e et e et e e aaeeaneaennnas 3-5
A N T 5-3
FAN GUARD ...t e e et e e et e e et e et e e et e et e ea e et eenneannns 5-5
FAN SHROUD ..ot e e e e et e et e et e et e et e et e et e et e eannns 5-5
F LT ERS Lo e e e e e e e e e e 5-2, 6-5, 10-25, 10-26
FILTER ELEMENT e e e e e ens 10-25, 10-26
FIRST BOOM SECTION ...uiiiiiiiiiii et e e e e e et e e e et e e e aa e e e ea e e eaa e e eaan e eeaanneeees 3-1
FIRST BOOM SECTION MOUNTING PIN ..ot a e 3-1
FORWARD REVERSE CONTROL VALVE ... 10-12
FORWARD SHIFT CONTROL ROD .....uiiiiiiiii ettt e et e e e eaaeeees 7-1
FOURTH BOOM SECTION ..ottt ettt e et e e et e e e et s e e et e e e aa s e e eanneeeanneaees 3-4
A PP 2-1
FRAME SHROUDING & TRIM ...t e et e e et e e e e e 2-1
FRON T AXLE o e et e et e e e e et e e et e et e e et e e s e et eeennaees 6-12
FRONT AXLE BRAKE ...t e et e e et e e e e eanaes 6-18
FRONT AXLE CRADLE ...ttt e et e e e et e e e e e e e eaanaes 2-4
FRONT AXLE DIFFERENTIAL CARRIER ....oe e 6-14
FRONT AXLE HOUSING ...ttt e e e e et e e e e e et e e e e e e e ean s 6-13
FRONT AXLE SHAFT & PLANETARY WHEEL END ... 6-15
FRONT DISCWHEEL & RIM ..ot e et e e e e 6-16
FUEL GAUGE ... et e et e e e et e et e et e e et e et e e et e eaneaeannees 11-1
FUEL LEVEL SENDER ... oottt e et e e e e et e e e et e e eneeannaes 5-4
FUEL LINES ..o e e et e et e et e et e et e e et e et e ea e et eeaeeeneannnaes 5-4
FUEL TANK & C AP ettt e e et e e et e et e et e e et e et e et e erneaeanees 5-4
GROUND CABLE ... e e e e et e e e e e eas 5-2,11-2



GRADALL’ INTRODUCTION

“ATERl‘;la:A"DLE“ Alphabetical Index

Starting Serial No. 8655105G
Original Issue 8-86
Revised 8-97

[ | I PR 2-3
HEAT SHIELD ...ttt e e e e e e e e e e et et bbb e e e e e e e e e e e eeeesbnnn e e as 5-9
HEATER SWITCH .ottt e e e e e e et et aa et e e e e e e e e e e e eeesaeann s 2-3
[ [0 L 5 TR 2-1
[ 1@ N TR 11-4
HORN BUTTON ..ottt e e e e e e e e e e e e et ttbb e e e e e e e e e e eeeeebban e e s 11-1
[ (O T A I o I TR 11-4
HORN WIRING ...ttt ettt e e e e e e e e e e et e e bbb e e e e e e e e e e e eenenbnn e eeeas 11-4
HOSE CARRIER ...ttt e e e e e e ettt e e e e e e e e e eeees 9-11,9-12
HOURMETER ...ttt e e e e e e e e e et e et b b e e e e e e e e e e e eeenebnnnn s 11-1
HYDRAULIC CIRCUITS ..ottt e et ana e e e e e e e aees 9-1 thru 9-17
HYDRAULIC CONTROLLER (JOYSHCK) ....uuuieeieeieiiieiiiiiiee ettt e e s 10-29
IGNITION SWITCH .. e e e e e e e et b e e e e e e e e e e e eeaeannnnnnes 11-1
INCHING VALVE ...ttt e e e e e e e e e e e e b aab e e e e e e e e eeees 8-2, 8-3
INSTRUMENT PANEL ...ttt e e e e e e e e e et r e e e e e e e e eeeessnnnas 11-1
JOYSTICK (Hydraulic CONIOIE) .....coeeiiieeeeeee et e e e eeeeeees 10-29
JOYSTICK HYDRAULIC CIRCUIT ...ttt eeeeatti e e e e e e e eeeennees 9-15
LI 1S TP 1-11
L I O N 3 = TR 10-9
LIFT CYLINDER HYDRAULIC CURGCUIT ...ttt 9-8
MAIN BOOM SECTIONS ...oeiiiiiiieeeeiieeeeei ettt e e e e e e eaaanan s 3-1,3-2,3-3,34
MAIN HYDRAULIC PUMP ...ttt 5-1,10-22
MISCELLANEOUS ELECTRICAL COMPONENTS .....ciiiiiiiiiiiiiieiiiii e 11-4
YL L o PP 5-9
NEGATIVE BATTERY CABLE ...ttt 11-2
(O | I @ 1 I =t = PR 9-3,9-4
OIL FILTER (HYdIauliC) ...cooiiiieiiiiiiiiee ettt 10-25, 10-26
OIL PRESSURE GAUGE ...ttt ettt a e e e e e e e e atb e e e e e e e e e aeeennnes 11-1
OIL PRESSURE SENDER ... ..ttt e e e e et e e e e e 5-2
OIL RESERVOIR ...ttt e e e e e e e e e e e e e e et bbb e e e e e eeaeas 10-26
OIL SUPPLY & PRESSURE LINES ..ottt 9-1,9-2
OUTRIGGER ARM ...ttt e e e e e e e e et e et bbb e e e e e e e e e e e e eeetbbaa e e e e e eeeaas 2-6
OUTRIGGER CONTROL VALVE ..ot 10-16
OUTRIGGER CYLINDER ...ttt e e e e e e ettt s e e e e e e e e eeeennnes 10-9
OUTRIGGER CYLINDER HYDRAULIC CIRCUIT ..ottt 9-16
OUTRIGGER SHOKE ..ottt e e e e e e e e e e e e e bbbt a e e e eeaaas 2-6



GRADALL’ INTRODUCTION

MATERIAL HANDLER Alphabetical Index

544 Starting Serial No. 8655105G

Original Issue 8-86

Revised 8-97

PARKING BRAKE LINES ..ottt 8-2
PARKING BRAKE VALVE ....cooiiiiiiii e 10-20
PILOT PUMP ..ttt bbb ree e 10-23
POSITIVE BATTERY CABLE ... 11-2
PRIORITY FLOW CONTROL VALVE ... 10-11
PROPELLER SHAF T .ottt e e e e e e e e e e 6-11
PUSH BEAM & CABLES ...ttt 3-5
QUICK SWITCH ASSEMBLY ....iiiiiiiiiiiiiiiiiiiiiiiiiisseeeeeeeeeeeeeteteeeeeseeeaaaaaaaaaaaaaaaaaaaaaaaaaaaaanaaaaannns 3-6
RADIATOR & HOSES ... bbb 5-5
REAR AXLE FRAME ..ot 2-5
REAR AXLE MOUNTING PIN oottt e e 2-5
REAR DRIVE MOTOR ..ottt 10-24
REAR STEERING AXLE ..ottt 2-5
REAR STEERING AXLE PLANETARY HUB .......cooiiiiiiiiiiieie e 6-17
RELIEF VALVE ..o 8-4
REPAIR KITS ottt bbb bbeeeees 1-11
RESERVOIR ...ttt 10-26
RESERVOIR FILLER-BREATHER ....cooiiiiiiiii e 10-26
RESERVOIR FILTER ....ooiiiiiiiiiee e 10-20
RESERVOIR SUPPLY CIRCUIT ..ot 9-1, 9-2
RETRACTION CABLES ... e 3-5
REVERSE SHIFT CONTROL ROD ..ot 7-1
SAND BUCKET ..ttt ettt ettt ettt et e eeeaaaeaeeeaaaaeaaaaaaaaaaaaaaaaaaaaaaaaaaaaans 4-1
] PP PPP PP PP PP PP PPPPPPPUPP PP 2-1
Y= I =] 1 I PP PP PP 2-1
SECOND BOOM SECTION ....uuiiiiiiiiiiiiiiiiiiiiiitiiieeeeieeeeeeeteeeteeesaeaaasaaaaaaaaaaaaaaasasaaaasaannnnnnnnanns 3-2
SERIES PARALLEL VALVE .....ouiiitiititiiiiiiiieie ettt ettt a e e e e e e e e e e e e 10-13
SERVICE BRAKE LINES ...ttt ettt a e e e e e 8-1
SERVICE KIT S Lottt e e ettt et ettt e e e e e e e e e e aeaaaeeaeeeaeaaaaaaaaaaasaaaaaannnnnnans 1-11
SHUT-OFF VALVES ...ttt ettt ettt e e e e e e e e e e e e e e e e e e e e e e e e e s s s s s s s 2-3, 5-2
SLOPE PILER CARRIAGE .......uutttiiiiiiiiiiiiieeeeee ettt 13-18
SOLENOID VALVES ...ttt 10-14, 10-27, 10-28
SOLENOID VALVE (Three-Way, TWO POSItION) ......uuiiiiiieeieiiiieiiiiiise e eeeeeeeeeeinnn e e e e e e 10-14
SOLENOID VALVE (Two-Way, Normally CloSed) ........cccovvviiiiiiiiiiii e 10-28
SOLENOID VALVE (Two-Way, Normally OPen)........ccceeeiiiiiiiiiiiiiiiiie e eeeeeeeeeeveinnneeeeeee e 10-27
SPINNER KINOB ...ttt ettt ettt e et e e e e e e e e e e aaaeeaeaeaaaeaaaaaaaaaaansanaaannns 7-4

1-8



GRADALL’ INTRODUCTION

“ATERl‘;la:A"DLE“ Alphabetical Index

Starting Serial No. 8655105G
Original Issue 8-86
Revised 8-97

STABILIZER CYLINDER ... 10-8
STABILIZER CYLINDER HYDRAULIC CIRCUIT ....ccoiiiiiiiiiiiiii e 9-17
STABILIZER VALVE ... 10-15
STARTER BUTTON ..ot 11-1
STARTER MOTOR ...oiiiii e 5-3
STARTER SOLENOID ... e 5-1
STEERING COLUMN ..o e 7-4
STEERING CYLINDER ... 10-7
STEERING CYLINDER HYDRAULIC CIRCUIT ....cooiiiiiiiiiii 9-7
STEERING KNUCKLES ... .o 2-5
STEERING ORBITROL ... 7-4
STEERING WHEEL ...ooe e 7-4
SUPPLY HYDRAULIC CIRCUIT ..oiiiiiiiiiiii e 9-1,9-2
SWAY CONTROL HANDLE & LINKAGE .......cooiiic e 7-2
SWAY CYLINDER ... e e e e e eaaanes 10-6
SWAY CYLINDER HYDRAULIC CIRCUIT ...coiiiiiiiiiiiiiei e 9-14
THIRD BOOM SECTION ..coiiiiiiiiiiii e ananes 3-3
TIE ROD ARM ..o s e s aeee e 2-5
TILT CONTROL HANDLE & LINKAGE .....oiiiiiiiei e 7-2
TILT CYLINDER ..o e e aanes 10-4
TILT CYLINDER HYDRAULIC CIRCUIT ...cooviiiiiiiiiiiiiciiiceeii e 9-11,9-12,9-13
TORQUE CONVERTER ... 6-2
TRANSMISSION ... e e e e a b 6-1
TRANSMISSION CASE & CONVERTER HOUSING .........ccoiiiiiiiiii s 6-3, 6-4
TRANSMISSION CHARGE PUMP ... 6-5
TRANSMISSION CLUTCH ASSEMBLIES ......ooiiii e 6-8
TRANSMISSION CLUTCH & GEARING (Forward, Output & Third) ........ccccovviiiiiiiiiieennee, 6-7
TRANSMISSION CLUTCH & GEARING (Reverse, Second & LOW) ........cccovvivriieeeeeeinnnnnne. 6-6
TRANSMISSION CONTROL VALVE ... 6-10
TRANSMISSION DISCONNECT SWITCH ...ooviiiiiiiiiii e 8-3
TRANSMISSION DRIVE GEARING ... 6-5
TRANSMISSION FLEX PLATE & TORQUE CONVERTER .....ccccooiiiiiiiiiiicie 6-2
TRANSMISSION MODULATOR VALVE ..ot 6-9
TRANSMISSION TEMPERATURE GAUGE ..o 11-1
TRAVEL ALARM L. 11-4
VB E LT e 5-3
WATER SEPARATOR ... 5-4
WATER TEMPERATURE GAUGE ..ot 11-1
WATER TEMPERATURE SENDER ......ooiiii e 5-2

1-9



GRADALL’ INTRODUCTION

“ATERl‘;la:A"DLE“ Alphabetical Index

Starting Serial No. 8655105G
Original Issue 8-86
Revised 8-97

WEATHER STRIP ... 2-2
WHEELS & TIRES ... 6-16
WINDOWS .. e e e e e e e e e e s e e e e 2-2
WINDSHIELD WIPER ARM ..oiiiii s 2-2
WINDSHIELD WIPER BLADE ... 2-2
WINDSHEILD WIPER MOTOR ...t 2-2
WIRING HARNESS ... 5-1, 11-1, 11-3

1-10



GRADALL

MATERIAL HANDLER

544
SECTION PAGE NO. PART NO.
2 2-5 9106-5036
6 6-2 9103-4238
7 7-4 9020-6567
8 8-3 9103-4018
10 10-1 9104-4014
10 10-2 9020-8023
10 10-3 9104-4029
10 10-4 9104-4014
10 10-5 9020-7954
10 10-6 9104-4205
10 10-7 9020-2551
10 10-8 9104-4041
10 10-9 9104-4065
10 10-13 9104-4001
10 10-23 9103-4019
10 10-27 9104-4002
10 10-28 9104-4005
10 10-29 9900-7524
10 10-32 9103-4276
13 13-8 9104-4303
13 13-8 9104-4002
13 13-13 9103-4162
13 13-13 9103-4161
13 13-14 9020-2551

INTRODUCTION
Service Kits

Starting Serial No. 8655105G
Original Issue 8-86
Revised 8-97

DESCRIPTION

REAR AXLE REBUILD KIT
DRIVE PLATE KIT

STEERING ORBITROL SEAL KIT
INCHING VALVE SEAL KIT

LIFT CYLINDER SEAL KIT

CROWD CYLINDER SEAL KIT

CROWD EXTENSION CYLINDER SEAL
KIT

TILT CYLINDER SEAL KIT
COMPENSATING CYLINDER SEAL KIT
SWAY CYLINDER SEAL KIT
STEERING CYLINDER SEAL KIT
STABILIZER CYLINDER SEAL KIT
OUTRIGGER CYLINDER SEAL KIT
FOUR-WAY SOLENOID VALVE SEAL KIT
PILOT PUMP SEAL KIT

SOLENOID VALVE SEAL KIT (open)
SOLENOID VALVE SEAL KIT (closed)
HYDRAULIC CONTROLLER PLUNGER
SEAL KIT

COUNTERBALANCE CONTROL VALVE
SEAL KIT

SWING VALVE SEAL KIT

CHECK VALVE SEAL KIT
HYDRAULIC MOTOR SEAL KIT
WINCH SEAL KIT

HYDRAULIC CYLINDER SEAL KIT

1-11



GRADALL

MATERIAL HANDLER

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number

544
Part Number Page
0510-141T i, 2-6
0510-1441 oo, 4-2
1200-1234 oo, 3-2, 3-3,
................................................ 3-4, 5-3
1238-1025 o, 3-1, 3-2,
................................................ 3-3, 34
2460-1570 eveiiieeeeieeeeee 13-19
2464-1328 oo, 2-3, 5-2
24T74-1047 oo 5-2
2492-1332 i 5-9
2492-1393 i, 11-4
2492-1394 oo, 11-4
2492-1395 i, 11-4
6847-3227 oo 9-13
7702-3003 ..o, 12-1
7702-3000 ..coovieiiiiiiieeeeeee, 12-1
7702-3007 oo, 12-1
7702-3008 ..oooeiieieeeeeeeee, 12-1
7702-3009 ..coviiiiieeeeee, 12-2
TT10-3044 oo 2-1
TT10-3138 oo 5-7
TT10-4007  ooeieeeieeeereeeeeeeeeee 6-5
TT10-4008 ..o, 6-10
TT10-4012 oo 6-2
TT10-4016  .oooeieiiiieieeeeeeeeee 6-5
TT10-4022 oo 6-5
TT10-4027 oo 6-2
TT10-4030 oo 6-2
TT10-4031 oo 6-2
TT10-4032 oo 6-2
TT10-4033 oot 6-2
TT10-4034 oo 6-2
TT10-4035 oo 6-2
TT10-4036  .oooeieieeeeieeeeeeeee 6-2
TT10-4037 oo 6-2
TT10-4039 oot 6-2
TT10-4040 .oooiiiieeieeeeeeeeeeee 6-2
TT10-4041 oo 6-2
TT10-4042 oo 6-2
TT10-4044 oo 6-2
TT10-4045 oo 6-2
TT10-4046  ..ooeieiieieieeeeeeeeee 6-2
7710-4048 ..covveenn 6-3, 6-4, 6-5
TT10-4057 oo 6-3, 6-4
TT10-4085 oo 6-3, 6-4,
................................................ 6-5, 6-7
TT10-4086 ..ooevveieiieieeiene 6-3, 6-4
TT10-4087 oot 6-7
TT10-4088 oo 6-7

Part Number Page
TT10-4213 e 6-7
TT10-4214 .o 6-7
TT10-4215 e 6-7
TT10-4217 oo 6-7
TT10-4219 oo 6-6
TT10-4220  .ooieiieiecieeeeee e 6-6
TT10-4221 e 6-6
TT10-4222 oo 6-6
TT10-4223 o 6-6
TT10-4224 oo 6-6
TT10-4225 oo 6-6
TT10-4226  .oooeeeeeeeeeeeee e 6-6
TT10-4227 oo 6-6
TT10-4230 ooieeeeeeeeeeece e 6-8
TT10-4231 i 6-6
TT10-4232 oo 6-6
TT10-4250 oo 6-5
TT10-4253 oot 6-5
TT10-4254 oo 6-5
TT10-4255 oo 6-5
TT10-4257 oo 6-5
TT10-4258 oot 6-5
TT10-4272 oo 6-10
TT10-4273 e 6-10
TT10-4275 e 6-10
TT10-4276  oveeveeeeeeeeeeeee 6-10
TT10-4277T oo 6-10
TT10-4278 e 6-10
TT10-4279 oo 6-10
TT10-4283 oo 6-3
TT10-4284 .o, 6-3, 6-4
TT10-4285  eoeieeeeeeeeees 6-3, 6-4
TT13-1088 oo 8-2
T713-3089 .overieieeeeeee 5-1, 8-2,
........................................ 9-1, 9-2, 9-8
T713-3136 e, 9-11, 9-12
TT13-3137 e 9-11, 9-12
TT13-3139 e, 8-1
T713-3140 oo, 8-1, 9-15
TT13-3147 e, 9-1, 9-2
7713-3167 ............. 9-3, 9-4, 9-13,
............................................ 9-14, 9-16
TT13-3168 oo 9-15
TT13-3177 e, 8-1, 9-15
TT13-3198 oo 8-2
T713-3201 e 13-4, 13-5
T713-3256  .ooeveeveee 13-9, 13-10
T713-3270 veeeeeieeieeieene 8-1, 13-16
TT13-3271 i, 13-16

1-12




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number Page Part Number Page Part Number Page
T713-3342 oo 8-2, 9-5, 9-6 [ 8348-3497 ..cooevireeeeeeeee 5-1 [ 84T71-7508 .oovvivieiieievieeeeeeeee, 8-2
TT13-3389 oo 9-15 [ 8360-1011 ..cocvvvevvrnnnee 12-1, 12-2 | 8471-7518 .oooeveieiene 8-4, 9-3, 94
TT713-3390 .oiiiiieieieeieeeeeieee 9-15 [ 8364-1674 ...ocvveeeeeeien, 12-1 [ 8471-7519 .o 9-13, 9-14
TT13-3440 ..o 9-10 [ 8364-1675 ..ocevvveveeeieeen, 12-1 [ 8471-7520 ..eoovieeieeieeenen. 9-3, 94
TT13-3447 oo, 9-3, 9-4 | 8365-1133 ..ooviveriieieeeeeieeeies 9-13 | 8471-7521 v, 9-3, 9-4
TT13-349T oot 13-9 [ 8366-1145 ...ocvveeeieeeee 2-2[8471-7522 e 8-1, 8-2
7713-3498 ..o 9-1, 9-2, [ 8366-1304 .................... 5-1, 9-1, 9-2 84T71-7523 oo 8-1
.............................. 9-15, 13-9, 13-16 | 8366-1316 .....ccccueeeeee. 4-2, 9-3, 9-4,| 84717524 ovoveeveeeieeeeennnn. 871
7713-3499 ..ot 9-1, 92, [ oo 9-5, 9-6, 9-7|84T1-7525 .ccvoiieiiieeeeeeeeen 9-7
.............................. 9-15, 13-9, 13-16 | 8368-3175 ...cccceevvvecvvecveeene. 529, 8-4| 84717526 oo 9-3, 9-4
TT13-3875 e 9-1, 9-2 | 8368-3181 ..cvvveveeriieriierireernen, 11-4 [ 84T1-T527 e 9-15
TT13-4059 oo, 5-1 | 8368-3308 ...oovevvreeeiiieieeeeee 5-5]1 8471-7528 oo 9-15
TT1A-107T e 3-5 [ 8368-3311 ovoeeeiieiicieeeee 2-1 [ 8471-7530 oo, 13-9
TT14-3003 ... 2-1 | 8452-1056 .....ccocveuennee. 5-5, 9-3, 9-4[ 84T1-7531 .ccoveiiiiiiieeeeeeee 13-9
T714-3004 ...coveveeieeene 2-1, 7-1 | 8471-1333 oo 5-1, 9-1, 9-2[ 84T1-7546 ...oovvveiiiiiiieeieeeee 9-7
7714-3006 ................. 2-1, 7-1, 11-2 | 8471-1342 ..ocoevrveierre. 9-5, 9-6 | 84T1-T547 oo, 9-7
T721-3031 oo, 5-9 | 8471-1369........coouuu.... 5-1, 9-1, 9-2 84T1-7548 ..oveieeiieeieeeeeee 9-7
7722-3003 oo 11-4 | 8471-1427 oo 5-2| 8471-7549 oo 9-7
7724-1003 oo, 9-1, 9-2 | 8471-6238 ...ccveveerererrenne, 9-1, 9-2[ 8471-7550 .eeooiiiiiiiieiiiieeeeee 9-7
T733-3011 ooereeieeeee e 12-1 [ 8471-6251 .....ocuvueee. 8-4, 9-1, 9-2| 8471-7570 .eeeeiiriiiiieieeeeeeeee 5-5
T733-3027 oo 12-1 [ 8471-6377 oo, 13-9 1 8471-7571 oo 5-5
TT738-3154 oo, 5-7 [ 8471-6392 ...coevvevviine 13-4, 13-5[84T71-7578 cveeiieeeiieieeeeee 9-16
7738-3338 oo 10-27 | 8471-6404 ....oooeeeeeeeeeeeeeeenn 13-10 [ 8471-7584 ..oooeeieeeeeeeeeeeee 9-16
7738-4267 ... 10-14, 10-18, | 8471-6434 .....ccvoeveeeeeeeeeeeee 4-2 [ 8471-7588 oo 9-12
...................................... 10-27, 10-28 [ 8471-6448 .......cocveeeeeeeeeeereeeen. 9-8 84717608 ... 9-10
8203-3993 i, 9-8 | 8471-7317 oo, 8-2, 8-4|8471-7609 ....coovvveieieeiereeene 9-8
8319-1007 eeeerieeeeeeee e, 5-3 | 8471-7341 ..o 8-2, 9-3, 9-4| 8471-7610 ..occvvverieieeieeieeieeeene 8-4
8319-1011 oo, 5-3, 8-3 | 8471-7413.....cocuveue. 8-4, 9-1, 9-2| 8471-7797 veeeeeieveeeeene 9-3, 94
8319-1019 oo, 5-3 | 8471-T418 oo, 8-4 1 8471-7799 oo 9-8
8319-1028 ..o, 5-3, 8-3 | 8471-7458 ..ooveevere. 9-13, 9-14 [ 8471-7842 ....ccuveeeveenn. 8-2, 9-3, 94
8319-3009 ..coovieieeeeeeees 6-12 | 8471-7464 ..., 9-5, 9-6 8471-7900 ...ccevveriereeiieieeeeieee 9-6
8320-1003 oo, 3-5 | 8471-7466 .................... 8-2, 9-3, 9-4| 8471-7916 ..cccvvevveeiieeeeeeeeen 9-11
8320-1006 ...cccvvevveernne. 2-5, 13-19 [ 8471-7468.......ccoocvveveen. 9-1, 9-2| 8471-7925 ..ooeveeieeeene 13-2, 13-9
8320-1024 ............... 2-5, 13-4, 13-5 | 84T1-T4T73 v 9-1518503-1160 ...ooecvvereeiieiecieeieeeee 5-7
8320-1026 ..cccvvevernnen. 13-4, 13-5 [ 8471-7474 ..o, 9-1518503-1525 .coveevveeeee 5-1, 9-1, 9-2
8320-1031 oo, 2-4 | 8AT1-TATT oo, 9-15]8504-1654 ...ooeveeeeieeeeeeeen 5-5
8320-1044 ....ccooevveee 9-11, 9-12 | 8471-7479 oovieeeeeeeeeeae 9-15]8507-1128 ..eoeereeeeeeeeee e 5-5
8320-1073 oo, 2-6, 8-3 | 8471-7T485 .oeveeeeeeeen 9-1, 9-16| 8510-1098 ....ooevrieiieeeeeeee e 2-5
8320-1102 oo, 2-5 | 8471-7486....ccueeveereennn. 9-11, 9-12| 8540-1340 ..ccveevveeiiereeiene 2-1, 2-5,
8320-1120 oo 13-18 [ 8471-T4A8T oo, =12 oo 3-5, 5-1
8320-1129 oo, 2-5 | 8471-7489 ...ccvveeven. 8-4, 9-3, 9-4| 8568-1076 ..ccccvvvvvereereeene 9-5, 9-6
8320-1140 oo, 13-19 | 8471-7490 ...cvvvvveeereeennn, 9-1, 9-2,[ 8584-1094 ...ccovvivreeieieceeeeee 11-2
8320-1144 oo I3-19 | e 9-13, 9-14[ 8584-1150 .ceovvieiieieeeeeeeeeee 9-7
8321-1042 oo, 13-7 | 8471-7494 ..o, 9-11[ 8594-1016 ..ooevvereeeeieeeeeee, 11-3
8325-1262 oo, 9-1, 9-2 | 84T71-7495 ooovieeeeeeeee, 9-10] 8594-1017 ccvveeveeeeeeeene 2-5, 5-1
8348-1644 ..o, 3-1 | 8471-7500 .eooovieeeerieieeereeeene, 9-10] 8643-1005 ...ooeevveiieiieieeeeeeeen 2-6
8348-1645 oo, 3-1 | 8471-7501 oo, 9-10] 8652-1144 ...oocveeeeeeeeeeeeee 5-1
8348-3075 oo, 11-1 | 8471-7503 ..ooovverieernne. 9-11, 9-12[ 8656-1131 .oooiiiiieeeeieeeeeieeeee 9-7
8348-3114 oo, 8-3 | 8471-7505 oo 13-21 8664-1057 oceveeeeeeeeeeeeeeeeee 3-6




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number Page Part Number Page Part Number Page
8660-1083 ..occviiieeeee e T1-T] e, 5-1, 9-3, 9-4[8820-1110 .ccocoviviiiiiieiiiieice 6-1
8660-1084 ....ooeieeeeeeeeeeeen 11-418820-1033 ..........c.... 3-5, 6-2, 7-4,|8820-1111 ...ccccoceviiriennne 13-6, 13-7
8667-1112 oo 52 e 0-1, 9-2,8820-1115 .occooieiiieiieiee 2-1
8667-1164 ...ooveveeveeeene 2-1, 53] oo, 9-5, 9-6, 13-2|8820-1118 ...ccirveiiriiieicreeieeee 2-1
8667-1609 ...eveeveeeeeeeeeeeeeee 5-5[8820-1035 ...ccevveeenne 3-4, 6-5, 9-3,[8820-1120 ...cocevcvirieiieeicreeeeee 6-1
8668-1572 oo 13-19] coiiieeee e 9-4, 9-8, 9-10,]8820-1309 ....ccvvrieiiiiieee 2-2
8668-3100 ...ccvvevrieeeeieeieeeeee S54L e, 10-26, 13-13]8820-1328 ....cccovrveiieienene 7-2, 13-3
8668-3117 .o, 7-2, 13-3|8820-1036 .....cccvenneee. 2-5, 3-5, 5-1,8820-1352 ..o 6-2
8668-3118 oo T3] e, 6-5, 8-3, 9-1,/8820-1534 .....cociiiiiin 5-3, 59
8668-3122 ...ccveveeee 11-3, 13-16] cooeeeieeiieieeeeeeeieee 9-2, 9-16, 13-2[8820-1535 . .ccoieiiiiiee 3-2, 3-3,
8668-3193 ..o 2-3(8820-1037 .oovveeiene 2-5, 3-6, 5-2,| ceoeiiiiiii 5-2, 5-3
8668-3480 ...ccveevveeieienen 8-3, T1-4| e 7-4, 9-11, 9-12,]8820-1536 ..ccceevvvrieiiieicieienens 4-2
8679-1002 ..o 2-5) v 9-15, 13-9, 13-16|8820-1537 ..cceoveiiieiees 4-2, 5-2
8682-1248 ..ot 9-818820-1038 ............... 3-6, 8-3, 9-11,|8820-1538 ....ociiiiiieiiieiieeeee 3-4
8O8T-1176 oo ST| e 9-12, 10-23[8820-1549 ....ccvoiriiieiciciecee 5-3
8688-3260 ...ccvveveeieeenen 9-8, 11-4|8820-1039 ...oocvveeiieieeeeee e 5-518820-1562 ....ccoovvveririenene 3-1, 3-2,
8688-3327 oo 5-7/8820-1040 ................. 2-6, 4-2, 10-30] wooveieiiiiiiiii e, 3-3, 34
8688-3469 ...eeieeeeeeeeee, 4-2(8820-1041 .............. 2-5, 9-13, 10-31 [8820-1563 ........ccc.c.. 3-2, 3-3, 34
8692-1163 ..o 2-1{8820-1044 ......ooevveevieiee 3-5, 5-3 [8820-1564 ....ccooiviiiiieiiieeee 3-1
8692-1268 .....oveveeeeeeeee 13-19]8820-1046 ...cccvvvvevveveerennnen 6-3, 6-4 [8820-1565 ....cceoviviiiirieiiieeee 3-4
8692-3006 .....oeeevveieieeiene 9-3, 9-4,[8820-1050 ..cccvierieieeieeeeeieeiees 2-1 | 8820-1566 ...cceeviieiiieiiiccee 3-1
............................................ 9-11, 9-12[8820-1053 ...ccovevvevererennene. 6-3, 6-4 | 8820-1567 ..o 3-3
8692-3010 ...ccoiiiiiieieiierieeeeee 2-5[8820-1062 ...ccvveiiiiieiieieeieeee 6-5 |8820-1656 ..c.eovvirieiiieiiieies 3-3
8697-1355 v, 9-16, 10-18,/8820-1064 ............ 13-2, 13-9, 13-16 |8820-4912 ....ccccvriiiriiiiieicee 2-1
............................................ 13-6, 13-7[8820-1065 .......cceeveuvenennen. 3-4, 3-6, [8821-1032 ..o 7-1, 8-3
8698-3191 ..o 9-5, 9-6f oo 4-2, 7-1 [8821-1034 ..o 13-8
8820-1001 .................. 5-1, 5-4, 13-11|8820-1066 ................... 2-1, 5-3, 5-4, |8821-1047 ..cocevoiiriiiiiiiiieieee 8-4
8820-1003 ....ceeeieeee 2-1, 2-2, 5-5,] coveeiieeeeeeeee, 6-1, 10-26, 13-2 [8821-1121 .o 13-19
..................................... 5-6, 8-3, 9-11,{8820-1067 ....ccccevvevevenrenne 3-5, 5-1, [8821-2228 ... 822, 8-3
........................................... 0-12, 11-4,] eeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 522, 926 | 8821-2260 ..o 255
........................................ 13-16, 13-17(8820-1068 .......c.cceevevvevene. 529, 8-3, [8821-2321 i 13-19
8820-1004 ..cceiiieeeeeeee T1-3] e 9-5, 9-6 [8822-1051 ...oocvvriviciiieicrcnee, 13-13
8820-1005 ..cccvveiieeenne 2-3, 3-6, 8-1,|8820-1069 .............. 3-1, 13-2, 13-10 [8822-1054 .............. 13-4, 13-5, 13-6
.................................... 9-5, 9-6, 13-16|8820-1070 .....cccvevvevvereerene. 5-4, 9-5, [8822-7929 i 741
8820-1006 ..cccvevvrieieienn 9-13, 9-14 i 9-6, 10-26 [8824-1029 ....ccccvvvveiiriiireeeneee 3-4
8820-1008 ..coveiiieieiene 9-3, 9-4,[8820-1071 .......c.......... 3-5, 9-8, 9-12 [8824-1030 ..ceoviiirieiieiieee 3-5
.................................. 11-3, 13-4, 13-5|8820-1072 ..oceveveveveeeeeienen 9-10 | 8825-1018 i 7-3
8820-1009 ....coevvveenne. 8-4, 9-1, 9-2(8820-1073 .ooooiieiiiieeeeieeieeieee 5-3 |8825-1021 .oooieiiieiieeceeees 8-3
8820-1010 .ooviieiieeieeieeeeeeee 11-3]8820-1074 ...ooevveiieien 13-6, 13-7 |8825-1023 ...ccceoiiieiineeceeeeeen 8-3
8820-1017 oo 6-3, 6-4[8820-1075 ..ooviiriieiiiiieieee 13-11 [8825-1037 i 3-6
8820-1018 .o 2-1, 5-7,[8820-1078 .cooeeieiieeieeeerieeieee 2-5|8826-1017 oo 2-1
.......................................... 10-25, 11-4[8820-1094 .......c.coveveevnen. 13-6, 13-7 [8826-1021 o 822
8820-1019 .o 13-13]8820-1103 ..o 7-3 18826-1030 ...cceevvieiiinnene 7-2, 13-3
8820-1021 .o 2-1, 5-4,[8820-1104 ....ceevvveiieienen 9-8, 9-11, [8830-1052 ...cooovirieiiieiiieieeee 11-1
........................................ 5-5, 57, 73] cooeeeeeieeeeieeeeeieeeenen. 9-12, 9213 18830-1090 ... 3-6
8820-1023 ..o 9-11, 9-12(8820-1105 ..cccvvviieiieiiee 4-1, 4-2, [8830-1099 ....ccirieiiiiiiicieee 11-3
8820-1028 ..o O-T| oo 13-4, 13-5 [8830-1193 ..o 12-1
8820-1029 ............... 9-16, 13-6, 13-7(8820-1106 .................. 2-4, 9-5, 9-13 |8830-1309 ...ceocviriieiiiiiiee 2-2
8820-1031 .o 2-1, 2-2,[8820-1107 .eoveeeiieiieieeierieeieene 9-5 |8830-1311 .cociieiiecieeiees 7-4




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number Page Part Number Page Part Number Page
8830-1339 .o, 3-5(8850-1612 ................. T-1, 83, 113 | e, 5-2, 5-3, 544,
8830-2128 oo, 12-1 | 8850-1613 ...ooeeeieiee T3, V11| e, 59, 6-1, 7-2,
8832-1008 ...oooiieeieeeee, 13-16 | 8850-1615 ..ooeveeieieeeeeee. I 9-8, 9-12, 10-26,
8832-1015 i 7-1 [ 8850-1616..ccueeerieieeieeiieereenene U3 N T 13-2, 13-3, 13-7,
8832-1019 oo, 7-1 | 8852-1006 ......cueeuneeee. 3-5, 93, 94| i, 13-9, 13-10, 13-16
8832-1025 ..oioieeieeeeeee e 2-2 1 8852-1010 .oooveerieieeieeeee 3-1, 3-6, | 8855-1015 ooovvveeeen, 13-6, 13-7
8832-1039 oo, 22| e O-11, 9-12 [ 8855-1016 evvevveeeeeeeeeeeeeeeeerern, 6-1
8832-1048 ..o, 13-16 | 8852-1016..cccuuvecrieireeieennns 2-4, 4-2 [8855-1105 oeoeeeeeeeeeeeeeeeeeeeen, 8-4
8834-1022 oo, 4-2 1 8852-1204 ..ccveeeeeee, 2-1, 13-3 | 8855-1115 reoeeoeeeeeeeeeeeeeerann, 6-1
8834-3901 .ooeiieieee e, 12-1 | 8852-1206 ...cccvveevveivereenen 2-6, 5-5 [8855-1153 oooeeeeeeeeeeeeeeen, 13-19
8844-1001 .ooocvveiieeeie e, 8-3 [ 8852-1208 ......ccueenee 2-5, 5-3, 5-4, [8855-4900 ..ooovveveeieeeeeean, 12-1
8850-1004 ................... 2-2, 23, 93, | e, 8-3, 10-26, 13-19 [8855-4917 oorveeeeeeeeeeeeeeenn, 11-1
...................................... 9-4, 9-5, 9-6, | 8852-1216 ....ccecevviviiciiieenn. 2-4 [ 8856-1002 ... 8-1, 13-4,
................................ 9-13, 9-14, 11-3, | 8852-1304 ....ccceevveee 2-1, 9-1, 9-2 | i 1325, 13216
....................................... 13-16, 13-17 | 8852-1305 ..coccvvevveeveeeeene. 5-4, 5-5, [ 8856-1003 oovvvoeeeeeeeeeeeeeinen 522
8850-1005 ....cooeevvenenee 2-1, 5-3, 56, | coeeeieeeeeee e 5-7, 7-3 |18856-1004 ............. 3-4, 8-3, 13-2,
................................... 8-3, 13-6, 13-7 | 8852-1306 ....cceovvvvvvieeccecn2-5, 36, | Lo 1399, 13416
8850-1006 .......ccueenee. 2-2, 2-5, 35, o 5-3, 13-19 |8856-1006.......cocoeeeeeeeeereerannn. 13-2
...................................... 5-1, 7-2, 9-8, | 8852-1308 ...ceevvveveeveereeceeneene 2=1 [ 8856-1009 oo 2-1
................................ 9-11, 9-12, 9-15, | 8852-1310 ..coeevvvevvveveeeeeeend=1, 4-2, 18856-1013 oo 355
................................ 13-2, 13-3, 13-6, [ weoveeeeeeieeieeeieeceeecieeseenee 13-4, 13-5 18856-1102 ooovvveeeeeveevennnn. 13-16
.......................................... 13-7, 13-9, | 8852-1312 ....ccceivvviiciee. 13-19 [ 8856-1105 ................. 326, 7-1, 8-3
....................................... 13-16, 13-19 | 8855-1005 .....cccecevvivvivvenn. 11-1 | 8856-1107 .................2-1, 5-1, 5-5,
8850-1007 oo 2-1 ] 8855-1006 ......oecvveveveenennns 51, 13-11 | e 9-1, 9-2, 9-3,
8850-1008 ......ccvvenene 5-9, 7-2, 8-3, | 8855-1007 ................. T-1, 83, 113 | e, 9-4, 9-11,
.................................... 9-5, 9-6, 9-10, [ 8855-1009 ......ccccceceee 2-1, 5-1, S5-4, | oo 912, 1123
................................ 9-11, 9-12, 11-3, [ oo 555, 8-2, 8-3, 18856-1108 .............  5-4, 5-5, 5-7,
................................ 13-2, 13-3, 13-6, | oo 9-11, 9-12, 9-13, | L. 9216, 1222
......................................... 13-7, 13-10 | v 9-14, 11-3, 11-4, |18856-1109 .................2-1, 3-5, 4-2,
8850-1010 .............. 7-2, 9-5, 9-8, | eeeieeieeieee 13-11, 13-16, 13-17 | oo, 5-1, 7-3, 9-3,
........................................... 9-13, 13-3 [ 8855-1010 .ccccveveeeeee 2-1, 2-4, 5-3, | . 9-4, 926,
8850-1012 oot O-1] oo, 57, 6-3, 64, | oo 9-11, 9-12
8850-1016 .ooeeveiieeeeieeeeeeeee 42 e 7-2, 8-3, 10-25, |8856-1111 ..oeovveen... 5-4, 7-1, 7-3,
8850-1104 .o 36 e 11-4, 13-3, 136, | oo, 9-5, 9-6,
8850-1105 oo T3] e 13-7, 1313 | oo, 9-10, 10-26
8850-1106 ..ccvieieeieeieeieeeeeeee 8-3] 8855-1011 ................ 2-2, 2-5, 2-6, | 8856-1113 ovveveeeeeereen, 7-1, 7-2,
8850-1108 .............. 7-2, 9-10, 9-11,] woeeeeeeieieeeeeeeeee, 34, 325, A2 | e 9-5, 13-3
............................................ 9-12, 11-3] coeeeeeeeerieeceeneeeseene. S5=1, 5-2, 5-3, [8856-1119 vvveeeeeeeeeeeeeenean 255
8850-1110 ................. 2-5, 7-3, 13-19] e 5-9, 6-2, 6-3, |8858-1136 .eevevveeveenrn.. 13-4, 13-5
8850-1112 o 13-6, 13-7| oo 6-4, 6-5, 7-2, | 8858-1140 .oooeveeeeeeeeeeeeeeaennn, 9-16
8850-1116 ................. 3-5, 13-6, 13-7| oo 7-4, 9-1, 9-2, [8858-1144 ..ooovveeeeeeeeeeeeeeeran, 2-5
8850-1305 oo, 7-2, 13-3] oo, 9-3, 9-4, 9-10, | 8858-1323 .oooiooeeeeeeeeeeaen 13-19
8850-1306 ..ooveeieeeeeieeeee e T2 oo 9-11, 9-12, 9-13, [8859-1012 evveeeeeeeeeeeeeeeerenn 9-13
8850-1316 .ooveeeeiieeeeene 13-6, 13-7| oo 9-15, 10-12, 10-30, [8859-1019 ..oeeovveeeeeeeeeeeeen, 13-19
8850-1404 ..o, T3] e, 10-31, 13-2, 13-9, [8859-1032 .oovveeeeeeeeeeeeeann. 13-19
8850-1406 ............... 8-3, 10-15, 13-3] v 13-13, 13-16, 13-19 |8859-1102 .ooovvveeeveeern.. 9-8, 10-32
8850-1416 ..oovveeeeieeeeeee 13-19] 8855-1012.c.uvveveeeieene 5-3, 13-13 |8859-1104 oovovveeeeeeeeea 13-19
8850-1420 oo, 2-5] 8855-1013 ... 3-1, 3-4, 3-5, | 8859-1105 evvooeeeeeeeeeeeeeeenann, 13-19
8850-1608 ....evvereeeeieeeeeeen T1-T] e 3-6, 4-2, 5-1, | 8859-1106 ..oocvveveeenn.. 9-10, 9-12




GRADALL’ INTRODUCTION

MATERIAL HANDLER Parts Index

544 Starting Serial No. 8655105G
Original Issue 8-86
Revised 8-87

Part Number Page Part Number Page Part Number Page
8859-1202.......ceeueeeee 8-4, 9-5, 9-6, | oo, 9-16, 10-18 [ ceeereeiieeieeeeeie e 9-10, 13-10
................................ 9-8, 9-10, 9-12 [8866-2006 ................ 9-3, 9-4, 9-7, [8866-2110 .........ccc0euene.e. 9-1, 9-2,
8859-1204 ................ 8-1, 8-2, 9-1, | oo, 9-10, 9-13 |t 9-5, 9-6
................................... 9-2, 9-3, 9-4, [8866-2007 ....ccoeceevevrererereeenenn. 97 |8866-2120 ... 8-4, 1329
................................... 9-5, 9-7, 9-8, [8866-2008 ............... 9-8, 9-10, 9-11, [8866-2124 .......ccovevvereieieeeeen. 9-2
............................. 9-13, 9-14, 9-16, | ccooveieieieieieieiceeeeeee. 912, 9-13 |8866-2152 ... 13-4, 1355
........................... 10-18, 13-4, 13-5, |8866-2010 ........cceeeevevennen. 9-1, 9-2, |8866-2174 .............. 8-2, 9-13, 9-14
......................................... 13-6, 13-7 | e 955, 926 |8866-2224 ... 923, 9-4
8859-1205 ... 8-2, 8-4, 9-3, |8866-2011 ....cccvevvevverrninnnnn. 9-1, 9-2 [8866-2225 ................. 8-4, 9-1, 9-2,
................................. 9-4, 9-7, 9-10, [8866-2018 .........cc..... 82, 13-4, 13-5 [ oo, 953, 944
............................. 9-11, 9-12, 9-13, |8866-2020 ........cccocuvu...... 8-4, 9-10, |8866-2239 .....cveevenvenenen 82, 9-1,
........................... 9-15, 9-16, 10-11, | coooioieieieeeieeeeeeeeeena 9-11, 9-13 | e, 993, 944
........................... 10-16, 13-4, 13-5, [8866-2021 ........ccceeeeunee.9-11, 9-12 [8866-2240 ... 139
......................................... 13-6, 13-7 |8866-2022 .............. 9-11, 9-12, 13-2 |8866-2242 ......cccceeveveuveueenenn. 9-10
8859-1206 ................ 9-1, 9-2, 9-7, [8866-2023 .....coeveverereeeeeeren 8-4 [8867-1001 ................. 2-4, 2-5, 2-6,
..................................... 10-11, 10-16  [8866-2024 .......cocoveevereereceereceeee =1 | e 351, 1346,
8859-1207 ...oveueeee 5-2, 8-4, 9-1, [8866-2026 ......ccceeveverrennn. 9-1, 92 | et 13-7, 13-19
................................. 9-2, 9-8, 9-10, ([8866-2027 ....c.cccevveeeereeeene. 9-1, 9-2 [8867-1002 ..o 35
............................. 9-11, 9-12, 9-13, |8866-2028 ................... 9-1, 9-2, 9-5 |8867-1008 ................. 2-4, 3-5, 3-6,
............................ 9-15, 10-16, 13-2 |8866-2035......ccoccveeeeeeereeeceeeeiees 9T | e, 6-11, 722, 8-3,
8859-1209 ........... 9-1, 9-2, 9-5, [8866-2036 ....cccceeveeviierenrennnn |0 N [ 9-8, 9-11, 9-12,
........................................... 9-6, 9-15 |8866-2038 ....ccccvevevveeieeeen 98, 9-10 | e 913, 9-16, 13-3,
8859-1210 .....ooeeenee. 9-1, 9-2, 9-5 |[8866-2060 ...................... 9-15, 10-16 | ceeeeeeeireeeeeeeeeee 13-4, 13-5,
8863-1301 oo, 13-3 [8866-2061 ...ocoeevvevererererereeee, O-15 | oo 13-17, 13-19
8863-1303 .o 8-3 [8866-2062 ................ 9-8, 9-10, 9-12 |8867-1022 ............ 2-5, 4-2, 13-4,
8863-1309 ...ccoveevees 13-3, 13-17 [8866-2064 .................. 8-1, 8-2, 9-3, | oo 13-5, 13-19
8863-1310 .oovvieeeieeiieeeeee 3-5 | 9-4, 9-5, 9-7, |8867-1027 .......... 9-5, 9-8, 9-11,
8863-1318 oo T3 | e 9-13, 9-14, 10-18, | eoveevieeieerieeeeee, 9-12, 9-16, 13-15
8863-1337 oo 2-5 ] e 13-6, 13-7 |8869-1345 ..o 5-2
8863-1339 .o 3-5 |8866-2065 .............. 8-2, 8-4, 9-7, [8870-1023 ...ccceiriiiieieeeeee 5-7
8863-1479 ..., T-1, T-2, 13-3 | oo 9-16, 10-16, |8871-1102 ..cccevviiiiiriieiieeieenee, 5-2
8863-1509 ..ccvieeeeeeeeee 3-6 | e 13-6, 13-7 |8871-1210.ccieviiiiiiiieiierieeee 5-7
8860-1011 .oocvvereeieeieeeenee, 13-10  [8866-2067 .....ccoevvvvevnnn. 5-2, 9-10, |8871-1212 i 5-4
8866-1013 ............ 4-2, 13-4, 13-5, | oo 9-15, 10-16 [8871-1255 ..cccvvevvennnnne 5-4, 10-26
.............................. 13-6, 13-7, 13-9 |8866-2069 .......cccecvevevevenne. 9-1, 9-2, |8871-1280 .................... 9-12, 13-19
8860-1017 .ooerveeeeieeieeeee, I3-10 | oo 9-5, 9-6 [8871-1282 ..coocvvviieiieiene 8-4, 9-3
8866-1065 ........... 9-11, 9-12, 13-9 [8866-2070 ....ccoceevvverireriiereernee, 9-1 [8871-1284 ..o, 9-15
8860-1118 .o 5-5 |8866-2084 .............. 9-16, 10-18, |8871-1381 .....ccceueee 5-2, 9-1, 9-2
8866-1145 ..occvvevveveene 9-3, 9-4 | oo, 13-4, 13-5 |8871-1383 ..cceeiieiiieeee 2-3, 5-2
8860-1200 ...cvveveereeiieereeiene 9-12 |8866-2085............... 8-4, 9-15, 10-16 |8871-2081 ..cevvvirriiiiiieeieeenee, 5-4
8860-1305 .ooevieeeieeieeee 8-1 [8866-2105 ................... 8-2, 9-3, 9-5, [8871-2231 ..cooviiiiieiiieeeeee 5-2
8866-1300 ...cceevvvereeennee 9-1, 9-T | e 9-6, 9-8, [8871-2304 ...cccevriieieiieeeee 13-2
8860-1308 ...cevveveeeeeeeeee 9-10 | o 13-4, 13-5 |8874-1801 .ccooviiiiiiiieiieieeeene 5-4
8860-1342 .o 8-2 [8866-2106 ................... 8-2, 9-3, 9-4, [8874-3000 ...cccevrviirriiriiiieeenne 6-1
8866-1365 ..occvveeieeeee 9-3, 9-4 | o 9-7, 9-10, 9-11, [8874-3002 ....cc.eeevvieieeieeriieeenne 9-5
8860-1360 ...cceevvvereenne 9-1, 92 | oo 9-12, 13-9, 13-10 |8874-3003 .........c..e.. 8-4, 9-1, 9-2
8866-2003 ................. 8-4, 9-5, 9-6 [8866-2107 ...cccvevevverrerrnnnnn. 9-3, 9-4, [8874-3036 ....cccvvvviiiiinne 9-1, 9-2
8866-2005 ................ 8-2, 9-3, 9-4, | oo 9-11, 9-12 [8874-3041 ....oeeveeiiieieiiiiieeiee 6-1
............................... 9-7, 9-13, 9-14, |8866-2108 .........cccceeveveneeeen.. 8-4, 9-8, [8874-3042 ... 9-1, 922




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number Page Part Number Page Part Number Page
8874-3055 oo 6-119002-7372 .ooootieerieieeieeeeeieen 9-6 [9020-0290 .......coeevveureenee. 7-1, 7-2,
8882-1003 oo 6-1, 7-1[9002-7462 .......cocvvviiiiiiinins 10-15 | oo, 8-3, 13-3, 13-17
8882-1004 wovoevoe 7-2, 8-3, 13-319002-7469 ..o, 5-3 19020-0299 ............ 7-1, 13-3, 13-17
89981036 oo 5-119002-7470 ooorieieeeee e 2-519020-0308 .....ocvveeeieeeeeen. 5-6
9002-0115 oo, 13-6, 13-7 |9002-7471 ..cocoovvviiiiiiiiiiinne, 9-6 19020-0313 .....coevvevinne 9-10, 9-11,
9002-0489 oo 13-3 [9002-7472 ..cuvveeeevierieeen, 2-5, T-1 | e, 9-12, 11-3
9002-1454 <o 5-619002-7475 ...ocoveeeecieeeeeeeeene 2-419020-0339 ....cvvveeeeeieeeeeee 6-16
9002-1552 oo, 7-2, 13-319002-7485 ..o 9-5, 9-6 19020-0351 ceveevieeeieeeeeee, 13-17
0002-1553 oo 8-3[9002-7685 ...eeeeeeeeeeeee e 7-319020-0382 ..cooovievieeeeeeei, 11-2
9002-1557 oo 13-3, 13-1719002-7720 ....ccvvvviiriiciiins 6-1, 7-1 19020-0434 ....oovvvieeeeee. 11-1
0002-1558 oo 8-3[9002-7736 ..ccveeeeeeeeeeeene 10-24 [9020-0445 ....oveeveeeeeeeenn 12-2
90021584 oo 7-319002-7906 .................. 9-5, 9-6, 9-10 19020-0481 ......ccvvvvreeeerreeecreerennenn 9-2
9002-1608 oo 3-519002-7908 ......ooeerierieeieeeeeeeee 7-3 19020-0482 ......covveveenrennene. 9-6, 9-10
9002-1903 oo 5-619002-7918 ..oooovvieieeeeeeeee, 10-12 [9020-0483 .....ccveevvevvennen. 9-8, 9-16
9002-2043 oovir 9-11, 9-12, 13-219002-7987 ......ccccuce.. 7-2, 8-3, 13-3 [9020-0559 ...ociivieiieeeeee 13-3
9002-2045 oo 9-1, 9-2{9002-8225 ....cccvviiiiiiiii 9-519020-0561 .....oocvvevverierereeerenn, 6-16
90022217 oo 10-5 [9002-8482 .................... 9-2, 9-3, 9-4 19020-0602 .......cc0eeviereerrerenns 13-18
9002-2218 oo 13-14 19002-8492 ....ooviveieieeeeeee 5-519020-0679 .....oeovvereeeerieeerree 2-3
9002-2230 oo 13-14 19002-8641 ...covveveieiieiecieeieein, 6-5 19020-0680 ......ccoveevreererieeeerrennne. 2-2
90022234 ..o 2-519002-8660.........cccvveereerreirienrenen. 7-3 19020-0688 .......... 12-2, 13-3, 13-17
9002-2237 oo 13-14 19002-8662 .......cccvvevverrennnen. 7-1, 7-2, {9020-0755 oocveeeieeeeeeeeeeeene 2-2
9002-2240 oo TO-5 | coveeemreeenrreeniieeenree e 8-3, 13-3 19020-0772 covveeeeeeeeeeeeeenne, 6-16
9002-2247 ..o 13-14 1 9002-8674 ....oovvveiririecceeen 5-419020-0774 ..o 7-2, 13-3
9002-2250 ....eieeeeeeeee e 10-5 [ 9002-8695 ..o 7-1 19020-0795 oo 7-3
9002-2257 oo 13-14 [ 9002-8720 ....c..covvevvereeenne 9-1, 9-2 19020-0807 .....cveeveereererererereenne 5-8
9002-2277 oo 13-14 1 9002-8750 ....cuereiieieicieieieeee 6-1 19020-0811 ...cocveevvevierenn, 5-2, 112
9002-2280 ....ocverreernenne 10-1, 10-4, [9002-8935 ......ccceviiiiinnn. 3-1, 9-10 [9020-1058 ......cveeviererirererenee 6-11
........................................... 10-5, 10-9 | 9002-8946 ......cccovveevvecnineeneeene 7-3 19020-1346 ... T4
9002-3115 oo 6-10[9002-8951 .o, 2-119020-1347 oo 7-4
9002-3117 oo 13-14 19002-8955 ..cviieiiiirercce 13-16 {9020-1348 ...ocevevveeeeeeeeeeeeee. 7-4
9002-3145 ..ot 13-14 1 9002-8957 ..oovvreerinininienencnn 13-16 {9020-1349 ...oovveeeeeeeeeeee 7-4
9002-3232 .o 13-14 [ 9002-8959 ..c..cvieiiiee 9-5, 9-6, [9020-1350 ....ooveeverereeeeeeeeen 7-4
9002-3246 ..o 10-25 | covereereerereeeeeeneeeeese e 9-8, 11-3 19020-1414 ....coocvveeeieieiceeeee, 5-8
9002-3349 ..o 10-5 [ 9002-8960 ......covevveririieieicenne 9-8 19020-1439 ..o 6-16
9002-4232 oot 13-14 1 9002-8965 ....covvvveririiieiicieienn 3-519020-1441 .ooovovieeieieeeee, 6-16
9002-5075 ..o 5-619002-8977 oo 7-319020-1443 ..o 13-10
9002-6155 oo 10-12 19002-8978 ..o 13-16 [9020-1452 ...ooveveeeeeeerea 6-16
9002-6491 .o 12-219002-9915 .......ccceeeeeneee 9-3, 9-4, 9-5[9020-1463 ....ceevevereeeeeeeeen, 8-3
9002-6816 ...ooeeeeeeeeeeee 0-819002-9935 ..o 13-9 19020-1562 ..ooeveeveeeeeeeeeeee, 8-3
9002-7108 ...oovieeeeene 9-11, 9-12[9002-9938 ....ccoecvviiiiiiiiiiie 13-2 19020-1615 ...cooeviieeeeee. 6-16
9002-7178 e 8-119002-9939 ....ccirieinne. 9-11, 9-12, 19020-1762 .....c.ocverereereerrcreerennnn. 6-16
9002-7180 .............. 0-10, 9-11, 9-12| weoeveiiiiiiiiieicieccee 13-2, 13-9 19020-1766 .......ccocveveerecrecrerenene. 6-16
9002-7187 .ccvveuvene. 5-1, 9-5, 9-6, [9004-1002........ccooveiriiiniiiinns 2-419020-1918 ...coevverrre 2-5, 13-19
................................ 9-13, 9-14, 9-15,[9007-3157 ..cccevevriiniiniineenee 10-519020-2230 oo 74
........................................... 9-16, 11-4,[9015-3001 ....cc.cevveveneircirceneees 4-2.[9020-2303 ..o 6-1
......................................... 13-2, 13-1719020-0003 .............  4-1, 4-2, 13-4, 19020-2327 .....cocveveeerereeecreeereene. 9-5
9002-7214 ..o 22| e 13-5, 13-6, 13-7 [9020-2343................... 2-5, 9-5, 9-6
9002-7267 oo 6-3, 6-4[9020-0253 .....cocieiiiiin 2-5, 3-5[9020-2361 ...oocvveerereerreiciereeren, 13-3
9002-7319 oo 2-2, 7-1[9020-0266 ......ccccvvviiriiiiee 7-4 19020-2371 .oooveeve 10-22, 10-24

1-17




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number

Part Number

9020-3502 ...ooiiiiieee

9020-4732 ..o

9020-2372 i 10-22, 10-24
9020-2376 ...ooerieeeee 10-22, 10-24
9020-2377 e
9020-2378 .eeeeieieee e
9020-2379 .o 10-22, 10-24
9020-2382 ...ooiiiee
9020-2383 ..o
9020-2389 ..o
9020-2390 ...ooiriiieeee
9020-2391 oo
9020-2392 ..o
9020-2393 ..o
9020-2396 ...covviiieeeee
9020-2399 ..o
9020-2402 ..o
9020-2403 ...oociiieee
9020-2404 ....ccooiriieeee
9020-2405 ...oooiiiiieeee
9020-2406 ....covirieiiieene
9020-2407 ..eooieieieieeeeee
9020-2415 .o
9020-2416 ...oovveiiieee
9020-2419 oo
9020-2435 .ooirieene 10-22, 10-24
9020-2500 ...ooiiirieiieeeeee
9020-2501 .eooiiiieeeee
9020-2551 oo
9020-2926 ...ooiviieeeeee
9020-3039 ...ooiieeee
9020-3040 ...oovririieee
9020-3139 o
9020-3374 ...ooiieeee

9020-3506 ...ooiririieeeeee
9020-3627 ..eoviiieeeeee
9020-3840 ...ooviriiieeee
9020-4007 ...ooviririeieeeeee
9020-4097 ...ooovvveieiinn 13-4, 13-5
9020-4244 .....cocvvieeenne 4-2, 13-4,
.......................................... 13-5, 13-10
9020-4245 ................ 4-2, 13-2, 13-4,
........................................... 13-5, 13-6,

9020-4263 ....coviieee
9020-4730 .ooviriieeeeeee
9020-4731 oo

9020-4733 ..o
9020-4734 ...ooiieee

Part Number Page
9020-4964 ......ooiiiieee, 6-10
9020-4966 ...c..eteieieeeee, 6-10
9020-4968 ..ot 6-10
9020-4969 ...cevieiee, 6-10
9020-4980 ..ooviiiieee e, 6-10
9020-4981 ..ooiiieieeeee, 6-10
9020-4982 ..o, 6-10
9020-4983 ..o, 6-10
9020-4984 ..ot 6-10
9020-4986  ..coovvieieeee e, 6-10
9020-4988 ..o, 6-10
9020-4990 ..ooiiiiieee 6-9
9020-4991 ..o 6-9
9020-4992 ..o 6-9
9020-5002 ..ooiieiieeeeeeee 5-1
9020-5031 oo 5-3
9020-5032 ..o 5-3
9020-5047 oo 6-5
9020-5056  ..coiieiiiieeeeee 6-9
9020-5057  eieieeeeeeeee e 6-9
9020-5058 ..ooiiieiee e, 6-10
9020-5120 ..ooviieiieieeee e, 13-9
9020-5166 ..coveeiieiieieeieeee 6-1
9020-5205 oo 5-1
9020-5222 oo 10-26
9020-5223 oo 5-4
9020-5340 ..iiiiieieeeeeeeee 2-5
9020-5414 ..o, 10-5
9020-5450  ..ooiiiiiiieeeeee 13-14
9020-5533 oo 7-2, 13-3
9020-5541 .oovieiiieeeee 7-2, 13-3
9020-5542 oo 7-1
9020-5571 oo 7-2, 13-3
9020-5574 oo 7-1
9020-5579  eeeeeeeeee 7-2
9020-5580  ..iiiieieiieeeeeeeee 7-2
9020-5653 ..o 2-5
9020-5663 ..ooiieieeeeee 5-8
9020-5685 ..ooiiieeeee, 11-1
9020-5686  ..covvvieiieieeeeeeeee, 11-1
9020-5687 oo, 11-1
9020-5688 ..o, 11-1
9020-5690 ...ooviiiiiieeeeeeeee, 11-1
9020-5716  .eovveiieieieeieerieeeene 10-24
9020-5730  .eoiiieieeeeeeeeeee 2-1
9020-5731 e 2-3
9020-5746 ....coveeieieieeieieeeeen 2-1
9020-5707 c.eeeeeeieieeieieeeeen 5-6
9020-5776  .eoeveeeeeeeieeiene 9-3, 94




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number Page Part Number Page Part Number Page
9020-5783 oo 9-1, 9-2(9020-6427 ....cevvevverieieeereenenn 10-10] 9020-7360 .....ccvvevrreeeeereeerennenn 8-4
9020-5792 ..oovveeeenn 9-1, 9-2, 9-10[9020-6542 ....ccoveveeriereiereeerenene 2-519020-7365 ..oovveerieieeiene 9-3, 94
9020-5793 oo 9-3, 9-4(9020-6544 .......covvevveieeeeee 6-1119020-7370 ccvveveeeeie e, 9-5
9020-5846 ....cccuvieieeieeiieeieeeenn 2-219020-6545 ...ooovveieeeeeeeee 6-1119020-7372 .cvveveveeeeee 9-5, 9-6
9020-5870 oo 4-219020-6546 ...c.oocvverieieeeeeeeene 6-1119020-7376 ..ovveeveeeeeeeeeeenen. 9-5
9020-5886 ..oeceeeeieeiieieee e 2-219020-6548 ....ccvveveieieeeeeeen 10-11]9020-7377  eeeeeeeeeieeeeeeeeieens 9-5
9020-5888 ..ot 2-219020-6549 ....ccovevveieieeeee 10-11] 9020-7386 ...ccvvevveeenee. 9-11, 9-12
9020-5891 oo 2-419020-6550 ....covieieiieieeeeeeee 10-11]9020-7387 .ooevvevveernee. 9-11, 9-12
9020-5918 ..o 5-519020-6552 ..oovvieieeeeeeeene 10-11]9020-7393 ..oociieeeeeeeeeeeeeen 13-2
9020-5973 oo 7-119020-6553 ...oovieieieeeeeeeee 10-11]9020-7411 ooeeveiieeeeie e 8-2
9020-5981 oo, 13-3[9020-6554 .....oveveeeeeeeeee 10-11]9020-7419 .oocvveeeeeeeeeeeieas 2-5
9020-5983 ..oooerieeeee. 13-3, 13-17]9020-6555 ..ceeveeieeieeieieereee 10-11] 9020-7458 ooceveeeeeieeieeeeeieene 2-1
9020-6003 ...ceeeeeeeeeeeeee e 9-719020-6556 ....ccvveverreieriereeene 10-11] 9020-7464 ...........c......... 13-2, 13-9
9020-6023 ..o 2-219020-6557 .eveevveieieeeeeeeen 10-11]9020-7470 ..ooeeveerieiieeieeieenne 13-16
9020-6025 ..o 2-219020-6558 ...oovieeeieieeeee e 10-11]9020-7484 ..c.evveveeeeeeeeeieene 2-5
9020-6042 ...cceviereeee e 10-6[9020-6559 ...ccevevveveieeeeeeee 10-11] 9020-7485 ooeerveeeeieeieeeeeieene 2-5
9020-6045 ...oovieeeee e, 13-3[9020-6560 .......ccvveverrereeenenene 10-11] 9020-7488 ..ccevveveeveereeeeeeeenn 12-1
9020-6100......cceeveeereeieenreereeeenn 2-219020-6561 ....ccvvevverieierieeee, 10-11]9020-7491 .ooerieieeeeeeeeeeae 9-5
9020-6124 ..o 5-2[9020-6562 ......ooevveiiieeeeeen 10-11]9020-7497 .ooeeeeeieieeene 5-1, 5-3
9020-6128 ..o 13-17]9020-6564 ........cvevvveverecrennee. 10-11]9020-7532 oo, 9-10
9020-6131 oo 2-319020-6606 .....ceeeveerrereireieieeiieene 5-819020-7533 oo 10-5
9020-6133 ...ooiiieeeeeeeee e 2-319020-6613 ......ccveriiereeeereeee 2-219020-7534 .oveeeeeeeeeee 10-5
9020-6134 ..o 2-319020-6737 oo 10-121 9020-7535 oo 10-5
9020-6194 .....ooevveieee 2-1, 12-119020-6738 ....oeovverereeeereerreree 10-1319020-7536  ..ooeevveereerieeieeene 10-5
9020-6196 ....cccuvveeeeeeeiieieeeeen 2-119020-6739 ...ooovveveieeeeeee 10-141 9020-7539 ..ooeiveeeeeeeeeee 10-5
9020-6200 ................. 2-1, 5-7, 13-1619020-6748 .....ccovevvereerereererne. 10-2419020-7541 .covevveeeeeeeeeee 10-5
9020-6222 ..o 13-17[9020-6750 ...ooovveeverieieeeieeeiieene 9-519020-7542 oveoiieeeieeee 10-5
9020-6262 ...c.vveeeeieieeiene 5-2, 5-819020-6762 ...coovvveriieieeieeeeene 7-419020-7543 oo 10-5
9020-6316 ..ooovvereeiieieeeeee e 5-6[9020-6793 ....ccoeevveverene 10-1, 10-419020-7544 ....oooveeeeieeeeeene 10-5
9020-6347 oo 13-17[9020-6846 ......oocvveveeeerieieieeeiennene 2-519020-7567 eoveerieieeieeeeeeiene 9-5
9020-6376  ..oeeveeeeieeeeeee e 6-519020-6847 ....ccvvevereieen 2-4, 9-13]9020-7599 ..ccovvviiieieenn 9-3, 94
9020-6377  oveeeeeeeeeeeeeeeee e 6-519020-6859 .....ceeeverreieen 7-2, 13-3[9020-7622 .....ccvveeeveerieene. 5-5
9020-6378 oot 6-219020-6861 .....ceccvevrerennen. 7-2, 13-3[9020-7634 ....ooevvveeereeen 13-17
9020-6379 oo 6-219020-6892 ................. 9-8, 9-11, 9-12]19020-7645 ...ccevvevveriiereenenns 13-17
9020-6382 ..ot 6-519020-6895 ....ocvveieeeeeeeeee 2-519020-7661 ................. 13-16, 13-17
9020-6384 ..ot 6-519020-6896 .....covereeeeeeeeeee 2-519020-7690 ........oevverreenanns 9-1, 92
9020-6385 oo 6-219020-6897 ..ot 2-519020-7711 .oevrveees 13-16, 13-17
9020-6386 ..oceveeieeieeeeeee e 6-219020-6976 ....ocvvereeeeeeeeeee 3-619020-7716 ..ooeveerieeieeieeens 13-17
9020-6387  oeeeeeeeeeeeeee e 6-219020-7029 ...oooviiieee, 3-2, 3-319020-7719 vvereeieeeeee 9-1, 92
9020-6394  ...eeieeeeeee e 6-719020-7041 ....ccveviern 9-10, 9-11,] 9020-7727 .eovevveieeieeeeeeeeeenn 9-13
9020-6395 oo O-T| oo 9-12, 11-3]9020-7728 ..ccvveeeeieeieeeeenenn 9-13
9020-6396  ...cveeeeeieeeeeee e 6-719020-7046 ...ooovveereeieeeeeeeene 3-619020-7729 .eoveieeeieeeee 9-13
9020-6403 ...ceeeeeeeeeeeeeeee 6-819020-7219 oot 6-119020-7730 .oveerieieeieereeeene 9-13
9020-6415 ..oooiieieeeeeeeee 10-12[9020-7256 ...oovveeeeiieieeeieceeeene 6-1]19020-7801 ..ooeeveeriereeiens 7-3, 8-3
9020-6417 .oovevieeeeieeeeeeeeee 10-10[9020-7257 ccevereeeeeeeeeeeeeeeene 6-119020-7821 ..overeeieieeiees 13-14
9020-6419 ..ooevieieeeeeeees 10-10[9020-7258 ...ooevveeeeeeeeeeeee e 6-119020-7822 ..ooereeieieeeees 13-14
9020-6421 ..ooovvieeeieeeeeeeee 10-10{9020-7290 ....ccoeevveveriereennee 9-5, 9-6] 9020-7872................ 6-10, 9-1, 9-2
9020-6422 ..ot 10-12{9020-7314 ..ooovveeeieeeeeeeee 10-1519020-7882 ..ooovveeeerieireieenns 13-10
9020-6423 ..ot 10-12[9020-7352 ceveeieieeeeeeeeeeee 3-119020-7894 ...oovieeeeeeeeeee 3-6




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number

Part Number

9020-7902 ...ooiiiieeeee
9020-7954 ...ooiiieee
9020-8023 ...ooviiiieeeeee
9020-8040 ....ceviriiieeeene
9020-8041 ...ocvviriiieeene
9020-8042 ....ccooiriieeeene
9020-8043 ....cooieiieeeee
9020-8044 ......oovvieiiieen
9020-8045 ....ccovirieieeeee
9020-8046 ....c.eviriiieeen
9020-8047 ...oovvririeieeeee
9020-8048 ....c.eovirieieeeen
9020-8049 ....cvririiee
9020-8050 ...oovvririiieene
9020-8051 oo
9020-8052 ...oovieieiieeeee
9020-8053 ...ooviiiieeee
9020-8054 ....cveieiieeeee
9020-8055 ...oovieiriieeee
9020-8056 ...covvvirieieceene
9020-8057 .eeeeeeieieieeee
9020-8058 ...oovveiiieieeee
9020-8059 ...oovieiiiee
9020-8060 ....c.eovereireiiiiiiiene
9020-8061 ...oovvreiiiiereiene
9020-8062 ....covvirieieeeene
9020-8063 ....ceviriieeeene
9020-8064 ......coeeeieieieen
9020-80065 ....coevieiiieeeene
9020-8066 ......coeeverenen 10-14,
9020-80607 ...ooveeeeeieieeeieienn
9020-8068 ......coeeverenen 10-27,
9020-8070 ...oovereirerenene 10-27,
9020-8071 .oovveeiieieens 10-14,
9020-8072 .eeeviieieieeee
9020-8136 ...oovveeiieiieeen
9020-8137 e
9020-8140 ...oovveirieiierieene
9020-8141 ..oovriiiiereene
9020-8148 ....ooveiriieeeenn
9020-8193 ...ooieiieee
9020-8194 ....ccoviriiiie
9020-8195 ...ooiiiieeee
9020-8196 ....cevvieieiiieenn
9020-8197 oo
9020-8198 ...oovveiriieee
9020-8200 ....cevirieiiieeene
9020-8202 ....ovvieieieeeeene
9021-0095 ...ooviriiieeeeee

Part Number Page
9055-5008 ..cetieieeeeee 4-1
9055-5013 oot 13-5
9055-6003 .....cniiriieieeieeeeeen 4-1
9055-6004 ......eoiiiiieieeeee, 13-5
9060-0097  ..ooeieiieieieeeeeeeee 6-1
9060-0267 ..oovveeeeeieeieeeeeeeee 7-4
9060-0273  .oooieeeeeeeee 7-4
9060-0274 ..o 7-4
9060-2789 oot 7-1
9060-2826 ..ocveeiieieeieeeeeee 2-5
9060-2885 ....eoiiieiieieeeee e 2-1
9060-2906 ......eeriieiieieeeeee 3-6
9080-1213 ..o 7-1
9080-1238 ...eeiiieieeieeeeeeeeeen 2-2
9080-1303 ..o 2-4
9080-1313 oo 13-14
9080-1314 ..o 4-1
9080-1315 oo 4-1
9080-1328 ..ooiieieeeee e, 10-5
9080-1332 oo 4-1
9100-3006 ...ccvveiieieeeeieeeeee, 12-2
9100-3014 ..o, 12-2
9100-3016 ..ooveiieiieieeiieeeeeee, 12-2
9100-3018 ..ooviieieieeee e, 12-2
9100-3020 ..ooviieiieieeeeeeeeee, 12-2
9100-3025 ..o, 12-2
9100-3027 oo, 12-2
9100-3030 ..ooviieiieieeeeeeeee, 12-1
9100-3031 oo, 12-2
9100-3032 ..o 12-1
9100-3036 ..oovvieiieieeeeeeeeee, 12-1
9100-3039 ..o, 12-1
9100-3040 ..ooviieiiiieeieeeeeee, 12-1
9100-3041 ..o, 12-1
9100-3044 ...ooeiiiieee, 12-1
9100-3051 oo, 12-1
9100-3052 ..o, 12-1
9100-3186 ..ooeeeieeiieieeeeeeeeee 5-4
9100-6016....cccueeriieiieiieieeieeen 5-5
9100-6017 .ooeeieieeieieeieeeeeeee 5-5
9102-1009  ..oovviieieieeeeieeeee 13-10
9102-3006 ..ccovverieieeiierieeeeee, 9-15
9103-0003 ..ooiieieeeeeeeeee 2-5
9103-0004 .....ccovieiieieeieieeeeee 2-5
9103-1009 ..ooiieeeeieieeeeeeee 2-5
9103-1013 oo 7-2, 13-3
9103-1014 oo 2-4
9103-1041 oo 5-3
9103-1042 ..o 5-7




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number Page Part Number Page Part Number Page
9103-1067 ooeeeeeieeeeeieeeeeie e 2-1{9103-3029 .cooovieieeee 2-11 9103-3175 oo, 12-1
9103-1074 ..o 2-1{9103-3032 ..o, 8-1[ 9103-3186 ..eeeveeeeiieieeieeieeeee 4-2
9103-1075 oo 2-11 9103-3038 ...... 3-6, 13-4, 13-5, 13-6] 9103-3188 ......cceeene. 3-2, 3-3, 9-1
9103-1077 e 13-101 9103-3039....... 3-6, 13-4, 13-5, 13-6[ 9103-3196 ....ceovvvvveeriieeeene 13-13
9103-1085 oot 8-319103-3042 ..coveieieeee 11-2] 9103-3198 .. 9-15
9103-1086 ..ccvvveveereecereeenne 9-5, 9-6] 9103-3050 ....ccoevevirrerrrennne 9-3, 9-4[ 9103-3199 ..evviiiiiiieeeeee, 9-15
9103-1087 oot 7-319103-3054 ..oovieeeieeeeeee 5-4 [ 9103-3200 ...eovvvveeiieiieeeeeeee, 9-15
9103-1088 ..ot 7-31 9103-3055 .ooviieieeeeeeee 5-7 [ 9103-3201 vveieeiieeeeeeee, 9-15
9103-1092 oot 2-5[9103-3056 ...ooveviereieee 5-7 [ 9103-3202 ..oovvieiieieeene 7-1, 8-3
9103-1102 oo 11-1 9103-3058 .ooovevvieeeieeereeereerees 5-7[ 9103-3224 ...coveiiieieeeene 9-13
9103-1136 oo 3-4[9103-3059 oo 5-7 [ 9103-3234 oo, 5-3
9103-1140 ..oeciieieeeeee e, 2-6[ 9103-3060 .....ccoeveveereireeeerne 5-7[ 9103-3240 ...oovvieiieieeieeee 10-11
9103-T141 oo 2-6[ 9103-3061 ...ocvevvreereeieeeeee 5-5[9103-3246 ...oooviieeeiiieeeee 5-2
9103-1152 oo 5-31 9103-3062 ...coovevieeieieeee 5-5[9103-3248 ..oeeeiieeeeee 5-3
9103-1154 oo 571 9103-3063 ..o 5-5(9103-3254 oo, 5-5
9103-1176  ooeeeeeeeeeeeeeieeeeeieeae 2-4[9103-3069 ....cocvvveieinn, 9-1, 9-2[ 9103-3255 it 7-1
9103-1189 oo 13-3] 9103-3073 .ooveveveeeeeee 9-1, 9-2[ 9103-3256 ...oevvvieiieieeiieeee 5-3
9103-1194 ..o 6-111 9103-3074 ..ocvveveeeieeeee 5-3 [ 9103-3257 e 9-1, 92
9103-1197 oo 5-21 9103-3077 cevevieeiieeeeeeee 2-1] 9103-3258 oeiieeeeeeeeeeee 5-3
9103-1224 oot 7-119103-3079 ..oovvvereveier 5-1, 11-3] 9103-3270 cceeevrieieieeieeeeeene 5-4
9103-1226 oo 7-119103-3082 ...cooveverereiinne 9-11, 9-12| 9103-3277 et 7-1
0103-1232 oot 8-319103-3084 ...oveeiereeeeee I1-1] 9103-3281 ceeiiieeeeeeeeeeeene 7-3
9103-1234 ..ccveeeeeeeeee 3-2, 3-3] 9103-3086 ...cooevereeeeeeeeene 11-2] 9103-3282 ...evveveveeeneee, 6-1, 11-1
9103-1230 oo 4-21 9103-3089 ...coveveeeeeeeen 12-11 9103-3283 oo 5-2, 6-1
9103-1239 oo 2-519103-3090 ...coooeeeeeeeeene 12-1] 9103-3291 v 13-15
9103-1260 ..coveeiieeeeieeeeeeeeieee 2-1{9103-3096 ....cocvvverirerinnn, 8-2, 8-3[9103-3310 .ceevvvreiieieceeeeee 7-1
9103-1340 oooeieieeeeeeeeeeee e 2-5[9103-3100 ...ocveviieriiereinnn, 9-1, 9-2[ 9103-3317 coveeireeeieeeeeeee. 11-1
9103-1344 ..ot 2-519103-3102 eooveeeeeeeeeeee 12-1] 9103-3318 .orereieeeeeeeee 10-25
9103-1345 oot 2-519103-3103 .oovieeeeeeeeeee 12-11 9103-3319 v 6-1
9103-1360 ..oovieieeeeeieeeeeieeieee 2-219103-3111 oo 11-1] 9103-3320 ccvveeiieeeeeeeeeeie e 2-1
9103-1361 oo, 2-219103-3112 oo 11-1] 9103-3323 ..ot 5-3
9103-1362 oo 2-2[9103-3122 oo, 10-231 9103-3329 ooiieieeeeeeeeee, 5-3
9103-1363 oot 2-1[9103-3125 ..o, 9-1, 9-2[ 9103-3362 ....oeevveeereeeeeee, 12-1
9103-1364 ... 2-1[9103-3127 oo 10-9 ] 9103-3378 ..ovevveeieeeeeeeeee 10-20
9103-1369 ..ccveeveeeeeeee 2-5, 3-11 9103-3128 ...coveiieieieeeee 8-4 [ 9103-3426 ...ooeveveeeeeeeeee, 4-2
9103-1371 oo 2-4, 3-11 9103-3131 coovevererereerenne, 5-1, 5-4( 9103-3444 .....cccvveeeieien, 13-19
9103-1374 oot 2-519103-3132 oo 5-5(9103-3445 .o, 13-19
9103-1389 oo 3-1{9103-3133 ..o 5-319103-3464 ..o, 2-2
9103-1391 i 2-519103-3134 oo 5-319103-3465 ..oveiieeee e 2-2
9103-1395 oot 5-3[9103-3136 ..ocveeeeeeeeeeeee 5-2 9103-3469 ...ooooveeieeeeeee, 6-16
9103-1397 oot 2-519103-3137 oo 5-519103-3470 oveeveeeeeeeeeee, 6-16
9103-1404 ..o 5-3]1 9103-3138............... 9-2, 9-15, 13-16[ 9103-3478 ..coveereeieereeeenns 13-19
9103-1440 .oooeeeieeeeeeeeeeeeeeee 2-5[9103-3140 .coovevreieeeeeee 9-151 9103-3481 ooevveieeeeieeeeeen, 9-6
9103-3009 ..cccvveieeiee e 12-1] 9103-3141 oovivieeeeeeee 9-151 9103-4005 ..cccvveviieeeeieeeeeeee, 5-2
9103-3011 oo, 12-1] 9103-3142 oo 9-1, 9-2[ 9103-4006 .....cccvvevveerieiiereeirenns 5-2
9103-3014 oo 12-11 9103-3144 oo 10-16 ] 9103-4007 .coovvvereereeieeeeeenenn 10-25
9103-3023 oo 12-219103-3157 cceveeeeeeeeeeeeee 12-1] 9103-4008 ....cccvvveireeeeieeeiens 10-25
9103-3024 ..o 12-1] 9103-3159 ooveeieieeeeeeeeee 13-10] 9103-4009 ....cooevvveerieeerenee. 10-25
9103-3028 ..o 5-719103-3161 ..cevevveeieeieeeeee 13-10] 9103-4010 ..ccvvereereeieerene, 10-25




GRADALL

MATERIAL HANDLER

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number

544
Part Number Page
9103-4011 .eoviieieeeeeeeeeeee 10-21
9103-4012 oo 10-21
9103-4013 .o 10-21
9103-4014 ..o, 10-21
9103-4015 oo 10-21
9103-4016 ..ooverieieieeeeeeeieee 10-21
9103-4017 oo 10-21
9103-4018 ..ooiieieeiieieeene 8-2, 8-3
9103-4019 oo, 10-23
9103-4040 ..ooviiiiieeeeeeee, 10-6
9103-4041 .ooriiiiieeeeeee, 10-6
9103-4045 oo, 10-6
9103-4046 ..ooviieiiiieieeeeee, 10-6
9103-4051 oo, 10-6
9103-4052 oo, 10-6
9103-4058 ..ooeiieieeeeeeeeee 10-23
9103-4059 ..ooiiieiieee, 10-23
9103-4060 ...ccvveieiieieieeeene 10-23
9103-4061 ..oovviieiieieieeieeeee 10-23
9103-4062 ..coovvieieiieieeeee 10-23
9103-4063 ..cooviiiieieeeeeeeee 10-23
9103-4064 ...coeveieieeeeeeee 10-23
9103-4065 ..coviieieieeeeieeee 10-23
9103-4060 ...ccevveiiiieiierieeieene 10-23
9103-4067 ..ooveeieieieeeereeeee 10-23
9103-4068 ...cevieieieeeeeeeee 10-23
9103-4069 ..cocvvieieieeieeeee 10-23
9103-4008 ..o 2-3
9103-4107 oo 10-30
9103-4109 ..ooiiieiiieeeeeeeeee 10-30
9103-4110 .ooviieiieieieeeeeee 10-31
9103-4111 e 10-30, 10-31
9103-4112 .o 10-30, 10-31
9103-4113 ..o 10-30, 10-31
9103-4114 ..oocviiiee 10-30, 10-31
9103-4115 oo 10-30, 10-31
9103-4116 ..cccveveeenne 10-30, 10-31
9103-4117 eeviieies 10-30, 10-31
9103-4118 oo 10-30
9103-4119 oo 10-30
9103-4120 ..ooviieieieeeeeeeeee 10-30
9103-4121 oo 10-30
9103-4124 ..o, 10-16
9103-4125 e, 10-16
9103-4126 ..ooviieieieeeeieeee 10-16
9103-4127 oo, 10-16
9103-4128 ..ooieieeeeeeieeeee 10-16
9103-4129 oo, 10-16
9103-4130 oo 10-16

Part Number Page
9103-4197 e, 13-13
9103-4198 ..o 13-13
9103-4199 ..o, 13-13
9103-4200 ..coviieieiieeees 13-13
9103-4201 oo, 13-13
9103-4202 ..o 13-13
9103-4203 ..o 13-13
9103-4204 ..o 13-13
9103-4205 ..oooieeieieeees 13-13
9103-4206 ..cooveeieiieeees 13-13
9103-4207 eeveieeeeeeeeees 13-13
9103-4208 ..o 13-13
9103-4209 ..o 13-13
9103-4210 ..evriieiiieeeees 13-13
9103-4211 veieiiiieeees 13-13
9103-4212 v 13-13
9103-4213 oo 13-13
9103-4214 .o 13-13
9103-4215 oo 13-13
9103-4216 oo 13-13
9103-4217 e 13-13
9103-4224 ..o, 5-4
9103-4236  ..ooeveeeeeeeees 10-10
9103-4238 ..oieieeeeee e 6-2
9103-4239 ..o 6-2
9103-4240 ..ooeevieeeeeeeeee 6-2
9103-4241 v, 6-2
9103-4242 oo 6-2
9103-4243 oo 6-2
9103-4244 ..., 6-2
9103-4245 oo 6-4
9103-4246 ..o 6-4
9103-4247  vveeeeeeeeeeeee 6-5
9103-4248 ..o 6-5
9103-4249 ..o 6-5
9103-4250 ..oiiiieieeeeeeeee 6-5
9103-4251 v, 6-5
9103-4252 i 6-5
9103-4253 i 6-5
9103-4254 oo 6-5
9103-4255 .oeeeee 6-5, 6-6, 6-7
9103-4256  ..oovoiveeeeeeeeeeee 6-6
9103-4257 oo 6-7
9103-4258 .eoveieeeeee e 6-7
9103-4259 .o 6-7
9103-4260 ...occvvereeiiereeene 6-10
9103-4261 ..o 6-10
9103-4262 ..o 6-10
9103-4263 ..o 6-9




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number

Part Number

9104-1007 ..occveeveirieeneninee

9103-4264 ..o
9103-4272 oo,
9103-4273 o,
9103-4276 .o,
9103-4301 oo,
9103-4326 ..o
9103-4327 oo
9103-4329 .o,
9103-4330 oo,
9103-4331 i
9103-4389 .o
9103-4390 ..o
9103-4397 oo
9103-5008 ..o
9103-5082 .o,
9103-5090 ...coveiieeeiciee,
9103-5093 ..o
9103-5096 ...ceveieieieieeeeee
9103-5101 o,
9103-5112 oo
9103-5122 i
9103-5141 o
9103-5147 oo
9103-5240 oo,
9103-6002 ..o,
9103-6003 ..o,
9103-6008 ..o
9103-6009 ..o
9103-6012 oo
9103-6014 ..o
9103-6016 ..o
9103-6022 ..o
9103-6029 ...cviieeeee
9103-6030 ..o
9103-6032 .o
9103-6041 ..o
9103-6042 ..o
9103-6043 ..o
9103-6047 oo
9103-6051 oo
9103-6079 .o
9104-0002 ...coeiereieieieeeeeeee
9104-0003 ..o
9104-0004 ......ccveieeieeeeee
9104-1004 .....c.coveiieieieieeeeene,
9104-1005 ...oveieeeieeeeceeeee
9104-1006..........ccocuue.. 3-1, 3-2, 33

Part Number Page
9104-1406 ...cccvveeveeeeeeeeeeee 3-5
9104-1421 v, 3-5
9104-1424 ..o, 8-3
9104-1425 oo, 8-3
9104-1431 v, 8-3
9104-1439 ..o, 13-19
9104-1449 ..o, 13-19
9104-1450 ..ooooiieieeieeees 13-19
9104-1451 i, 13-19
9104-1459 ..o, 13-19
9104-1481 oo 13-19
9104-1489 ..o 9-16
9104-1509 ..o, 2-5
9104-1510 oievieeeeeeeeeeee 3-5
9104-1520 ..overieieeieeeeeeee 8-3
9104-1521 i, 8-3
9104-1536 ..ooeiveeeeeeeeeee 8-3
9104-1554 oo, 11-3
9104-1557 veeeeeieieeeee 9-1, 9-2
9104-1565 ..ooeiveieeeeeee 13-2
9104-1596  ..cocvveieiieees 13-19
9104-1598 ..o, 13-19
9104-1732 i 13-19
9104-3030 ..ooovrveieeiieeeee 10-3
9104-3032 oo 6-11
9104-3033 .o 12-1
9104-3034 ..o 12-2
9104-3035 oo 12-2
9104-3036 ...oocvveieeiieeeeee 12-2
9104-3037 vveeeeeeeeeee 12-2
9104-3038 ..o 12-2
9104-3039 ..o 12-2
9104-3040 ..oooovveeeeeeeeee 10-8
9104-3042 ..o 12-2
9104-3043 .o 12-2
9104-3044 ....ccoveeeee 12-2
9104-3045 .oiooieeeeeee 12-2
9104-3046 ...ocovveeieeieeee 12-2
9104-3047 eoveeeeeeeeeeeee 3-5
9104-3048 ..o 12-2
9104-3049 ..o 12-2
9104-3050 ..ooooieieeiieeeeee 12-2
9104-3051 oo 12-2
9104-3052 oo 12-2
9104-3055 i 3-5
9104-3058 ..o 10-2
9104-3059 ..o 34
9104-3061 ...oocvvereieeee 11-3
9104-3062 ...occvveveeeeeeeeee 3-5




GRADALL’ INTRODUCTION

MATERIAL HANDLER Parts Index

544 Starting Serial No. 8655105G
Original Issue 8-86
Revised 8-87

Part Number Page Part Number Page Part Number Page
9104-3063 ..cceeeeeeeeeeeee e 2-Tf e, 13-5, 13-6,[9104-3188 ..oovvvieieieeeereeeeee 8-1
9104-3064 .....ooeveeeeeeeeee 10-29] oo, 13-7, 13-1019104-3189 ..cccvveiieeeieeeeeee, 8-1
9104-3065 ..cccvieieeeeeeeee 10-10]9104-3128 .eevieeeeeeeeeeeee e 12-119104-3190 ..evieeiieeeeee e 8-1
9104-3060 ...cooevveeieeeieeeeeenn 10-419104-3129 oo, 12-119104-3193 .ooieieeeeee s 9-5
9104-3067 oo 10-119104-3131 oo 8-219104-3194 ..o, 9-5
9104-3069 ....ccvieieeeeieeieeeeee 9-8[9104-3132 ..vierieieeeeee e 12-219104-3196 ..cevveieeeeieeeeee 13-2
9104-3070 ooeeeeeieeeeeeeeeee e 9-819104-3133 ..o 12-219104-3197 ooeveeeeeeeeee e 5-9
9104-3071 oo 6-1219104-3134 .o, 12-219104-3198  .eveeee e 5-9
9104-3072 oot 8-119104-3135 oo, 12-219104-3199 ..covveeeeeeeeee 11-3
9104-3076 ..ccvveeeeeeeeeee 10-19]9104-3136 cevveieeieeieeeeeeee 12-219104-3206  ...eveeeveeieeeeieeieeeeens 8-4
9104-3077 eeeeeeeeeeeeeen 8-2, 11-1{9104-3137 e 12-219104-3214  ooieeeeeee e 8-3
9104-3079 oo 8-419104-3138 ..o, 12-219104-3215 oo 12-1
9104-3080 ..oovveieeeeie e 6-1619104-3139 ..oooviiieee e, 10-619104-3221 ............. 13-4, 13-5, 13-6
9104-3081 oo 6-1619104-3141 .oooveeeeeeeeeee, 12-119104-3222 .vveveeeeene 2-5, 13-19
9104-3082 oo 6-1619104-3143 oo, 8-219104-3227 occvveieeeeen 8-1, 9-13
9104-3084 ..o 6-1619104-3144 ...cveeveeeeee 9-3, 9-419104-3228 ...occvveeeeeeeeeeee 11-4
9104-3080 ..ocovveieeeeeieeeee e 8-319104-3145 .oovveieieeee 9-3, 9-419104-3232 ...9-8, 9-10, 9-12, 10-32
9104-3087 oo 10-18|9104-3146 ............... 6-12, 6-15, 6-16[9104-3237 .coovvrieeeeeeeeeeeeene 2-1
9104-3088 ..o 9-5[9104-3147 oeeveeeeeeeeee 9-3, 9-419104-3245 ..cooovieieieeeee, 10-32
9104-3089 ..o 9-5[9104-3148 ..o 5-919104-3246 ..cccvvevvieieeeeen 13-19
9104-3090 ..ccciiiieeieee e, 10-20]9104-3150 .cevieiieeieeeeeeeeee e 5-919104-3247 ooevveeeeeeeeeee 13-19
9104-3001 oo 8-119104-3151 ccuveerieieeeeee e 5-919104-3258 ..ccvveeieeeee. 2-6, 10-30
9104-3093 ..o 9-11, 9-12(9104-3152 oo 2-5[9104-3261 .cooeeeveeeeeeeeeeeee 3-5
9104-3005 oo 9-8]19104-3153 .o, 9-1, 9-219104-3263 ...ccovvveeeeeeeeeen, 13-16
9104-3090 ..ccvieiiieeeeeeeee e 9-8]9104-3154 oo 8-319104-3265 ...oveiieeeeeeeee 13-16
9104-3098 ...ccoeeeiieieene 9-11, 9-12(9104-3157 cveeiieieeeeeeeeeeeee 9-1219104-3277 ooeeveeeeeeeeeeeeene 6-17
9104-3099 ..ccoieieeee 3-4, 3-5[9104-3159 .cveerverieene 13-2, 13-9(9104-3278 ..ooovvvveeeieereeeene, 13-16
9104-3100 ..cooieiiieeeeieeeeeee e 3-5[9104-3160 ..ooovvvveeeieciieeeeee 9-1019104-3296 ..cevveeeeeeeieeeeee 10-17
9104-3101 oot 3-519104-3161 .oveeeeeeeeeeeeeeee 11-319104-3307 cvveeiieeeeeeeeeee e 9-6
9104-3106 ..cccvveveeieieeeeeeeen 13-119104-3163 ..ooeeeeeeeee e 8-219104-3308 .ceeieieeeeeeee e 9-6
9104-3107 oo 10-2819104-3164 ...ooocvveeieeenee. 3-1, 3-2,19104-3309 ..cooveeiieeeeeeeeeen 9-6
9104-3108 ..ccevieeeeeeeeee e TO-2T7] oot 3-3, 3-419104-3310 .coevvieeeieeeeeeeee 9-6
9104-3110 .oooiieeeieeeeeeeee e, 9-1019104-3165 ..cccvveeeeeeeeeeeee 13-1119104-3311 v 9-6
9104-3111 oo, 9-1019104-3168 ...c.eeeevveeeeeeeeeieeee 0-519104-3312 oo 9-6
9104-3112 oo, 9-1019104-3169 ...cvvvereeeeieeeeee, 12-119104-3321 oo 13-2
9104-3113 oo, 9-5, 9-6[9104-3170 ..ovevvereeeeeeeeeeeee, 12-119104-3322 oo 13-9
9104-3114 .ccveeeeeeeee 9-5, 9-6[9104-3171 ccvverveieeeeee e 12-119104-3489 .coevveeeeeeeeeeee 6-17
9104-3115 .ocieieeeeeeeee, 9-5, 9-6[9104-3172 ..coverieeeeeeeeee e 12-119104-4001 ................... 10-14, 10-18
9104-3116 .cccvveeeeeeeeeee 9-5, 9-6[9104-3173 oo 12-119104-4002 ......... 10-18, 10-27, 13-8
9104-3118 oo, 11-3]19104-3174 oo 9-1219104-4003 ...ccoveeveeeeeeeeeee 10-27
9104-3119 oo 11-3]19104-3175 oeeieieeeeeeeeeeee, 10-22(9104-4004 ....ccvveveeeiieeee, 10-27
9104-3120 .ooocveeieeeeeeeeeeeen 11-3]19104-3177 oo 3-1, 3-2,19104-4005 ...cccvvveiieieeieeeeee, 10-28
9104-3121 oo, I3-2] et 3-3, 3-419104-4006 ....ccceeeevveeireirerennnn. 10-28
9104-3122 oo 11-3]19104-3178 oo 9-819104-4007 ..cocvveeieeieieeieeee 10-28
9104-3123 oo 11-3]19104-3179 oeceeeeeeeeeeeeeee 9-819104-4008 ......oeovveereeiereeene 6-11
9104-3125 ................ 4-2, 13-2, 13-4,]9104-3180 .....cccvvevenee. 3-1, 3-2, 3-3[9104-4009 ....cccvvvvieiierieeeene 6-11
........................................... 13-5, 13-6,{9104-3184 ....cccvvevvieieeieecienenene. 12-119104-4010 ..o 6-11
.......................................... 13-7, 13-10[19104-3186 ....ccceeecvvevveenee. 13-4, 13-519104-4011 ..oeevveveeiieeen 10-18
9104-3126 ................ 4-2, 13-2, 13-4,19104-3187 occvvereeeeeeeeeeeeee 9-819104-4013 ..oocvveeeeeeeeeeeee 10-18




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number

Part Number

9104-4014 ....ccoevii 10-1, 10-4
9104-4015 ..oovveiiie 10-1, 10-4
9104-4016 ....ccccoeuveuinnnenn 10-1, 10-2,

9104-4017 oo
9104-4018 ....ccoeviiiie 10-1, 10-4
9104-4019 ..o
9104-4020 ..o
9104-4022 ..o
9104-4023 ..o
9104-4024 ..o
9104-4025 ..o
9104-4026 .....c.ccveieiiiiii
9104-4027 ..o
9104-4028 ..o
9104-4029 ..o
9104-4030 ...ocoiiiiiiiii
9104-4031 oo
9104-4032 ...ociiiiii
9104-4033 ..o
9104-4034 ..o
9104-4035 ..o
9104-4036 ...coveveeeieieeeee
9104-4037 oo
9104-4038 ...cveieeeeeeeee
9104-4039 ...ooveieeeeee
9104-4040 ...ooveieeeieeeee
9104-4041 ...ooveieeeiee
9104-4042 ...ooveieeee
9104-4043 ..o
9104-4044 ..o
9104-4045 ...ooveeeeeee
9104-4046 ...ccoeoveeeieieee
9104-4047 ..o
9104-4048 ..o
9104-4049 ...coviiiee
9104-4050 ...ccoeoieieiiiiiins
9104-4051 oo
9104-4052 .ocoveieeiieee
9104-4053 ..o
9104-4054 ...coeieeeeeee
9104-4065 ...ccveieieeieieeee
9104-4066 ......coveieieieieieiee
9104-4067 ...ooveveeieieieieee
9104-4068 ......coveieeieieeeee
9104-4069 ....cocoveeeieee
9104-4070 ...ooveieeeieieeeeee
9104-4071 oo
9104-4072 oo

Part Number Page
9104-4148 ..o, 6-14
9104-4149 oo, 6-14
9104-4150 ..ooviiiiiieeieeeeee, 6-14
9104-4151 i, 6-14
9104-4152 oo, 6-14
9104-4153 oo 6-14
9104-4154 oo, 6-14
9104-4155 oo, 6-14
9104-4156  ..coviieiiieieeeeee, 6-14
9104-4157 eeeieieeeeeeeee, 6-14
9104-4158 ..ooiiieieeeeeeee, 6-14
9104-4159 oo, 6-14
9104-4160 .....ccciiiieeieiieieneeene 6-14
9104-4161 ...oooiiiiiieeiieeeee 6-14
9104-4162 ..ooveveieeeeeeeeee, 6-14
9104-4163 ..o, 6-14
9104-4164 ..oooviiieeeeeeee, 6-14
9104-4165 ..ooovveieeiieee 6-12, 6-15
9104-4166 ....ccceiiieeieeiieiieeeene 6-15
9104-4167 c..eeeiiiieeeeieeeeeee 6-15
9104-4168 ...ooevieieeeeeeeeee, 6-15
9104-4169 ..oooviiiieieeeeee, 6-15
9104-4170 ..ccoiiiiieeeeieeeeeeeene 6-15
9104-4171 e, 6-15
9104-4173 oo, 6-15
9104-41T4 ..o 6-15
9104-4175 e, 6-15
9104-4176  ..ooveieieeeeeeeeeee, 6-15
9104-4177  eeeeeieeeeeeeee, 6-15
9104-4178 .eoeieieeeeeeeeeee, 6-15
9104-4179  oeieieeeeeeeee, 6-15
9104-4180 ..ooviieiieieeeeeeeee, 6-15
9104-4181 oo, 6-15
9104-4182 oo, 6-15
9104-4183 oo, 6-15
9104-4184 ..o, 6-15
9104-4185 i, 6-15
9104-4186 ..covvveiiiieee 6-15, 6-17
9104-4187 eeeieieeeeee 6-15, 6-17
9104-4188 ..ooreieieeeeeeeee, 6-15
9104-4189 ..oviiieieeeeee, 6-15
9104-4191 oo, 6-15
9104-4192 oo, 6-15
9104-4193 .o, 6-15
9104-4194 ..o, 6-15
9104-4195 oo, 6-15
9104-4196  ..covvveiiieieeeeeee, 6-15
9104-4197 .oveiiieeeeeeeeeee 6-15
9104-4199 ..o, 6-15




GRADALL

MATERIAL HANDLER

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number

544
Part Number Page
9104-4200 ..coccvieieeeeie e, 6-15
9104-4201 oo, 6-15
9104-4202 oo 6-15
9104-4203 oo, 6-15
9104-4204 ..o, 6-15
9104-4205 oo, 10-6
9104-4200 ..cccvvereeieeie e, 10-6
9104-4207 eveereeieeeeee e 10-6
9104-4208 ..o, 10-6
9104-4209 ..oovvieieeeee e, 10-6
9104-4210 eovviieieeeeee e, 10-6
9104-4211 oo, 10-22
0104-4212 oo, 10-22
9104-4213 oo, 10-22
9104-4214 ..o, 10-22
9104-4215 oo, 10-22
9104-4216 .ooooevieeeeieeieeeieeiees 10-22
0104-4217 oo 10-22
9104-4218 .oooeeieeeeeeeeeeeeee 10-22
9104-4219 oo, 10-22
9104-4220 ..oovvieeeeieeeeeeeieee 10-22
9104-4221 oo 10-22
9104-4222 ..o 10-22, 10-24
9104-4223 oo, 10-22
9104-4225 oo, 13-1
9104-4226 ..ooovveieeeee e, 13-1
9104-4227 oo, 13-1
9104-4228 ..o, 13-1
9104-4229 ..o, 13-1
9104-4230 .eoeviveieeeee e, 13-1
9104-4231 v, 13-1
9104-4232 oo 13-1
9104-4233 oo 13-1
9104-4234 ..o, 13-1
9104-4235 oo, 13-1
9104-4236 ..oovvveieeeeee e, 13-1
9104-4237 oo 13-1
9104-4238 ..o, 13-6, 13-7
9104-4239 ..o, 13-6, 13-7
9104-4240 ..ooccvveeieeieee 13-6, 13-7
9104-4241 ..ocvveieeiee 13-6, 13-7
9104-4242 ..o, 13-6, 13-7
9104-4243 ..ooccvveeeiee 13-6, 13-7
9104-4244 ..o 13-6, 13-7
9104-4245 ..oocvieeeiee 13-6, 13-7
9104-4246 ..cccvveeveeiee 13-6, 13-7
9104-4247 oo, 13-6, 13-7
9104-4248 ......ovveveeiee 13-6, 13-7
9104-4249 ...ccvveeeiee 13-6, 13-7

Part Number Page
9104-4309 ...ooovvieieeeee, 10-30
9104-4310 ..oieieeeeeeeeeeeees 6-17
9104-4311 oo, 6-17
9104-4335 i, 6-15
9104-4361 ..ooeeveeieeeeeeees 6-17
9104-4460 ....ccvveereeiieeeeees 6-15
9104-4462 ....ccuvveveeeieeeenne 6-17
9104-4471 v 5-9
9104-4474 ..o, 10-29
9104-4475 oo, 11-3
9104-4476 ..oooevveeeeeeeeeee, 13-11
9104-4477 v, 13-11
9104-4478 ..oovveeeeeeeeeeee, 13-11
9104-4479 oo, 13-11
9104-4480 ....cccuveereeeriereeeeene 13-11
9104-4481 .oovveeeeeeeee, 13-11
9104-4482 ..o, 13-11
9104-4483 ..o, 13-11
9104-4484 ..o, 13-11
9104-4485 oo, 13-11
9104-4486 ....cccuveeveeeeeiieeennne 13-11
9104-4487 ..oooveeeeeiieeeeeene 13-11
9104-4488 ....ccvveeeerieeeeene 13-11
9104-4489 ..o, 13-11
9104-4490 ...cccvveereeieeeeee, 13-11
9104-4491 .coooreeeeeeee, 13-11
9104-4492 ..o, 13-11
9104-4493 ..o, 13-11
9104-4494 .......oveevveeeeeen, 13-11
9104-4495 ..o, 13-11
9104-4496. .....cuveeveeeeienn 13-11
9104-4497 ..oveeeeeeeeeeeee, 13-11
9104-4498 ....ccvveeeeeeeeee, 13-11
9104-4499 ...ccvveeeeeeeee, 13-11
9104-4500 ...cccveeieeieeeeeee, 13-11
9104-4501 ...oooiieeiieieeieeeeee, 13-11
9104-4502 ....ccoieeieieeieeeee, 13-11
9104-4503 ....ccveeieie e, 13-11
9104-4504 .....cvieieieeeeeee, 13-11
9104-4505 ..oooeiieeeeeeeee, 13-11
9104-4509 ...oooveeeee e, 10-10
9104-4510 coveireeeeeeeeeeee, 10-10
9104-4511 cvieiieieiieeeeeee 10-10
9104-4512 coveveeeeeeeee, 10-10
9104-4513 ...ovoieeeeeeeeee, 10-10
9104-4514 ..o, 10-10
9104-4515 cviieeeeeeeee, 10-10
9104-4516 ..oovevveeeeieeeeeee, 10-10
9104-4517 ccvveeeeeee e, 10-10




GRADALL

MATERIAL HANDLER

544

INTRODUCTION

Parts Index

Starting Serial No. 8655105G
Original Issue 8-86

Revised 8-87

Part Number

Part Number

9104-4518 oo
9104-4519 .ccoiieii
9104-4520 .ooiviiii
9104-4521 .ccoviiiii
9104-4522 o
9104-4523 oo
9104-4525 oo
9104-4526 ....cvvieiiiii
9104-4527 v
9104-4529 .o
9104-4530 .cooiiiiiii
9104-4531 oooiiiiiei
9104-4532 i
9104-4533 oo
9104-4534 ..o
9104-4535 oo
9104-4538 ..o
9104-4539 .o
9104-4540 ..o
9104-5006 .....cooiviiiiiiie
9104-5008 .....ooiiiiiie
9104-5011 o
9104-5027 oo
9104-5030 ...ooiiiiiiie
9104-5032 oo
9104-5033 ..o
9104-5035 ..o 9-16, 11-3
9104-5067 ...occvviriiiiiie
9104-5095 ...ooiiii
9104-5126 ...ooviiiiiiiiee
9104-5129 .o
9104-5152 oo
9104-6001 ....ocooviiiiiiiiiis
9104-6002 .....cooiviiiiiiiie
9104-6004 .....cocoeiiiiii
9104-6005......c.ccveiiiiiiiiiiicie,
9104-6006.........ccoveieiiiiiiininnne,
9104-6007 ...ocvviiiiiiiiiiiee
9104-6008.........ccooviiiiiiiicieie,
9104-6017 ..c.ooviiiiiiiiiiiiiicie,
9104-6018.....cooiiiiiiiiiiiicie,
9104-6019 .....ccooiiiiiiiiiiiicie,
9104-6020.......c.ccvevviiiiiiiiiieinne,
9104-6024 ........coviiiiiiiiiiie,
9104-6027 .....oviiiiiiiiiiiiiiee,
9104-6029.....cocoviiiiiiiiiiiie,
9104-6032.....cooiiiiiiiiiiieieie,
9104-6049 ........ccvviiiiiiiiiii
9104-6050 ....coviiiiiii

Part Number Page
9108-4232 ..oieieeeeeeeeeeee 10-10
9108-6073 oo 3-6
9108-6122 ..o, 4-2
9112-0001 .overreieeieeeeeee 13-19
9112-0002 ..ooevveeieeieeeeeee 13-19
9112-1091 i, 13-19
9112-3027 v 13-19
9112-3028 oo 13-19
9112-3029 .o 13-19
9112-3030 i, 13-19
9112-3031 i 13-19
O112-4027 e 6-17
9114-1424 ..o 13-19
O14-41T75 e, 6-17
914-4176 v, 6-17
O14-41TT e, 6-17
O114-4179 .o, 6-17
9114-4180 ...oeeerieieeieeieeeieeees 6-17
9114-4181 e, 6-17
O114-4182 e 6-17
9114-4183 i, 6-17
O114-4184 ..o, 6-17
O114-4185 oo 6-17
9114-4188 oo 6-17
9114-4189 oo, 6-17
9116-6063 ....coeeeveeeeeeeeeee 13-19
9130-1083 ..oieieeeeeee e 4-2
9130-5016...ccccvieiieereeeeeieeeeee, 4-2
9130-6030 ..ooovreeieeieeeeeeee e 4-2
9140-5126..uceciieiieeieeieeieeeene 3-5
9900-7524 ..o 10-29

1-27




®
GRAD“‘ CHASSIS & ATTACHING PARTS

“ATERl‘;la:A"DLE“ Frame Shrouding & Trim

Starting Serial No. 8655105G
Original Issue 7-86
Revised 7-88

2122

Yy

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |9103-5096 1 | DECKASSY 32 | 7714-3004 | 3 |LOCKSCREW
2 |8855-1010 | 2 |LOCKWASHER,5/16 33 | 9060-2885 1 |BRACKET
3 |8820-1021 2 |HEXHD CAPSCREW,5/16-18X1-1/4, || 34 | 7714-3006 3 |LOCKNUT
GR5 35 | 8820-1003 8 | HEXHD CAPSCREW, 1/4-20X3/4,
4 |8852-1308 | 4 |HEXLOCKNUT,1/2-13 GR5
5 |[9103-1260 1 | TANKCOVER 36 | 8855-1009 8 | LOCKWASHER, 1/4
6 |8540-1340 4 | HARDENED WASHER 37 | 8820-1118 2 | HEXHD CAPSCREW, 3/4-10X3-3/4,
7 |8820-1066 | 4 |HEXHDCAPSCREW, 1/2-13X1-1/4, GR5
GR5 38 | 9104-5027 1 |REARHOOD ASSY
8 |[9020-6196 | AR | TRIM, 11’ 39 |9103-6016 1 | FRONTHOOD ASSY
9 |8826-1017 6 | SOCKETBUTTONHD CAPSCREW, 40 | 9104-3063 1 |SEAT
1/4-20X7/8 9104-3237 1 | SEATW/BELTS (optional)
10 |8856-1107 | 16 | FLAT WASHER, 1/4 41 | 8667-1164 2 | SPACER
11 | 9103-1075 1 | HINGE 42 | 7714-3006 | 4 |LOCKNUT
12 [8852-1304 | 6 |[HEXLOCKNUT,1/4-20 43 | 9103-3029 1 | SEATBELT
13 | 8368-3311 2 | PAWLLATCH 44 | 8820-1050 2 |HEXHD CAPSCREW, 7/16-14X1,
14 | 9103-1074 1 | FRONT SERVICEDOOR GR5
15 |9103-3320 1 |LEVELGAUGE 45 | 8850-1007 2 |HEXNUT, 7/16-14
16 | 8820-1003 4 | HEXHD CAPSCREW, 1/4-20X3/4, 46 | 9020-5746 1 |HEATERCOVER
GR5 47 | 7714-3003 8 |LOCKSCREW
17 |[8855-1009 | 4 |[LOCKWASHER,1/4 48 | 7714-3006 | 4 |LOCKNUT
18 |8692-1163 2 | FLATWASHER 49 | 7710-3044 4 | CLIPNUT
19 |9103-3077 1 | HINGE 50 |9020-5730 1 | VALVECOVER
20 |9103-1067 1 | SIDE SERVICE DOOR 51 | 9104-6056 1 [JOYSTICKCOVER
21 | 9020-7458 4 | DRAWLATCH 52 | 8820-1018 2 |HEXHD CAPSCREW, 5/16-18X3/4,
22 |9002-8951 | 16 | POPRIVET GR5
23 | 9104-6032 1 | FRAMEWELDMENT 53 |8855-1010 | 2 |LOCKWASHER,5/16
24 | 9104-1080 1 |BOOMCOVER 54 | 8850-1005 2 | HEXNUT,5/16-18
25 ]8820-1031 | 4 |HEXHDCAPSCREW, 3/8-16X1/2, 55 |19020-6196 | AR | TRIM, 4'
GR5 56 |9103-1363 1 |CABBOTTOMCOVER
26 | 8856-1109 4 | FLAT WASHER, 3/8 57 | 7714-3003 7 |LOCKSCREW
27 | 9104-0002 1 | COUNTERWEIGHT 58 | 9020-6200 1 |TRIM, 15.7"LONG
28 |8820-1115 | 3 |HEXHD CAPSCREW, 3/4-10X3,GR5 || 59 | 8820-4912 1 |HEXHD CAPSCREW, 1/4-20X1, GR5
29 | 8856-1009 3 | FLAT WASHER, 3/4 60 | 8856-1107 1 | FLATWASHER, 1/4
30 |9020-6194 | AR | TRIM, 8' 61 | 8852-1204 1 | HEXLOCKNUT, 1/4-20
31 | 9103-1364 1 | REARCAB COVER

PCN L-8587 2-1



®
GRAD“‘ CHASSIS & ATTACHING PARTS

“ATERl‘;la:A"DLE“ Frame Shrouding & Trim

Starting Serial No. 0155173
Original Issue 3-88
Revised 3-89

2122

Yy

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |9103-5096 1 | DECKASSY 32 | 7714-3004 | 3 |LOCKSCREW
2 |8855-1010 | 2 |LOCKWASHER,5/16 33 | 9060-2885 1 |BRACKET
3 |8820-1021 2 |HEXHD CAPSCREW,5/16-18X1-1/4, || 34 | 7714-3006 3 |LOCKNUT
GR5 35 | 8820-1003 8 | HEXHD CAPSCREW, 1/4-20X3/4,
4 |8852-1308 | 4 |HEXLOCKNUT,1/2-13 GR5
5 |[9103-1260 1 | TANKCOVER 36 | 8855-1009 8 | LOCKWASHER, 1/4
6 |8540-1340 4 | HARDENED WASHER 37 | 8820-1118 2 | HEXHD CAPSCREW, 3/4-10X3-3/4,
7 |8820-1066 | 4 |HEXHDCAPSCREW, 1/2-13X1-1/4, GR5
GR5 38 | 9104-5027 1 |REARHOOD ASSY
8 |[9020-6196 | AR | TRIM, 11’ 39 |9103-6016 1 | FRONTHOOD ASSY
9 |8826-1017 6 | SOCKETBUTTONHD CAPSCREW, 40 | 9104-3063 1 |SEAT
1/4-20X7/8 9104-3237 1 | SEATW/BELTS (optional)
10 |8856-1107 | 16 | FLAT WASHER, 1/4 41 | 8667-1164 2 | SPACER
11 | 9103-1075 1 | HINGE 42 | 7714-3006 | 4 |LOCKNUT
12 [8852-1304 | 6 |[HEXLOCKNUT,1/4-20 43 | 9103-3029 1 | SEATBELT
13 | 8368-3311 2 | PAWLLATCH 44 | 8820-1050 2 |HEXHD CAPSCREW, 7/16-14X1,
14 | 9103-1074 1 | FRONT SERVICEDOOR GR5
15 |9103-3320 1 |LEVELGAUGE 45 | 8850-1007 2 |HEXNUT, 7/16-14
16 | 8820-1003 4 | HEXHD CAPSCREW, 1/4-20X3/4, 46 | 9020-5746 1 |HEATERCOVER
GR5 47 | 7714-3003 8 |LOCKSCREW
17 |[8855-1009 | 4 |[LOCKWASHER,1/4 48 | 7714-3006 | 4 |LOCKNUT
18 |8692-1163 2 | FLATWASHER 49 | 7710-3044 4 | CLIPNUT
19 |9103-3077 1 | HINGE 50 |9020-5730 1 | VALVECOVER
20 |9103-1067 1 | SIDE SERVICE DOOR 51 | 9104-6056 1 [JOYSTICKCOVER
21 | 9020-7458 2 |DRAWLATCH 52 | 8820-1018 2 |HEXHD CAPSCREW, 5/16-18X3/4,
22 | 9002-8951 8 |POPRIVET GR5
23 | 9104-6032 1 | FRAMEWELDMENT 53 |8855-1010 | 2 |LOCKWASHER,5/16
24 | 9104-1080 1 |BOOMCOVER 54 | 8850-1005 2 | HEXNUT,5/16-18
25 | 8820-1031 2 |HEXHD CAPSCREW, 3/8-16X1/2, 55 |19020-6196 | AR | TRIM, 4'
GR5 56 |9103-1363 1 |CABBOTTOMCOVER
26 | 8856-1109 2 | FLAT WASHER, 3/8 57 | 7714-3003 7 |LOCKSCREW
27 | 9104-0002 1 | COUNTERWEIGHT 58 | 9020-6200 1 |TRIM, 15.7"LONG
28 |8820-1115 | 3 |HEXHD CAPSCREW, 3/4-10X3,GR5 || 59 | 8820-4912 1 |HEXHD CAPSCREW, 1/4-20X1, GR5
29 | 8856-1009 3 | FLAT WASHER, 3/4 60 | 8856-1107 1 | FLATWASHER, 1/4
30 |9020-6194 | AR | TRIM, 8' 61 | 8852-1204 1 | HEXLOCKNUT, 1/4-20
31 | 9103-6079 1 | REARCAB COVER

PCNL-8691 2-1



GRADALL

MATERIAL HANDLER

544

CHASSIS & ATTACHING PARTS
Cab Enclosure, Wiper & Defroster

Starting Serial No. 8655105G
Original Issue 7-86
Revised 2-92

o)

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |[9103-1361 2 | WINDOW HOLD DOWN BAR 21 | 9040-3035 1 | REARWINDOW
2 19002-7319 | AR | SELF-TAPPING SCREW (window hold || 22 | 9040-3032 1 |DOORTROUGH
down bar) 23 | 8830-1309 | 4 |FLATHD MACHINE SCREW,
3 19020-0755 | AR | BULKWEATHERSTRIPPING (50 feet) 1/4-20X3/4
4 | 9040-3036 1 | FRONTWINDOW 24 | 8850-1004 4 |HEXNUT, 1/4-20
5 |[9103-1362 | 4 [WINDOW HOLD DOWN BAR 25 | 9040-3082 1 |DOORPOST
6 |8820-1003 1 | HEXHD CAPSCREW, 1/4-20X3/4, 26 |9103-1360 1 |LEFT WINDOW TOP HOLD DOWN
GR5 BAR
7 |9103-3464 1 | WINDSHIELD WIPER ARM 27 | 9040-3033 1 |LEFT SIDEWINDOW
8 |9103-3465 1 |WIPERBLADE 28 |9020-6100 | AR | RUBBER GLAZING STRIP
9 |[9002-7214 1 | WIPER MOTOR SHAFT GROMMET 29 |9020-5888 1 | PLUNGERSOCKET
10 |9002-7319 5 | SELF-TAPPING SCREW 30 | 9020-5886 1 | DOORHOLDPLUNGER
11 | 9020-6025 1 | WIPER MOTOR MOUNTING ANGLE 31 |8820-1309 | 4 |HEXHD CAPSCREW, 3/8-16X2, GR5
12 | 9020-6023 1 |WIPERMOTOR 32 |8850-1006 | 4 |HEXNUT,3/8-16
13 | 8850-1004 1 |HEXNUT, 1/4-20 33 | 9041-0229 1 | DOORWINDOW
14 | 9020-0680 1 | DEFROSTERFAN 34 ]8366-1145 | AR | RUBBER GLAZING STRIP (8'long)
15 |8832-1025 4 | SELF-TAPPING SCREW, #8-32X3/4 35 |9080-1238 1 |DOORASSY
16 |8820-1031 2 |HEXHD CAPSCREW, 3/8-16X1/2, 36 | 9020-3627 1 | HANDLE
GR5 37 | 8820-1031 2 |HEXHD CAPSCREW, 3/8-16X1/2,
17 |8855-1011 2 | LOCKWASHER, 3/8 GR5
18 |9020-6613 1 [ANGLE 38 | 9020-3840 1 |DOORPULLHANDLE
19 | 9020-5846 1 |RIGHT SIDE WINDOW 39 | 8832-1039 2 | SELF-TAPPING SCREW, #10-32X1/2
20 | 9040-3034 1 | TOPWINDOW 40 |9103-1362 1 | WINDOW HOLD DOWN BAR

PCNL-910189

2-2



GRADALL

MATERIAL HANDLER

544

CHASSIS & ATTACHING PARTS
Cab Heater & Hoses

Starting Serial No. 8655105G

Original Issue 4-86

Revised 6-89

Item| Part No. [Qty. Description Of Part
1 |[9020-6134 | 1 |JUMPERWIRE
2 |9103-4098 1 |HEATER SWITCH (furnished with
heater)
3 |9020-6133 | 1 |JUMPERWIRE
4 19020-6131 1 | CIRCUITBREAKER
5 19020-5731 2 |HEATER MOUNTING BRACKET
6 |8820-1005 [ 8 |HEXHD CAPSCREW, 1/4-20X1, GR5
7 |9020-0679 1 |HEATER (includes item 2)
8 AR |HOSE, 5/8 1.D.
9 |8850-1004 | 4 |HEXNUT,1/4-20
10 | 2464-1328 2 | SHUT-OFF VALVE
11 |8871-1383 2 | REDUCING BUSHING, 1/2X3/8
12 |18668-3193 | 4 |HOSECLAMP

2-3



®
GRAD“‘ CHASSIS & ATTACHING PARTS

“ATER";;:A"D"E“ Front Axle Cradle & Attaching Parts

Starting Serial No. 8655105G
Original Issue 4-86
Revised 9-89

Item| Part No. [Qty. Description Of Part
1 |9080-1303 1 |FRONTAXLE CRADLE
2 19020-6847 1 | SWAY CYLINDER ROD PIN
3 | 8820-1106 1 [HEXHDCAPSCREW,5/8-11X4-1/2,
GR5
4 | 8855-1010 1 [HEXNUT,5/8-11
5 19020-5891 2 | SPACER
6 |9103-1014 | AR | SHIM
7 19103-1371 2 | BUSHING
8 |[9004-1002 | 8 |HEXHD CAPSCREW (lubricate and
torque to 545-595 ft. Ibs.)
9 |19002-7475 8 | WASHER
10 |8852-1216 8 |HEXLOCKNUT,1-8
11 | 8852-1016 1 [HEXLOCKNUT, 1-8 (Stover)
12 | 9103-1176 1 |FRAMEPIN
13 | 8867-1001 2 |LUBEFITTING, STRAIGHT, 1/8
14 | 8320-1031 1 |HEXHDCAPSCREW
15 | 8867-1008 2 |LUBEFITTING, STRAIGHT, 1/4-28

PCNL-8797 2-4



GRADALL

MATERIAL HANDLER

544

57

‘/13

CHASSIS & ATTACHING PARTS
Rear Steering Axle & Attaching Parts

15

16 17

Starting Serial No. 8755124G
Original Issue 9-87

\ 18 Revised 9-89

AT al

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9106-5036 1 | REAR AXLE REBUILD KIT (includes 32 |9103-1239 2 | BRACKET
items 4,7,8, 11, 13,19, 22, 26, 44 33 | 8820-1037 4 | HEXHD CAPSCREW, 3/8-16X1-1/2,
thru 48, 51, 54, 55, 57, 61, 63) GR5
9103-5122 1 | KING PIN BUSHING KIT (includes 34 19020-2343 4 | TUBECLAMP
items 7, 28, 26, 44 thru 48, 63) 35 | 8850-1006 8 |HEXNUT, 3/8-16
1 |9104-3152 2 | CLEVISPIN 36 |8855-1011 4 | LOCKWASHER, 3/8
2 |18863-1337 2 | COTTERPIN, 3/16X1-1/2 37 |9104-0003 1 | STEERING KNUCKLE,L.H.
3 | 9060-2826 1 | IDLER ARM ASSY (includes item 4) 9104-0004 1 | STEERING KNUCKLE, R.H.
4 | 9020-5340 1 | BUSHING 38 |8850-1110 2 |HEAVY HEX JAM NUT, 5/8-11
5 19104-6029 1 | AXLE FRAME ASSY (includesitems 6,[| 39 | 9104-1403 2 | MODIFIED WASHER
7,8) 40 |9104-3222 2 | CAPSCREW
6 |9103-1369 2 | BUSHING 41 Ref | WHEEL DRIVE ASSY (see page 6-17
7 19103-1391 2 | FRAME LOWERBUSHING for details)
8 19103-1374 2 | FRAME UPPERBUSHING 42 18692-3010 | 14 | HARDENED WASHER
9 |18320-1024 | 10 | HEXHD CAPSCREW, SELF- 43 |8320-1006 | 14 | HEXHD CAPSCREW, 3/4-10X2, GR8
LOCKING (Nylok), 3/8-16X1, GR8 44 | 9020-7484 | AR | FELT (1/2" thick)
10 |9002-7470 | 20 | HARDENED WASHER 9020-7485 | AR | FELT (1/4" thick)
11 | 9020-7419 2 | STEERING CYLINDER BASE PIN 45 | 9020-6542 2 | THRUSTBEARING
12 | 8867-1022 6 |LUBEFITTING, 90 DEGREES, 1/8 46 |9020-0253 | AR | THRUSTWASHER
13 | 9020-6895 1 | IDLER ARM MOUNT PIN 47 |9020-3039 | AR | SHIM (1/16" thick)
14 | 8679-1002 1 |HEXHDCAPSCREW 9020-3040 | AR | SHIM (1/8" thick)
15 |9103-1440 1 | REARAXLEPIN 48 |9103-1344 2 | LOWER STEERING KNUCKLE PIN
16 |9020-6846 | AR | SHIM (1/8" thick) 49 | 8540-1340 6 | HARDENED WASHER
17 19103-1009 | AR | SHIM (1/4" thick) 50 |8320-1129 6 | HEXHD CAPSCREW, SELF-
18 | 9002-2234 1 |HEXLOCKNUT LOCKING (Nylok), 1/2-13X1-1/4, GR8
19 |9103-6043 2 | PINWELDMENT 51 ]9020-5653 | AR | SHIM
20 |9020-3039 | AR | SHIM (1/16" thick) 52 |9104-6024 2 | TIE ROD BAR ASSY (includes items
21 |9020-3040 | AR | SHIM (1/8" thick) 53, 54)
22 |9106-1112 | AR | SHIM (.132 thick) 53 |8867-1001 1 |LUBEFITTING, STRAIGHT, 1/8
9106-1111 | AR | SHIM (.0359 thick) 54 19103-1397 1 | BUSHING
23 |8856-1119 1 | FLATWASHER, 1-1/4 55 ]19020-3139 | AR | SHIM
24 | 8510-1098 1 |HEXNUT 56 |8852-1306 2 | HEXLOCKNUT, 3/8-16
25 |8820-1078 2 |HEXHD CAPSCREW, 1/2-13X4-1/2, 57 |9020-6896 2 | PIN
GR5 58 |8820-1041 2 |HEXHD CAPSCREW, 3/8-16X2-1/2,
26 |9103-1340 2 | UPPER STEERING KNUCKLE PIN GR5
27 |8852-1208 2 | HEXLOCKNUT, 1/2-13 59 |8850-1420 2 |HEXJAM NUT, 1-1/4X12
28 |8867-1001 4 | LUBEFITTING, STRAIGHT, 1/8 60 |9104-5008 2 | TIEROD ARM ASSY (includes items
29 |8821-2260 2 | SOCKET HD CAPSCREW, 5/8-11X2- 61, 62)
1/2, GR8 61 |9104-1509 1 | BUSHING
30 |8820-1036 4 | HEXHD CAPSCREW, 3/8-16X1-1/4, 62 |8867-1022 1 |LUBEFITTING, 90 DEGREES, 1/8
GR5 63 |9103-1345 2 | KEYPLATE
31 |8594-1017 2 | HOSECLAMP 64 |8858-1144 2 | RETAINING RING

L-8631,8721,8732,8829

2-5



GRADALL

MATERIAL HANDLER

544

54

CHASSIS & ATTACHING PARTS
Rear Steering Axle & Attaching Parts

Starting Serial No. 8655105G
Original Issue 4-86
Revised 4-23-97

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty Description Of Part
1 |9104-3152 2 | CLEVISPIN 33 |8820-1037 4 | HEXHD CAPSCREW, 3/8-16X1-1/2,
2 |18863-1337 2 | COTTERPIN, 3/16X1-1/2 GR5
3 | 9060-2826 1 | IDLER ARM ASSY (includes item 4) 34 19020-2343 4 | TUBECLAMP
4 |9020-5340 1 | BUSHING 35 | 8850-1006 8 |HEXNUT, 3/8-16
5 19104-6029 1 | AXLE FRAME ASSY (includesitems 6,[| 36 | 8855-1011 4 | LOCKWASHER, 3/8
7,8) 37 19103-0003 1 | STEERING KNUCKLE,L.H.
6 |9103-1092 2 | BUSHING 9103-0004 1 | STEERING KNUCKLE, R.H.
7 19103-1391 2 | FRAME LOWERBUSHING 38 |8850-1110 | 18 |HEAVY HEX JAM NUT, 5/8-11
8 19103-1374 2 | FRAME UPPERBUSHING 39 ]9002-7472 | 16 | HARDENED WASHER
9 |18320-1024 | 10 | HEXHD CAPSCREW 40 |8320-1102 | 16 | HEXHD CAPSCREW,5/8-11X2-1/2, GR8
10 |9002-7470 | 20 | HARDENED WASHER 41 |9020-7484 | AR | FELT (1/2" thick)
11 | 9020-7419 2 | STEERING CYLINDER BASE PIN 9020-7485 | AR | FELT (1/4" thick)
12 | 8867-1022 6 |LUBEFITTING, 90 DEGREES, 1/8 42 | 9020-6542 2 | THRUSTBEARING
13 | 9020-6895 1 | IDLER ARM MOUNT PIN 43 19020-0253 | AR | THRUSTWASHER
14 | 8679-1002 1 |HEXHDCAPSCREW 44 | 9020-3039 | AR | SHIM (1/16" thick)
15 |9103-1440 1 | REARAXLEPIN 9020-3040 | AR | SHIM (1/8" thick)
16 |9020-6846 | AR | SHIM (1/8" thick) 45 19103-1344 2 | LOWER STEERING KNUCKLE PIN
17 19103-1009 | AR | SHIM (1/4" thick) 46 | 8540-1340 6 | HARDENED WASHER
18 | 9002-2234 1 |HEXLOCKNUT 47 | 8320-1129 6 | HEXHD CAPSCREW, SELF-
19 |9103-6043 2 | PINWELDMENT LOCKING (Nylok), 1/2-13X1-1/4, GR8
20 |9020-3039 | AR | SHIM (1/16" thick) 48 |9020-5653 | AR | SHIM
21 | 9020-3040 4 | SHIM (1/8" thick) 49 |9104-6024 2 | TIEROD BAR ASSY (includes items
22 19020-1918 | AR | THRUST BEARING 50, 51)
23 |8856-1119 1 | FLATWASHER, 1-1/4 50 |8867-1001 1 |LUBEFITTING, STRAIGHT, 1/8
24 | 8510-1098 1 |HEXNUT 51 |9103-1397 1 | BUSHING
25 |8820-1078 2 |HEXHD CAPSCREW, 1/2-13X4-1/2, 52 ]19020-3139 | AR | SHIM
GR5 53 |8852-1306 2 | HEXLOCKNUT, 3/8-16
26 | 9020-6897 2 | UPPER STEERING KNUCKLE PIN 54 | 9020-6896 2 |PIN
27 |8852-1208 2 | HEXLOCKNUT, 1/2-13 55 |8820-1041 2 |HEXHD CAPSCREW, 3/8-16X2-1/2,
28 |8867-1001 4 | LUBEFITTING, STRAIGHT, 1/8 GR5
29 |8821-2260 2 | SOCKET HD CAPSCREW, 5/8-11X2- 56 |8850-1420 2 |HEXJAM NUT, 1-1/4X12
1/2, GR8 57 |9104-5008 2 | TIEROD ARM ASSY (includes items
30 |8820-1036 4 | HEXHD CAPSCREW, 3/8-16X1-1/4, 58, 59)
GR5 58 |9104-1509 1 |BUSHING
31 |8594-1017 2 |HOSECLAMP 59 |8867-1022 1 |LUBEFITTING, 90 DEGREES, 1/8
32 |9103-1239 2 | BRACKET 60 |9103-1345 2 | KEYPLATE
L-8721,8732 2-5

* Added item 60. Changed part numbers on items 7, 8, 15, 45, 47, 51, and 58. Changed quantities on items 46 and 47.



GRADALL

MATERIAL HANDLER

544

PCNL-8581

CHASSIS & ATTACHING PARTS

Outrigger & Attaching Parts
Starting Serial No. 8655105G

Original Issue 4-86
Revised 9-91

Item| Part No. [Qty Description Of Part
1 |8643-1005 | 16 | HEXHD CAPSCREW (lubricate and
torque to 795-845 ft. Ibs.)
2 |0510-1411 | 16 |HEAT TREATED WASHER
3 ]9103-6029 [ 1 |OUTRIGGERBRACKET,L.H.
9103-6030 1 |OUTRIGGERBRACKET, R.H.
4 18320-1073 | 6 |HEXHDCAPSCREW
5 [9103-1141 | 4 |SHOEPIN
6 |8852-1206 | 6 | HEXLOCKNUT,3/8-16
7 |8867-1001 | 8 |LUBEFITTING, STRAIGHT, 1/8
8 |9104-3258 | 2 |DUALP.O.CHECKVALVE
9 |8820-1040 6 |HEXHDCAPSCREW, 3/8-16X2-1/4,
GR5
10 |8855-1011 | 6 |LOCKWASHER, 3/8
11 Ref | OUTRIGGER CYLINDER ASSY (see
page 10-9 for details)
12 | 9103-6032 | 2 |OUTRIGGERSHOE
13 |9103-6041 2 |ARMWELDMENT
14 19103-1140 | 2 |ARMPIN

2-6



GRADALL

MATERIAL HANDLER

544

BOOMS

1st Boom Section
Starting Serial No. 0155173
Original Issue 3-88
Revised 9-88

Iltem| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
1 |[9104-6079 1 |FIRSTBOOM SECTION WELDMENT 16 |8820-1566 | 12 | HEXHD CAPSCREW, 1/2-20X1-1/2,
2 |[8820-1564 | 4 |HEXHD CAPSCREW, 1/2-20X1, GR5 GRS (lubricate and torque to 68-78 ft.

(lubricate and torque to 68-78 ft. Ibs.) Ibs.)

3 |1238-1025 | 24 | HARDENED WASHER 17 | 8820-1562 8 |HEXHD CAPSCREW, 1/2-20X3/4,
4 19104-1277 | 8 |SPACER GRS (lubricate and torque to 68-78 ft.
5 [9104-1276 | 10 | SHIM Ibs.)
6 |9104-1278 6 | SPACER 18 Ref | CROWD CYLINDER ASSY (see page
7 |9104-3180 | 2 |BEARINGPAD 10-2 for details)
8 [9104-3177 | 4 |BEARINGPAD 19 [9002-8935 | 2 |[RETAININGRING
9 |[8820-1069 | 2 |HEXHD CAPSCREW, 1/2-13X2,GR5 (| 20 |9020-7352 | 1 |PIN

10 |[8855-1013 | 2 [LOCKWASHER, 1/2 21 |8852-1010 | 1 |HEXLOCKNUT,5/8-11

11 [9104-1009 | 1 |[CYLINDERSUPPORTPLATE 22 19103-1371 | 2 |BUSHING

12 | 9104-3164 4 | BEARING PAD 23 |9103-1389 1 |PIN

13 [9104-1265 | 4 |[SPACER 24 18348-1645 | 1 |HEXHD CAPSCREW

14 [9104-1006 | 12 [ SHIM 25 |8867-1001 | 2 |LUBEFITTING, STRAIGHT, 1/8

15 |9104-1007 4 | SPACER

PCNL-8616

3-1



GRADALL

MATERIAL HANDLER

544

BOOMS

1st Boom Section
Starting Serial No. 8655105G
Original Issue 5-86

Revised 3-86

Iltem| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
1 |[9104-6017 1 |FIRSTBOOM SECTION WELDMENT 16 |8820-1566 | 12 | HEXHD CAPSCREW, 1/2-20X1-1/2,
2 |[8820-1564 | 4 |HEXHD CAPSCREW, 1/2-20X1, GR5 GRS (lubricate and torque to 68-78 ft.
(lubricate and torque to 68-78 ft. Ibs.) Ibs.)
3 |1238-1025 | 24 | HARDENED WASHER 17 | 8820-1562 8 |HEXHD CAPSCREW, 1/2-20X3/4,
4 19104-1277 | 8 |SPACER GRS (lubricate and torque to 68-78 ft.
5 [9104-1276 | 14 | SHIM Ibs.)
6 |9104-1278 6 | SPACER 18 Ref | CROWD CYLINDER ASSY (see page
7 |9104-3180 | 2 |BEARINGPAD 10-2 for details)
8 [9104-3177 | 4 |BEARINGPAD 19 [9002-8935 | 2 |[RETAININGRING
9 |[8820-1069 | 2 |HEXHD CAPSCREW, 1/2-13X2,GR5 (| 20 |9020-7352 | 1 |PIN
10 |[8855-1013 | 2 [LOCKWASHER, 1/2 21 |8852-1010 | 1 |HEXLOCKNUT,5/8-11
11 [9104-1009 | 1 |[CYLINDERSUPPORTPLATE 22 19103-1369 | 2 |BUSHING
12 | 9104-3164 4 | BEARING PAD 23 | 9040-3280 1 |PIN
13 [9104-1265 | 4 |[SPACER 24 18348-1644 | 1 |HEXHDCAPSCREW, 5/8-11x5-1/2,
14 [9104-1006 | 12 [ SHIM GRS
15 |9104-1007 4 | SPACER 25 | 8867-1001 2 |LUBEFITTING, STRAIGHT, 1/8

PCNL-8419

3-1



GRADALL

MATERIAL HANDLER

544

BOOMS

2nd Boom Secti

on

Starting Serial No. 8655105G
Original Issue 5
Revised 9

-86
-88

Iltem| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
1 |9104-6018 | 1 | SECONDBOOM SECTION 11 |9104-1006 | 6 |SHIM
WELDMENT 12 | 9104-1007 2 | SPACER
2 |8820-1563 | 16 |HEXHD CAPSCREW, 1/2-20X7/8, 13 |8820-1562 | 16 | HEXHD CAPSCREW, 1/2-20X3/4,
GRS (lubricate and torque to 68-78 ft. GRS (lubricate and torque to 68-78 ft.
Ibs.) Ibs.)
3 11238-1025 | 32 [ HARDENED WASHER 14 | 8820-1535 4 | HEXHD CAPSCREW, 3/8-24X1-1/4,
4 19104-1277 | 12 | SPACER GRS (lubricate and torque to 30-35 ft.
5 19104-1276 | 12 | SHIM Ibs.)
6 |9104-3180 2 | BEARING PAD 15 | 1200-1234 4 | HARDENED WASHER
7 19104-1278 | 10 | SPACER 16 |9103-1234 | 2 |SHIM
8 |9104-3177 8 | BEARING PAD 17 |9020-7029 6 | SHIM
9 |9104-3164 4 | BEARING PAD 18 |9103-3188 2 | BEARING PAD
10 |9104-1265 | 2 |SPACER
PCNL-8616 3-2



GRADALL

MATERIAL HANDLER

544

BOOMS

3rd Boom Section
Starting Serial No. 8655105G
Original Issue 5-86

Revised 9-88

Iltem| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
1 |9104-6019 1 | THIRDBOOM SECTION WELDMENT || 12 | 9104-3177 8 | BEARING PAD
2 |18820-1563 | 4 |HEXHD CAPSCREW, 1/2-20X7/8, 13 |9104-1265 | 2 |SPACER
GRS (lubricate and torque to 68-78 ft. Ibs.) || 14 | 9104-1006 | 4 | SHIM
3 |1238-1025 8 | HARDENED WASHER 15 | 9104-1007 2 | SPACER
4 |[9104-1277 | 10 | SPACER 16 |8820-1656 | 6 | HEXHD CAPSCREW, 1/2-20X1-1/4,
5 19104-1276 | 12 | SHIM GRS (lubricate and torque to 68-78 ft.
6 [9104-1278 | 10 | SPACER Ibs.)
7 19104-3180 | 2 |BEARINGPAD 17 |8820-1535 | 4 |HEXHD CAPSCREW, 3/8-24X1-1/4,
8 |8820-1562 | 16 | HEXHD CAPSCREW, 1/2-20X3/4, GRS5 (lubricate and torque to 30-35 ft.
GR5 (lubricate and torque to 68-78 ft. Ibs.) Ibs.)
9 |1238-1025 | 24 | HARDENEDWASHER 18 |1200-1234 | 4 |HARDENEDWASHER
10 |9104-3164 | 4 |BEARINGPAD 19 |9103-1234 | 2 |SHIM
11 |8820-1567 | 6 |HEXHD CAPSCREW, 1/2-20X1-3/4, 20 |[9020-7029 | 6 |[SHIM
GRS (lubricate and torque to 68-78 ft. Ibs.) || 21 | 9103-3188 | 2 | BEARING PAD

PCNL-8616

3-3



GRADALL

MATERIAL HANDLER

544

BOOMS

4th Boom Section
Starting Serial No. 8655105G
Original Issue 5-86

Revised 11-86

Iltem| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
1 |9104-6020 [ 1 | FOURTHBOOM SECTION 16 |8820-1065 | 2 |HEXHD CAPSCREW, 1/2-13X1-1/4,
WELDMENT (includes item 2) GR5

2 |9103-1136 | 2 |BUSHING 17 |8855-1013 | 2 |LOCKWASHER, 1/2

3 |9104-6008 | 1 | SWITCHACTUATOR 18 |9104-3164 | 2 |BEARINGPAD

4 | 8856-1004 2 | FLAT WASHER, 3/8 19 | 9104-1007 2 | SPACER

5 |8855-1011 | 2 |LOCKWASHER, 3/8 20 |9104-1265 | 2 |SPACER

6 |8820-1035 | 2 |HEXHD CAPSCREW, 3/8-16X1,GR5 || 21 |8820-1565 | 6 |HEXHD CAPSCREW, 1/2-20X1-1/4,

7 19104-3177 | 2 | BEARINGPAD GR5 (lubricate and torque to 68-78 ft. Ibs.)

8 |9104-1278 | 2 |SPACER 22 |8820-1562 | 2 |HEXHDCAPSCREW, 1/2-20X3/4,

9 |19104-1276 | 4 |SHIM GRS (lubricate and torque to 68-78 ft. Ibs.)
10 |9104-1277 2 | SPACER 23 |8820-1538 4 | HEXHD CAPSCREW, 3/8-24X2, GR5
11 | 1238-1025 | 10 | HARDENED WASHER (lubricate and torque to 30-35 ft. Ibs.)

12 |8820-1563 | 2 |HEXHD CAPSCREW, 1/2-20X7/8, 24 |1200-1234 | 4 |HARDENEDWASHER
GR5 (lubricate and torque to 68-78 ft. Ibs.) || 25 |9104-1134 | 2 | BEARINGBLOCK

13 |8824-1029 | 4 | SOCKETFLATHD CAPSCREW, 26 |9104-1005 | 2 |SPACER
1/4-20X1/2 27 |9104-1004 | 6 |[SHIM

14 | 9104-3099 2 | BEARING PAD 28 |19104-1264 2 | SPACER

15 |9104-6006 | 1 | SUPPORTWELDMENT 29 19104-3059 | 2 | BEARINGPAD

L-8051, L-8063



GRADALL

MATERIAL HANDLER

544

BOOMS

Push Beam & Cabl

es

Starting Serial No. 8655105G
Original Issue 5

-86

Iltem| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part

1 |[9104-6049 1 [PUSHBEAMWELDMENT 22 |9104-1011 2 | ROLLER

2 19104-3055 1 | EXTENSION CABLE (includes 23 | 9020-3039 2 | THRUSTWASHER

mounting hardware) 24 19020-3040 | 1 | THRUSTWASHER

3 | 9040-3182 1 [NYLONSHEAVE 25 |9104-3101 1 |SHEAVE

4 19104-1231 1 |BUSHING 26 |9020-0253 | 4 | THRUSTWASHER

5 ]9002-1608 1 |[CLEVISPIN 27 |9104-1013 1 | STRONGBACKPLATE

6 |9104-1232 1 |SHEAVEPIN 28 | 8540-1340 2 | HARDENED WASHER

7 | 8867-1002 1 |LUBEFITTING, STRAIGHT, 1/8 29 | 8855-1013 2 |LOCKWASHER, 1/2

8 |8863-1310 1 |COTTERPIN, 3/32X1 30 |8820-1071 2 |HEXHD CAPSCREW, 1/2-13X2-1/2,

9 |9104-6052 1 |[CABLEANCHOR GR5
10 |9104-3099 1 |BEARINGPAD 31 |9002-8965 | 2 |FLANGENUT
11 |8824-1030 | 2 | SOCKET FLAT HD CAPSCREW, 32 | 8850-1116 2 |HEXJAM NUT, 1-8

1/4-20X5/8 33 |9104-1231 1 |BUSHING

12 | 8320-1003 6 | HEXHD CAPSCREW 34 | 9040-3182 1 |CABLESHEAVE
13 | 7714-1077 6 | HARDENED WASHER 35 |9104-3100 1 |SHEAVE
14 | 9104-3062 1 |CABLEPIN 36 | 8856-1109 4 | FLAT WASHER, 3/8
15 | 9104-3047 1 |RETRACTIONCABLE 37 ]8820-1033 | 4 |HEXHD CAPSCREW, 3/8-16X3/4,
16 |8856-1013 1 | FLATWASHER, 1-1/4 GR5
17 |8863-1339 1 |COTTERPIN, 3/16X2 38 | 8820-1044 1 |HEXHDCAPSCREW, 3/8-16X3-1/4,
18 |[8855-1011 | 4 |[LOCKWASHER, 3/8 GR5
19 |[8850-1006 | 4 |[HEXNUT,3/8-16 39 | 9104-1008 1 |[PUSHBEAM PIN
20 | 9104-1010 2 |HOSERETAINER BAR 40 | 8867-1008 2 |LUBEFITTING, STRAIGHT, 1/4-28
21 |9104-1012 2 |HOSERETAINER STUD 41 | 8852-1006 1 |HEAVY HEXLOCKNUT, 3/8-16

3-5



GRADALL

MATERIAL HANDLER

544

BOOMS

Push Beam & Cabl

es

Starting Serial No. 8755156G
Original Issue 11
Revised 12-15

-87
-93

Item| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
1 |9104-6049 1 |PUSHBEAMWELDMENT 27 19020-0253 4 | THRUSTWASHER
2 |9104-3055 1 | EXTENSION CABLE (includes 28 |19104-1013 1 | STRONGBACKPLATE
mounting hardware) 29 |8540-1340 | 2 |HARDENEDWASHER
3 |9140-5126 1 | SHEAVE ASSY (includes item 4) 30 |8855-1013 6 | LOCKWASHER,1/2
4 1 | BUSHING 31 |8820-1071 2 |HEXHD CAPSCREW, 1/2-13X2-1/2,
5 9002-1608 1 | CLEVISPIN GR5
6 |9104-1232 1 | SHEAVEPIN 32 | 9002-8965 2 | FLANGENUT
7 | 8867-1002 1 |LUBEFITTING, STRAIGHT, 1/8 33 |8850-1116 2 |HEXJAM NUT, 1"-8
8 |8863-1310 1 [COTTERPIN, 3/32X1 34 1 | BUSHING
9 |9104-6052 1 | CABLEANCHOR 35 |9103-5147 1 | SHEAVE ASSY (includes item 34)
10 | 9104-3099 1 | BEARINGPAD 36 |9104-3100 1 | SHEAVE
11 | 8824-1030 2 | SOCKET FLAT HD CAPSCREW, 37 |8856-1109 8 | FLAT WASHER, 3/8
1/4-20X5/8 38 |8820-1033 6 |HEXHDCAPSCREW, 3/8-16X3/4,
12 | 8320-1003 6 |HEXHD CAPSCREW,5/8-11X1-3/4, GR5
GR8 (nylok) 39 |8820-1044 1 |HEXHD CAPSCREW, 3/8-16X3-1/4,
13 | 7714-1077 6 | HARDENED WASHER GRS
14 | 9104-3062 1 | CABLEPIN 40 |9104-1008 1 | PUSHBEAMPIN
15 | 9104-3047 1 | RETRACTIONCABLE 41 | 8867-1008 2 |LUBEFITTING, STRAIGHT, 1/4-28
16 | 8856-1013 1 | FLATWASHER 42 | 8852-1006 3 |HEAVY HEXLOCKNUT, 3/8-16
17 | 8863-1339 1 [COTTERPIN, 3/16X2 43 19104-1421 2 | CABLERETAINER
18 | 8855-1011 4 | LOCKWASHER, 3/8 44 | 8820-1036 2 |HEXHD CAPSCREW, 3/8-16X1-1/4,
19 | 8850-1006 8 |HEXNUT, 3/8-16 GR5
20 |9104-1012 2 |HOSERETAINER STUD 45 19104-1510 1 | BOOM CABLE GUARD
21 |9104-1404 3 |HOSE RETAINER PLATE 46 | 8820-1067 4 | HEXHD CAPSCREW, 1/2-13X1-1/2,
22 | 9104-1406 2 | RETAINER ROLLER,5"LONG GRS
23 19104-1405 2 | RETAINER ROLLER, 8-1/2"LONG
24 1 9020-3039 2 | THRUSTWASHER NOTE: ONLY ITEMS WITH PART
25 19020-3040 1 | THRUSTWASHER NUMBERS ARE AVAILABLE FOR
26 |9104-3101 1 | SHEAVE SERVICE.

3-5



GRADALL

MATERIAL HANDLER

544

NOTE: When purchasing item (1) Push

Beam Weldment (9104-6049), the
rub pads may need to be hand
ground for proper fit when
installing the sheave assy.

BOOMS

Push Beam & Cables
*Starting Serial No. 0155250
Original Issue 7-89

Revised 4-13-95

* Starting serial number should read 0155250.

Item| Part No. | Qty Description Of Part Item| Part No. | Qty. Description Of Part
1 | 9104-6049 1 |PUSHBEAMWELDMENT 27 | 9020-0253 | 4 [THRUSTWASHER
2 | 9104-3055| 1 |EXTENSION CABLE (includes mounting| 28 | 9104-1013 | 1 |STRONGBACKPLATE
hardware) 29 | 8540-1340 | 2 |HARDENEDWASHER
3 | 9104-5126 | 1 |SHEAVE ASSY (includes item 4) 30 | 8855-1013 | 6 [LOCKWASHER,1/2
4 1 | BUSHING 31 | 8820-1071 | 2 |HEXHDCAPSCREW, 1/2-13X2-1/2,
GR5
5 | 9002-1608| 1 |CLEVISPIN
32 | 9002-8965 | 2 |FLANGEHALF
6 | 9104-12321 1 | SHEAVEPIN 33 | 8850-1116 | 2 |HEXJAM NUT, 1"-8
7 | 8867-1002| 1 |LUBEFITTING, STRAIGHT, 1/8 31 1 leusting
8 | 88631310 1 | COTTERPIN, 3/32X1 35 | 9103-5147 [ 1 [SHEAVEASSY (includes item 34)
9 | 9104-6052| 1 |CABLEANCHOR 36 | 91043100 | 1 |SHEAVE
10 | 9104-3099 ( 1 [BEARINGPAD 37 | 8856-1109 | 8 |FLATWASHER, 3/8
11 | 8824-1030| 2 |[SOCKETFLATHD CAPSCREW, 38 | 8820-1033 | 6 |HXHDCAPSCREW, 3/8-16X3/4
1/4-20X5/8 39 | 8820-1044 | 1 |HEXHD CAPSCREW, 3/8-16X3-1/4,
12 | 8320-1003| 6 |HEXHDCAPSCREW,5/8-11X1-3/4 GR5
(nylok) GRS 40 | 9104-1008 | 1 |PUSHBEAMPIN
13 | 7714-1077 6 |HARDENEDWASHER 41 | 8867-1008 2 |LUBEFITTING, STRAIGHT, 1/4-28
14 | sioesoee| 1 [caslepn 2 || 3 AT HEcLT, s
15 | 9104-3047| 1 |RETRACTIONCABLE -
16 | 8ss6-1013| 1 |FLATWASHER 44 | 8820-1036 | 2 gl% HD CAPSCREW, 3/8-16X1-1/4,
17 | 8863-1339| 1 |COTTERPIN, 3/16X2
: 45 | 9104-1510 | 1 |BOOM CABLE GUARD
18 | 88551011} 4 |LOCKWASHER, 3/8 46 | 8820-1067 | 4 |HEXHDCAPSCREW, 1/2-13X1-1/2,
19 | 8850-1006| 8 [HEXNUT,3/8-16 GR5
20 | 9104-1012 2 |HOSERETAINER STUD 47 | 9104-3261 1 |BEARING PAD
21 | 9104-1404 3 |HOSERETAINERPLATE 48 | 8830-1339 | 2 |FLAT HD MACHINE SCREW,
22 | 9104-1406 [ 2 |RETAINERROLLER,5"LONG 3/8-16X1
23 | 9104-1405| 2 |RETAINERROLLER,8-1/2"LONG
24 | 9020-3039| 2 |THRUSTWASHER NOTE: ONLY ITEMS WITH PART
25 | 9020-3040 | 1 [THRUSTWASHER NUMBERS ARE AVAILABLE FOR
26 | 9104-3101| 1 |SHEAVE SERVICE.
KG 35




GRADALL

MATERIAL HANDLER

544

BOOMS

Quick Switch Assembly
Starting Serial No. 8655105G
Original Issue 6-86

Revised 4-24-97

Item| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
9104-5006 1 | QUICK SWITCH ASSY (includes all 12 | 9020-7902 1 |QUICKRELEASEPIN
items except items 16 thru 23) 13 [9103-3038 | 1 [JACKCHAIN, 8"LONG, SIZE 12
1 |[9104-6027 | 1 |QUICKSWITCHWELDMENT 14 [9103-3039 | 1 [CHAINCONNECTION
2 19104-1091 1 |PLUNGER 15 |8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
3 |[8825-1037 | 1 | SOCKETHD SHOULDER SCREW, 16 |[8820-1065 | 2 |HEXHD CAPSCREW, 1/2-13X1, GR5
1/2X1 (3/8-16 thread) 17 |[8855-1013 | 2 [LOCKWASHER, 1/2
4 | 8852-1306 2 |HEXLOCKNUT, 3/8-16 18 | 9020-7046 1 |[TILT CYLINDER ROD END PIN
5 [9060-2906 | 1 |HANDLEWELDMENT 19 Ref | BUSHING (see page 3-4 for details)
6 |[8820-1005 | 2 |HEXHD CAPSCREW, 1/4-20X1,GR5 || 20 ]9104-1365 | 1 |HEADPIN
7 |8850-1104 2 |HEXNUT, 1/4-20 21 | 8852-1010 1 |HEXLOCKNUT,5/8-11
8 [9020-6976 | 1 |HANDLEGRIP 22 |8664-1057 | 1 |HEXHD CAPSCREW
9 |[8820-1037 | 1 |HEXHDCAPSCREW,3/8-16X1-1/2,GR5 (| 23 Ref | FOURTH BOOM SECTION
10 |9020-7894 | 1 |LINK WELDMENT (see page 3-4 for details)
11 [8820-1038 | 1 [HEXHDCAPSCREW, 3/8-16X1-1/4,GR5
L-8021 * Corrected transposition error on part numbers 6 and 7. 3-6



GRADALL

MATERIAL HANDLER

544

PCN L-8854

BOOMS

Quick Switch Assembly
Starting Serial No. 0155269
Original Issue 7-89

Item| Part No. [Qty. Description Of Part
9104-5095 1 | QUICKSWITCHASSY
1 |[9104-6074 | 1 |QUICKSWITCHWELDMENT
2 19108-6073 1 |PLUNGERWELDMENT
3 | 9020-7902 1 | QUICKRELEASE PIN
4 19103-3038 | 1 |JACK CHAIN, 8"LONG, SIZE 12
5 18863-1509 1 |[ROLLPIN, 1/4X2
6 |8867-1008 1 |[LUBEFITTING, STRAIGHT, 1/4-28
7 Ref | FOURTHBOOM SECTION
WELDMENT (see page 3-4 for details)
8 Ref | BUSHING (see page 3-4 for details)
9 |8664-1057 [ 1 |HEXHDCAPSCREW,5/8-11X4-1/2,
GR8
10 |9104-1365 1 |HEADPIN
11 |8852-1010 | 1 |[HEXLOCKNUT,5/8-11
12 | 9020-7046 1 |TILT CYLINDER ROD END PIN
13 | 8820-1065 2 |HEXHD CAPSCREW, 1/2-13X1, GR5
14 |8855-1013 | 2 |LOCKWASHER,1/2
15 | 8830-1090 1 | ROUND HD MACHINE SCREW,
#10-24X1/2
16 |8856-1105 | 1 |FLATWASHER,#10

3-6



GRADALL

MATERIAL HANDLER

544

ATTACHMENTS & ACCESSORIES
Sand Bucket & Carriages

Starting Serial No. 8655105G

Original Issue 1-87

Revised 11-29-00

NOTE: MANY DIFFERENT FORK
ASSEMBLIES ARE AVAILABLE FOR
THE CARRIAGE ASSEMBLIES USED
ON THE 544. PLEASE SEE FORK
INFORMATION PAGE, (4-3) FOR LIST

ltem| Part No. | Qty. Description Of Part OF FORKS.
1 9080-1332 | 1 | SANDBUCKET

Item| Part No. |Qty. Description Of Part Item| Part No. [ Qty. Description Of Part

9045-5007 1 | 48"CARRIAGEASSY, (includesall 9055-5008 1 |72"CARRIAGEASSY, (includesall
items) items)

1 9080-1315 | 1 |48"CARRIAGEWELDMENT 1 |9055-6003 1 |72"CARRIAGEWELDMENT
2 8820-1105 | 2 |HEXHDCAPSCREW,5/8-11X4, GR5 2 |8820-1105 2 |HEXHDCAPSCREW,5/8-11X4,GR5
3 9020-0003 | 2 | COLLAR 3 | 9020-0003 2 |COLLAR
4 8852-1310 | 2 | HEXLOCKNUT,5/8-11 4 |8852-1310 2 |HEXLOCKNUT,5/8-11
5 9040-2477 1 | FORKPIN 5 |9055-1013 1 |FORKPIN

*6 9015-3001 1 | SERIALNUMBERPLATE *6 | 9015-3001 1 |SERIALNUMBERPLATE

*7 8834-1022 | 4 | DRIVESCREW,#10X3/8 *7 | 8834-1022 4 |DRIVE SCREW, #10X3/8

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part

9045-5008 1 | 66"CARRIAGEASSY, (includesall 9045-5038 | 1 |80"CARRIAGEASSY, (includesall
items) items)

1 |9080-1314 1 |66"CARRIAGEWELDMENT 1 | 9045-6003 | 1 |80"CARRIAGEWELDMENT
2 |8820-1105| 2 |[HEXHDCAPSCREW,5/8-11X4,GR5 2 | 8820-1105| 2 |[HEXHDCAPSCREW,5/8-11X4,GR5
3 | 9020-0003 2 | COLLAR 3 ] 9020-0003| 2 |COLLAR
4 18852-1310 | 2 |HEXLOCKNUT,5/8-11 4 |8852-1310 | 2 |HEXLOCKNUT,5/8-11
5 19040-2478 1 |[FORKPIN 5 |19045-1011 | 1 |[FORKPIN

*6 | 9015-3001 1 | SERIALNUMBERPLATE *6 | 9015-3001 | 1 | SERIALNUMBERPLATE

*7 |8834-1022 | 4 |DRIVESCREW,#10X3/8 *7 | 8834-1022 | 4 | DRIVESCREW,#10X3/8

svC * Revised illustration and fork note; added items 6 & 7. 4-1



GRADALL

MATERIAL HANDLER

544

ATTACHMENTS & ACCESSORIES
(9130-5016) 66" Slope Piler Carriage

Starting Serial No. 8655105G
Original Issue 8-94
Revised 6-16-06

P POETRN N 36
k! | @ k1)
% ’ N 3
A 39
o —
29
_1
3 o) I
e N e T
L — = o — bt 1}
T
5 0
4 11
15 12
16 13
19
Item| Part No. |Qty Description Of Part Item| Part No. | Qty. Description Of Part
9130-5016 1 |[66"SLOPEPILER CARRIAGE, +25 | 8866-1010 2 | CONNECTOR, (Before S/N
(includes allitems) 2005283-01)
9103-3426 1 [ CAPACITY DECAL, (notshown) 8866-2018 | 2 [ CONNECTOR,(S/N2005283-01 &
1 19130-6030 1 | CARRIAGEWELDMENT After)
2 19108-6122 1 | ADAPTERWELDMENT *26 | 9116-3138 1 [ MALE QUICKDISCONNECT, (Before
3 Ref | SWAY CYLINDER, (see page 13-20for S/N2005283-01)
details) 9140-3414 1 [ MALE QUICKDISCONNECT, (S/N
4 19108-3248 1 | BUSHING 2005283-01 & After)
*5 3423263 2 |PIN +27 19116-3139 1 | FEMALE QUICKDISCONNECT,
6 | 9020-4007 1 | TUBE (Before S/N2005283-01)
7 19103-3186 2 | BEARINGPAD 9140-3413 1 | FEMALE QUICKDISCONNECT, (S/N
8 19108-1577 1 [TAPBOLT 2005283-01 & After)
9 19108-1594 1 | THRUSTWASHER 28 | 8834-1022 4 | DRIVESCREW, #10X3/8
*10 | 9020-5870 | AR [ SHIM 29 | 9015-3001 1 | SERIALNUMBERPLATE
11 [ 9103-1236 2 | SPACER 30 |9104-3125 1 [ DUSTPLUG
*12 | 8820-1535 4 |HEXHDCAPSCREW, 3/8-24X1-1/4, 31 | 9104-3126 1 [DUSTCAP
GR5 +*32 | 8866-2105 | 2 | ELBOW,90DEGREES, (swivelnut)
*13 | 8820-1534 4 |[HEXHDCAPSCREW, 3/8-24X1,GR5 [[*33 Ref | DUALP.O.CHECKVALVE, (see page
14 1 9108-1313 3 | KEEPERPLATE 13-21 for details)
15 | 8820-1065 6 |HEXHDCAPSCREW,1/2-13X1,GR5 34 | 8820-1040 3 |HEXHDCAPSCREW, 3/8-16X2-1/4,
16 |8855-1013 | 6 | LOCKWASHER,1/2 GR5
17 | 8852-1016 1 [HEXLOCKNUT, 1-8 35 |8855-1011 3 |LOCKWASHER, 3/8
*18 | 8867-1022 2 |LUBEFITTING,90DEGREES, 1/8 36 |9130-1083 1 [FORKPIN
19 |8856-1109 | 4 | FLATWASHER,3/8 37 19020-0003 | 2 | COLLAR
20 |8850-1016 1 |HEXNUT,1-8 38 | 8820-1105 2 | HEXHD CAPSCREW, 5/8-11X4,GR5
21 | 0510-1441 1 [ WASHER,1-1/16 39 |8852-1310 2 | LOCKNUT,5/8-11
22 |9108-1622 1 |PIN *40 | 8452-1062 1 | SUPPORT CLAMP
23 | 8471-6434 2 |HOSEASSY *41 | 7714-3015 1 [ WHIZ-LOCKNUT, 3/8-16
24 18366-1316 | 2 | CONNECTOR

ER 46361, 48269, 49530,

49939, 50170 LK

* Revised illustration & parts list.

4-2



GRADALL

MATERIAL HANDLER

544

ATTACHMENTS & ACCESSORIES

Fork Information
Original Issue 11-00
Revised 7-5-02

NOTE: FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S CAPACITY DECREASE CAPACITY OF THE
ATTACHMENT OR MACHINE TO THAT OF THE FORKS. FORKS RATED MORE THAN THE ATTACHMENT OR
MACHINE’'S CAPACITY DO NOT INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

NOTE: PLEASE CONSULT THE GRADALL PARTS DEPARTMENT TO DETERMINE THE CORRECT FORKS
APPLICABLE TO YOUR SPECIFIC CARRIAGE ASSEMBLY AND APPLICATION.

Iltem| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
9060-0390 | 2 |48"CUBING FORK,2X2,3000 lbs., 9055-3018 | 2 |72"PALLETFORK,2X6,10,000Ibs.,
(B, C & D series) (B, C & D series)
9060-1819 2 |48"PALLETFORK,1-3/4X6,9000Ibs., 9112-3132 2 | 72"PALLETFORK, 2X6,10,000Ibs.,
(B, C & D series) (B, C & D series)
9045-3002 | 2 |48"PALLETFORK,2X4,8000Ibs., 9060-0832 | 2 |48"PALLETFORK,2-1/4X8,16,000Ibs.,
(B, C & D series) (used onthe 542,552, & 554)
9055-3005 2 |48"PALLETFORK,2X6,10,000Ibs., 9060-1873 2 |48"PALLETFORK,2-1/4X7,15,000Ibs.,
(B, C & D series) (used onthe 542,552, & 554)
9055-3008 | 2 |48"PALLETFORK,1-3/4X4,5000Ibs., 9060-0833 | 2 |60"PALLETFORK,2-1/4X8,16,000Ibs.,
(used on 6' swing mast only, (used on the 542, 552 & 554)
P/N9045-5047) 9060-1219 | 2 |60"PALLETFORK,2-1/2X8,16,000Ibs.,
9060-1015 2 | 60"PALLETFORK,2X6,10,000Ibs., (used on the 542, 552 & 554)
(B, C & D series) 9060-1874 2 | 60"PALLETFORK,2-1/4X7,15,000Ibs.,
9116-3269 | 2 |60"PALLETFORK,2X6,11,3001Ibs., (used on the 542, 552 & 554)
(B, C & D series) HO045-3002 2 |96"PALLETFORK, 2X6, 7500 Ibs.
9045-3045 2 | 60"PALLETFORK, 2X6,11,3001bs., loaded center, (B, C & D series)
(used on 6' swing mast only, 9055-3018 | 2 |72"PALLETFORK,2X6,10,000Ibs.,
P/N 9045-5054) (B, C & D series)
T * Revised page. 4-3




GRADALL

MATERIAL HANDLER

544

13

ENGINE & ATTACHING PARTS

Engine Left Side View
Starting Serial No. 8655105G

/

Original Issue 5-86
Revised 11-86

1
z 7
3 $
&
%L
Y
’f-'" -1
_/"'"\._-
7R 16252627 28
335
ltem| Part No. |Qty. Description Of Part tem| Part No. [Qty. Description Of Part
1 Ref | MAIN HYDRAULIC PUMP ASSY (see 18 | 8856-1109 1 |FLAT WASHER, 3/8
page 10-22 for details) 19 1 [HOSE,5/16 O.D., 8 LONG
2 | 7713-4059 1 | PUMP GASKET 20 ]9103-3131 1 | CONNECTOR
3 | 8820-1067 2 |HEXHD CAPSCREW, 1/2-13X1-1/2, 21 | 8348-3497 1 | CLAMP
GR5 22 | 8594-1017 3 |HOSECLAMP
4 | 8540-1340 2 | HARDENED WASHER 23 1 9020-5205 1 | JUMPERWIRE
5 |8855-1013 2 | LOCKWASHER, 1/2 24 1 9020-7497 1 | JUMPERWIRE
6 |8471-1369 2 | FLANGEHALF 25 |9040-2427 1 | STARTERSOLENOID
7 | 8820-1036 8 | HEXHD CAPSCREW, 3/8-16X1-1/4, 26 |8820-1001 2 |HEXHD CAPSCREW, 1/4-20X1/2,
GR5 GR5
8 |8855-1011 8 | LOCKWASHER, 3/8 27 | 8856-1107 2 | FLAT WASHER, 1/4
9 |9105-3345 1 | TUBELINE 28 |8855-1009 2 |LOCKWASHER, 1/4
10 | 8503-1525 1 | O-RING 29 |9020-5002 1 |STUD
11 | 7713-3089 2 | MINI-CHECKING COUPLING 30 | 8850-1006 1 [HEXNUT, 3/8-16
12 | 8471-1333 2 | FLANGEHALF 31 |8855-1011 1 |[|LOCKWASHER, 3/8
13 | 8366-1304 1 | O-RING 32 | 8998-1036 2 | PAN HD MACHINE SCREW,
14 |9105-3344 1 | TUBELINE #8-32X3/8
15 Ref | SOLENOID VALVE ASSY (see page 33 | 8855-1006 2 | LOCKWASHER, 3/8
10-14 for details) 34 |9103-3079 1 | WIRINGHARNESS
16 | 8652-1144 2 | SUPPORT CLAMP 35 |9002-7187 5 |NYLONTY-RAP
17 | 8820-1031 1 |HEXHD CAPSCREW, 3/8-16X1/2, GR5

L-8027

5-1



GRADALL

MATERIAL HANDLER

544

ENGINE & ATTACHING PARTS

Engine Right Side View
Starting Serial No. 8655105G
Original Issue 4-86

Revised 8-88

Item| Part No. [Qty. Description Of Part
9103-5141 | 1 |PERKINSENGINE/TRANSMISSION J
FILTER KIT (includes all items) !
9020-6262 1 |AIRFILTER
9103-4006 | 1 |OILFILTER
9103-4005 1 | FUELFILTER
9020-4732 1 | TRANSMISSIONFILTER
Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref [ ALTERNATOR (see page 5-3 for 17 |8859-1104 | 1 | O-RING
details) 18 | 9020-0811 1 | GROUND CABLE
2 |8871-1383 | 2 | REDUCINGBUSHING, 1/2X3/8 19 |8866-2067 | 2 | ELBOW, 90 DEGREES (includes item
3 |8871-1102 | 1 |STREETELBOW, 90 DEGREES, 3/8 20)
4 | 2464-1328 2 | SHUT-OFF VALVE 20 |8859-1207 2 | O-RING
5 1 | PERKINS DIESEL ENGINE (see 21 |8820-1537 | 8 |HEXHDCAPSCREW, 3/8-24X1-3/4,
separate engine manual for parts GR5 (lubricate and torque to 25-30 ft.
information) Ibs.)
6 |9103-3136 | 1 |FUELFILTER TUBE, 1/4X3 22 |8856-1003 | 8 |FLATWASHER,3/8
7 |8871-1381 | 1 | REDUCINGBUSHING, 3/8X1/4 23 [9103-3246 | 1 |OILPRESSURE SENDER
8 19020-6124 1 | WATERTEMPERATURE SENDER 24 | 2474-1047 1 |SWITCH
9 |9103-4005 | 1 |FUELFILTERELEMENT 25 |8871-2231 | 1 |STREETTEE,1/8
10 |8820-1037 | 11 |HEXHD CAPSCREW, 3/8-16X1-1/2, 26 |8869-1345 | 1 | CONNECTOR,90DEGREES, 1/8
GR5 27 19103-4006 1 |OILFILTER ELEMENT
11 |8855-1011 | 11 | LOCKWASHER, 3/8 28 |8820-1535 | 2 |HEXHDCAPSCREW, 3/8-24X1-1/4,
12 Ref [ TRANSMISSION ASSY (see pages 6- GR5
1 thru 6-10 for details) 29 |8855-1011 2 | LOCKWASHER, 3/8
13 |8471-1427 | 2 | FLANGEHALF 30 Ref [ PILOT PUMP ASSY (see page 10-23
14 |8820-1067 | 4 |HEXHDCAPSCREW, 1/2-13X1-1/2, for details)
GR5 31 |8667-1112 1 | PUMPGASKET
15 |8855-1013 | 4 |LOCKWASHER, 1/2 32 [9103-1197 | 1 |[JUMPERWIRE
16 |9104-3176 | 1 | SUCTIONTUBE 33 ]9103-3283 | 1 | OILTEMPERATURE SENDER

L-8431

5-2



GRADALL

MATERIAL HANDLER

544

ENGINE & ATTACHING PARTS

Engine Mounting
Starting Serial No. 8655105G
Original Issue 4-86

Revised 5-89

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |8820-1534 | 3 |HEXHD CAPSCREW, 3/8-24X1,GR5 [| 21 |[8319-1011 | 1 |LOCKWASHER, M8
2 |8855-1011 | 3 |LOCKWASHER,3/8 22 |9002-7469 | 1 |HARDENEDWASHER, M8
3 19103-6012 1 | EXHAUST MANIFOLD 23 19103-1404 1 | ADJUSTING STRIP
4 19103-3258 | 1 | PERKINSDIESEL ENGINE (see 24 |8820-1549 | 8 |HEXHD CAPSCREW,7/16-20X1,
separate engine manual for parts GR5
information) 25 | 8855-1012 8 | LOCKWASHER, 7/16
5 ]9103-3256 | 1 | FANBLADE SPACER 26 |[9103-6009 | 2 | MOTORMOUNT
6 |9020-7497 | 1 |JUMPERWIRE 27 19020-5032 | 2 | SHOCKMOUNT
7 |8319-1007 1 |HEXHDCAPSCREW, M8X1.25, 28 |8852-1208 2 |HEXLOCKNUT, 1/2-13
GR8.8 29 |[9020-5031 | 2 |SPECIALWASHER
8 |8319-1011 | 1 |LOCKWASHER,M8 30 |[8820-1073 | 2 |HEXHD CAPSCREW, 1/2-13X3, GR5
9 |8319-1019 1 |HEXNUT, M6X1 31 |9103-3323 1 | STARTING MOTOR, 12VOLT
10 |9103-1395 | 1 |ALTERNATORBRACKET (mounting hardware furnished with
11 | 1200-1234 | 2 | FLAT WASHER, 3/8 engine)
12 | 8855-1011 2 | LOCKWASHER, 3/8 32 |8855-1013 2 | LOCKWASHER, 1/2
13 |8820-1535 | 2 |HEXHD CAPSCREW, 3/8-24X1-1/4, 33 |8820-1066 | 2 |[HEXHDCAPSCREW,1/2-13X1-1/4,
GR5 GR5
14 | 8852-1306 1 |HEXLOCKNUT, 3/8-16 34 19103-1041 1 | MOUNTINGPLATE
15 |9103-3329 | 1 |STUD 35 [9103-3134 | 1 |HEXNUT
16 |8820-1044 | 1 |HEXHD CAPSCREW, 3/8-16X3-1/4, 36 |[9103-3133 | 2 |HEXNUT
GR5 37 19103-1152 1 |HEATSHIELD
17 |9103-3248 | 1 | FANBELT 38 |8850-1005 | 1 |HEXNUT,5/16-18
18 |9103-3074 | 1 | ALTERNATORFAN 39 |8855-1010 | 1 |LOCKWASHER,5/16
19 |9103-3234 1 | ALTERNATOR 40 | 8667-1164 1 | SPACER
20 |8319-1028 | 1 |HEXHD CAPSCREW, M8X1.25,
GR8.8

PCNL-8835

5-3



GRADALL

MATERIAL HANDLER

L-7949

544

E ENGINE & ATTACHING PARTS
‘-.._“‘

Iltem| Part No. [Qty. Description Of Part
9103-5093 | 1 |FUEL TANK ASSY (includesitems 1
thru 9)
1 |[9103-6047 | 1 | FUELTANKWELDMENT
2 19002-8674 1 |PUSHLOCKFITTING
3 | 9040-2827 1 | STANDPIPEWELDMENT
4 19040-0654 | 1 |FUELLEVEL SENDER (includes
gasket and mounting hardware)
5 [9100-3186 | 1 |FILLER-BREATHER (includesgasket
and mounting hardware)
9103-4224 | AR | RESERVOIR CAP (with locking tab)
6 |9105-6106 1 | STANDPIPEWELDMENT
7 |8871-1212 | 1 |PIPECOUPLING, 1/4
8 |9020-5223 | 1 | SUCTIONSCREEN
9 |8871-1255 1 | SQUARE HD PIPE PLUG, 1"
10 |8820-1066 | 2 |HEXHD CAPSCREW, 1/2-13X1-1/4,
GR5
11 | 8855-1013 2 | LOCKWASHER, 1/2
12 |8856-1111 | 4 |FLAT WASHER, 1/2
13 | 8820-1070 1 |HEXHD CAPSCREW, 1/2-13X2-1/4,
GR5
14 |8852-1208 | 1 |HEXLOCKNUT,1/2-13
15 |8668-3106 | 6 |HOSECLAMP
16 AR | HOSE, 5/16 I.D.
17 AR [HOSE, 1/41.D.
18 |9103-3131 2 | BARBCONNECTOR
19 | 8820-1021 2 |HEXHD CAPSCREW,5/16-18X1-1/4,
GR5
20 |9103-3054 1 | WATERSEPERATOR
21 | 8856-1108 2 | FLATWASHER,5/16
22 |8852-1305 | 2 [HEXLOCKNUT,5/16-18
23 | 8874-1801 2 |HOSENIPPLE
24 | 8871-2081 2 | STREETELBOW, 3/8
25 19103-3270 | 1 |PRIMERPUMP
26 | 8820-1001 2 | HEXHD CAPSCREW, 1/4-20X1/2,
GR5
27 |8855-1009 | 2 |LOCKWASHER,1/4

Fuel Tank & Lines
Starting Serial No. 8655105G
Original Issue 5-86

Revised 11-86




GRADALL

MATERIAL HANDLER

PCNL-8813

544

ENGINE & ATTACHING PARTS

16
ltem| Part No. [Qty. Description Of Part
9103-5093 | 1 |FUEL TANK ASSY (includes items 1
thru 9)
1 |[9103-6047 | 1 |FUELTANKWELDMENT
2 |9002-8674 | 1 |PUSHLOCKFITTING
3 | 9040-2827 1 | STANDPIPEWELDMENT
4 19040-0654 | 1 | FUELLEVEL SENDER (includes
gasket and mounting hardware)
5 [9100-3186 | 1 |FILLER-BREATHER (includesgasket
and mounting hardware)
9103-4224 | AR | RESERVOIR CAP (with locking tab)
6 |9105-6106 1 | STANDPIPEWELDMENT
7 |8871-1212 | 1 |PIPECOUPLING, 1/4
8 |9020-5223 | 1 | SUCTIONSCREEN
9 |8871-1255 1 | SQUARE HD PIPE PLUG, 1"
10 |8820-1066 | 2 |HEXHDCAPSCREW, 1/2-13X1-1/4,
GR5
11 | 8855-1013 2 | LOCKWASHER, 1/2
12 |8856-1111 | 4 |FLAT WASHER, 1/2
13 |8820-1070 | 1 |HEXHD CAPSCREW, 1/2-13X2-1/4,
GR5
14 |8852-1208 | 1 |HEXLOCKNUT,1/2-13
15 |8668-3106 | 6 |HOSECLAMP
16 AR | HOSE, 5/16 I.D.
17 AR | HOSE, 1/41.D.
18 |9103-3131 | 2 | BARBCONNECTOR
19 | 8820-1021 2 |HEXHD CAPSCREW,5/16-18X1-1/4,
GR5
20 |9103-3054 | 1 | WATERSEPERATOR
21 | 8856-1108 2 | FLATWASHER, 5/16
22 |8852-1305 | 2 | HEXLOCKNUT,5/16-18

Fuel Tank & Lines
Starting Serial No. 0155251
Original Issue 5-89



GRADALL

MATERIAL HANDLER

544

ENGINE & ATTACHING PARTS

Radiator & Hoses
Starting Serial No. 8655105G
Original Issue 4-86

Revised 8-86

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |9103-6051 1 | FANGUARD 16 | 8667-1609 1 | RADIATOR CAP (7 PSI)
2 | 8820-1003 2 | HEXHD CAPSCREW, 1/4-20X3/4, 17 |9103-3254 1 | RADIATOR
GR5 18 |[8852-1305 | 8 [HEXLOCKNUT,5/16-18
3 | 8855-1009 2 | LOCKWASHER, 1/4 19 |8856-1108 8 | FLAT WASHER, 5/16
4 | 8856-1107 2 | FLAT WASHER, 1/4 20 |9103-3137 2 | SHOCKMOUNT
5 |8507-1128 2 |HOSECLAMP 21 |8820-1021 | 4 |HEXHDCAPSCREW,5/16-18X1-1/4,
6 |9103-3132 1 |UPPERRADIATORHOSE GR5
7 |9103-3062 1 |HOSECONNECTOR 22 | 9100-6016 1 |LEFTRADIATOR MOUNT
8 |[9103-3061 1 |LOWERWATER PIPE 9100-6017 1 |RIGHT RADIATOR MOUNT
9 |[9103-3063 1 | LOWERRADIATORHOSE 23 |18820-1039 | 4 |HEXHD CAPSCREW, 3/8-16X2, GR5
10 | 8504-1654 4 | HOSECLAMP 24 | 8368-3308 4 | SHOCKMOUNT
11 | 8452-1056 1 |DRAINPETCOCK 25 |9020-5918 8 | SPECIALWASHER
12 |1 9002-8492 2 |ELBOW, 90 DEGREES 26 |8852-1206 | 4 |HEXLOCKNUT,3/8-16
13 | 8471-7570 1 |HOSEASSY 27 | 8866-1118 2 | MALEELBOW, 90 DEGREES, 3/4X3/4
14 | 8471-7571 1 |HOSEASSY TUBE
15 | 9020-7622 1 | HOSE GUARD

L-7930, L-7947

5-5



GRADALL

MATERIAL HANDLER

544

ENGINE & ATTACHING PARTS

Ether Starting Kit
Starting Serial No. 8655105G
Original Issue 4-86

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref | PRIORITY VALVE ASSY (see page 13 4 | LOCKWASHER
10-11 for details) 14 1 | TANKMOUNTING BRACKET
2 |[9002-5075 | 2 |HEXHDCAPSCREW 15 1 |ETHERTANK
3 |[9020-5767 1 | VALVEMOUNTING BRACKET 16 1 |CLAMP
4 | 8850-1005 2 | HEXNUT,5/16-18 17 2 |STUD
5 |[9040-3110 1 | MOUNTING BRACKET 18 6 |LOCKWASHER
6 |8820-1003 2 |HEXHD CAPSCREW, 1/4-20X3/4, 19 2 | WING NUT
GR5 20 1 |HOSE
7 |[9002-1454 | 2 [WASHER 21 1 |VALVEFITTING
8 |[9002-1903 2 |HEXNUT 22 1 |VALVE
9 |[9020-0308 1 |CABLE 23 1 | ATOMIZER
10 | 9020-6316 1 |ETHER STARTKIT (includes items 11
thru 23) NOTE: ONLY ITEMS WITH PART
11 1 |CABLESTOP NUMBERS ARE AVAILABLE FOR
12 4 | HEXNUT SERVICE.

5-6



GRADALL

MATERIAL HANDLER

544

PCNL-8553

ENGINE & ATTACHING PARTS

Air Cleaner Piping
Starting Serial No. 8655105G
Original Issue 4-86

Revised 4-88

Item| Part No. [Qty. Description Of Part
1 Ref | AIR CLEANER (see page 5-8 for
details)
2 |8503-1160 | 1 |CLAMP
3 [9103-3028 | 1 |INLETCAP
4 19103-3056 1 |ELBOW, 90 DEGREES
5 |8687-1176 | 3 |CLAMP
6 |[9103-3060 | 1 |INTAKETUBE
7 19103-3055 1 |HUMPREDUCER
8 |[9103-3059 | 1 |INTAKETUBE
9 |[9103-3058 | 1 |REDUCINGELBOW
10 (8688-3327 | 3 |CLAMP
11 [9103-1154 | 1 |BRACKET
12 [8820-1021 | 5 |HEXHDCAPSCREW,5/16-18X1,
GR5
13 |[8856-1108 | 5 |FLATWASHER,5/16
14 (8852-1305 | 5 |HEXLOCKNUT,5/16-18
15 |9103-1042 1 |AIRCLEANERBRACKET
16 |[7710-3138 | 2 |AIRCLEANERBAND
17 |[8820-1018 | 4 |HEXHD CAPSCREW,5/16-18X3/4,
GR5
18 |[8855-1010 | 4 |LOCKWASHER,5/16
19 ([7738-3154 | 1 |SERVICEINDICATOR
20 |8871-1210 1 |PIPECOUPLING, 1/8
21 |8870-1023 | 1 |CLOSENIPPLE, 1/8X3
22 19020-6200 | 2 |TRIM-LOK, 9"LONG

5-7



GRADALL

MATERIAL HANDLER

544

ENGINE & ATTACHING PARTS

Air Cleaner

Starting Serial No. 8655105G
Original Issue 4-86

Revised 10-21-96

Item| Part No. [Qty. Description Of Part
9020-5663 1 |AIR CLEANER (includes items 1 thru 5)

1 | 9020-6606 | 1 |COVERW/NUT

2 | 9020-6262 | 1 |ELEMENT

3 | 9020-1414 1 |WING NUT W/SEAL

4 19020-0807 | 1 |VACUATOR

5 1 |BODY (notsold separately order P/N
9020-5663)

KG * Corrected artwork.

5-8



GRADALL

MATERIAL HANDLER

544

ENGINE & ATTACHING PARTS

PERKINS ENGINE

Exhaust System

Starting Serial No. 8655105G
Original Issue 4-86

Revised 6-27-97

1u\\

Item| Part No. [Qty. Description Of Part
1 |9104-6004 | 1 |HEADERPIPEWELDMENT
2 |8820-1534 3 |HEXHD CAPSCREW, 3/8-24X1, GR5
3 |8855-1011 | 3 |LOCKWASHER,3/8
4 18368-3175 | 2 | MUFFLERCLAMP
5 19104-3148 1 | EXHAUSTPIPE
6 |7721-3031 | 2 | SEALCLAMP
7 |2492-1332 | 1 | MUFFLER CLAMP
8 19104-3198 1 |EXHAUST STACK
9 |9104-3150 | 1 |FLEXIBLETUBE

«10 |9104-1016 | 1 |SLEEVE
11 |9104-3151 1 | MUFFLER
12 |1 9104-3197 1 | MUFFLER CAGE (includes mounting
bands and hardware)
9104-4471 1 | MUFFLER CAGE BAND KIT
13 |9104-6005 | 1 |MUFFLERBRACKET
14 |8820-1068 | 4 |HEXHDCAPSCREW, 1/2-13X1-3/4,
GR5
15 |8855-1013 | 4 |LOCKWASHER,1/2
16 |8850-1008 | 4 |HEXNUT,1/2-13

KG

* Corrected part number on item 10.

5-9



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Transmission Mounting & Controls
Starting Serial No. 8655105G

Original Issue 4-86

Revised 11-3-95

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9103-4326 1 | TRANSMISSION O-RINGKIT 15 | 8874-3055 1 | MALE ELBOW, 90 DEGREES,
* 9103-4327 1 | TORQUE CONVERTER O-RING KIT 1/4X1/4 TUBE
1 |9020-5166 1 | TRANSMISSION ASSY (includes all 16 | 9002-8750 1 | ADAPTER
items shown on pages 6-2 thru 6-10) 17 19020-2303 | 2 | CABLEGROMMET
2 | 8882-1003 4 | ADJUSTABLE YOKE END, 5/16-24 18 | 8820-1120 2 |HEXHD CAPSCREW, 3/4-10X4-1/4,
3 |9020-3374 2 | CONTROLCABLE GR5
4 |9002-7720 | 4 |CLEVIS& COTTER PIN 19 |9020-7219 2 | WASHER
5 |9040-2642 1 | CABLEMOUNTING BRACKET 20 |9103-6008 2 | MOUNTING BRACKET
6 |9103-5112 3 | PRESSURE SWITCHASSY 21 | 9060-0097 2 | SHOCKMOUNT
7 | 9040-3349 1 | SWITCHBRACKET 22 |8855-1115 2 | FLAT WASHER, 3/4
8 | 8820-1066 1 |HEXHDCAPSCREW, 1/2-13X1-1/4, 23 |8850-1012 2 |HEXNUT, 3/4-10
GR5 24 |8820-1110 8 |HEXHD CAPSCREW, 3/4-10X1-3/4,
9 |8855-1013 1 |[LOCKWASHER,1/2 GR5
10 | 8874-3000 3 | MALE ADAPTER, 1/8X1/4 TUBE 25 | 8855-1016 8 |LOCKWASHER,3/4
11 | 9020-7258 1 | TUBELINE 26 | 9103-3283 1 | TRANS. TEMP. SENDER (not shown)
12 | 8874-3041 1 | MALE ELBOW, 90 DEGREES, (see page 5-2 for details)
1/8X1/4TUBE 27 | 9103-3282 1 | TRANS. TEMP. GAGE (not shown)
13 19020-7256 | 1 |TUBELINE (see page 11-1 for details)
14 | 9020-7257 1 | TUBELINE
KG * Added 9103-4326 & 9103-4327 o-ring kits, also added items 26 & 27. 6-1



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Transmission Mounting & Controls
Starting Serial No. 0155173G

Original Issue 8-88

Revised 11-3-95

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9103-4326 1 | TRANSMISSION O-RINGKIT 15 | 8874-3055 1 | MALE ELBOW, 90 DEGREES,
* 9103-4327 1 | TORQUE CONVERTER O-RING KIT 1/4X1/4 TUBE
1 ]9103-3319 1 | TRANSMISSION ASSY (includes all 16 | 9002-8750 1 | ADAPTER
items shown on pages 6-2 thru 6-10) 17 19020-2303 | 2 | CABLEGROMMET
2 | 8882-1003 4 | ADJUSTABLE YOKE END, 5/16-24 18 | 8820-1120 2 |HEXHD CAPSCREW, 3/4-10X4-1/4,
3 |9020-3374 2 | CONTROLCABLE GR5
4 |9002-7720 | 4 |CLEVIS& COTTER PIN 19 |9020-7219 2 | WASHER
5 |9040-2642 1 | CABLEMOUNTING BRACKET 20 |9103-6008 2 | MOUNTING BRACKET
6 |9103-5112 3 | PRESSURE SWITCHASSY 21 | 9060-0097 2 | SHOCKMOUNT
7 | 9040-3349 1 | SWITCHBRACKET 22 |8855-1115 2 | FLAT WASHER, 3/4
8 | 8820-1066 1 |HEXHDCAPSCREW, 1/2-13X1-1/4, 23 |8850-1012 2 |HEXNUT, 3/4-10
GR5 24 |8820-1110 8 |HEXHD CAPSCREW, 3/4-10X1-3/4,
9 |8855-1013 1 |[LOCKWASHER,1/2 GR5
10 | 8874-3000 3 | MALE ADAPTER, 1/8X1/4 TUBE 25 | 8855-1016 8 |LOCKWASHER,3/4
11 | 9020-7258 1 | TUBELINE 26 | 9103-3283 1 | TRANS. TEMP. SENDER (not shown)
12 | 8874-3041 1 | MALE ELBOW, 90 DEGREES, (see page 5-2 for details)
1/8X1/4TUBE 27 | 9103-3282 1 | TRANS. TEMP. GAGE (not shown)
13 19020-7256 | 1 |TUBELINE (see page 11-1 for details)
14 | 9020-7257 1 | TUBELINE
KG * Added 9103-4326 & 9103-4327 o-ring kits, also added items 26 & 27. 6-1



GRADALL’ DRIVE TRAIN

“ATER";;:A"D"E“ Transmission Flex Plate & Torque Converter

Starting Serial No. 8655105G
Original Issue 5-86

1
I
1 I
, |
2 |
1
\ ;
gt
ltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |[8820-1033 | 10 [ HEXHD CAPSCREW, 3/8-16X3/4, 17 | 7710-4033 1 | TURBINE
GR5 18 | 7710-4032 1 | TURBINE RETAINING RING
2 |8855-1011 | 10 | LOCKWASHER, 3/8 19 | 7710-4031 1 | RETAININGRING
3 | 7710-4044 1 | DRIVE PLATE BACKING RING 20 |9104-4048 1 | REACTIONMEMBER
4 | 9020-4784 2 | DRIVEPLATE 21 | 9020-6387 1 |SPACER
5 | 7710-4042 1 |DRIVEPLATEASSY 22 | 8820-1352 8 |HEXHD CAPSCREW, 3/8-24X3/4,
6 | 9020-4782 1 | BORE PLUG RETAINING RING GR5
7 | 7710-4040 1 | BOREPLUG 23 | 7710-4027 4 |LOCKTAB
8 | 7710-4039 1 | O-RING 24 1 9020-4767 1 | IMPELLER
9 | 7710-4032 1 | TURBINERETAINING RING 25 | 7710-4012 1 | O-RING
10 | 7710-4046 | 24 |HEXHD CAPSCREW & LOCK 26 | 9020-6386 1 |IMPELLERHUB GEAR
WASHER ASSY (includes item 11) 27 |19020-6385 1 |IMPELLER HUB GEAR BEARING
11 24 | LOCK WASHER (included with item 28 |9020-4756 1 | OILBAFFLE ASSY
10) 29 |9020-4755 1 |OILSEAL
12 | 9020-4779 1 | IMPELLERCOVER 30 Ref | CONVERTER HOUSING (see page
13 | 7710-4037 1 | O-RING 6-4 for details)
14 | 7710-4036 1 | BEARING RETAINING WASHER 31 |9020-6378 1 | PUMP MOUNTING STUD
15 | 7710-4035 1 | TURBINEHUBBEARING 32 | 9020-6379 1 | PUMP MOUNTING STUD
16 | 7710-4034 1 | BEARING LOCATING RING

6-2



GRADALL’ DRIVE TRAIN

“ATER";;:A"D"E“ Transmission Flex Plate & Torque Converter

Starting Serial No. 0155173G
Original Issue 8-88

— e —— —

b

§
1

tem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9103-4238 1 |DRIVE PLATEKIT ASSY (includes 17 |9103-4239 1 | TURBINERING
items 1 thru 5) 18 |9103-4240 1 | TURBINE
1 |7710-4045 | 10 |HEXHD CAPSCREW & LOCK 19 |9103-4241 1 | TURBINEHUB
WASHER ASSY (includes item 2) 20 | 7710-4032 1 | TURBINERETAINING RING
2 10 | LOCKWASHER 21 | 7710-4031 1 | RETAININGRING
3 | 7710-4044 1 | DRIVE PLATE BACKING RING 22 | 7710-4030 1 | REACTIONMEMBER
4 | 9020-4784 2 | DRIVEPLATE 23 19103-4242 1 | SPACER
5 | 7710-4042 1 | DRIVEPLATEASSY 24 19103-4243 | 12 | HEXHD CAPSCREW
6 | 7710-4041 1 | BOREPLUG RETAINING RING 25 19103-4244 8 | HEXHD CAPSCREW
7 | 7710-4040 1 |BOREPLUG 26 | 7710-4027 4 |LOCKTAB
8 | 7710-4039 1 | O-RING 27 19020-4767 1 |IMPELLER
9 | 7710-4032 1 | TURBINE RETAINING RING 28 | 7710-4012 1 | O-RING
10 | 7710-4046 | 24 |HEXHD CAPSCREW & LOCK 29 |9020-6386 1 | IMPELLERHUBGEAR
WASHER ASSY (includes item 11) 30 |9020-6385 1 |IMPELLER HUB GEAR BEARING
11 24 | LOCKWASHER 31 |9020-4756 1 | OILBAFFLE ASSY
12 | 9020-4779 1 |IMPELLER COVERASSY (includes 32 | 9020-4755 1 |OILSEAL
item 6) 33 Ref | CONVERTER HOUSING (see page
13 | 7710-4037 1 | O-RING 6-4 for details)
14 | 7710-4036 1 | BEARING RETAINING WASHER 34 19020-6378 1 | PUMP MOUNTING STUD
15 | 7710-4035 1 | TURBINEHUBBEARING 35 |9020-6379 1 | PUMP MOUNTING STUD
16 | 7710-4034 1 | BEARING LOCATING RING

PCN L-8546 6-2



DRIVE TRAIN

Transmission Case & Converter Housing

Starting Serial No. 8655105G

GRADALL
MAT ERII\5I.4 I;AHDI.EH

Original Issue 5-86

[ar]

—

T

S
d

T

6-3



GRADALL

MATERIAL HANDLER

DRIVE TRAIN

Transmission Case & Converter Housing

544 Starting Serial No. 8655105G
Original Issue 5-86
Item| Part No. [Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 |8820-1046 9 | HEXHD CAPSCREW, 3/8-16X3-3/4, 29 | 7710-4085 | 15 | LOCKWASHER
GR5 30 |8820-1053 9 |HEXHDCAPSCREW, 7/16X1-3/4,
2 | 8855-1011 9 | LOCKWASHER, 3/8 GR5
3 Ref | MODULATOR VALVE ASSY (see 31 | 7710-4086 6 |HEXHDCAPSCREW
page 6-10 for details) 32 |9020-4806 | 2 |OILBAFFLE SEAL
4 | 7710-4283 1 | GASKET 33 | 9020-4807 1 | OILBAFFLE
5 |7710-4284 2 | DETENTBALL 34 | 9020-4802 1 | GASKET
6 | 7710-4285 2 | DETENT SPRING 35 | 7710-4112 2 | PIPEPLUG
7 |7710-4112 1 |PIPEPLUG 36 | 9020-4804 1 |CLUTCHLUBETUBE
8 | 7710-4096 1 |AIRBREATHER 37 | 7710-4119 1 | MAGNETIC DRAIN PLUG
9 |9104-4049 1 | CONVERTERHOUSINGASSY 38 | 7710-4057 1 | O-RING
(includes items 10 thru 14) 39 | 9020-4809 1 | SUCTIONTUBEASSY
10 | 9104-4050 1 |LUBEBYPASSTUBE 40 | 7710-4107 1 | TUBESLEEVE
11 | 9104-4051 1 | O-RING 41 | 7710-4111 1 | O-RING
12 | 9104-4052 1 |TUBECLIP 42 | 8855-1010 2 | LOCKWASHER, 5/16
13 | 7710-4102 1 |HEXHD CAPSCREW 43 | 8820-1017 2 | HEXHD CAPSCREW, 5/16-18X5/8,
14 | 7710-4103 1 | LOCKWASHER GR5
15 | 9020-4800 1 | SCREENASSY 44 | 7710-4098 1 | GASKET
16 | 9020-4799 1 | SCREEN GASKET 45 | 7710-4113 1 | DOWELPIN
17 | 9002-7267 2 | PIPEPLUG 46 | 7710-4116 1 | O-RING
18 | 7710-4116 1 |PIPEPLUG 47 | 7710-4109 1 | TUBESLEEVE
19 | 7710-4086 | 16 | HEXHD CAPSCREW 48 | 7710-4048 2 | O-RING
20 | 7710-4085 | 16 | LOCKWASHER 49 | 7710-4110 1 |LOWSPEEDCLUTCHPRESSURE
21 | 7710-4116 1 |PIPEPLUG TUBE
22 | 7710-4097 1 | CONVERTERHOUSING SLEEVE 50 | 7710-4112 1 |PIPEPLUG
23 19020-4823 1 |DIPSTICKTUBE 51 | 7710-4118 1 |PIPEPLUG
24 | 9020-4824 1 |DIPSTICK 52 | 9020-4817 1 | TRANSMISSION CASEASSY
25 | 7710-4109 1 | TUBESLEEVE (includes items 25, 32, 33, 36, 38, 39,
26 | 7710-4111 1 | O-RING 40, 42, 43, 47, 49)
27 | 7710-4116 1 |COVERPIPEPLUG 53 | 7710-4113 2 | DOWEL PIN
28 |9020-4798 | 1 |COVER&PLUGASSY (includesitem 27)

6-3




GRADALL

DRIVE TRAIN
MATERIAL HANDLER L .
544 Transmission Case & Converter Housing
Starting Serial No. 0155173G
Original Issue 8-88

PCN L-8546 6-4



GRADALL

MATERIAL HANDLER

DRIVE TRAIN

Transmission Case & Converter Housing

544 Starting Serial No. 0155173G
Original Issue 8-88
Item| Part No. [Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 |8820-1046 9 | HEXHD CAPSCREW, 3/8-16X3-3/4, 29 | 7710-4085 | 15 | LOCKWASHER
GR5 30 |8820-1053 9 |HEXHDCAPSCREW, 7/16X1-3/4,
2 | 8855-1011 9 | LOCKWASHER, 3/8 GR5
3 Ref | MODULATOR VALVE ASSY (see 31 | 7710-4086 6 |HEXHDCAPSCREW
page 6-10 for details) 32 |9020-4806 | 2 |OILBAFFLE SEAL
4 19103-4245 1 | GASKET 33 | 9020-4807 1 | OILBAFFLE
5 |7710-4284 2 | DETENTBALL 34 | 9020-4802 1 | GASKET
6 | 7710-4285 2 | DETENT SPRING 35 | 7710-4112 2 | PIPEPLUG
7 |7710-4112 1 |PIPEPLUG 36 | 9020-4804 1 |CLUTCHLUBETUBE
8 | 7710-4096 1 |AIRBREATHER 37 | 7710-4119 1 | MAGNETIC DRAIN PLUG
9 |9103-4246 1 | CONVERTERHOUSINGASSY 38 | 7710-4057 1 | O-RING
(includes items 10 thru 14) 39 | 9020-4809 1 | SUCTIONTUBEASSY
10 | 9104-4050 1 |LUBEBYPASSTUBE 40 | 7710-4107 1 | TUBESLEEVE
11 | 9104-4051 1 | O-RING 41 | 7710-4111 1 | O-RING
12 | 9104-4052 1 |TUBECLIP 42 | 8855-1010 2 | LOCKWASHER, 5/16
13 | 7710-4102 1 |HEXHD CAPSCREW 43 | 8820-1017 2 | HEXHD CAPSCREW, 5/16-18X5/8,
14 | 7710-4103 1 | LOCKWASHER GR5
15 | 9020-4800 1 | SCREENASSY 44 | 7710-4098 1 | GASKET
16 | 9020-4799 1 | SCREEN GASKET 45 | 7710-4113 1 | DOWELPIN
17 | 9002-7267 2 | PIPEPLUG 46 | 7710-4116 1 | O-RING
18 | 7710-4116 1 |PIPEPLUG 47 | 7710-4109 1 | TUBESLEEVE
19 | 7710-4086 | 16 | HEXHD CAPSCREW 48 | 7710-4048 2 | O-RING
20 | 7710-4085 | 16 | LOCKWASHER 49 | 7710-4110 1 |LOWSPEEDCLUTCHPRESSURE
21 | 7710-4116 1 |PIPEPLUG TUBE
22 | 7710-4097 1 | CONVERTERHOUSING SLEEVE 50 | 7710-4112 1 |PIPEPLUG
23 19020-4823 1 |DIPSTICKTUBE 51 | 7710-4118 1 |PIPEPLUG
24 | 9020-4824 1 |DIPSTICK 52 | 9020-4817 1 | TRANSMISSION CASEASSY
25 | 7710-4109 1 | TUBESLEEVE (includes items 25, 32, 33, 36, 38, 39,
26 | 7710-4111 1 | O-RING 40, 42, 43, 47, 49)
27 | 7710-4116 1 |COVERPIPEPLUG 53 | 7710-4113 2 | DOWEL PIN
28 |9020-4798 | 1 |COVER&PLUGASSY (includesitem 27)

PCN L-8546




GRADALL

MATERIAL HANDLER

544

1 USED WITH
AUX PUMP

DRIVE TRAIN

Transmission Drive Gearing
Starting Serial No. 8655105G
Original Issue 5-86

Revised 2-93

Item| Part No. |Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1 Ref | CONVERTER HOUSING (see page 21 |9020-6377 1 |PISTONRING
6-4 for details) 22 | 7710-4016 1 |PISTONRING EXPANDER SPRING
2 |8820-1036 | AR | HEXHD CAPSCREW, 3/8-16X1-1/4, 23 1 9020-6376 1 | STATORSUPPORT
GR5 24 1 9020-4749 1 | SNAPRING
3 19020-4733 | AR | BEARING LOCATING RING 25 19020-4748 1 |PISTONRING
4 |9020-4734 | AR | PUMP DRIVE BEARING SUPPORT 26 | 7710-4164 1 | BEARING RETAINING RING
5 |9020-4735 1 | BEARING RETAINING RING 27 | 7710-4197 1 | BEARINGLOCATING WASHER
6 |9020-4793 1 | PUMP DRIVE GEAR BEARING 28 |9104-4053 1 | TURBINE SHAFTBEARING
7 |9020-4737 1 | PUMPDRIVE GEAR 29 |9104-4054 1 |HUBASSY
8 |9020-4730 1 | GASKET 30 | 7710-4250 3 | HEXHD CAPSCREW
9 | 7710-4048 1 | O-RING 31 | 7710-4085 3 | LOCKWASHER
10 |9020-4731 1 | CHARGING PUMP ASSY 32 | 7710-4253 1 |IDLER SHAFT PIN
9103-4331 1 | CHARGE PUMP SEALKIT 33 | 7710-4254 1 | REVERSEIDLER SHAFT
11 | 7710-4085 3 | LOCKWASHER 34 | 8820-1035 6 |HEXHDCAPSCREW, 3/8-16X1, GR5
12 | 9002-8641 1 |HEXHD CAPSCREW 35 | 7710-4255 1 |BEARINGASSY
13 | 8820-1062 2 |HEXHD CAPSCREW, 7/16-14X4, 36 |9020-6382 1 | REVERSEIDLER GEAR
GR5 37 | 7710-4257 1 |BEARINGRETAINING PLATE
14 | 7710-4204 2 |HEXNUT 38 | 7710-4258 1 |LOCKPLATE
15 |9020-4732 1 |FILTER 39 |9020-6384 3 | HEXHD CAPSCREW
16 | 7710-4181 2 | BEARING RETAINING RING 40 | 9020-4787 1 | BEARING RETAINING RING
17 |9020-4740 1 |IDLERGEAR 41 | 9020-4788 1 | AUXILIARY PUMP GEAR BEARING
18 |9020-4741 1 |IDLER STUB SHAFT BEARING 42 | 9020-4790 1 | AUXILIARY PUMP DRIVE GEAR
19 |9020-4738 1 |IDLER GEAR SHAFT 43 | 8855-1011 | AR | LOCKWASHER, 3/8
20 | 9020-5047 1 |LOCKBALL

6-5




GRADALL

MATERIAL HANDLER

544

T USED WITH
AUX PUMP

DRIVE TRAIN

Transmission Drive Gearing
Starting Serial No. 0155173G
Original Issue 8-88

Revised 2-93

Item| Part No. |Qty Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref | CONVERTER HOUSING (see page 21 |9020-6377 1 |PISTONRING
6-4 for details) 22 | 7710-4016 1 |PISTONRING EXPANDER SPRING
2 19103-4247 4 | BEARING SUPPORT SCREW AND 23 19103-4248 1 | STATORSUPPORT
LOCKWASHER 24 1 9020-4749 1 | SNAPRING
3 19020-4733 | AR | BEARING LOCATING RING 25 19020-4748 1 |PISTONRING
4 |9020-4734 | AR | PUMP DRIVE BEARING SUPPORT 26 | 7710-4164 1 | BEARING RETAINING RING
5 |9020-4735 1 | BEARING RETAINING RING 27 | 7710-4197 1 | BEARINGLOCATING WASHER
6 |9020-4793 1 | PUMP DRIVE GEAR BEARING 28 | 7710-4022 1 | TURBINE SHAFTBEARING
7 |9020-4737 1 | PUMPDRIVE GEAR 29 |19020-4744 1 | TURBINE SHAFT ASSY (includes item
8 |9020-4730 1 | GASKET 30)
9 | 7710-4048 1 | O-RING 30 |9103-4255 1 | RETAININGRING
10 |9020-4731 1 | CHARGING PUMP ASSY 31 |9103-4249 1 | REVERSEIDLER SHAFT
9103-4331 1 | CHARGE PUMP SEALKIT 32 19103-4250 1 | O-RING
11 | 7710-4085 3 | LOCKWASHER 33 |19103-4251 1 |LOCKBALL
12 | 9002-8641 1 |HEXHD CAPSCREW 34 19103-4252 2 | THRUSTPLATE
13 | 8820-1062 2 |HEXHD CAPSCREW, 7/16-14X4, 35 ]9103-4253 6 | HEXHD CAPSCREW
GR5 36 | 7710-4255 1 |BEARINGASSY
14 | 7710-4204 2 |HEXNUT 37 |19020-6382 1 | REVERSEIDLER GEAR
15 |9020-4732 1 |FILTER 38 |9103-4254 1 | RETAINING PLATENUT
16 | 7710-4181 2 | BEARING RETAINING RING 39 |9020-4787 1 | BEARING RETAINING RING
17 |9020-4740 1 |IDLERGEAR 40 | 9020-4788 1 | AUXILIARY PUMP GEAR BEARING
18 |9020-4741 1 |IDLER STUB SHAFT BEARING 41 | 9020-4790 1 | AUXILIARY PUMP DRIVE GEAR
19 |9020-4738 1 |IDLER GEAR SHAFT 42 | 7710-4007 6 | LOCKWASHER
20 | 9020-5047 1 |LOCKBALL

6-5



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Transmission Clutch & Gearing

(Reverse 2nd & Low)
Starting Serial No. 8655105G
Original Issue 5-86

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref | TRANSMISSION CASE ASSY (see 17 | 7710-4225 1 | SPACER
page 6-4 for details) 18 | 7710-4226 1 |REVERSE CLUTCH GEAR & HUB
2 |7710-4207 | 5 |PISTONRETURN SPRING ASSY
3 | 7710-4208 1 |RETURNSPRING SPACER 19 | 7710-4224 1 | RETAININGRING
4 Ref | REVERSE & 2ND SHAFT DRUM & 20 | 7710-4227 1 | CLUTCHDRIVEN GEAR BEARING
PLUG ASSY (see page 6-8 for details) | | 21 | 7710-4206 1 | SNAPRING
5 | 7710-4187 1 |[PISTONRETURN SPRING 22 | 7710-4158 1 |LOW SPEED SHAFT FRONT
6 | 7710-4186 2 | SPRINGRETAINER BEARING
7 |7710-4185 | 2 [SNAPRING 23 |7710-4179 | 1 |SPACER
8 |7710-4231 1 |REVERSE & 2ND SHAFT REAR 24 | 7710-4180 1 |LOW SPEED GEAR BEARING
BEARING 25 | 7710-4181 2 |LOCATINGRING
9 |[7710-4184 | 2 |RETAININGRING 26 |7710-4182 | 1 |SPACER
10 | 7710-4232 1 |[CLUTCHDISCHUB 27 | 9020-4874 1 |LOW GEAR & HUB ASSY
11 | 7710-4219 3 | PISTONRING 28 | 7710-4180 1 |LOW SPEED GEAR BEARING
12 [7710-4220 | 1 |[RETAININGRING 29 Ref | LOW CLUTCH DRUM & BLEED
13 | 7710-4221 | 1 | SNAPRING VALVE ASSY (see page 6-8 for
14 | 7710-4222 1 |REVERSE & 2ND SHAFT FRONT details)
BEARING 30 |7710-4177 | 4 |BEARINGCAPSTUD
15 | 7710-4223 1 |[CLUTCHDRIVEN GEARBEARING 31 | 7710-4203 4 | BEARING CAP STUD
16 | 7710-4224 1 |RETAINING RING

6-6



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN
Transmission Clutch & Gearing

(Reverse 2nd & Low)
Starting Serial No. 0155173G
Original Issue 8-88

-
P pa L R

-
-

B
-

tem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref | TRANSMISSION CASE ASSY (see 18 | 7710-4225 1 | SPACER
page 6-4 for details) 19 | 7710-4226 1 |REVERSE CLUTCHGEAR & HUB
2 | 7710-4207 5 |PISTONRETURN SPRING ASSY (includes item 10)
3 | 7710-4208 1 | RETURNSPRING SPACER 20 | 7710-4224 1 | RETAININGRING
4 Ref | REVERSE & 2ND SHAFT DRUM & 21 | 7710-4227 1 | CLUTCHDRIVEN GEARBEARING
PLUG ASSY (see page 6-8 for details) | | 22 | 7710-4206 1 | SNAPRING
5 | 7710-4187 1 | PISTONRETURN SPRING 23 | 7710-4158 1 |LOW SPEED SHAFT FRONT
6 | 7710-4186 2 | SPRINGRETAINER BEARING
7 | 7710-4185 2 | SNAP RING 24 | 7710-4179 1 |SPACER
8 | 7710-4231 1 | REVERSE & 2ND SHAFT REAR 25 | 7710-4180 1 |LOW SPEED GEAR BEARING
BEARING 26 | 7710-4181 2 | LOCATINGRING
9 | 7710-4184 2 | RETAINING RING 27 | 7710-4182 1 |SPACER
10 |9103-4255 3 | RETAINING RING 28 |9103-4256 1 |LOW GEAR & HUB ASSY (includes
11 | 9020-4855 1 |[CLUTCH DISC HUB (includes item 10) item 10)
12 | 7710-4219 3 | PISTONRING 29 | 7710-4180 1 |LOW SPEED GEAR BEARING
13 | 7710-4220 1 | RETAININGRING 30 Ref | LOW CLUTCH DRUM & BLEED
14 | 7710-4221 1 | SNAPRING VALVE ASSY (see page 6-8 for
15 | 7710-4222 1 | REVERSE & 2ND SHAFT FRONT details)
BEARING 31 | 7710-4177 4 | BEARING CAP STUD
16 | 7710-4223 1 | CLUTCHDRIVEN GEAR BEARING 32 | 7710-4203 4 | BEARING CAP STUD
17 | 7710-4224 1 | RETAINING RING

6-6



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN
Transmission Clutch & Gearing

(Forward, Output and Third)
Starting Serial No. 8655105G
Original Issue 5-86

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref | TRANSMISSION CASE ASSY (see 20 Ref | COVER & PLUG ASSY (see page 6-4
page 6-4 for details) for details)
2 | 9020-4866 1 | THIRD GEAR & HUB ASSY 21 | 9020-4829 1 | OUTPUT SHAFTBEARING
3 | 9020-4864 1 | RETAININGRING 22 19020-4831 1 |OILSEAL
4 | 9020-4862 1 | PILOTBEARING 23 |19020-6394 1 | GASKET
5 | 7710-4185 1 | SNAPRING 24 1 9020-6395 1 |CAP
6 | 7710-4186 1 | SPRINGRETAINER 25 | 7710-4142 4 | HEXNUT
7 | 7710-4187 1 | PISTONRETURN SPRING 26 | 9020-6396 1 | OUTPUTFLANGE
8 | 7710-4198 1 | PISTONRING 27 | 7710-4128 1 | O-RING
9 Ref [ OUTPUT SHAFT & 3RD CLUTCH 28 | 7710-4088 1 | FLANGEWASHER
ASSY (see page 6-8 for details) 29 | 7710-4087 1 | FLANGENUT
10 | 7710-4205 1 | SHAFTPILOTBEARING 30 |9020-4842 1 |LOW SPEED SHAFT BEARING
11 | 7710-4206 1 | SNAPRING 31 | 7710-4197 1 | BEARING SUPPORT WASHER
12 | 7710-4207 5 |PISTONRETURN SPRING 32 | 7710-4184 1 | BEARINGRING
13 | 7710-4208 1 | SPACER 33 | 7710-4202 1 | O-RING
14 Ref | FORWARD SHAFT DRUM & PLUG 34 | 7710-4199 1 | O-RING
ASSY (see page 6-8 for details) 35 |9020-4851 1 | REARBEARING CAP & PLUG ASSY
15 | 7710-4211 | 4 |PISTONRING (includes item 36)
16 | 7710-4212 1 | RETAINERRING 36 | 7710-4201 1 |PIPEPLUG
17 | 7710-4213 1 | PISTONRING SLEEVE 37 | 7710-4204 4 |HEXNUT
18 | 7710-4214 1 |ROLLPIN 38 | 7710-4143 4 | LOCKWASHER
19 | 7710-4215 1 | FORWARD SHAFTBEARING 39 | 7710-4085 4 | LOCKWASHER

6-7



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Transmission Clutch & Gearing

(Forward, Output and Third)
Starting Serial No. 0155173G
Original Issue 8-88

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref | TRANSMISSION CASE ASSY (see 20 Ref | COVER & PLUG ASSY (see page 6-4
page 6-4 for details) for details)
2 |9103-4257 1 | THIRD GEAR & HUB ASSY 21 | 9020-4829 1 | OUTPUT SHAFTBEARING
3 19103-4255 1 | RETAININGRING 22 19020-4831 1 |OILSEAL
4 |7710-4217 | 1 |RETAININGRING 23 |9020-6394 | 1 |GASKET
5 19020-4862 | 1 |PILOTBEARING 24 19020-6395 | 1 |CAP
6 | 7710-4185 1 | SNAPRING 25 | 7710-4142 4 | HEXNUT
7 |7710-4186 | 1 |SPRINGRETAINER 26 |[9020-6396 | 1 |OUTPUTFLANGE
8 | 7710-4187 1 | PISTONRETURN SPRING 27 | 7710-4128 1 | O-RING
9 | 7710-4198 1 | PISTONRING 28 | 7710-4088 1 | FLANGEWASHER
10 Ref [ OUTPUT SHAFT & 3RD CLUTCH 29 | 7710-4087 | 1 |FLANGENUT
ASSY (see page 6-8 for details) 30 | 9020-4842 1 |LOW SPEED SHAFT BEARING
11 | 7710-4205 1 | SHAFTPILOTBEARING 31 | 7710-4197 1 | BEARING SUPPORT WASHER
12 | 7710-4206 | 1 |SNAPRING 32 |7710-4184 | 1 |BEARINGRING
13 | 7710-4207 5 |PISTONRETURN SPRING 33 | 7710-4202 1 | O-RING
14 | 7710-4208 1 | SPACER 34 | 7710-4199 1 | O-RING
15 Ref [ FORWARD SHAFT DRUM & PLUG 35 |[9103-4259 | 1 |REARBEARING CAP ASSY (includes
ASSY (see page 6-8 for details) item 36)
16 | 7710-4211 4 | PISTONRING 36 | 7710-4201 1 |PIPEPLUG
17 |7710-4212 | 1 | RETAINERRING 37 | 7710-4204 | 4 |HEXNUT
18 | 7710-4213 1 | PISTONRING SLEEVE 38 | 7710-4143 4 | LOCKWASHER
19 |9103-4258 1 | FORWARD SHAFTBEARING 39 | 7710-4085 4 | LOCKWASHER

PCN L-8546

6-7



GRADALL

MATERIAL HANDLER

544

REVERSE

DRIVE TRAIN

Transmission Clutch Assemblies

Starting Serial No. 8655105G
Original Issue 5-86

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty Description Of Part
1 |7710-4188 5 | SNAPRING 10 | 9020-4938 2 | CLUTCH PISTON (forward, reverse &
2 | 7710-4189 5 | CLUTCHDISC BACKING PLATE 2nd)
3 | 7710-4190 8 | CLUTCH INNER DISC (low) 11 | 9020-4939 1 | FORWARD SHAFT, DRUM & PLUG
4 |7710-4191 | 36 |CLUTCHOUTERDISC ASSY
5 | 7710-4192 1 [CLUTCHPISTON (low) 12 | 9020-6403 1 | THIRD CLUTCH SHAFT, DRUM &
6 | 7710-4193 5 |OUTERCLUTCH PISTON RING PLUG ASSY
7 | 7710-4194 5 |INNER CLUTCH PISTON SEAL 13 | 7710-4230 2 [ CLUTCH PISTON (3rd & 2nd)
8 |9020-4935 1 |LOW CLUTCH SHAFT, DRUM & 14 | 9020-4944 1 | REVERSE & 2ND SHAFT, DRUM &
BLEED VALVE ASSY PLUG ASSY
9 | 7710-4209 | 28 | CLUTCH INNER DISC (forward, 3rd,
reverse & second)

6-8



GRADALL

MATERIAL HANDLER

544

REVERSE

DRIVE TRAIN

Transmission Clutch Assemblies

Starting Serial No. 0155173G
Original Issue 8-88

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty Description Of Part

1 |7710-4188 5 | SNAPRING 10 | 9020-4938 2 | CLUTCH PISTON (forward, reverse &

2 | 7710-4189 5 | CLUTCHDISC BACKING PLATE 2nd)

3 | 7710-4190 8 | CLUTCH INNER DISC (low) 11 | 9020-4939 1 | FORWARD SHAFT, DRUM & PLUG

4 |7710-4191 | 36 |CLUTCHOUTERDISC ASSY

5 | 7710-4192 1 [CLUTCHPISTON (low) 12 | 9020-6403 1 | THIRD CLUTCH SHAFT, DRUM &

6 | 7710-4193 5 |OUTERCLUTCH PISTON RING PLUG ASSY

7 | 7710-4194 5 |INNER CLUTCH PISTON SEAL 13 | 7710-4230 2 [ CLUTCH PISTON (3rd & 2nd)

8 |9020-4935 1 |LOW CLUTCH SHAFT, DRUM & 14 | 9020-4944 1 | REVERSE & 2ND SHAFT, DRUM &
BLEED VALVE ASSY PLUG ASSY

9 | 7710-4209 | 28 | CLUTCH INNER DISC (forward, 3rd,
reverse & second)

PCN L-8546 6-8



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Transmission Modular Valve
Starting Serial No. 0155173G
Original Issue 8-88

Revised 6-89

Item| Part No. [Qty. Description Of Part
9020-4990 | 1 | MODULATOR VALVE (includesitems

1 thru 8)

1 1 |VALVEHOUSING

2 |9103-4263 | 1 | ACCUMULATOR SPRING (inner)

3 | 9020-4992 1 |[|ACCUMULATOR SPRING (outer)

4 2 | ACCUMULATOR VALVE (part of valve
assy.)

5 |9020-5056 | 4 |O-RING

6 |9020-5057 | 4 |SPOOL STOP PLUG (includes item 6)

7 19103-4264 | 2 |REGULATORSPRING

8 2 | REGULATOR SPOOL (part of valve
assy.)

9 |[9020-4820 | 1 | GASKET (modulator valve to converter

housing)

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR

SERVICE.

6-9



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Transmission Modular Valve

Starting Serial No. 8655105G
Original Issue 5-86

Item| Part No. [Qty. Description Of Part
9023-8085 1 [MODULATORVALVEASSY (includes
all items)

1 1 | VALVEHOUSING

2 19020-4991 2 | ACCUMULATORINNER SPRING

3 19020-4992 2 | ACCUMULATOROUTER SPRING

4 2 |VALVE

5 19020-5057 4 | SPOOL STOP PLUG (includes item 6)

6 |9020-5056 4 [O-RING

7 19020-4822 2 | REGULATORSPRING

8 2 | REGULATORSPOOL

9 |9020-4820 1 | GASKET

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

6-9



GRADALL

MATERIAL HANDLER

DRIVE TRAIN
Transmission Control Valve

544 Starting Serial No. 8655105G
Original Issue 5-86
Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9020-4988 1 [ CONTROL VALVE ASSY (includes all 13 | 7710-4279 1 | SWITCHACTUATING PIN
items) 14 | 7710-4008 3 | PIPEPLUG
1 |9020-4957 1 | RETAININGRING 15 | 7710-4273 1 | SPEED SELECTOR SPOOL & PLUG
2 | 9020-4959 1 |INCHING VALVE SLEEVE ASSY
3 | 9020-4960 1 | VALVESPOOL 16 | 9020-4955 1 | INCHING SLAVE CYLINDER ASSY
4 19020-4962 | 1 |BALANCING SPRING (includes items 17 thru 24)
5 |9020-4964 1 |ROD 17 | 9020-4980 1 |CAP
6 | 9020-4966 1 |INNERSPRING 18 | 9020-4981 1 |PISTONCUP STOP
7 | 9020-4968 1 | OUTERSPRING 19 | 9020-4982 1 |PISTONCUP
8 | 7710-4272 1 |[VALVEHOUSING ASSY (includes 20 |9020-4983 1 |PISTON
items 9 thru 15) 21 | 9020-5058 1 | O-RING
9 | 7710-4276 1 | FORWARD & REVERSE SPOOL 22 1 9020-4984 1 |PISTONHOUSING & FILTER DISC
10 | 7710-4275 2 | OIL SEAL ASSY
11 | 7710-4277 2 | SPOOLSTOP 23 19002-3115 1 | O-RING
12 | 7710-4278 1 |NEUTRALSWITCH 24 | 9020-4986 1 |OILSEAL

6-10



GRADALL

MATERIAL HANDLER

DRIVE TRAIN
Transmission Control Valve

544 Starting Serial No. 0155173G
Original Issue 8-88
Item| Part No. [Qty. Description Of Part Item| Part No. [Qty Description Of Part
9103-4260 1 [ CONTROL VALVE ASSY (includes all 15 | 7710-4273 1 | SPEED SELECTOR SPOOL & PLUG
items) ASSY
1 |9020-4957 1 | RETAININGRING 16 |9103-4262 1 |INCHING SLAVE CYLINDER ASSY
2 | 9020-4959 1 |INCHING VALVE SLEEVE (includes items 17 thru 24)
3 | 9020-4969 1 | VALVESPOOL 17 | 9020-4980 1 |CAP
4 [9103-4261 1 | BALANCING SPRING 18 | 9020-4981 1 |PISTONCUP STOP
5 |9020-4964 1 |ROD 19 |9020-7872 1 |PISTONCUP
6 | 9020-4966 1 |INNERSPRING 20 |9020-4983 1 |PISTON
7 | 9020-4968 1 | OUTERSPRING 21 | 9020-5058 1 | O-RING
8 1 | VALVEHOUSING 22 19020-4984 1 |PISTONHOUSING & FILTER DISC
9 | 7710-4276 1 | FORWARD & REVERSE SPOOL ASSY
10 | 7710-4275 2 | OIL SEAL 23 19002-3115 1 | O-RING
11 | 7710-4277 2 | SPOOLSTOP 24 | 9020-4986 1 |OILSEAL
12 | 7710-4278 1 |NEUTRALSWITCH
13 | 7710-4279 1 | SWITCHACTUATING PIN NOTE: ONLY ITEMS WITH PART
14 | 7710-4008 3 | PIPEPLUG NUMBERS ARE AVAILABLE FOR
SERVICE.

PCN L-8546

6-10




GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Propeller Shaft

Starting Serial No. 8655105G
Original Issue 4-86

Revised 5-19-97

10

Item| Part No. [Qty. Description Of Part
9104-3032 1 |[DRIVE SHAFT ASSY (includes all
items)
1 |9020-1058 2 | SPIDER & BEARING ASSY
*2 | 8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
3 |9104-4008 1 |[SLIP YOKE ASSY (includes items 4, 5,
6)
4 | 9020-6545 2 | WASHER
5 19020-6546 1 |FELTSEAL
6 |9020-6544 1 |CAP
7 1 | TUBEASSY
8 19104-4009 8 |HEXHD CAPSCREW
9 ]9104-4010 8 |HEXHD CAPSCREW
10 |9103-1194 8 |LOCKSTRAP

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

* Changed part number on item 2.

6-11



GRADALL’ DRIVE TRAIN

“ATERl‘;la:A"DLE“ Front Axle Assy

Starting Serial No. 8655105G
Original Issue 8-86
Revised 7-89

Item| Part No. [Qty. Description Of Part
9104-3071 1 | FRONT AXLE ASSY (includes items 1
thru 4)
1 |9104-4137 1 | AXLE HOUSING ASSY (see page 6-13
for details)

2 19104-4144 1 |DIFFERENTIAL CARRIER ASSY (see
page 6-14 for details)

3 |9104-4165 | 1 | AXLE SHAFT & PLANETARY WHEEL
END ASSY (see page 6-15 for details)
8319-3009 | 4 |[FITTING

9104-3146 | 24 [LUGNUT

PCNL-8744 6-12

[S2 B8




MATERIAL HANDLER

KG

GRADALL
544

DRIVE TRAIN

Front Axle Assy
Starting Serial No. 0155259
Original Issue 1-98

Item| Part No. | Qty. Description Of Part
9104-3291 | 1 | FRONTAXLEASSY (includesitems1

thru 4)

1 |9104-4444 1 | AXLEHOUSING ASSY (see page 6-13
for details)

2 |9104-4448 | 1 |DIFFERENTIALCARRIERASSY (see
page 6-14 for details)

3 |9103-4309 | 1 |AXLESHAFT&PLANETARYWHEEL
END ASSY (see page 6-15 for details)

4 | 8319-3009 4 |FITTING

5 |9104-3146 | 24 |LUG NUT

6-12



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Front Axle Housing
Starting Serial No. 8655105G
Original Issue 8-86

Item| Part No. [Qty. Description Of Part
1 |9104-4137 1 |[AXLEHOUSING
2 |9040-1203 1 | BREATHER
3 |[9040-1204 | 2 |FILLER &DRAIN PLUG
4 19104-4138 2 | THRUSTWASHER
5 |[9104-4139 3 | STUD
6 |[9104-4140 | 3 | CENTERING CONE
7 |9104-4141 | 14 | FLATWASHER
8 |[9104-4142 3 |HEXNUT
9 |[9104-4143 | 11 |HEXHD CAPSCREW

6-13



MATERIAL HANDLER

KG

GRADALL
544

DRIVE TRAIN

Front Axle Housing
Starting Serial No. 0155259
Original Issue 1-98

Item| Part No. [Qty. Description Of Part
9104-4447 1 |DIFFERENTIAL CARRIERFASTENING
SET (includes items 5 thru 9)
1 | 9104-4444 1 |AXLEHOUSING
2 | 9104-4445 1 |BREATHER
3 | 9104-4446 2 |FILLER & DRAINPLUG
4 | 9104-4138 2 | THRUSTWASHER
5 |9104-4139 3 |STUD
6 | 9104-4140 3 |CENTERING CONE
7 |9104-4141 | 14 |FLATWASHER
8 | 9104-4142 3 |HEXNUT
9 |9104-4143 | 11 |HEXHDCAPSCREW

6-13



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Front Axle Differential Carrier

Starting Serial No. 8655105G
Original Issue 8-86

Item| Part No. [Qty. Description Of Part
9104-4144 1 | DIFFERENTIAL CARRIERASSY
(includes all items)
1 |9104-4145 1 |PINIONNUT
2 19104-4146 1 |[YOKE ASSY (includes item 3)
3 |9104-4147 1 | DUSTSHIELD
4 19104-4148 1 |OILSEAL
5 19104-4149 1 | BEARINGASSY
6 |9104-4150 1 |COVERPLATE
7 19104-4151 2 |HEXHD CAPSCREW
8 19104-4152 1 | DIFFERENTIALHOUSINGASSY
(includes items 9 thru 13)
9 |9104-4153 1 | ADJUSTINGNUT
10 | 9104-4154 1 | ADJUSTING NUT LOCKBOLT
11 | 9104-4155 1 | ADJUSTING NUT LOCK
12 | 9104-4156 4 | DIFFERENTIALCAPBOLT
13 | 9104-4157 4 [LOCATINGPIN
14 | 9104-4158 1 | SHIMKIT
15 | 9104-4159 1 | SHIMKIT
16 | 9104-4160 1 | BEARINGASSY
17 |9104-4161 1 | BEARINGASSY
18 |9104-4162 1 |DIFFERENTIALASSY
19 |9104-4163 1 |BEARINGASSY
20 |9104-4164 1 | ADJUSTING SHIMKIT

6-14



GRADALL

MATERIAL HANDLER

544

DRIVE TRAIN

Front Axle Differential Carrier
Starting Serial No. 0155259
Original Issue 1-98

KG

Iltem| Part No. | Qty. Description Of Part
9104-4448 1 | DIFFERENTIALCARRIERASSY
(includes allitems)
1 |9104-4145 [ 1 | PINIONNUT
2 | 9104-4452 | 1 | FLANGEASSY (includesitem 3)
3 |9104-4147 | 1 | DUSTSHIELD
4 |19104-4451 | 1 | OILSEAL
5 | 9104-4450 1 | TAPERBEARINGKIT
6 | 9104-4150 | 1 | COVERPLATE
7 19104-4151 | 2 | HEXHDCAPSCREW
8 | 9104-4152 1 | DIFFERENTIALHOUSINGASSY
(includes items 9 thru 13)
9 ]9104-4153 | 1 | ADJUSTINGNUT
10 | 9104-4154 1 | ADJUSTING NUTLOCKBOLT
11 | 9104-4155 | 1 | ADJUSTING NUTLOCK
12 | 9104-4156 | 4 | DIFFERENTIALCAPBOLT
13 | 9104-4157 4 | LOCATING PIN
14 | 9104-4158 | 1 | SHIMKIT
15 | 9104-4159 | 1 | SHIMKIT
16 | 9104-4161 1 | BEARINGASSY
17 | 9104-4449 | 1 | DIFFERENTIAL&BEVELGEARSET
18 | 9104-4163 | 1 | BEARINGASSY
19 | 9104-4164 1 | ADJUSTING SHIMKIT

6-14



GRADALL’ DRIVE TRAIN

“‘TE“";';";A"DLE“ (9104-4165) Front Axle Shaft & Planetary Wheel End
Starting Serial No. 8655105G

Original Issue 8-86

Revised 4-30-96

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9104-4165 1 |BRAKE WHEEL END ASSY (includes 21 | 9104-4186 1 | SPACER
all items) 22 | 9104-4187 | 1 | HUBSEAL
1 | 9104-4166 1 |COVER ASSY (includes items 2 thru 6) 23 | 9104-4188 1 | HUB SEAL RUNNER
2 | 9104-4167 4 |HEXHD CAPSCREW 24 | 9104-4189 | 10 | WHEELSTUD
3 191044168 | 1 |O-RINGKIT 25 | 9104-3146 | 10 | SWIVELNUT
4 | 9104-4169 4 |HEXHD CAPSCREW 26 | 9104-4191 1 | SNAPRING
5 | 9104-4170 | 4 |SECTORPLATE 27 | 9104-4192 | 1 | THRUSTWASHER
6 | 9104-4171 1 |BEARINGASSY 28 | 9104-4193 1 | SPRING
7 | 9104-4460 | 1 |PLANETARY CARRIERASSY 29 | 9104-4194 | 1 | SERVICEBRAKEPISTON
8 | 9104-4173 | 4 |SPACER 30 | 9104-4195 [ 1 | SNAPRING
9 | 9104-4174 1 [MID-SHAFT 31 | 9104-4196 1 | PARKBRAKE SEAL RING
10 | 9104-4175 | 1 |ROTATING BRAKE DISC STOP 32 | 9104-4197 | 1 | PARKBRAKEPISTON
11 | 9104-4176 1 |DISCHUB 33 | 9104-4335 1 | SEALINGKIT
12 | 9104-4177 | 1 |BRAKEDISCASSY 34 | 9104-4199 | 1 | SPRING WASHERKIT
13 | 9104-4178 | 10 |SOCKETHEAD CAPSCREW 35 | 9104-4200 2 | BLEEDER SCREW
14 | 9104-4179 1 |FIXED BRAKE DISC STOP 36 | 9104-4201 1 | SPINDLEASSY
15 | 9104-4180 | 1 |RING GEAR & CARRIER ASSY 37 | 9104-4202 | 9 | SOCKETHD CAPSCREW
16 | 9104-4181 1 |ADJUSTING SHIMKIT 38 | 9104-4203 1 | O-RING
17 | 9104-4182 | 1 |WHEEL HUB ASSY (includes items 18 39 | 9104-4204 | 1 | AXLESHAFT
thru 22) 40 | 9104-4298 2 | BLEEDER SCREW CAP
18 | 9104-4183 | 2 |BEARINGASSY *41 | 9103-4397 | 1 | PIN (holds brake discs in place)
19 | 9104-4184 | 1 |PLUG
20 | 9104-4185 1 |SEALINGWASHER NOTE: QUANTITIES SHOWN ARE
FOR ONE BRAKE WHEEL END
ASSEMBLY ONLY.

KG * Added item 41. 6-15



GRADALL’ DRIVE TRAIN

MATERIAL HANDLER (9103-4309) Front Axle Shaft & Planetary Wheel End
544 Starting Serial No. 0155259
Original Issue 2-98

Item | Part No. | Qty. Description Of Part Iltem | Part No. [ Qty. Description Of Part
9103-4309 1 |BRAKEWHEELENDASSY (includes 24 | 9104-4458 1 |SEALRACE
allitems) 25 |[9104-3146| 12 |SWIVELNUT
1 |9104-4166| 1 |COVER ASSY (includesitems 2 thru 6) 26 19104-4191| 1 |[SNAPRING
2 ]19104-4167| 4 |HEXHDCAPSCREW 27 |9104-4192| 1 |[THRUSTWASHER
3 |9104-4168 1 |O-RINGKIT 28 | 9104-4193 1 |SPRING
4 |9104-4169| 4 |HEXHDCAPSCREW 29 |[9104-4194| 1 |SERVICEBRAKEPISTON
5 ]19104-4170| 4 |SECTORPLATE 30 |[9104-4195| 1 |[SNAPRING
6 |9104-4171 1 |BEARINGASSY 31 | 9104-4196 1 |PARKBRAKESEALRING
7 19104-4460| 1 |PLANETARYCARRIERASSY 32 [9104-4197| 1 |PARKBRAKEPISTON
8 19104-4173 4 | SPACER 33 | 9104-4335 1 |SEALINGKIT (includesitems 34,
9 19104-4174| 1 |MID-SHAFT 35 & 36)
10 |9104-4175| 1 |ROTATINGBRAKEDISCSTOP 34 1 |OILSEAL
11 |9104-4176 | 1 |DISCHUB 35 1 |OILSEAL
12 |9104-4177| 1 |BRAKEDISCASSY 36 3 |OILSEAL
13 |9104-4178| 10 |SOCKETHEADCAPSCREW 37 | 9104-4453 1 |SPRINGWASHERKIT
14 |9104-4179| 1 |FIXEDBRAKEDISCSTOP 38 |[9104-4200| 2 |BLEEDERSCREW
15 |9104-4180 1 |RING GEAR&CARRIERASSY 39 | 9104-4298 1 |BLEEDERSCREWCAP
16 |9104-4181 1 | ADJUSTING SHIMKIT 40 | 9104-4201 1 |SPINDLEASSY
17 |9104-4459| 1 |WHEELHUBASSY (includesitems18 41 | 9104-4461| 9 |[SOCKETHDCAPSCREW
thru 23) 42 [ 9104-4203 1 |O-RING
18 |9104-4183| 2 |BEARINGASSY 43 [9104-4204 | 1 |AXLESHAFT
19 |9104-4184| 1 |PLUG 44 | 9103-4397| 1 |PIN (holds brake discsin place)
20 |9104-4185| 1 |SEALINGWASHER
21 |9104-4186| 1 |SPACER NOTE: QUANTITIES SHOWN ARE
22 19104-4187| 1 |HUBSEAL FOR ONE BRAKE WHEEL END
23 |9104-4189| 12 |WHEELSTUD ASSEMBLY ONLY.

KG 6-15



GRADALL’ DRIVE TRAIN

MATERIAL HANDLER Wheels & Tires

544 Starting Serial No. 8655105G
Original Issue 4-86
Revised 4-3-95

OLD STYLE

FRONT-STANDARD REAR-STANDARD
Item| Part No. | Qty. Description Of Part Item | Part No. |Qty. Description Of Part
1| 9104-3080 | 1 |RIM,8.00TG X 24 **NOTE: (NO 1 |9104-3082 | 1 |RIM,8.00TG X24 **NOTE: (NO
LONGERAVAILABLEREPLACEDBY LONGERAVAILABLEREPLACEDBY
9103-3469) 9103-3470)
* 1| 9103-3469 | 1 |RIM, 9.00 X 24 (New One Piece Style) * 1 19103-3470 | 1 |[RIM, 9.00 X 24 (New One Piece Style)
2 | 9104-3146 | 10 |LUG NUT (lubricate and torque to 350- 2 |[9104-3146 | 10 [LUG NUT(lubricate and torque to 350-
400 ft.Ibs.) 400 ft.Ibs.)
3 | 9020-0339 | 1 |[VALVE (air/lliquid) **NOTE: (USE 3 |9020-0339 | 1 |VALVE (air/liquid) **NOTE: (USE
WITH 9104-3080 ONLY) WITH 9104-3082 ONLY)
* 3 | 9108-3385 | 1 |VALVE (air/liquid) (Use with 9103-3469) | |* 3 |[9108-3385 | 1 [VALVE (air/liquid) (Use with 9103-3470)
4 | 9020-0561 | 1 |[O-RING 4 19020-0561 | 1 |O-RING
5 | 9020-0772 | 1 |GUTTERRING 5 19020-0772 | 1 |GUTTERRING
6 | 9020-1615 1 |LOCKRING 6 [9020-1615 1 |[LOCKRING
7 | 9104-3084 | 1 |TIRE, 14.00 X 24,12 PLY (G-2 7 19104-3084 | 1 |[TIRE, 14.00 X 24, 12 PLY (G-2
GRADER TUBELESS (notillustrated) GRADER TUBELESS (notillustrated)

FRONT-FLOATATION

Item | Part No. | Qty. Description Of Part

1 |9104-3081( 1 |RIM, 14.00X 25
2 [9104-3146 | 10 | LUG NUT (lubricate and torque to
350-400 ft. Ibs.)

3 [9020-1452 | 1 [ VALVE (air/liquid)

4 19020-1441| 1 | O-RING

5 [9020-1762 | 1 |GUTTERRING

6 |[9020-1766 | 1 |[LOCKRING

7 |9020-1439 | 1 |[TIRE, 17.5X 25,14 PLY (L-2

TRACTION REGULAR TREAD)(not
illustrated)

KG * Added new style rims, p/n 9103-3469 & 9103-3470, also new valve p/n 9108-3385. 6-16




GRADALL

MATERIAL HANDLER

544

ffi NOTE: AS OF 4-7-95, THE SPINDLE (ITEM 6)

WHEN STOCK IS DEPLETED, YOU WILL

IS OBSOLETE AND STOCK IS LIMITED.

NEED TO PURCHASE A NEW WHEEL
DRIVE ASSEMBLY, P/N 9104-3489.

DRIVE TRAIN

(9104-3277) Rear Steering Axle Planetary Hub

Starting Serial No. 8655105G
Original Issue 7-86
Revised 7-30-04

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
9104-3277 | 2 | WHEEL DRIVE ASSY, (includes all 17 [9104-4101 | 1 [MAGNETIC PLUG
items) 18 | 9104-4282 | 1 [SECONDARY CARRIER ASSY
1 |9104-4276 | 1 [RETAINING RING 19 | 9104-4103| 1 [PRIMARY CARRIER ASSY
2 |9104-4277 | 1 |COUPLING 20 [9104-4104 | 1 |PRIMARY SUN GEAR
3 [9104-4278 [ 1 |SPRING 21 [9104-4106 | 1 |PLUNGER
4 19104-4279 | 1 |[INPUT SHAFT 22 [ 9104-4107| 1 |O-RING
5 19104-4099 | 1 | RETAINING RING 23 |9104-4105| 1 |THRUST WASHER
6 [9104-4280 | 1 | SPINDLE 24 |9104-4108 | 1 |PIPE PLUG
7 |9104-4088 | 1 | SEAL 25 |9104-4109 | 1 |COVER
8 |9104-4281 | 1 |OIL SEAL 26 |9104-4110 | 12 |FLAT WASHER
9 |9104-4090 | 1 |OUTER BEARING CONE
27 |9104-4111 | 12 |HEX HD CAPSCREW
10 [9104-4091 | 1 | OUTER BEARING CUP
: . 28 [9104-4112| 1 |DISENGAGE COVER
11 19104-4310 | 1 [HUB, (includes items 10, 12 & 13) 29 |9104-4113| 2 |HEX HD CAPSCREW
12 |9104-4311 | 10 | WHEEL BOLT -

13 1 9106-4005
14 [ 9106-4006
15 |1 9106-4007
16 [9104-4100

[ G G Y

INNER BEARING CUP
INNER BEARING CONE
THRUST WASHER
RING GEAR

NOTE: QUANTITIES SHOWN ARE
FOR ONE WHEEL DRIVE
ASSY ONLY.

* Revised illustration & note.

6-17




GRADALL

MATERIAL HANDLER

A\

544

NOTE: TO SERVICE ITEM 17, A SPECIAL

WRENCH IS REQUIRED.
ORDER P/N 9114-4325 WRENCH.

DRIVE TRAIN

(9104-3489) Rear Steering Axle Drive Hub

FOR SERVICE ONLY
Original Issue 4-95
Revised 7-30-04

Item | Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
* 9104-3489 | 2 | REAR STEERING AXLE DRIVE HUB, #20 | 9114-4186 1 PRIMARY CARRIER ASSY, 8"
(includes all items) 21 9114-4187 1 PRIMARY SUN GEAR, 8"
9104-4462 | Ref | REPAIR KIT, (includes items 7, 8 & 30) 22 |19104-4106 1 PLUNGER
1 9104-4276 1 RETAINING RING 23 | 9104-4107 1 O-RING
2 19104-4277 1 COUPLING, 8" 24 19104-4105 1 THRUST WASHER
3 |9114-4175 1 SPRING 25 | 9104-4361 1 PIPE PLUG
4 19114-4176 1 INPUT SHAFT, 8" 26 |9114-4188 1 COVER
5 19104-4099 2 | RETAINING RING 27 | 9112-4027 | 12 |FLAT WASHER
6 |9114-4177 1 SPINDLE, 9" 28 | 9114-4189 | 12 |HEX HD BOLT
7 1 SEAL 29 | 9112-4024 1 DISENGAGE COVER
8 1 |OIL SEAL 30 1 |LOCK SCREW
9 |9020-2501 1 OUTER BEARING CONE 31 9104-4101 1 MAGNETIC PLUG
10 |9020-2500 1 OUTER BEARING CUP 32 | 9103-4389 1 PIPE PLUG
11 9104-4523 1 HUB, 8" 33 | 9103-4390 2 | THRUST WASHER
12 19104-4311 | 10 | WHEEL BOLT
13 19114-4179 1 | INNER BEARING CUP, 9"
14 |9114-4180 1 INNER BEARING CONE, 9" NOTE:ONLY ITEMS WITH PART
15 [ 9114-4181 1 THRUST WASHER NUMBERS ARE AVAILABLE
16 |9114-4182 1 | LOCKWASHER FOR SERVICE.
17 19114-4183 1 LOCK NUT
18 |9114-4184 1 RING GEAR, 8" NOTE: QUANTITIES SHOWN ARE
19 19114-4185 1 | SECONDARY CARRIER ASSY, 8" FOR ONE HUB ASSY ONLY.
DS * Revised note on illustration & part number on items 20, 21 & 29; added inclusion note to Drive Hub. 6-17




MATERIAL HANDLER

GRADALL
544

CONTROLS

Forward & Reverse Speed Selector
Starting Serial No. 8655105G

Original Issue 6-86

Revised 11-04-05

JD

* Revised illustration and parts list.

7-1



GRADALL

MATERIAL HANDLER

544

CONTROLS

Forward & Reverse Speed Selector
Starting Serial No. 8655105G

Original Issue 6-86

Revised 11-04-05

Item| Part No. |Qty. Description Of Part
1 ]19103-3310 | 1 |TILT-SWAY COVERPLATE
2 |8832-1015 | 4 |SELF-TAPPING SCREW,#6-32X1/2
3 |7714-3006 | 2 |LOCKNUT
4 |7714-3004 | 2 |LOCKSCREW
5 ]9060-2789 1 | CONTROL&INSTRUMENT PANEL
6 |9020-0299 | 2 |KNOB
7 19020-5542 | 2 | CONTROL ROD
8 |[9040-2903 | 1 [CONTROLRODBRACKET
9 |9002-8695 1 | CLAMP
10 Ref | INSTRUMENT PANEL PLATE, (see
page 11-1 for details)
11 | 9020-5574 1 | DASHPANEL
12 [9002-7319 | 2 | SELF-TAPPING SCREW
13 | 9002-7472 | 2 | HARDENEDWASHER
14 [ 9020-0290 | 4 | NEEDLEBEARING
15 | 9080-1213 1 | CONTROLBRACKET
16 |8820-1065 | 2 |HEXHDCAPSCREW, 1/2-13X1,GR5
17 | 8856-1111 2 | FLATWASHER,1/2
18 |[8850-1612 | 4 |[HEXNUT,#10-24
19 |8855-1007 | 4 |LOCKWASHER,#10
20 |8856-1105 | 4 |FLATWASHER,#10
*21 [ 9103-3439 | 2 | FORWARD/REVERSESWITCH
22 18821-1032 | 4 | SOCKETHDCAPSCREW, #10-24X1,
GR8
23 |8856-1113 | 4 |FLATWASHER,5/8
24 | 9002-8662 4 | WAVEBENDWASHER
25 |19103-1224 1 | SPACER
26 | 8822-4929 1 | SOCKET SET SCREW, 1/4-20X3/4
27 | 8850-1616 1 |HEXNUT, 1/4-20
28 |9103-1226 1 [CAM
29 |9103-6042 1 | BELLCRANK
30 |8863-1479 | 2 | ROLLPIN,3/16X1-1/4
31 |9002-7720 | 4 |YOKEPINASSY
32 |8882-1003 | 4 | ADJUSTABLE YOKEEND,5/16-24
+33 | 9020-3374 1 | PUSH-PULLCABLE
34 | 9020-5973 1 | BELLCRANK
35 [9103-3255 | 1 | GAUGEPROTECTOR
36 |8832-1019 | 4 | SELF-TAPPING SCREW, #6-32X1
37 |9103-3277 | 4 | RUBBERSPACER
*38 | 9103-3427 1 | PUSHPULLCABLE

JD * Revised illustration and parts list. 7-1



GRADALL

MATERIAL HANDLER

544

CONTROLS
Tilt & Sway
Starting Serial No. 8655105G
Original Issue 6-86
Revised 4-87

5
b /
3 %
? / Gﬁ\}
1

Item| Part No. [Qty. Description Of Part Item| Part No. |Qty. Description Of Part

1 |9002-1552 2 | CLEVISPIN 19 | 9020-6859 1 |HOUSING WELDMENT

2 19104-1236 1 | CABLEEND 20 |8863-1479 2 |ROLLPIN, 3/16X1-1/4

3 | 9020-6861 1 | CABLEASSY 21 |8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28

4 |8855-1011 2 | LOCKWASHER, 3/8 22 19020-5541 1 | BELLCRANK

5 |8850-1006 2 |HEXNUT, 3/8-16 23 19020-5571 1 | SHAFT

6 |8826-1030 2 | SOCKETBUTTONHD CAPSCREW, 24 1 9002-7987 3 | SPRINGCLEVIS

3/8-16X1-1/4 25 |8882-1004 3 | ADJUSTABLE YOKE END, 3/8-24

7 19103-1013 1 | CABLEBRACKET 26 |8850-1108 2 |HEXNUT, 3/8-24

8 |8668-3117 1 |BALLJOINT 27 19020-2361 1 |ROD

9 |8850-1008 1 |HEXNUT, 1/2-13 28 |19020-5579 1 |SPACER
10 | 8855-1013 1 |LOCKWASHER, 1/2 29 |8820-1328 1 |HEXHDCAPSCREW,5/8-11X6-1/2,
11 | 8855-1010 1 |LOCKWASHER,5/16 GR5
12 | 8850-1305 1 |HEXNUT,5/16-24 30 |9020-5580 1 |SPACER
13 | 9040-3406 1 |HANDLEWELDMENT 31 |9020-0290 2 | NEEDLE BEARING
14 | 9020-3502 1 | SHOULDERBOLT 32 | 9020-5533 1 | BELLCRANK
15 | 9020-0774 1 |HANDLEGRIP 33 |8850-1010 2 |HEXNUT,5/8-11
16 | 8856-1113 6 | FLAT WASHER, 5/8 34 |8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
17 | 9002-8662 6 | WAVE BEND WASHER 35 | 8850-1306 1 |HEXNUT, 3/8-24
18 | 9020-0290 4 | NEEDLEBEARING 36 |9106-6019 1 | CONTROLROD

7-2



GRADALL

MATERIAL HANDLER

544

CONTROLS

Accelerator Linkage
Starting Serial No. 8655105G
Original Issue 4-86

Revised 12-86

Item| Part No. [Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 |8863-1318 1 |COTTERPIN, 1/8X1 15 | 9020-7801 1 | SPRING
2 19002-1584 1 | CLEVISPIN 16 | 9002-8977 1 | YOKE
3 |9103-6022 1 | ACCELERATORPEDAL 17 | 8850-1613 2 | HEXNUT, #10-32
4 19103-1088 1 |LINKAGEROD 18 | 9020-0795 1 | ACCELERATORCABLE
5 |8850-1404 5 [|HEXNUT, 1/4-28 19 | 9002-8660 1 |HOSECLIP
6 |8668-3118 2 | BALLJOINT 20 |8856-1109 1 | FLAT WASHER, 3/8
7 |8825-1018 1 | SOCKETHD SHOULDER SCREW, 21 |8852-1305 2 |HEXLOCKNUT,5/16-18
3/8X1/2 (5/16-18thread) 22 19103-6014 1 | CABLEBRACKET
8 |8856-1109 1 | FLAT WASHER, 3/8 23 |8820-1021 2 |HEXHD CAPSCREW,5/16-18X1-1/4,
9 19002-8946 | AR | WAVY WASHER GR5
10 | 9002-7685 1 |CLEVIS&COTTERPIN 24 1 9002-7908 1 | BALLJOINT
11 |9103-1087 1 | BELLCRANK 25 |8850-1110 2 |HEAVY HEX JAM NUT, 5/8-11
12 | 9103-3281 1 | BEARING 26 |8820-1103 1 |HEXHDCAPSCREW,5/8-11X3-1/2,
13 | 8856-1111 1 | FLAT WASHER, 1/2 GR5
14 | 8850-1105 1 |HEAVY HEXJAM NUT, 5/16-18

L-8099

7-3



GRADALL

MATERIAL HANDLER

544

CONTROLS

Steering Column
Starting Serial No. 8655105G
Original Issue 4-86

Revised 9-91

Item| Part No. [Qty. Description Of Part
1 |9060-0274 1 |STEERINGCAP
2 | 9020-0266 1 |STEERINGWHEELNUT
3 | 9020-2230 1 | SPINNER KNOB (includes items 4, 5)
4 |8830-1311 2 | FLAT HD MACHINE SCREW,
1/4-20X1
5 |8850-1615 | 2 |[HEXNUT, 1/4-20
6 |9060-0273 1 |STEERING WHEEL
7 | 9060-0267 1 | ORBITROL COLUMN ASSY (includes
items 8 thru 12)
8 |[9020-1347 1 |RETAININGRING
9 |[9020-1346 2 | RETAININGRING
10 | 9020-1348 1 |BEARING
11 | 9020-1349 1 | SHAFT
12 | 9020-1350 1 |[TUBE&FLANGE
13 | 8820-1037 2 |HEXHD CAPSCREW, 3/8-16X1-1/2,
GR5
14 | 8855-1011 4 | LOCKWASHER, 3/8
15 |8820-1033 2 |HEXHD CAPSCREW, 3/8-16X3/4,
GR5
16 | 9020-6762 1 |ORBITROL
9020-6567 1 |ORBITROL SEALKIT




GRADALL BRAKES

“ATER";;:A"D"E“ Hydraulics & Service Brake Lines

Starting Serial No. 8655105G
Original Issue 4-86
21 Revised 3-89

TO PARKING
BRAKE VALVE
(SEE PAGE 8-2)

/

Item| Part No. [Qty. Description Of Part
1 |9104-3188 1 | TUBEASSY
2 | 8866-1305 2 | UNION TEE, 3/8 TUBE
3 19104-3072 1 | TUBEASSY
4 19104-3189 1 | TUBEASSY
5 | 7713-3177 2 |HEXHD CAPSCREW
6 | 7713-3140 2 | COVERPLATE
7 | 7713-3139 2 | CLAMP SET
8 |8471-7524 1 |HOSEASSY
9 |8820-1005 2 |HEXHD CAPSCREW, 1/4-20X1, GR5
10 | 8856-1002 2 | FLAT WASHER, 1/4
11 | 7713-3270 2 | CLAMP SET
12 | 9104-3190 1 | TUBEASSY
13 | 8471-7522 1 |HOSEASSY
14 | 9104-3091 1 |FEMALEBRANCHTEE
15 |9103-3032 1 | MINI-CHECK COUPLING
16 | 8471-7523 1 |HOSEASSY
17 |9002-7178 | AR | NYLON HOSE TIE
18 | 9104-3227 1 | GROMMET
19 Ref | BRAKE VALVE ASSY (see page 10-19
for details)
20 | 8866-2064 1 |ELBOW, 90 DEGREES (includesitem
21)
21 |8859-1204 1 | O-RING

PCNL-8301 8-1



GRADALL

MATERIAL HANDLER

544

BRAKES

Hydraulics & Parking Brake Lines

zu--""“'/
~

Starting Serial No. 0155238
Original Issue 5-89

TO PARKING
BRAKE VALVE
(SEE PAGE 8-2)

PCNL-8769

Item| Part No. [Qty. Description Of Part
1 |9104-3188 1 | TUBEASSY
2 | 8866-1305 2 | UNION TEE, 3/8 TUBE
3 19104-3072 1 | TUBEASSY
4 19104-3189 1 | TUBEASSY
5 | 7713-3177 2 |HEXHD CAPSCREW
6 | 7713-3140 2 | COVERPLATE
7 | 7713-3139 2 | CLAMP SET
8 |8471-7524 1 |HOSEASSY
9 |8820-1005 2 |HEXHD CAPSCREW, 1/4-20X1, GR5
10 | 8856-1002 2 | FLATWASHER, 1/4
11 | 7713-3270 2 | CLAMP SET
12 | 9104-3190 1 | TUBEASSY
13 | 8471-7522 1 |HOSEASSY
14 | 9104-3091 1 |FEMALEBRANCHTEE
15 |9103-3032 1 | MINI-CHECK COUPLING
16 | 8471-7523 1 |HOSEASSY
17 |9002-7178 | AR | NYLON HOSE TIE
18 | 9104-3227 1 | GROMMET
19 Ref | BRAKE VALVE ASSY (see page 10-19
for details)
20 | 8866-2064 1 |ELBOW, 90 DEGREES (includesitem
21)
21 |8859-1204 1 | O-RING

8-1



GRADALL’ BRAKES

“ATER'%;:AND"E“ Hydraulics & Parking Brake Lines

* Starting Serial No. 0155221
Original Issue 3-90

21
NOTE: THIS PAGE, STARTING
20 --""‘" Qfﬂ SERIAL NO. 0155221, ORIGINAL
i ISSUE 3-90, REPLACES PAGE
— STARTING SERIAL NO. 0155238,
" ORIGINAL ISSUE 5-89. THIS

SERIAL NO. WAS INCORRECT
FOR DATA ON THIS PAGE.

TO PARKING
BRAKE VALVE
(SEE PAGE 8-2)

4 o 13 /
P / ” /

\/ "
13 5617
Item| Part No. [Qty. Description Of Part
1 |9104-3188 1 | TUBEASSY
2 | 8866-1305 2 | UNION TEE, 3/8 TUBE
3 19104-3072 1 | TUBEASSY
4 19104-3189 1 | TUBEASSY
5 | 7713-3177 2 |HEXHD CAPSCREW
6 | 7713-3140 2 | COVERPLATE
7 | 7713-3139 2 | CLAMP SET
8 |8471-7524 1 |HOSEASSY
9 |8820-1005 2 |HEXHD CAPSCREW, 1/4-20X1, GR5
10 | 8856-1002 2 | FLAT WASHER, 1/4
11 | 7713-3270 2 | CLAMP SET
12 | 9104-3190 1 | TUBEASSY
13 | 8471-7522 1 |HOSEASSY
14 | 9104-3091 1 |FEMALEBRANCHTEE
15 |9103-3032 1 | MINI-CHECK COUPLING
16 | 8471-7523 1 |HOSEASSY
17 |9002-7178 | AR | NYLON HOSE TIE
18 | 9104-3227 1 | GROMMET
19 Ref | BRAKE VALVE ASSY (see page 10-19
for details)
20 | 8866-2064 1 |ELBOW, 90 DEGREES (includesitem
21)
21 |8859-1204 1 | O-RING

PCNL-8688 8-1



GRADALL

MATERIAL HANDLER

TO FRONT AXLE &

544

FROM
HYDRAU
CONTROL

(SEE PAGE 9-14)

(SEE PAGE

PARKING BRAKES
(SEE PAGE 8-1)

LIC
LER

CONTROL VALVE

9-8)

TO TEE IN
DIRECTIONAL
CONTROL VALVE

/ (SEE PAGE 9-3)

20

-

BRAKES

Hydraulics & Parking Brake Lines

Starting Serial No. 8655105G
Original Issue 4-86
Revised 3-88

TO DUMP CIRCUIT
(SEE PAGE 9-3)

3
—
TO ACCUMULATOR

CHARGE VALVE
(SEE PAGE 8-4)

tem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 Ref [ BRAKE VALVE ASSY (see page 10-19| | 17 |8859-1204 | 1 | O-RING
for details) 18 |8866-2239 | 2 | SWIVEL NUT RUN TEE, 3/8 TUBE
2 | 8866-2174 1 |HEXHD PLUG (includes item 3) 19 |8471-7341 1 |HOSEASSY
3 |8859-1204 | 4 |O-RING 20 |8471-7466 | 1 |HOSEASSY
4 |8866-2064 | 1 |ELBOW, 90 DEGREES (includes item 21 |8866-2065 | 2 |[ELBOW, 90 DEGREES (includes item
3) 22)
5 19020-7411 | 1 |HOSEASSY 22 |8859-1205 | 3 |O-RING
6 |8866-2005 | 1 | CONNECTOR (includesitem 3) 23 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut)
7 | 8866-2239 1 |[SWIVEL NUT RUN TEE, 3/8 TUBE 24 | 7713-3198 1 |HOSEASSY
8 |9104-3163 | 1 | TUBEASSY 25 Ref [ PARK BRAKE VALVE (see page 10-20
9 Ref [ HOSE ASSY (see page 8-4 for details) for details)
10 | 7713-3089 1 | MINI-CHECK COUPLING 26 |8826-1021 2 | SOCKETBUTTONHD CAPSCREW,
11 |8471-7508 | 1 |HOSEASSY 5/16-18X5/8
12 | 7713-3342 | 1 |HOSEASSY 27 |8855-1009 | 2 |LOCKWASHER,5/16
13 |8866-2005 | 1 | CONNECTOR (includesitem 3) 28 | 8866-2018 1 | CONNECTOR (includes item 22)
14 |8821-2228 | 2 | SOCKETHD CAPSCREW, 29 |[9104-3131 | 1 |TUBEASSY
5/16-18X1-1/4,GR5 30 |[9104-3077 | 1 |PRESSURESWITCH
15 |9103-3096 1 | INCHING VALVE ASSY 31 |9104-3143 1 | CHECKVALVE
9103-4018 | 1 |VALVESEALKIT 32 |8866-1342 | 1 | TUBEENDREDUCER, 1/2X3/8
16 |8866-2064 | 1 | ELBOW, 90 DEGREES (includesitem 17) 33 Ref | HOSE ASSY (see page 8-1 for details)

PCNL-8334

8-2



GRADALL

MATERIAL HANDLER

544

TO TEE IN DIRECTIONAL
CONTROL VALVE (SEE
PAGE 9-3)

20

=

FROM HYDRAULIC
CONTROLLER
(SEE PAGE 9-14)

TO DIRECTIONAL
CONTROL VALVE
(SEE PAGE 9-5)

TO HYDRAULIC TANK TEE
(SEE PAGE 9-3)
TO FRONT AXLE BRAKES T

’ 4 (SEE PAGE 8-1)
%/3'

TO FRONT AXLE

BRAKES

Hydraulics & Parking Brake Lines

Starting Serial No. 0155238
Original Issue 5-89

TO DUMP CIRCUIT
(SEE PAGE 9-3)

TO ACCUMULATOR
CHARGE VALVE
(SEE PAGE 8-4)

35 3 PARKING BRAKES
(SEE PAGE 8-1)
Item| Part No. [Qty Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | BRAKE VALVE ASSY (see page 10-19|| 18 | 8866-2239 1 | SWIVELNUT RUN TEE, 3/8 TUBE
for details) 19 |8471-7341 1 |HOSEASSY
2 |8866-2174 1 |HEXHD PLUG (includes item 3) 20 |8471-7466 1 |HOSEASSY
3 |8859-1204 4 | O-RING 21 | 8866-2065 2 | ELBOW, 90 DEGREES (includes item
4 |8866-2064 | 1 | ELBOW, 90 DEGREES (includes item 22)
3) 22 | 8859-1205 3 | O-RING
5 |8471-7842 1 |HOSEASSY 23 | 8866-2105 1 | ELBOW, 90 DEGREES (swivel nut)
6 | 8866-2005 1 | CONNECTOR (includes item 3) 24 | 7713-3198 1 |HOSEASSY
7 |8866-2239 1 | SWIVEL NUT RUN TEE, 3/8 TUBE 25 Ref | PARK BRAKE VALVE (see page 10-20
8 19104-3163 1 | TUBEASSY for details)
9 |8471-7317 1 |HOSEASSY 26 |8826-1021 2 | SOCKETBUTTONHD CAPSCREW,
10 | 7713-3089 1 | MINI-CHECK COUPLING 5/16-18X5/8
11 | 8471-7508 1 |HOSEASSY 27 | 8855-1009 2 |LOCKWASHER, 5/16
12 | 7713-3342 1 |HOSEASSY 28 | 8866-2018 1 | CONNECTOR (includes item 22)
13 | 8866-2005 1 | CONNECTOR (includes item 3) 29 |9106-3098 1 | TUBEASSY
14 | 8821-2228 2 | SOCKETHD CAPSCREW, 30 |9104-3077 1 | PRESSURESWITCH
5/16-18X1-1/4,GR5 31 |9104-3143 1 | CHECKVALVE
15 | 9103-3096 1 |INCHING VALVE ASSY 32 | 8866-1342 1 | TUBEENDREDUCER, 1/2X3/8
9103-4018 1 | INCHING VALVE SEALKIT 33 | 8471-7522 1 |HOSEASSY
16 | 8866-2064 1 | ELBOW, 90 DEGREES (includesitem17) || 34 | 7713-1088 1 | ELBOW,90DEGREES
17 | 8859-1204 1 | O-RING 35 | 8866-2106 1 | ELBOW, 90 DEGREES (swivel nut)

PCNL-8769

8-2



GRADALL

MATERIAL HANDLER

544

TO TEE IN
DIRECTIONAL

CONTROL VALVE

TO DIRECTIONAL
CONTROL VALVE
(SEE PAGE 9-5)

(SEE PAGE 9-3)

BRAKES

Hydraulics & Parking Brake Lines

NOTE: THIS PAGE, STARTING
SERIAL NO. 0155221, ORIGINAL
ISSUE 3-90, REPLACES PAGE
STARTING SERIAL NO. 0155238,
ORIGINAL ISSUE 5-89. THIS
SERIAL NO. WAS INCORRECT

20 FOR DATA ON THIS PAGE.
2%
zz\%ﬂ
FROM
HYDRAULIC
CONTROLLER
(SEE PAGE 9-14)

TO FRONT AXLE BRAKES

TO HYDRAULIC TANK TEE
(SEE PAGE 9-3)

Starting Serial No. 0155221
Original Issue 3-90

TO DUMP CIRCUIT
(SEE PAGE 9-3)

i (SEE PAGE 8-1) T TO ACCUMULATOR
2 3 CHARGE VALVE
/3' . é\ (SEE PAGE 8-4)
& 1 2
3 — 1
1
3 34 o
TO FRONT AXLE
% 5 PARKING BRAKES
(SEE PAGE 8-1)
Iltem| Part No. |Qty Description Of Part Item | Part No. |Qty. Description Of Part
1 Ref | BRAKE VALVE ASSY (see page 18 |8866-2239 [ 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
10-19 for details) 19 |8471-7341 | 1 |HOSEASSY
2 |[8866-2174 | 1 |HEXHD PLUG (includes item 3) 20 |8471-7466 | 1 |HOSE ASSY
3 |8859-1204 5 |O-RING 21 |8866-2065 | 2 |ELBOW, 90 DEGREES (includes item
4 | 8866-2064 1 |ELBOW, 90 DEGREES (includes item 22)
3) 22 |8859-1205 | 3 |O-RING
5 |8471-7842 1 |HOSEASSY 23 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut)
6 | 8866-2005 1 |CONNECTOR (includes item 3) 24 |7713-3198 | 1 |HOSE ASSY
7 |8866-2239 | 1 |SWIVEL NUT RUN TEE, 3/8 TUBE 25 Ref | PARK BRAKE VALVE (see page
8 19104-3163 | 1 |TUBEASSY 10-20 for details)
9 |8471-7317 1 |HOSEASSY 26 |8826-1021 | 2 [SOCKETBUTTON HD CAPSCREW,
10 [7713-3089 | 1 |MINI-CHECK COUPLING 5/16-18X5/8
11 | 8471-7508 1 |HOSEASSY 27 18855-1009 | 2 |LOCKWASHER, 5/16
12 | 7713-3342 1 |HOSEASSY 28 ]8866-2018 | 1 |CONNECTOR (includes item 22)
13 | 8866-2005 1 |CONNECTOR (includes item 3) 29 |[9106-3098 | 1 |TUBE ASSY
14 |8821-2228 2 | SOCKETHD CAPSCREW, 30 |[9104-3077 | 1 |PRESSURESWITCH
5/16-18X1-1/4,GR5 31 |[9104-3143 | 1 |CHECKVALVE
15 [9103-3096 | 1 |INCHING VALVEASSY 32 |8866-1342 | 1 |TUBE END REDUCER, 1/2X3/8
9103-4018 1 |INCHING VALVE SEALKIT 33 |[8471-7522 | 1 |HOSE ASSY
16 | 8866-2064 1 |ELBOW, 90 DEGREES (includesitem 17) 34 |7713-1088 | 1 |ELBOW, 90 DEGREES
17 [8859-1204 | 1 |O-RING 35 |8866-2106 | 1 |ELBOW, 90 DEGREES (swivel nut)

PCNL-8688

8-2



GRADALL

MATERIAL HANDLER

544

BRAKES

Brake Pedal & Inching Linkage

Starting Serial No. 8655105G
Original Issue 4-86
Revised 6-4-97

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |9104-3154 1 |RETURNSPRING 19 |9104-1196 1 |ROLLER
2 | 9104-6050 1 | BRAKELEVERWELDMENT 20 |8855-1010 1 |LOCKWASHER,5/16
3 | 8820-1068 1 |HEXHDCAPSCREW, 1/2-13X1-3/4, 21 | 8850-1005 1 |HEXNUT,5/16-18
GR5 22 | 8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
4 | 9020-1463 1 | PEDALWELDMENT 23 19020-0290 2 | BEARING
5 |8850-1008 1 |HEXNUT,1/2-13 24 1 9002-8662 2 | WASHER
6 | 9002-1553 1 |[YOKEPIN,5/16 25 19020-1562 1 |PIN
7 | 8820-1003 2 |HEXHD CAPSCREW, 1/4-20X3/4, 26 |8844-1001 2 | SQUARE HD SET SCREW,
GR5 1/4-20X1/2 (cup point)
8 | 8855-1009 2 |LOCKWASHER, 1/4 27 |8319-1028 2 |HEXHD CAPSCREW, M8X1.25
9 |9103-1232 1 | SWITCHMOUNTING BRACKET 28 |8319-1011 2 | LOCKWASHER, M8
10 |9103-3202 1 | TRANSMISSIONDISCONNECT 29 |9002-1558 1 |CLEVISPIN&COTTERPIN
SWITCH 30 |8882-1004 2 | ADJUSTABLE YOKEEND, 3/8-24
11 | 8821-1032 2 | SOCKET HD CAPSCREW, #10-24, 31 | 8850-1406 2 |HEXJAM NUT, 5/16-24
GRS 32 |9103-1085 1 |ROD
12 | 8856-1105 2 | FLAT WASHER, #10 33 |9104-1197 2 | SHIM
13 | 8855-1007 2 | LOCKWASHER, #10 34 Ref | BRAKE VALVE ASSY (see page 10-19
14 | 8850-1612 2 |HEXNUT, #10-24 for details)
15 | 8668-3480 2 | CRIMP-ON CONNECTOR 35 |9002-7987 1 | CLEVIS SPRING
16 | 8348-3114 1 | MALECONNECTOR 36 |8821-2228 2 | SOCKETHD CAPSCREW,
17 | 8825-1023 1 | SOCKETHD SHOULDER SCREW, 5/16-18X1-1/4, GR8
3/8X1-1/2,5/16-18 THREAD 37 |19103-3096 1 |INCHINGVALVE
18 | 9104-3086 1 | BEARING 9103-4018 1 | INCHING VALVE SEALKIT
L-8268 * Changed part number on item 1. 8-3



GRADALL

MATERIAL HANDLER

544

BRAKES

Brake Pedal & Inching Linkage

Starting Serial No. 0155188G
Original Issue 7-88

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |9104-3214 1 |RETURNSPRING 22 | 8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
2 19104-6083 1 | BRAKELEVERWELDMENT 23 1 9020-0290 2 | BEARING
3 | 8820-1068 1 |HEXHDCAPSCREW, 1/2-13X1-3/4, 24 |1 9002-8662 2 | WASHER
GR5 25 |19020-1562 1 |PIN
4 | 9020-1463 1 | PEDALWELDMENT 26 |8844-1001 2 | SQUARE HD SET SCREW,
5 [8850-1008 | 1 |[HEXNUT, 1/2-13 1/4-20X1/2 (cup point)
6 |9104-1402 1 | SPECIALCLEVISPIN 27 | 8820-1038 1 |HEXHDCAPSCREW, 3/8-16X1-3/4,
7 | 8820-1003 2 |HEXHD CAPSCREW, 1/4-20X3/4, GR5
GR5 28 |8850-1106 1 |HEXJAM NUT, 3/8-16
8 | 8855-1009 2 |LOCKWASHER, 1/4 29 |8319-1028 2 |HEXHD CAPSCREW, M8X1.25
9 9104-1431 1 | SWITCHMOUNTING BRACKET 30 |8319-1011 2 | LOCKWASHER, M8
10 |9103-3202 1 | TRANSMISSIONDISCONNECT 31 |9002-7987 1 |CLEVISPIN
SWITCH 32 | 8882-1004 1 |ADJUSTABLE YOKEEND, 3/8-24
11 | 8821-1032 2 | SOCKET HD CAPSCREW, #10-24, 33 | 8850-1406 2 |HEXJAM NUT, 5/16-24
GRS 34 ]9103-1085 1 |ROD
12 | 8856-1105 2 | FLATWASHER, #10 35 Ref | BRAKE VALVE ASSY (see page 10-19
13 | 8855-1007 2 | LOCKWASHER, #10 for details)
14 | 8850-1612 2 |HEXNUT, #10-24 36 |9020-7801 1 | SPRING
15 | 8668-3480 2 | CRIMP-ON CONNECTOR 37 |9104-1424 1 | SPECIAL YOKE END
16 | 8348-3114 1 | MALECONNECTOR 38 |9104-1425 1 | SPECIALCLEVISPIN
17 | 8825-1023 1 | SOCKETHD SHOULDER SCREW, 39 |8856-1004 1 | FLAT WASHER, 3/8
3/8X1-1/2,5/16-18 THREAD 40 | 8863-1303 1 |COTTERPIN, 1/16X1
18 | 9104-3086 1 | BEARING 41 | 8821-2228 2 | SOCKETHD CAPSCREW,
19 |9104-1196 1 |ROLLER 5/16-18X1-1/4, GR8
20 |8855-1010 1 |[|LOCKWASHER,5/16 42 | 9103-3096 1 |INCHINGVALVE
21 | 8850-1005 1 |HEXNUT,5/16-18 9103-4018 1 | INCHING VALVE SEALKIT

PCNL-8398

8-3



GRADALL

MATERIAL HANDLER

544

BRAKES

Brake Pedal & Inching Linkage

Starting Serial No. 0155238
Original Issue 5-89
Revised 7-89

Item| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |9104-3214 1 | SPRING 19 |9104-1521 1 | SPECIALCLEVIS
2 19104-6101 1 | BRAKELEVERWELDMENT 20 | 8850-1406 5 |HEXJAM NUT, 3/8-24
3 | 8820-1068 1 |HEXHDCAPSCREW, 1/2-13X1-3/4, 21 |8855-1011 2 | LOCKWASHER, 3/8
GR5 22 | 8820-1036 2 |HEXHD CAPSCREW, 3/8-16X1-1/4,
4 |9104-6104 1 | PEDALWELDMENT GR5
5 |8852-1208 1 |HEXLOCKNUT,1/2-13 23 |8882-1004 2 | ADJUSTABLE YOKE END, 3/8-24
6 | 8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28 24 1 9002-7987 2 | SPRINGCLEVIS
7 | 8820-1003 2 |HEXHD CAPSCREW, 1/4-20X3/4, 25 |19104-1522 1 |ROD
GR5 26 |9103-3096 1 |INCHINGVALVE
8 | 8855-1009 2 | LOCKWASHER, 1/4 9103-4018 | AR | SEALKIT
9 |9104-1431 1 | SWITCHMOUNTING BRACKET 27 | 8821-2228 2 | SOCKETHD CAPSCREW,
10 |9103-3202 1 | TRANSMISSIONDISCONNECT 5/16-18X1-1/4, GR8
SWITCH 28 Ref | BRAKE VALVE ASSY (see page 10-19
11 | 8821-1032 2 | SOCKET HD CAPSCREW, #10-24, for details)
GRS 29 |9020-1562 1 |PIN
12 | 8856-1105 2 | FLAT WASHER, #10 30 |8844-1001 2 | SQUARE HD SET SCREW,
13 | 8855-1007 2 | LOCKWASHER, #10 1/4-20X1/2 (cup point)
14 | 8850-1612 2 |HEXNUT, #10-24 31 |8850-1106 1 |HEXJAM NUT, 3/8-16
15 | 8668-3480 2 | CRIMP-ON CONNECTOR 32 |8320-1073 1 |HEXHDCAPSCREW, 3/8-16X4-1/2
16 | 8348-3114 1 | MALECONNECTOR 33 |9104-1536 1 |PUSHROD
17 | 8825-1021 1 | SOCKETHD SHOULDER SCREW, 34 19104-1520 1 | BRAKEVALVERETAINER
3/8X1(5/16-18 thread) 35 |9002-8662 2 | WASHER
18 | 8852-1205 1 |HEXLOCKNUT,5/16-18 36 | 9020-0290 2 | BEARING

PCNL-8869

8-3



GRADALL

MATERIAL HANDLER

544

TO DUMP CIRCUIT
(SEE PAGE 9-3)

10
B
|
FROM PILOT PUMP
(SEE PAGE 9-1)

TO BRAKE VALVE
(SEE PAGE 8-2)

BRAKES

Accumulator, Charging Valve & Lines
Starting Serial No. 8655105G

Original Issue 4-86

Revised 8-21-95

TO TEE IN
PILOT CIRCUIT

{ (SEE PAGE 9-1)
‘\\.

TO DUMP CIRCUIT

(SEE PAGEyy

Item | Part No. |Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |8471-6251 1 |HOSEASSY 16 |9103-3128 1 |RELIEFVALVEASSY
2 |8866-2108 1 | ELBOW, 90 DEGREES (swivel nut) 17 | 8820-1009 2 |HEXHD CAPSCREW 1/4-20 X 2, GR5
3 |8866-2023 1 | CONNECTOR (includes item #4) 18 | 8471-7317 1 |HOSEASSY
4 18859-1205 | 3 | O-RING 19 | 8866-2065 2 |ELBOW, 90 DEGREES (includes
5 |8471-7489 1 |HOSEASSY item 4)
6 |8866-2003 1 | CONNECTOR (includes item #23) 20 | 9104-3206 2 |ACCUMULATORWARNING DECAL
7 Ref | ACCUMULATOR CHARGE VALVE 21 | 8821-1047 2 |SOCKET HD CAPSCREW, 1/4-20 X 2-
(see page 10-17 for details) 1/4, GR8
8 |8859-1205 1 | O-RING 22 | 8855-1105 2 |LOCKWASHER, 1/4 (hi-collar)
9 |8866-2085 1 | ELBOW, 45 DEGREES (includes 23 | 8859-1202 1 |O-RING
item #8) 24 | 8871-1282 1 |SOCKET HD PIPE PLUG, 3/8
10 ]9020-7360 1 |HOSEASSY 25 | 8471-7610 1 |HOSEASSY
11 | 8866-2225 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 26 | 8866-2020 1 |CONNECTOR (includes item #27)
12 |8471-7413 1 |HOSEASSY 27 | 8859-1207 1 |O-RING
13 |8471-7518 1 |HOSEASSY 28 | 8368-3175 2 |CLAMP
14 |8866-2120 1 | ELBOW, 45 DEGREES (swivel nut) 29 |9105-3380 1 |ACCUMULATOR
15 |8874-3003 2 | MALE ADAPTER, 3/8 X 1/2 TUBE [* 9105-4003 1 |ACCUMULATOR (uncharged)

* Added uncharged accumulator for shipping purposes.
KG

8-4



GRADALL

MATERIAL HANDLER

544

TO DUMP CIRCUIT
(SEE PAGE 9-3)

10
B
|
FROM PILOT PUMP
(SEE PAGE 9-1)

TO BRAKE VALVE
(SEE PAGE 8-2)

BRAKES

Accumulator, Charging Valve & Lines
Starting Serial No. 0155238

Original Issue 5-89

Revised 8-21-95

TO TEE IN
PILOT CIRCUIT

{ (SEE PAGE 9-1)
‘\\.

TO DUMP CIRCUIT

(SEE PAGEyy

Item | Part No. |Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |8471-6251 1 |HOSEASSY 16 |9103-3128 1 |RELIEFVALVEASSY
2 |8866-2108 1 | ELBOW, 90 DEGREES (swivel nut) 17 | 8820-1009 2 |HEXHD CAPSCREW 1/4-20 X 2, GR5
3 |8866-2023 1 | CONNECTOR (includes item #4) 18 | 8471-7317 1 |HOSEASSY
4 18859-1205 | 3 | O-RING 19 | 8866-2065 2 |ELBOW, 90 DEGREES (includes
5 |8471-7489 1 |HOSEASSY item #4)
6 |8866-2003 1 | CONNECTOR (includes item #23) 20 | 9104-3206 2 |ACCUMULATORWARNING DECAL
7 19104-3079 |Ref | ACCUMULATORCHARGE VALVE 21 | 8821-1047 2 |SOCKET HD CAPSCREW, 1/4-20 X 2-
(see page 10-17 for details) 1/4, GR8
8 |8859-1205 1 | O-RING 22 | 8855-1105 2 |LOCKWASHER, 1/4 (hi-collar)
9 |8866-2085 1 | ELBOW, 45 DEGREES (includes 23 | 8859-1202 1 |O-RING
item #8) 24 | 8871-1282 1 |SOCKET HD PIPE PLUG, 3/8
10 ]9020-7360 1 |HOSEASSY 25 | 8471-7610 1 |HOSEASSY
11 | 8866-2225 1 | SWIVEL NUT RUN TEE, 1/2 TUBE 26 | 8866-2020 1 |CONNECTOR (includes item #27)
12 |8471-7413 1 |HOSEASSY 27 | 8859-1207 1 |O-RING
13 |8471-7418 1 |HOSEASSY 28 | 8368-3175 2 |CLAMP
14 |8866-2120 1 | ELBOW, 45 DEGREES (swivel nut) 29 |9105-3380 1 |ACCUMULATOR
15 |8874-3003 2 | MALE ADAPTER, 3/8 X 1/2 TUBE [* 9105-4003 1 |ACCUMULATOR (uncharged)

* Added uncharged accumulator for shipping purposes.
KG

8-4



®
GRADAILL HYDRAULIC CIRCUITS

IIATERIA5|-4|;AND|-E“ Oil Supply & Pressure Lines

Starting Serial No. 8655105G
Original Issue 6-86
Revised 10-92

TO PRESSURE PORT ON
ACCUMULATOR CHARGEVALVE 3
(SEE PAGE 8-4) %

PRESSURE TO
SERIES PARALLEL
CONTROL VALVE
(SEE PAGE 9-16)

“\A, PRESSURE FROM TEE
IN RELIEF VALVE
(SEE PAGE 8-4)

S

PRESSURE TO
HYDRAULIC CONTROLLER
(SEE PAGE 9-14)

9-1



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Oil Supply & Pressure Lines

544 Starting Serial No. 8655105G
Original Issue 6-86
Revised 10-92
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | OIL RESERVOIR ASSY (see page 43 |8859-1210 1 | O-RING
10-26 for details) 44 Ref | MAIN CONTROL VALVE (see page
2 19103-3257 | 1 |ELBOW 10-10 for details)
3 |8866-2110 | 1 | ELBOW, 90 DEGREES (swivel nut) 45 Ref | SOLENOID VALVE (see page 10-14
4 |7713-3875 | 1 |HOSE ASSY for details)
5 19002-8720 | 2 | HOSE CLAMP 46 |8852-1304 | 2 | HEX LOCKNUT, 1/4-20
6 [9103-3125 1 | SUCTION HOSE 47 |8856-1107 2 | FLAT WASHER, 1/4
7 Ref | MAIN HYDRAULIC PUMP (see page || 48 |9020-7719 | 1 |JUMPER WIRE
10-22 for details) 49 19104-1557 | 1 | MOUNTING PLATE
8 |8866-1366 1 |HEX CAP, 5/8 TUBE 50 |8874-3003 1 | MALE ADAPTER, 3/8X1/2 TUBE
9 |8866-2069 | 1 | ELBOW, 90 DEGREES (includes item || 51 |8471-7468 | 1 |HOSE ASSY
10) 52 |8820-1009 | 2 |HEX HD CAPSCREW, 1/4-20X2, GR5
10 |8859-1209 1 | O-RING 53 |8871-1381 1 | REDUCING BUSHING, 3/8X1/4
11 |9020-7690 | 1 |TUBE ASSY 54 18874-3042 | 1 | MALE ELBOW, 90 DEGREES,
12 Ref | PRIORITY FLOW CONTROL VALVE 1/4X5/16 TUBE
(see page 10-11 for details) 55 |8471-6238 | 1 |HOSE ASSY
13 |8859-1209 | 1 |O-RING 56 |8874-3036 | 1 | MALE ELBOW, 45 DEGREES,
14 |8866-2010 | 1 | CONNECTOR (includes item 13) 1/8X5/16 TUBE
15 ]9002-2045 2 |HOSE ASSY 57 Ref | TRANSMISSION CONTROL VALVE
16 |9020-5792 | 1 | CLAMP ASSY (see page 6-10 for details)
17 |[9103-3069 | 1 |TUBE ASSY 58 ]19020-7872 | 1 | HYDRAULIC CUP
18 ]9020-0481 2 | CLAMP 59 |8471-7490 1 |HOSE ASSY
19 |8820-1033 | 2 |HEX HD CAPSCREW, 3/8-16X3/4, 60 |[8866-1306 | 1 |UNION TEE
GR5 61 |[9103-3073 | 1 |TUBE ASSY
20 |9002-2045 1 |HOSE ASSY 62 |7713-3499 4 | HEX HD CAPSCREW
21 Ref | PILOT PUMP ASSY (see page 10-23 [ 63 |7713-3498 [ 2 | COVER PLATE
for details) 64 |[9103-3188 | 2 |CLAMP
22 |8859-1206 1 | O-RING 65 |8471-7413 1 |HOSE ASSY
23 |8866-2024 | 1 | CONNECTOR (includes item 22) 66 |[8866-2239 | 1 |SWIVEL NUT RUN TEE
24 [8866-2027 | 1 |STRAIGHT CONNECTOR (includes 67 [9103-3100 | 1 |INLINE STRAINER
item 25) 68 |7713-3147 1 |HOSE ASSY
25 |[8859-1207 | 1 |O-RING 69 |[8471-7485 | 1 |HOSE ASSY
26 |[8859-1210 | 1 | O-RING 70 |[8866-2225 | 1 |SWIVEL NUT RUN TEE
27 |8471-6251 1 |HOSE ASSY 71 |7724-1003 1 | ADAPTER
28 Ref | FORWARD-REVERSE CONTROL 72 |7713-3089 | 1 | MINI-CHECK COUPLING
VALVE (see page 10-12 for details) 73 |8866-2026 | 1 | CONNECTOR (includes item 74)
29 |[8859-1210 | 1 |O-RING 74 |8859-1204 | 1 |O-RING
30 |[8866-2028 | 1 | CONNECTOR (includes item 26) 75 Ref | DIRECTIONAL CONTROL VALVE
31 |8866-2124 | 1 | ELBOW, 45 DEGREES (swivel nut) (see page 10-27 for details)
32 |8866-2110 1 | ELBOW, 90 DEGREES (swivel nut) 76 |8471-1369 2 | SPLIT FLANGE CLAMP
33 |[8866-2011 | 1 | CONNECTOR (includes item 29) 77 |8503-1525 | 1 | SQUARE O-RING -12
34 |(9103-3142 | 1 |ELBOW 78 |[8471-1333 | 2 |SPLIT FLANGE CLAMP
35 [9002-8482 | 4 |HOSE CLAMP 79 |[8366-1304 | 1 | SQUARE O-RING -16
36 [9104-3153 | 1 |HOSE 80 |[8820-1036 | 8 |HEXHD CAPSCREW, 3/8-16X1-1/4,
37 [9002-2045 | 1 |HOSE ASSY GR5
38 |9020-5783 1 | TUBE ASSY 81 |8855-1011 8 | LOCKWASHER, 3/4X.141X.094
39 |[8866-2011 | 1 | CONNECTOR (includes item 40) 82 |[9105-3345 | 1 |TUBE ASSY
40 ]8859-1210 [ 1 | O-RING 83 [9105-3344 | 1 |TUBE ASSY
41 |8325-1262 1 | REDUCER 84 |7713-3089 2 | MINI-CHECK COUPLING (includes
42 18866-2070 | 1 | ELBOW, 90 DEGREES (includes item item 85)
43) 85 |[8859-1204 | 2 |O-RING

9-1



®
GRADAILL HYDRAULIC CIRCUITS

IIATERIA5|-4|;AND|-E“ Oil Supply & Pressure Lines

Starting Serial No. 0155238
Original Issue 5-89
Revised 10-92

TO PRESSURE PORT ON
ACCUMULATOR CHARGE VALVE 3
(SEE PAGE 8-4) %

\&/f\\ PRESSURE FROM TEE
37 58 IN RELIEF VALVE
(SEE PAGE 8-4)

S

PRESSURE TO
HYDRAULIC CONTROLLER
(SEE PAGE 9-14)

9-2



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Oil Supply & Pressure Lines

544 Starting Serial No. 0155238
Original Issue 5-89
Revised 10-92
Item| Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 Ref | OIL RESERVOIR ASSY (see page 43 |8859-1210 1 | O-RING
10-26 for details) 44 Ref | MAIN CONTROL VALVE (see page
2 19103-3257 | 1 |ELBOW 10-10 for details)
3 |8866-2110 | 1 | ELBOW, 90 DEGREES (swivel nut) 45 Ref | SOLENOID VALVE (see page 10-14
4 |7713-3875 | 1 |HOSE ASSY for details)
5 19002-8720 | 2 | HOSE CLAMP 46 |8852-1304 | 2 | HEX LOCKNUT, 1/4-20
6 [9103-3125 1 | SUCTION HOSE 47 |8856-1107 2 | FLAT WASHER, 1/4
7 Ref | MAIN HYDRAULIC PUMP (see pages || 48 |9020-7719 | 1 |JUMPER WIRE
5-1, 5-2 and 10-22 for details) 49 19104-1557 | 1 | MOUNTING PLATE
8 |8866-1366 1 |HEX CAP, 5/8 TUBE 50 |8874-3003 1 | MALE ADAPTER, 3/8X1/2 TUBE
9 |8866-2069 | 1 | ELBOW, 90 DEGREES (includes item || 51 |8471-7468 | 1 |HOSE ASSY
10) 52 |8820-1009 | 2 |HEX HD CAPSCREW, 1/4-20X2, GR5
10 |8859-1209 1 | O-RING 53 |8871-1381 1 | REDUCING BUSHING, 3/8X1/4
11 |9020-7690 | 1 |TUBE ASSY 54 18874-3042 | 1 | MALE ELBOW, 90 DEGREES,
12 Ref | PRIORITY FLOW CONTROL VALVE 1/4X5/16 TUBE
(see page 10-11 for details) 55 |8471-6238 | 1 |HOSE ASSY
13 |8859-1209 | 1 |O-RING 56 |8874-3036 | 1 | MALE ELBOW, 45 DEGREES,
14 |8866-2010 | 1 | CONNECTOR (includes item 13) 1/8X5/16 TUBE
15 ]9002-2045 2 |HOSE ASSY 57 Ref | TRANSMISSION CONTROL VALVE
16 |9020-5792 | 1 | CLAMP ASSY (see page 6-10 for details)
17 |[9103-3069 | 1 |TUBE ASSY 58 ]19020-7872 | 1 | HYDRAULIC CUP
18 ]9020-0481 2 | CLAMP 59 |8471-7490 1 |HOSE ASSY
19 |8820-1033 | 2 |HEX HD CAPSCREW, 3/8-16X3/4, 60 |[8866-1306 | 1 |UNION TEE
GR5 61 |[9103-3073 | 1 |TUBE ASSY
20 |9002-2045 1 |HOSE ASSY 62 |7713-3499 4 | HEX HD CAPSCREW
21 Ref | PILOT PUMP ASSY (see page 10-23 [ 63 |7713-3498 [ 2 | COVER PLATE
for details) 64 |[9103-3138 | 2 |CLAMP
22 |8859-1206 1 | O-RING 65 |8471-7413 1 |HOSE ASSY
23 |8866-2024 | 1 | CONNECTOR (includes item 22) 66 |[9103-3100 [ 1 |[INLINE STRAINER
24 [8866-2027 | 1 |STRAIGHT CONNECTOR (includes 67 |7713-3147 | 1 |HOSE ASSY
item 25) 68 |8866-2225 1 | SWIVEL NUT RUN TEE
25 |[8859-1207 | 1 |O-RING 69 |[7724-1003 | 1 |ADAPTER
26 |[8859-1210 | 1 | O-RING 70 [7713-3089 | 1 |[MINI-CHECK COUPLING
27 |8471-6251 1 |HOSE ASSY 71 |8866-2026 1 | CONNECTOR (includes item 75)
28 Ref | FORWARD-REVERSE CONTROL 72 |8859-1204 | 1 |O-RING
VALVE (see page 10-12 for details) 73 Ref | DIRECTIONAL CONTROL VALVE
29 |8859-1210 | 1 | O-RING (see page 10-27 for details)
30 |[8866-2028 | 1 | CONNECTOR (includes item 26) 74 |8471-1369 | 2 |SPLIT FLANGE CLAMP
31 |[8866-2124 | 1 |ELBOW, 45 DEGREES (swivel nut) 75 |[8503-1525 | 1 | SQUARE O-RING -12
32 |8866-2110 1 | ELBOW, 90 DEGREES (swivel nut) 76 |8471-1333 2 | SPLIT FLANGE CLAMP
33 |[8866-2011 | 1 | CONNECTOR (includes item 29) 77 |8366-1304 | 1 | SQUARE O-RING -16
34 |(9103-3142 | 1 |ELBOW 78 |8820-1036 | 8 |HEXHD CAPSCREW, 3/8-16X1-1/4,
35 [9002-8482 | 4 |HOSE CLAMP GR5
36 [9104-3153 | 1 |HOSE 79 |[8855-1011 | 8 |LOCKWASHER, 3/4X.141X.094
37 [9002-2045 | 1 |HOSE ASSY 80 |[9105-3345 | 1 |TUBE ASSY
38 |9020-5783 1 | TUBE ASSY 81 |9105-3344 1 | TUBE ASSY
39 |[8866-2011 | 1 | CONNECTOR (includes item 40) 82 |[7713-3089 | 2 | MINI-CHECK COUPLING (includes
40 ]8859-1210 [ 1 | O-RING item 83)
41 18325-1262 | 1 | REDUCER 83 |[8859-1204 | 2 |O-RING
42 18866-2070 | 1 | ELBOW, 90 DEGREES (includes item
43)

9-2



®
GRADAILL HYDRAULIC CIRCUITS

MATERIAL HANDLER Dump Circuit

544 Starting Serial No. 8655105G
Original Issue 6-86
Revised 1-89

&
1!\\ e 1|

FROM FORWARD-REVERSE DRAIN FROM

ia e CONTROL VALVE ig’il'fsopf@ﬁ_"\};"
(SEE PAGE 9-2)

M (SEE PAGE 9-16)

DRAIN FROM

ACCUMULATOR
CHARGE VALVE
(SEE PAGE 8-4)

FROM BYPASS
PORT ON RELIEF
VALVE

(SEE PAGE 8-4)

\"' TO HYDRAULIC CONTROLLER -
TANK PORT (SEE PAGE 9-14) ’

TO BRAKE VALVE
TANK PORT
(SEE PAGE 8-2)

PCN L-8741 9-3



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Dump Circuit

544 Starting Serial No. 8655105G
Original Issue 6-86
Revised 1-89
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | OIL RESERVOIR ASSY (see page 29 |[8820-1035 | 1 |HEXHD CAPSCREW, 3/8-16X1, GR5
10-26 for details) 30 |(9104-3147 2 | SUPPORT CLAMP
2 ]9020-7599 | 1 |HOSE ASSY 31 |[8852-1006 | 1 [HEXLOCKNUT, 3/8-16
3 |8866-1145 | 1 | MALE OUTLET TEE, 3/8X1/2 TUBE 32 |[8471-7489 | 1 |HOSE ASSY
4 Ref | SOLENOID VALVE ASSY (see page 33 |[9104-3145 1 | DRAIN MANIFOLD
10-24 for details) 34 |[8866-2106 | 1 |ELBOW, 90 DEGREES (swivel nut)
5 |8471-7520 | 1 |HOSE ASSY 35 |[8471-7518 | 1 |HOSE ASSY
6 |[9020-5776 1 | ADAPTER 36 |[8471-7521 1 |HOSE ASSY
7 19002-8482 | 2 | HOSE CLAMP 37 |8820-1031 | 4 |HEXHD CAPSCREW, 3/8-16X1/2,
8 |9020-7365 | 1 |HOSE GR5
9 |[9104-3144 1 | TUBE ASSY 38 |[8855-1011 4 | LOCKWASHER, 3/8
10 |8866-1365 | 1 |[HEX CAP, 1/2 TUBE 39 |[8856-1109 | 4 |FLAT WASHER, 3/8
11 Ref | PRIORITY FLOW CONTROL VALVE (| 40 ]9103-3050 [ 1 |OIL COOLER ASSY
(see page 10-11 for details) 41 |18452-1056 | 1 | DRAIN VALVE
12 |8366-1316 | 1 | CONNECTOR 42 18692-3006 | 1 | ADAPTER
13 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut) 43 18866-2107 | 1 | ELBOW, 90 DEGREES (swivel nut)
14 |8471-7842 1 |HOSE ASSY 44 | 8866-2224 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
15 |8471-7797 | 1 |HOSE ASSY 45 |8471-7466 | 1 |HOSE ASSY
16 |[9020-5793 | 2 |CLAMP ASSY 46 |8866-2005 [ 1 | CONNECTOR (includes item 47)
17 | 7713-3447 1 |HOSE ASSY 47 |8859-1204 1 | O-RING
18 |8820-1008 | 2 |HEX HD CAPSCREW, 1/4-20X1-3/4, || 48 Ref | DIRECTIONAL CONTROL VALVE
GR5 (see page 10-21 for details)
19 ]9002-9915 1 | CONNECTOR 49 |8866-2239 2 | SWIVEL NUT RUN TEE, 3/8 TUBE
20 |(8871-1282 | 1 |HEX SOCKET PIPE PLUG, 3/8 50 |8471-7341 | 1 |HOSE ASSY
21 |[8850-1004 | 2 |HEX NUT, 1/4-20 51 |8471-7842 | 1 |HOSE ASSY
22 |8856-1107 2 | FLAT WASHER, 1/4 52 |8859-1204 1 | O-RING
23 Ref | SOLENOID VALVE ASSY (see page 53 |8866-2064 | 1 | ELBOW, 90 DEGREES (includes item
10-14 for details) 52)
24 Ref | REAR DRIVE MOTOR (see page 10- || 54 Ref | INCHING VALVE (see pages 8-2 and
24 for details) 8-3 for details)
25 |8471-7526 | 2 |HOSE ASSY 55 Ref | ORBITROL (see page 7-4 for details)
26 |8866-2064 | 2 | ELBOW, 90 DEGREES (includes item || 56 |8866-2006 | 1 | CONNECTOR (includes item 57)
27) 57 |[8859-1205 | 1 |[O-RING
27 |8859-1204 | 2 |O-RING 58 |[8866-2225 | 1 |SWIVEL NUT RUN TEE, 1/2 TUBE
28 |7713-3167 1 |HOSE ASSY

PCN L-8741

9-3



®
GRADAILL HYDRAULIC CIRCUITS

HATERIAslaI;ANDLEH Dump Circuit

Starting Serial No. 0155238
Original Issue 5-89

11
TO BRAKE VALVE \
(SEE PAGE 8-2) __\\ 1
i
13 A e )m— T
T
p DRAIN FROM
— FROM FORWARD-REVERSE ggR|ES PARALLEL
#5 “aaw—— CONTROL VALVE CONTROL VALVE
HII.;,/ " (SEE PAGE 9-2) (SEE PAGE 9-16)
. &

=

I (\n N
1 Li

b -
DRAIN FROM =
ACCUMULATOR

CHARGE VALVE
(SEE PAGE 8-4) —*

=

FROM BYPASS
PORT ON RELIEF
VALVE
(SEE PAGE 8-4)

ﬂ/ﬂd— il

TO HYDRAULIC CONTROLLER
TANK PORT (SEE PAGE 9-14) _/_,-"

—_—— — o —

PCN L-8769 9-4



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Dump Circuit

544 Starting Serial No. 0155238
Original Issue 5-89
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | OIL RESERVOIR ASSY (see page 29 |8820-1035 1 |HEX HD CAPSCREW, 3/8-16X1, GR5
10-26 for details) 30 [9104-3147 | 2 |SUPPORT CLAMP
2 19020-7599 | 1 |HOSE ASSY 31 |8852-1006 | 1 | HEX LOCKNUT, 3/8-16
3 |8866-1145 1 | MALE OUTLET TEE, 3/8X1/2 TUBE 32 |8471-7489 1 |HOSE ASSY
4 Ref | SOLENOID VALVE ASSY (see page 33 [9104-3145 | 1 |DRAIN MANIFOLD
10-24 for details) 34 |8866-2106 | 1 | ELBOW, 90 DEGREES (swivel nut)
5 18471-7520 1 |HOSE ASSY 35 |[8471-7518 1 |HOSE ASSY
6 |9020-5776 | 1 | ADAPTER 36 |[8471-7521 | 1 |HOSE ASSY
7 19002-8482 | 2 | HOSE CLAMP 37 |8820-1031 | 4 |HEXHD CAPSCREW, 3/8-16X1/2,
8 |9020-7365 | 1 |HOSE GR5
9 |9104-3144 | 1 |TUBE ASSY 38 |[8855-1011 | 4 |LOCKWASHER, 3/8
10 |8866-1365 1 |HEX CAP, 1/2 TUBE 39 |[8856-1109 4 | FLAT WASHER, 3/8
11 Ref | PRIORITY FLOW CONTROL VALVE 40 |[9103-3050 1 | OIL COOLER ASSY
(see page 10-11 for details) 41 ]18452-1056 | 1 | DRAIN VALVE
12 |8366-1316 | 1 | CONNECTOR 42 18692-3006 | 1 | ADAPTER
13 |8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut) 43 |18866-2107 | 1 | ELBOW, 90 DEGREES (swivel nut)
14 |8471-7842 | 1 |HOSE ASSY 44 18866-2224 [ 1 | SWIVEL NUT RUN TEE, 3/8 TUBE
15 |8471-7797 1 |HOSE ASSY 45 |8471-7466 1 |HOSE ASSY
16 |[9020-5793 | 2 |CLAMP ASSY 46 |8866-2005 [ 1 | CONNECTOR (includes item 47)
17 |7713-3447 | 1 |HOSE ASSY 47 18859-1204 [ 1 | O-RING
18 |8820-1008 2 |HEX HD CAPSCREW, 1/4-20X1-3/4, 48 Ref | DIRECTIONAL CONTROL VALVE
GR5 (see page 10-21 for details)
19 |[9002-9915 | 1 |CONNECTOR 49 |8866-2239 [ 2 | SWIVEL NUT RUN TEE, 3/8 TUBE
20 |8871-1282 1 | HEX SOCKET PIPE PLUG, 3/8 50 |8471-7341 1 |HOSE ASSY
21 |8850-1004 2 |HEX NUT, 1/4-20 51 |8471-7842 1 |HOSE ASSY
22 |8856-1107 | 2 |FLAT WASHER, 1/4 52 18859-1204 [ 1 | O-RING
23 Ref | SOLENOID VALVE ASSY (see page 53 |8866-2064 | 1 | ELBOW, 90 DEGREES (includes item
10-14 for details) 52)
24 Ref | REAR DRIVE MOTOR (see page 10- || 54 Ref | INCHING VALVE (see pages 8-2 and
24 for details) 8-3 for details)
25 |8471-7526 | 2 |HOSE ASSY 55 Ref | ORBITROL (see page 7-4 for details)
26 |[8866-2064 | 2 |ELBOW, 90 DEGREES (includes item || 56 |8866-2006 | 1 | CONNECTOR (includes item 57)
27) 57 |8859-1205 1 | O-RING
27 |8859-1204 2 | O-RING 58 |8866-2225 1 | SWIVEL NUT RUN TEE, 1/2 TUBE
28 |7713-3167 | 1 |HOSE ASSY

PCN L-8769



®
GRADAILL HYDRAULIC CIRCUITS

MATERIAL HANDLER Rear Drive

544 Starting Serial No. 8655105G
Original Issue 6-86
Revised 12-86

TO INCHING '{-‘5"-':-'-'.:'
VALVE
(SEE PAGE 8-2)

L-8044 9-5



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Rear Drive

544 Starting Serial No. 8655105G
Original Issue 6-86
Revised 12-86
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | REAR DRIVE MOTOR ASSY (see 34 [9020-6750 2 | HOLLOW STUD
page 10-24 for details) 35 ]9020-2327 | 6 |STUD
2 19104-3113 | 1 | TUBE ASSY 36 |[8568-1076 | 2 | GASKET
3 19104-3116 1 | TUBE ASSY 37 [9021-0095 1 | JUMPER WIRE
4 19020-7290 | 4 |HOSE ASSY 38 Ref | SOLENOID VALVE ASSY (see page
5 19002-7187 | AR | NYLON TY-RAP 10-14 for details)
6 |9104-3089 | 1 | TUBE ASSY 39 ]9002-9915 | 1 | CONNECTOR
7 |8866-2064 | 4 | ELBOW, 90 DEGREES (includes item || 40 |9020-7491 | 1 |HOSE ASSY
8) 41 ]9020-7370 | 1 | TUBE ASSY
8 [8859-1204 | 4 | O-RING 42 |9020-7377 1 | TUBE ASSY
9 |9104-3088 | 1 | TUBE ASSY 43 18866-2069 | 1 | ELBOW, 90 DEGREES (includes item
10 Ref | SERIES-PARALLEL CONTROL 44)
VALVE (see page 10-18 for details) 44 18859-1209 | 2 | O-RING
11 |8820-1107 2 |HEX HD CAPSCREW, 5/8-11X5, GR5|| 45 |8874-3002 1 | MALE ADAPTER, 1/4X3/8 TUBE
12 Ref | MOUNTING PLATE (see page 9-16 46 ]9020-7567 | 1 | ELBOW, 90 DEGREES (swivel nut)
for details) 47 18866-2010 [ 1 | CONNECTOR (includes item 44)
13 |8856-1113 8 | FLAT WASHER, 5/8 48 |8820-1068 2 |HEX HD CAPSCREW, 1/2-13X1-3/4,
14 Ref | SERIES-PARALLEL (see page 10-13 GR5
for details) 49 |[8856-1111 6 |FLAT WASHER, 1/2
15 ]9104-3193 1 | TUBE ASSY 50 |8820-1070 1 | HEX HD CAPSCREW, 1/2-13X2-1/4,
16 |[9020-2343 | 4 |TUBE CLAMP GR5
17 |8820-1033 | 4 |HEX HD CAPSCREW, 3/8-16X3/4, 51 Ref | FORWARD-REVERSE VALVE (see
GR5 page 10-12 for details)
18 |[9104-3168 | 1 |TUBE ASSY 52 |8850-1008 [ 3 |HEX NUT, 1/2-13
19 |8850-1010 3 |HEX NUT, 5/8-11 53 |9002-7906 2 | ELBOW, 90 DEGREES
20 |[8866-2110 | 6 |ELBOW, 90 DEGREES (swivel nut) 54 |18471-7464 | 1 |HOSE ASSY
21 |[8866-2028 | 6 | CONNECTOR (includes item 22) 55 |7713-3342 [ 1 |HOSE ASSY
22 |8859-1210 | 6 |O-RING 56 |[8866-2105 | 1 |ELBOW, 90 DEGREES (swivel nut)
23 [9104-3194 | 1 |TUBE ASSY 57 |[8366-1316 | 1 | CONNECTOR
24 [9020-7376 | 1 |TUBE ASSY 58 |[8866-2003 | 2 | CONNECTOR (includes item 59)
25 19104-3115 1 | TUBE ASSY 59 |8859-1202 2 | O-RING
26 [9002-8225 | 4 |O-RING 60 |[8820-1005 | 4 |HEXHD CAPSCREW, 1/4-20X1, GR5
27 |8471-1342 | 8 |FLANGE HALF 61 |[8850-1004 | 4 |HEX NUT, 1/4-20
28 |8820-1106 | 16 | HEX HD CAPSCREW, 1/2-13X4-1/2, 62 19103-1086 2 | MOUNTING BRACKET
GR5 63 [9002-7485 | 1 |HOSE ASSY
29 [9020-7372 | 4 |ADAPTER 64 Ref | DIRECTIONAL CONTROL VALVE
30 |9104-3114 | 1 |TUBE ASSY (see page 10-21 for details)
31 (8867-1027 | 2 |LUBE FITTING, 90 DEGREES, 1/8 65 |[8698-3191 | 2 | TERMINAL, 1/4 SCREW SIZE
32 [8850-1008 | 8 |HEX NUT, 1/2-13 66 |[9002-8959 | 2 |FEMALE TERMINAL
33 |9020-3506 8 | FLAT WASHER 67 AR | BLACK 14 GA. WIRE, 40" LONG

L-8044

9-5



®
GRADAILL HYDRAULIC CIRCUITS

HATERIA5I.4IAIAHDI.EH Rear Drive

Starting Serial No. 0155238
Original Issue 2-90
Revised 2-3-94

TO DUMP CIRCUIT  __
(SEE PAGE 9-3) ™™ — —-

TO INCHING VALVE
(SEE PAGE 8-2)

PCN 930685-KG 9-6



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Rear Drive

544 Starting Serial No. 0155238
Original Issue 2-90
Revised 2-3-94
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | REAR DRIVE MOTOR ASSY (see 28 |8568-1076 2 | GASKET
page 10-24 for details) 29 |8866-2069 | 1 | ELBOW, 90 DEGREES (includes item
2 19104-3113 1 | TUBE ASSY 30)
3 |[9104-3116 | 1 |TUBE ASSY 30 |[8859-1209 [ 1 | O-RING
4 [9020-7290 | 4 | HOSE ASSY 31 |8820-1070 | 1 | HEX HD CAPSCREW, 1/2-13X2-1/4,
5 19002-7187 | AR [ NYLON TY-RAP GR5
6 [9104-3308 1 | TUBE ASSY 32 |[8856-1111 6 |FLAT WASHER, 1/2
7 19104-3309 | 1 |TUBE ASSY 33 |8820-1068 | 2 | HEX HD CAPSCREW, 1/2-13X1-3/4,
8 19020-2343 4 | TUBE CLAMP GR5
9 |8820-1033 | 4 | HEX HD CAPSCREW, 3/8-16X3/4, 34 |[8859-1209 | 1 | O-RING
GR5 35 |8866-2010 | 1 | CONNECTOR (includes item 34)
10 |8856-1109 4 | FLAT WASHER, 3/8 36 |[8866-2110 1 | ELBOW, 90 DEGREES (swivel nut)
11 Ref | SERIES PARALLEL VALVE (see 37 |8850-1008 3 |HEX NUT, 1/2-13
page 10-3 for details) 38 Ref | FORWARD-REVERSE VALVE (see
12 |8471-7900 | 1 |HOSE ASSY page 10-12 for details)
13 ]9104-3312 | 1 |TUBE ASSY 39 |[9002-7906 | 2 | ELBOW, 90 DEGREES
14 ]19104-3311 | 1 |TUBE ASSY 40 |8471-7464 | 1 | HOSE ASSY
15 ]9104-3307 1 | TUBE ASSY 41 |7713-3342 1 |HOSE ASSY
16 ]9104-3310 1 | TUBE ASSY 42 |8866-2105 1 | ELBOW, 90 DEGREES (swivel nut)
17 ]19104-3115 | 1 |TUBE ASSY 43 |[8366-1316 | 1 | CONNECTOR
18 |9002-7372 | 4 | ADAPTER 44 18866-2003 [ 2 | CONNECTOR (includes item 45)
19 |8471-1342 8 | FLANGE HALF 45 |8859-1202 2 | O-RING
20 |8820-1067 | 16 | HEX HD CAPSCREW, 1/2-13X1-1/2, 46 |8820-1005 | 4 | HEX HD CAPSCREW, 1/4-20X1, GR5
GR5 47 |8850-1004 4 | HEX NUT, 1/4-20
21 |9020-7372 4 | ADAPTER 48 |[9103-1086 2 | MOUNTING BRACKET
22 19104-3114 | 1 |TUBE ASSY 49 Ref | DIRECTIONAL CONTROL VALVE
23 |9020-0482 | 1 | TUBE CLAMP (see page 10-21 for details)
24 |8850-1008 | 8 |HEXNUT, 1/2-13 50 [9002-7485 | 1 |HOSE ASSY
25 19002-7471 | 8 |HARD WASHER 51 |[8698-3191 | 2 | TERMINAL, 1/4 SCREW SIZE
26 AR | BLACK 14 GA. WIRE, 40" LONG 52 19002-8959 2 | FEMALE TERMINAL
27 19103-3481 | 8 |STUD

PCN 930685-KG

9-6



GRADALL

MATERIAL HANDLER

544

HYDRAULIC CIRCUITS
Steering

Starting Serial No. 8655105G
Original Issue 6-86

Revised 8-86

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 [8471-7550 | 1 |HOSE ASSY 15 Ref | ORBITROL (see page 7-4 for details)
2 |8866-2007 1 | CONNECTOR (includes item 3) 16 |8471-7549 | 1 |HOSE ASSY
3 |8859-1206 1 | O-RING 17 18859-1204 | 1 | O-RING
4 Ref | PRIORITY FLOW CONTROL VALVE 18 |8866-2035 | 1 |CONNECTOR (includes item 17)
(see page 10-11 for details) 19 |8656-1131 | 1 |REDUCER
5 18820-1028 | 2 | HEX HD CAPSCREW, 5/16-18X3, 20 |8866-2106 | 2 | ELBOW, 90 DEGREES (swivel nut)
GR5 21 |8866-1306 | 2 |UNION TEE
6 |8471-7547 | 1 |HOSE ASSY 22 |8471-7525 | 2 |HOSE ASSY
7 18366-1316 | 1 | CONNECTOR 23 |8866-2064 | 2 | ELBOW, 90 DEGREES (includes item
8 |8866-2065 | 3 | ELBOW, 90 DEGREES (includes item 24)
9) 24 18859-1204 | 2 | O-RING
9 |8859-1205 3 | O-RING 25 Ref | STEERING CYLINDER (see page 10-
10 ]9020-2926 | 1 |CHECK VALVE 7 for details)
11 |8471-7548 | 1 |HOSE ASSY 26 |8866-2005 | 2 | CONNECTOR (includes item 27)
12 ]9020-6003 | 1 |TUBE ASSY 27 18859-1204 | 2 | O-RING
13 |8866-2006 | 1 | CONNECTOR (includes item 14) 28 |8471-7546 | 2 |HOSE ASSY
14 |18859-1205 1 | O-RING 29 18584-1150 | 1 | HOSE CLAMP

L-7904

9-7



GRADALL

MATERIAL HANDLER

544

HYDRAULIC CIRCUITS
Lift Cylinder

Starting Serial No. 8655105G
Original Issue 6-86

Revised 5-87

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | MAIN CONTROL VALVE ASSY (see 21 |8859-1102 2 | O-RING
page 10-10 for details) 22 |8682-1248 | 2 |ELBOW, 90 DEGREES
2 18859-1207 | 2 | O-RING 23 |7713-3089 | 1 [ MINI-CHECK COUPLING
3 |8866-2038 | 1 | CONNECTOR (includes item 2) 24 18859-1204 | 1 | O-RING
4 18866-2108 | 2 |ELBOW, 90 DEGREES (swivel nut) 25 19104-3178 | 2 | COUNTERBALANCE VALVE ASSY
5 18866-2008 | 1 | CONNECTOR (includes item 2) 26 |8471-7609 | 1 |HOSE ASSY
6 [9104-3095 1 | TUBE ASSY 27 |8866-2105 2 | ELBOW, 90 DEGREES (swivel nut)
7 19104-3096 | 1 |TUBE ASSY 28 ]9104-3187 | 2 | GAGE LINE FUSE (includes item 29)
8 |8471-6448 | 2 |HOSE ASSY 29 18859-1204 | 2 | O-RING
9 |8820-1035 2 |HEX HD CAPSCREW, 3/8-16X1, GR5|| 30 |8820-1071 8 |HEX HD CAPSCREW, 1/2-13X2-1/2,
10 |9020-0483 | 2 | TUBE CLAMP GR5
11 |8850-1006 | 2 |HEX NUT, 3/8-16 31 |8855-1013 | 8 |LOCK WASHER, 1/2
12 |8471-7799 | 2 |HOSE ASSY 32 [9040-2875 | 2 |PIN
13 Ref | LIFT CYLINDER ASSY (see page 10- || 33 |8867-1008 | 2 |LUBE FITTING, STRAIGHT, 1/4-28
1 for details) 34 |9104-3179 | 1 | PRESSURE SWITCH (includes item
14 |18820-1104 4 | HEX HD CAPSCREW, 5/8-11X3-3/4, 35)
GR5 35 |8859-1204 | 1 | O-RING
15 ]9020-6892 | 2 |PIN 36 [9002-8959 | 2 | FEMALE TERMINAL
16 |8850-1010 4 | HEX NUT, 5/8-11 37 [9002-8960 2 | MALE TERMINAL
17 18859-1202 | 4 | O-RING 38 |8203-3993 | 1 |LOOM, 5/16 I.D., 24" LONG
18 |8866-2062 | 4 |ELBOW, 90 DEGREES (includes item || 39 |9002-6816 1 |EYELET TERMINAL
17) 40 |8688-3260 1 | RING TERMINAL
19 ]9104-3070 | 2 | TUBE ASSY 41 AR | WHITE, 16 GAUGE, WIRE
20 ]9104-3069 | 2 | TUBE ASSY 42 18867-1027 | 2 | LUBE FITTING, 90 DEGREES, 1/4-28

PCN L-8684

9-8



GRADALL

MATERIAL HANDLER

544

HYDRAULIC CIRCUITS
Lift Cylinder

Starting Serial No. 8755147G
Original Issue 11-87

Revised 2-89

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | MAIN CONTROL VALVE ASSY (see 16 |8850-1010 4 | HEX NUT, 5/8-11
page 10-10 for details) 17 |9104-5011 | 2 |LIFT CYLINDER ASSY (includes
2 18859-1207 | 2 |O-RING items 13 & 18 thru 27)
3 |8866-2038 | 1 | CONNECTOR (includes item 2) 18 Ref | LIFT CYLINDER ASSY (see page 10-
4 18866-2108 | 2 |ELBOW, 90 DEGREES (swivel nut) 1 for details)
5 18866-2008 | 1 | CONNECTOR (includes item 2) 19 ]9104-3070 | 2 |TUBE ASSY
6 [9104-3095 | 1 |[TUBE ASSY 20 |8866-2062 | 4 | ELBOW, 90 DEGREES (includes item
7 19104-3096 | 1 |TUBE ASSY 21)
8 |8471-6448 | 2 |HOSE ASSY 21 |8859-1202 | 4 |O-RING
9 |8820-1035 | 2 |HEX HD CAPSCREW, 3/8-16X1, GR5|| 22 |9104-3069 | 2 |TUBE ASSY
10 |9020-0483 | 2 | TUBE CLAMP 23 |8859-1102 | 2 |O-RING
11 |8850-1006 | 2 |HEX NUT, 3/8-16 24 |8820-1071 | 8 |HEX HD CAPSCREW, 1/2-13X2-1/2,
12 |8471-7799 2 |HOSE ASSY GR5
13 |8867-1008 | 2 |LUBE FITTING, STRAIGHT, 1/4-28 25 |8855-1013 | 8 |LOCK WASHER, 1/2
14 |8820-1104 | 4 |HEX HD CAPSCREW, 5/8-11X3-3/4, 26 9104-3232 | 2 | COUNTERBALANCE VALVE ASSY
GR5 27 |8867-1027 2 | LUBE FITTING, 90 DEGREES, 1/4-28
15 ]9020-6892 | 2 |PIN 28 19040-2875 | 2 |PIN

PCN L-8684

9-8



GRADALL

MATERIAL HANDLER

544

HYDRAULIC CIRCUITS
Lift Cylinder

Starting Serial No. 0155220
Original Issue 2-89

Revised 7-89

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | MAIN CONTROL VALVE ASSY (see 16 |8850-1010 4 | HEX NUT, 5/8-11
page 10-10 for details) 17 |9104-5011 | 2 |LIFT CYLINDER ASSY (includes
2 18859-1207 | 2 |O-RING items 13 & 18 thru 27)
3 |8866-2038 | 1 | CONNECTOR (includes item 2) 18 Ref | LIFT CYLINDER ASSY (see page 10-
4 18866-2108 | 2 |ELBOW, 90 DEGREES (swivel nut) 1 for details)
5 18866-2008 | 1 | CONNECTOR (includes item 2) 19 ]9104-3070 | 2 |TUBE ASSY
6 [9104-3095 | 1 |[TUBE ASSY 20 |8866-2062 | 4 | ELBOW, 90 DEGREES (includes item
7 19104-3096 | 1 |TUBE ASSY 21)
8 |8471-6448 | 2 |HOSE ASSY 21 |8859-1202 | 4 |O-RING
9 |8820-1035 | 2 |HEX HD CAPSCREW, 3/8-16X1, GR5|| 22 |9104-3069 | 2 |TUBE ASSY
10 |9020-0483 | 2 | TUBE CLAMP 23 |8859-1102 | 2 |O-RING
11 |8850-1006 | 2 |HEX NUT, 3/8-16 24 |8820-1071 | 8 |HEX HD CAPSCREW, 1/2-13X2-1/2,
12 |8471-7799 2 |HOSE ASSY GR5
13 |8867-1008 | 2 |LUBE FITTING, STRAIGHT, 1/4-28 25 |8855-1013 | 8 |LOCK WASHER, 1/2
14 |8820-1104 | 4 |HEX HD CAPSCREW, 5/8-11X3-3/4, 26 9104-3232 | 2 | COUNTERBALANCE VALVE ASSY
GR5 27 |8867-1027 2 | LUBE FITTING, 90 DEGREES, 1/4-28
15 ]9020-6892 | 2 |PIN 28 19040-2875 | 2 |PIN

PCN L-8821

9-8



®
GRADAILL HYDRAULIC CIRCUITS

MATERIAL HANDLER Crowd Cylinder

544 Starting Serial No. 8655105G
Original Issue 5-86
Revised 7-89

PCN L-8791 9-9



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Crowd Cylinder

544 Starting Serial No. 8655105G
Original Issue 5-86
Revised 7-89
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 |8820-1035 | 4 |HEXHD CAPSCREW, 3/8-16X1, GR5|([ 29 Ref | CROWD CYLINDER ASSY (see page
2 18855-1011 4 | LOCKWASHER, 3/8 10-2 for details)
3 19104-6053 | 2 |PIN 30 [9104-3110 | 1 |TUBE ASSY
4 Ref | EXTENSION CROWD CYLINDER 31 |[9002-7906 | 2 |ELBOW, 90 DEGREES
ASSY (see page 10-3 for details) 32 Ref | SOLENOID VALVE ASSY (see page
5 18859-1205 | 2 | O-RING 10-27 for details)
6 |8866-2006 | 2 | CONNECTOR (includes item 5) 33 |[8866-2067 | 1 |ELBOW, 90 DEGREES (includes item
7 |8471-7495 2 | HOSE ASSY 34)
8 Ref | PUSH BEAM & CABLES (see page 3- || 34 |8859-1207 [ 1 | O-RING
5 for details) 35 [9104-3232 | 1 | COUNTERBALANCE VALVE ASSY
9 |[9040-3249 2 | HOSE TAKE-UP WELDMENT 36 |[8859-1106 1 | O-RING
10 [9020-0313 | 2 |[SPRING 37 |8820-1072 | 4 |HEXHD CAPSCREW, 1/2-13X2-3/4,
11 |9020-7041 | 2 |SPRING RETAINER GR5
12 |8850-1008 2 |HEX NUT, 1/2-13 38 |[8856-1111 4 | FLAT WASHER, 1/2
13 |8850-1108 | 2 |HEAVY HEX JAM NUT, 1/2-13 39 |[8866-2242 | 1 |SWIVEL NUT RUN TEE
14 |9002-7180 | 2 |BULKHEAD FITTING, 90 DEGREES 40 ]9104-3160 | 1 | TUBE ASSY
15 |8866-2106 2 | ELBOW, 90 DEGREES (swivel nut) 41 |[9104-3111 1 | TUBE ASSY
16 |[9105-3413 | 2 | CUSHION CLAMP 42 19020-0482 | 1 | TUBE CLAMP
17 |8471-7500 | 1 |HOSE ASSY 43 19104-1060 | 1 | MOUNTING PLATE
18 |8471-7501 1 |HOSE ASSY 44 | 8820-1035 1 |HEX HD CAPSCREW, 3/8-16X1, GR5
19 |8866-2020 | 1 | CONNECTOR (includes item 20) 45 18855-1011 [ 1 |LOCKWASHER, 3/8
20 |8859-1207 1 | O-RING 46 |8866-1308 1 | UNION TEE, 3/4 TUBE
21 |[8866-2067 | 1 |ELBOW, 90 DEGREES (includes 47 |8471-7608 | 2 | HOSE ASSY
0-ring) 48 19020-5792 | 2 | CUSHION CLAMP
22 |8859-1207 | 1 |O-RING 49 18866-2108 | 2 | ELBOW, 90 DEGREES (swivel nut)
23 |7713-3440 | 1 |HOSE ASSY 50 |[8866-2038 | 1 | CONNECTOR (includes item 51)
24 [9020-5792 | 1 | CUSHION CLAMP 51 |8859-1207 [ 2 | O-RING
25 Ref | SOLENOID VALVE ASSY (see page 52 |8866-2008 | 1 | CONNECTOR (includes item 51)
10-28 for details) 53 Ref | MAIN CONTROL VALVE (see page
26 |8866-2062 | 2 |ELBOW, 90 DEGREES (includes item 10-10 for details)
27) 54 19002-8935 2 | RETAINING RING
27 |8859-1202 | 2 |O-RING 55 [9020-7532 | 1 |PIN
28 [9104-3112 | 1 |TUBE ASSY

PCN L-8791

9-10



®
GRADAILL HYDRAULIC CIRCUITS

MATERIAL HANDLER Tilt Cylinder

544 Starting Serial No. 8655105G
Original Issue 5-86
Revised 8-18-00

3837138

q\ 0

Wy 12 13

DS * Revised part number on items 31 & 52. 9-11



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Tilt Cylinder

544 Starting Serial No. 8655105G
Original Issue 5-86
Revised 8-18-00
Iltem| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
1 Ref | TILT CYLINDER ASSY (see page *31 | 9002-7180 | 2 | BULKHEAD ELBOW, 90 DEGREES,
10-4 for details) 1/2 TUBE
2 19104-3174 | 1 |TUBE ASSY 32 | 8471-7494 | 2 |HOSE ASSY
3 |8866-2062 | 2 |ELBOW, 90 DEGREES (includes 33 Ref | PUSH BEAM & CABLES (see page
item 4) 3-5 for details)
4 18859-1202 | 2 |O-RING 34 | 9040-3249 | 2 | HOSE TAKE-UP WELDMENT
5 19104-3232 (| 1 | COUNTERBALANCE VALVE 35 | 9020-0313 | 2 |SPRING
6 |8859-1106 1 | O-RING 36 | 9020-7041 2 | SPRING RETAINER
7 |8820-1071 | 4 |HEXHD CAPSCREW, 1/2-13X2-1/2, 37 | 8850-1008 | 2 | HEX NUT, 1/2-13
GR5 (lubricate & torque to 38 | 8850-1108 | 2 | HEAVY HEX JAM NUT, 1/2-13
68-78 ft. Ibs.) 39 | 9002-7180 2 | BULKHEAD FITTING, 90 DEGREES
8 |[8855-1013 | 4 |LOCKWASHER, 1/2 40 | 8866-2106 | 2 |ELBOW, 90 DEGREES (swivel nut)
9 |9104-3157 | 1 | ELBOW, 90 DEGREES 41 | 9105-3413 | 12 | CUSHION CLAMP
10 |8471-7588 1 |HOSE ASSY 42 | 8471-7503 2 | HOSE ASSY
11 |8852-1010 | 3 |HEXLOCKNUT, 5/8-11 43 | 8820-1104 | 2 |HEX HD CAPSCREW, 5/8-11X3-3/4,
12 |9020-6892 | 3 |PIN GR5
13 |8320-1044 1 |HEX HD CAPSCREW 44 Ref | COMPENSATING CYLINDER ASSY
14 |8471-7487 | 1 |HOSE ASSY (see page 10-5 for details)
15 |8866-1206 | 1 | UNION ELBOW, 90 DEGREES, 1/2 45 | 9020-7387 | 1 | TUBE ASSY
TUBE 46 | 9020-7386 1 | TUBE ASSY
16 |8471-7486 | 2 |HOSE ASSY 47 | 9002-2043 | 2 | HOSE ASSY
17 |7713-3136 | 1 |CLAMP SET 48 | 8866-2021 | 1 |CONNECTOR (includes item 49)
18 |7713-3137 1 | COVER PLATE 49 | 8859-1205 1 | O-RING
19 |8820-1023 | 1 |HEXHD CAPSCREW, 5/16-18X1-3/4,|| 50 | 8871-1280 | 1 |SOCKET HD PIPE PLUG, 1/8-27
GR5 51 | 8866-2107 | 3 | ELBOW, 90 DEGREES (swivel nut)
20 |9104-3098 | 1 | TUBE ASSY *52 | 9103-3032 [ 2 | MINI-CHECK COUPLING
21 |8820-1038 | 2 | HEXHD CAPSCREW, 3/8-16X1-3/4, 53 | 9002-9939 | 2 | BULKHEAD UNION
GR5 54 | 9002-2043 | 2 |HOSE ASSY
22 |8856-1109 4 | FLAT WASHER, 3/8 55 | 8866-2107 2 | ELBOW, 90 DEGREES (swivel nut)
23 |9104-1226 | 4 |SPACER 56 | 8866-2022 | 1 | CONNECTOR (includes item 57)
24 18855-1011 | 4 |LOCKWASHER, 3/8 57 | 8859-1207 | 2 | O-RING
25 |8850-1006 2 |HEX NUT, 3/8-16 58 Ref | MAIN CONTROL VALVE (see page
26 |8820-1003 | 8 | HEXHD CAPSCREW, 1/4-20X3/4, GR5 10-10 for details)
(lubricate and torque to 9-12 ft. Ibs.) 59 | 8692-3006 | 1 | REDUCER EXPANDER FITTING
27 |9104-3093 | 1 |HOSE CARRIER 60 | 8866-2008 | 1 | CONNECTOR (includes item 57)
28 |8855-1009 | 4 |LOCKWASHER, 1/4 61 | 8856-1107 | 8 | FLAT WASHER, 1/4
29 |8866-1065 | 4 |UNION, 1/2 TUBE 62 | 8867-1027 | 1 |LUBE FITTING, 45 DEGREES, 1/4-28
30 |8820-1037 2 | HEXHD CAPSCREW, 3/8-16X1-1/2, 63 | 8867-1008 1 |LUBE FITTING, STRAIGHT, 1/4-28
GR5
DS * Revised part number on items 31 & 52. 9-12



®
GRADAILL HYDRAULIC CIRCUITS

“ATERIA5I.4IAIAHDI.EH Tilt Cylinder

Starting Serial No. 0155283
Original Issue 11-89
Revised 8-18-00

DS * Revised part number on items 28 & 47. 9-11



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS
Tilt Cylinder

544 Starting Serial No. 0155283
Original Issue 11-89
Revised 8-18-00
Item| Part No. |Qty. Description Of Part Item| Part No. | Qty. Description Of Part
1 Ref | TILT CYLINDER ASSY (see page %28 | 9002-7180 | 2 |BULKHEAD ELBOW, 90 DEGREES,
10-4 for details) 1/2 TUBE
2 | 8867-1008 1 |LUBE FITTING, STRAIGHT, 1/4-28 29 | 9002-7180 2 | BULKHEAD FITTING, 90 DEGREES
3 | 8867-1027 1 |LUBE FITTING, 45 DEGREES, 1/4-28|| 30 | 9040-3249 | 2 |HOSE TAKE-UP WELDMENT
4 19020-6892 | 3 |PIN 31 | 9020-0313 | 2 |[SPRING
5 | 8320-1044 1 |HEX HD CAPSCREW 32 | 9020-7041 2 |SPRING RETAINER
6 |8852-1010 | 3 | HEX LOCKNUT, 5/8-11 33 | 8850-1008 | 2 |[HEX NUT, 1/2-13
7 18866-2106 | 2 | ELBOW, 90 DEGREES (swivel nut) 34 | 8850-1108 | 2 |HEAVY HEX JAM NUT, 1/2-13
8 | 8866-2020 2 | STRAIGHT THREAD CONNECTOR 35 Ref | PUSH BEAM & CABLES (see page
(includes item 9) 3-5 for details)
9 |8859-1207 | 2 | O-RING 36 | 9105-3413 | 12 | CUSHION CLAMP
10 |8471-7916 2 | HOSE ASSY 37 | 8471-7503 2 |HOSE ASSY
11 |8866-1065 | 3 |UNION, 1/2 TUBE 38 | 8866-2106 | 2 |ELBOW, 90 DEGREES (swivel nut)
12 | 8471-7486 | 2 |HOSE ASSY 39 | 8820-1104 | 2 |HEXHD CAPSCREW, 5/8-11X3-3/4,
13 | 7713-3136 1 | CLAMP SET GR5
14 |8820-1023 | 1 |HEXHD CAPSCREW, 5/16-18X1-3/4,|| 40 Ref | COMPENSATING CYLINDER ASSY
GR5 (see page 10-5 for details)
15 | 7713-3137 1 | COVER PLATE 41 | 9002-2043 2 |HOSE ASSY
16 |9104-3098 | 1 | TUBE ASSY 42 | 8866-2021 | 1 |CONNECTOR (includes item 43)
17 |8820-1038 | 2 |HEX HD CAPSCREW, 3/8-16X1-3/4, 43 | 8859-1205| 1 |O-RING
GR5 44 | 8866-2107 | 3 |ELBOW, 90 DEGREES (swivel nut)
18 |8856-1109 | 4 |FLAT WASHER, 3/8 45 | 9020-7386 | 1 |TUBE ASSY
19 |9104-1226 | 4 |SPACER 46 | 9020-7387 | 1 |TUBE ASSY
20 |8855-1011 4 | LOCKWASHER, 3/8 *47 | 9103-3032 2 | MINI-CHECK COUPLING
21 |8850-1006 | 2 |HEXNUT, 3/8-16 48 Ref | MAIN CONTROL VALVE (see page
22 19104-3093 | 1 [HOSE CARRIER 10-10 for details)
23 | 8820-1003 8 |HEX HD CAPSCREW, 1/4-20X3/4, 49 | 9002-9939 2 | BULKHEAD UNION
GR5 (lubricate & torque to 9-12 ft.lbs.)||] 50 | 9002-2043 | 2 |HOSE ASSY
24 |18856-1107 | 8 | FLAT WASHER, 1/4 51 | 8866-2107 | 3 |ELBOW, 90 DEGREES (swivel nut)
25 18820-1037 | 2 | HEX HD CAPSCREW, 3/8-16X1-1/2, 52 | 8866-2008 | 1 |[CONNECTOR (includes item 53)
GR5 53 | 8859-1207 | 2 |O-RING
26 | 8471-7494 | 2 |HOSE ASSY 54 | 8692-3006 | 1 |REDUCER/EXPANDER FITTING
27 | 8855-1009 4 | LOCKWASHER, 1/4 55 | 8866-2022 1 |CONNECTOR (includes item 53)
DS * Revised part number on items 28 & 47. 9-12



GRADALL

MATERIAL HANDLER

544

HYDRAULIC CIRCUITS
Sway Cylinder

Starting Serial No. 8655105G
Original Issue 6-86

Revised 12-88

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9104-5032 | 1 | SWAY CYLINDER ASSY (includes 11 |8820-1104 | 1 |HEX HD CAPSCREW, 5/8-11X3-3/4,
items 1 thru 9) GR5
1 Ref | SWAY CYLINDER (see page 10-6 for || 12 [9040-2876 | 1 |PIN
details) 13 |8850-1010 | 2 |HEX NUT, 5/8-11
2 18859-1012 | 2 |O-RING 14 |9103-3224 | 2 |HOSE ASSY
3 19104-1387 | 2 | ORIFICE PLUG 15 |[9104-3227 | 1 | GROMMET
4 [9105-3354 | 1 |DUAL P.O. CHECK VALVE (includes || 16 |9002-7187 | AR | NYLON HOSE TIE
item 2, see page 10-31 for details) 17 |8866-2008 | 1 | CONNECTOR (includes item 18)
5 18820-1041 | 3 |HEX HD CAPSCREW, 3/8-16X2-1/2, 18 |[8859-1207 | 2 |O-RING
GR5 19 |8365-1133 | 1 |REDUCER
6 |8855-1011 | 3 |LOCK WASHER, 3/8 20 |[8866-2020 | 1 | CONNECTOR (includes item 18)
7 18867-1008 | 2 |LUBE FITTING, STRAIGHT, 1/4-28 21 Ref | MAIN CONTROL VALVE ASSY (see
8 |8866-2006 | 2 | CONNECTOR (includes item 9) page 10-10 for details)
9 |8859-1205 2 | O-RING 22 |8820-1106 1 |HEX HD CAPSCREW, 5/8-11X4-1/2,
10 |[9020-7727 | AR | SHIM (20 gauge) GR5
9020-7728 | AR | SHIM (16 gauge) 23 [9020-6847 | 1 |PIN
9020-7729 | AR | SHIM (10 gauge) 24 |6847-3227 | 1 |GROMMET
9020-7730 | AR | SHIM (1/4" gauge)

PCN L-8776

9-13



GRADALL

MATERIAL HANDLER

544

:
PRESSURE FROM TEE
IN PILOT CIRCUIT
(SEE PAGE 9-1)

TO DUMP CIRCUIT
(see page 9-3)

Item| Part No. |Qty. Description Of Part
1 |8471-7490 1 |HOSE ASSY
2 18866-2064 | 2 |ELBOW, 90 DEGREES (includes item
3)
3 |8859-1204 | 12 | O-RING
4 18866-2174 | 2 |HEX HD PLUG (includes item 3)
5 |8850-1004 4 | HEX NUT, 1/4-20
6 |8855-1009 | 4 |LOCK WASHER, 1/4
7 18820-1006 | 4 |HEX HD CAPSCREW, 1/4-20X1-1/4,
GR5
8 Ref | HYDRAULIC CONTROLLER ASSY
9 |8866-2005 | 8 | CONNECTOR (includes item 3)
10 |7713-3167 1 |HOSE ASSY
11 |8471-7458 | 2 |HOSE ASSY
12 |8471-7519 | 2 |HOSE ASSY
13 ]9002-7187 7 |NYLON TIE RAP
14 Ref | MAIN CONTROL VALVE ASSY (see

page 10-10 for details)

L-8008, L-8067

HYDRAULIC CIRCUITS
Joystick

Starting Serial No. 8655105G
Original Issue 6-86

Revised 12-86

9-14



®
GRADAILL HYDRAULIC CIRCUITS

MATERIAL HANDLER Joystick

544 Starting Serial No. 0155238
Original Issue 5-89

TO DUMP CIRCUIT
(see page 9-3)

¥
PRESSURE FROM TEE
IN PILOT CIRCUIT
(SEE PAGE 9-1)

Item| Part No. |Qty. Description Of Part
1 |8471-7490 | 1 |HOSE ASSY
2 18866-2064 | 2 |ELBOW, 90 DEGREES (includes item
3)
3 |8859-1204 | 12 | O-RING
4 18866-2174 | 2 |HEX HD PLUG (includes item 3)
5 |8850-1004 4 | HEX NUT, 1/4-20
6 |8855-1009 | 4 |LOCK WASHER, 1/4
7 18820-1006 | 4 |HEX HD CAPSCREW, 1/4-20X1-1/4,
GR5
8 Ref | HYDRAULIC CONTROLLER ASSY
9 |8866-2005 | 8 | CONNECTOR (includes item 3)
10 |7713-3167 1 |HOSE ASSY
11 |8471-7458 | 2 |HOSE ASSY
12 |8471-7519 | 2 |HOSE ASSY
13 ]9002-7187 7 |NYLON TIE RAP
14 Ref | MAIN CONTROL VALVE ASSY (see
page 10-10 for details)

PCN L-8769 9-14



GRADALL

MATERIAL HANDLER

HYDRAULIC CIRCUITS

Outrigger Cylinder
Starting Serial No. 8655105G
Original Issue 5-86

Revised 11-30-93

page 10-10 for details)

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | OUTRIGGER CYLINDER (see page 25 |8871-1284 1 | SOCKET HD PIPE PLUG, 3/4
10-9 for details) 26 |8859-1209 1 | O-RING
2 19103-3201 2 | ORIFICE CHECK 27 |8866-2061 1 | ELBOW, 90 DEGREES (includes item
3 18866-2085 | 4 | ELBOW, 45 DEGREES (includes item 26)
4) 28 |8471-7474 | 1 |HOSE ASSY
4 |8859-1205 4 | O-RING 29 |8471-7479 2 |HOSE ASSY
5 |8471-7527 | 2 |HOSE ASSY 30 |8866-2085 | 4 | ELBOW, 45 DEGREES (includes item
6 |[8471-7528 | 2 |HOSE ASSY 31)
7 19002-7187 4 | NYLON CLAMP 31 |[8859-1205 4 | O-RING
8 |7713-3168 2 | CLAMP SET 32 |8471-7473 1 |HOSE ASSY
9 |7713-3140 | 2 |COVER PLATE 33 |8866-2060 1 |ELBOW, 90 DEGREES (includes item
10 |7713-3177 2 |HEX HD CAPSCREW 34)
11 ]9103-3141 1 | TUBE ASSY 34 |8859-1207 1 | O-RING
12 ]19103-3198 1 | TUBE ASSY 35 |8471-7477 | 2 |HOSE ASSY
13 | 7713-3499 2 |HEX HD CAPSCREW 36 Ref | OUTRIGGER VALVE ASSY (see
14 |7713-3498 1 | COVER PLATE page 10-16 for details)
15 ]9103-3138 | 2 |CLAMP 37 |8850-1006 | 4 |HEX NUT, 3/8-16
16 ]9103-3199 1 | SAFETY PLATE 38 |[8855-1011 4 | LOCKWASHER, 3/8
17 ]19103-3200 2 | STACKING BOLT 39 |8820-1037 | 4 |HEX HD CAPSCREW, 3/8-16X1-1/2,
18 ]9103-3140 | 2 |TUBE ASSY GR5
19 |7713-3177 2 |HEX HD CAPSCREW 40 |[9102-3006 1 | STABILIZER DECAL
20 |7713-3140 | 2 |COVER PLATE 41 |8859-1207 1 | O-RING
21 |7713-3168 | 4 |CLAMP SET 42 |8866-2067 1 |ELBOW, 90 DEGREES (includes item
22 | 7713-3390 2 | SAFETY CLIP 41)
23 |7713-3389 2 | STACK BOLT 43 Ref | DUAL P.O. CHECK VALVE (see page
24 Ref | MAIN CONTROL VALVE ASSY (see 10-30 for details)

KG

9-15



GRADALL

MATERIAL HANDLER

544

HYDRAULIC CIRCUITS
Outrigger Cylinder
Starting Serial No. 0155283
Original Issue 11-89
Revised 11-30-93

page 10-10 for details)

Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
1 Ref | OUTRIGGER CYLINDER (see page 25 |8871-1284 1 | SOCKET HD PIPE PLUG, 3/4
10-9 for details) 26 |8859-1209 1 | O-RING
2 19103-3201 2 | ORIFICE CHECK 27 |8866-2061 1 | ELBOW, 90 DEGREES (includes item
3 18866-2085 | 4 | ELBOW, 45 DEGREES (includes item 26)
4) 28 |8471-7474 | 1 |HOSE ASSY
4 |8859-1205 4 | O-RING 29 |8471-7479 2 |HOSE ASSY
5 |8471-7527 | 2 |HOSE ASSY 30 |8866-2085 | 4 | ELBOW, 45 DEGREES (includes item
6 |[8471-7528 | 2 |HOSE ASSY 31)
7 19002-7187 4 | NYLON CLAMP 31 |[8859-1205 4 | O-RING
8 |7713-3168 2 | CLAMP SET 32 |8471-7473 1 |HOSE ASSY
9 |7713-3140 | 2 |COVER PLATE 33 |8866-2060 1 |ELBOW, 90 DEGREES (includes item
10 |7713-3177 2 |HEX HD CAPSCREW 34)
11 ]9103-3141 1 | TUBE ASSY 34 |8859-1207 1 | O-RING
12 ]19103-3198 1 | TUBE ASSY 35 |8471-7477 | 2 |HOSE ASSY
13 | 7713-3499 2 |HEX HD CAPSCREW 36 Ref | OUTRIGGER VALVE ASSY (see
14 |7713-3498 1 | COVER PLATE page 10-16 for details)
15 ]9103-3138 | 2 |CLAMP 37 |8850-1006 | 4 |HEX NUT, 3/8-16
16 ]9103-3199 1 | SAFETY PLATE 38 |[8855-1011 4 | LOCKWASHER, 3/8
17 ]19103-3200 2 | STACKING BOLT 39 |8820-1037 | 4 |HEX HD CAPSCREW, 3/8-16X1-1/2,
18 ]9103-3140 | 2 |TUBE ASSY GR5
19 |7713-3177 2 |HEX HD CAPSCREW 40 |[9102-3006 1 | STABILIZER DECAL
20 |7713-3140 | 2 |COVER PLATE 41 |8859-1207 1 | O-RING
21 |7713-3168 | 4 |CLAMP SET 42 |8866-2067 1 |ELBOW, 90 DEGREES (includes item
22 | 7713-3390 2 | SAFETY CLIP 41)
23 |7713-3389 2 | STACK BOLT 43 Ref | DUAL P.O. CHECK VALVE (see page
24 Ref | MAIN CONTROL VALVE ASSY (see 10-30 for details)

KG

9-15



GRADALL

MATERIAL HANDLER

544

PCN L-8641

PRESSURE FROM TEE
IN PILOT CIRCUIT
(SEE PAGE 9-1)

TO DUMP CIRCUIT
(SEE PAGE 9-3)

Iltem| Part No. |Qty. Description Of Part
1 Ref | STABILIZER CYLINDER ASSY (see
page 10-8 for details)
2 18858-1140 | 8 |RETAINING RING
3 19104-1227 2 |UPPER PIN
4 |8867-1008 6 |LUBE FITTING, STRAIGHT, 1/4-28
5 19104-1228 | 2 |LOWER PIN
6 |8859-1205 | 4 |O-RING
7 18866-2065 | 4 |[ELBOW, 90 DEGREES (includes item
6)
8 |8471-7584 | 2 |HOSE ASSY
9 |8471-7578 2 |HOSE ASSY
10 |8471-7485 | 1 |HOSE ASSY
11 ]9020-0483 1 | TUBE CLAMP
12 |8820-1036 1 |HEX HD CAPSCREW, 3/8-16X1-1/4,
GR5
13 |7713-3167 1 |HOSE ASSY
14 19104-1202 1 | MOUNTING PLATE
15 |8866-2005 | 1 |[CONNECTOR (includes item 16)
16 |8859-1204 | 5 |O-RING
17 |8697-1355 | 1 [ELBOW, 90 DEGREES (long)
18 |8866-2084 | 4 |ELBOW, 45 DEGREES (includes item
16)
19 |8820-1029 2 |HEX HD CAPSCREW, 5/16-18X3-1/4,
GR5
20 |8856-1108 | 4 |FLAT WASHER, 5/16
21 Ref | SERIES-PARALLEL CONTROL
VALVE (see page 10-18 for details)
22 |9002-7187 4 [NYLON TY-RAP
23 19104-5035 1 |JUMPER WIRE ASSY

HYDRAULIC CIRCUITS
Stabilizer Cylinder
Starting Serial No. 8655105G
Original Issue 6-86
Revised 2-89

]

AT

9-16



GRADALL

MATERIAL HANDLER

544

PCN L-8641

o m—
TO DUMP CIRCUIT 3 ?
(SEE PAGE 9-3) 9 \
PRESSURE FROM TEE @6

IN PILOT CIRCUIT
(SEE PAGE 9-1)

Iltem| Part No. |Qty. Description Of Part
1 Ref | STABILIZER CYLINDER ASSY (see
page 10-8 for details)
2 18858-1140 | 8 |RETAINING RING
3 19104-1227 2 |PIN
4 |8867-1008 | 4 |[LUBE FITTING, STRAIGHT, 1/4-28
5 19104-1489 | 2 |BUSHING
6 |8859-1205 | 4 |O-RING
7 |18866-2065 | 4 |ELBOW, 90 DEGREES (includes item
6)
8 |8471-7584 | 2 |HOSE ASSY
9 |8471-7578 | 2 |HOSE ASSY
10 |8471-7485 | 1 |HOSE ASSY
11 ]9020-0483 1 | TUBE CLAMP
12 |8820-1036 | 1 |HEXHD CAPSCREW, 3/8-16X1-1/4,
GR5
13 |7713-3167 1 |HOSE ASSY
14 |9104-1202 | 1 | MOUNTING PLATE
15 |8866-2005 | 1 |[CONNECTOR (includes item 16)
16 |8859-1204 | 5 |[O-RING
17 |8697-1355 | 1 |ELBOW, 90 DEGREES (long)
18 |8866-2084 | 4 |ELBOW, 45 DEGREES (includes item
16)
19 |8820-1029 | 2 |HEXHD CAPSCREW, 5/16-18X3-1/4,
GR5
20 |8856-1108 | 4 |FLAT WASHER, 5/16
21 Ref | SERIES-PARALLEL CONTROL
VALVE (see page 10-18 for details)
22 |9002-7187 4 [NYLON TY-RAP
23 |9104-5035 | 1 |JUMPER WIRE ASSY
24 |8867-1027 | 2 |LUBE FITTING, 90 DEGREES, 1/4-28

HYDRAULIC CIRCUITS

Stabilizer Cylinder
Starting Serial No. 0155216
Original Issue 2-89

9-16



GRADALL

MATERIAL HANDLER

544

PCN L-8769

TO DUMP CIRCUIT
(SEE PAGE 9-3) 2

PRESSURE FROM TEE
IN PILOT CIRCUIT

(SEE PAGE 9-1)

Item| Part No. |Qty. Description Of Part
1 Ref | STABILIZER CYLINDER ASSY (see
page 10-8 for details)
2 18858-1140 | 8 |RETAINING RING
3 19104-1227 | 4 |PIN
4 |8867-1008 | 4 |[LUBE FITTING, STRAIGHT, 1/4-28
5 19104-1489 | 2 |BUSHING
6 |8859-1205 | 4 |O-RING
7 |18866-2065 | 4 |ELBOW, 90 DEGREES (includes item
6)
8 |8471-7584 | 2 |HOSE ASSY
9 |8471-7578 | 2 |HOSE ASSY
10 |8471-7485 | 1 |HOSE ASSY
11 ]9020-0483 1 | TUBE CLAMP
12 |8820-1036 | 1 |HEXHD CAPSCREW, 3/8-16X1-1/4,
GR5
13 |7713-3167 1 |HOSE ASSY
14 |9104-1202 | 1 | MOUNTING PLATE
15 |8866-2005 | 1 |[CONNECTOR (includes item 16)
16 |8859-1204 | 5 |[O-RING
17 |8697-1355 | 1 |ELBOW, 90 DEGREES (long)
18 |8866-2084 | 4 |ELBOW, 45 DEGREES (includes item
16)
19 |8820-1029 | 2 |HEXHD CAPSCREW, 5/16-18X3-1/4,
GR5
20 |8856-1108 | 4 |FLAT WASHER, 5/16
21 Ref | SERIES-PARALLEL CONTROL
VALVE (see page 10-18 for details)
22 |9002-7187 4 [NYLON TY-RAP
23 |9104-5035 | 1 |JUMPER WIRE ASSY
24 |8867-1027 | 2 |LUBE FITTING, 90 DEGREES, 1/4-28

HYDRAULIC CIRCUITS

Stabilizer Cylinder
Starting Serial No. 0155238
Original Issue 5-89

i

9-16



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Lift Cylinder
Starting Serial No. 8655105G
Original Issue 5-86

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9104-3067 | 2 |LIFT CYLINDER ASSY (includes all 10 |9104-4018 | 1 | ROD BEARING ASSY (includes items
items) 11 thru 14; lubricate and torque to
9104-4014 | 1 |SEALKIT (includesitems 1,2, 4,5, 6, 250-300 ft. Ibs.)
11,12, 13, 14) 11 1 |[O-RING
1 2 | BACKUPRING 12 1 |BACKUP RING
2 1 |O-RING 13 1 |RODSEAL
3 19104-4015 | 1 |PISTON ASSY (includes items 4 thru 14 19002-2280 | 1 | WIPER
6; lubricate and torque to 1,450-1,550 15 | 9104-4019 1 |PISTON ROD ASSY (includes item 16)
ft. Ibs.) 16 |9020-6793 | 2 | BUSHING
4 1 [O-RING 17 19104-4020 | 1 | SET SCREW (lubricate and torque to
5 1 | PISTONSEAL 12-14 ft. Ibs.)
6 2 |WEARRING
7 19104-4016 | 1 |HEXHD SELF TAPPING SCREW NOTE: ONLY ITEMS WITH PART
8 |9104-4017 1 |BARREL ASSY (includes item 9) NUMBERS ARE AVAILABLE FOR
9 |9020-6793 | 2 | BUSHING SERVICE.

10-1



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS
Crowd Cylinder

Starting Serial No. 8655105G
Original Issue 5-86

Revised 7-88

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9104-3058 | 1 | CROWD CYLINDER ASSY (includes 11 |9104-4024 | 1 | BUSHING
all items) 12 | 9104-4027 1 | ROD BEARING ASSY (includes items
9020-8023 | 1 |SEALKIT (includes items 2, 3, 4, 5, 13 thru 16; lubricate and torque to 250-
13, 14, 15, 16, 17) 300 ft. Ibs.)
1 |9104-4022 1 |[PISTON ASSY (includes items 2, 3, 4) 13 1 | WIPER
2 2 |WEARRING 14 1 |RODSEAL
3 1 |PISTONSEAL 15 1 [NYLONPLUG
4 1 | O-RING 16 1 |BACKUP RING
5 1 |O-RING 17 1 |[O-RING
6 |9104-4016 | 1 |HEXHD SELF TAPPING SCREW 18 |9104-4028 | 1 |STROKELIMITER
7 19104-4023 | 1 | BARREL ASSY (includesitem 8)
8 |9104-4024 | 1 |BUSHING NOTE: ONLY ITEMS WITH PART
9 |9104-4025 | 1 |LOCKNUT (lubricate and torque to NUMBERS ARE AVAILABLE FOR
600-650 ft. Ibs.) SERVICE.
10 |9104-4026 | 1 |PISTON ROD ASSY (includes item 11)

10-2



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Crowd Extension Cylinder
Starting Serial No. 8655105G
Original Issue 5-86

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9104-3030 | 1 | CROWDEXTENSIONCYLINDER 10 |9104-4034 | 1 |BUSHING
ASSY (includes all items) 11 | 9104-4035 | 1 | STROKELIMITER
9104-4029 | 1 |SEALKIT (includesitems2,3,4,5,6, | | 12 |9104-4036 | 1 | ROD BEARING ASSY (includes items
13, 14, 15, 16) 13 thru 16)
1 |[9104-4030 | 1 |[PISTON ASSY (includes items 2 thru 13 1 | O-RING
6) 14 1 |BACK-UPRING
2 4 | WEARRING 15 1 |RODSEAL
3 1 | PISTONSEAL 16 1 | WIPER
4 1 |O-RING 17 |9104-4016 | 1 |HEXHD SELF TAPPING SCREW
5 2 | BACK-UPRING 18 |9104-4037 | 1 |PISTON ROD ASSY (includes item 19)
6 1 | O-RING 19 |9104-4038 1 | BUSHING
7 19104-4031 | 1 |PISTON NUT (lubricate and torque to
250-300 ft. Ibs.) NOTE: ONLY ITEMS WITH PART
8 |9104-4032 1 | COUNTERBALANCEVALVE NUMBERS ARE AVAILABLE FOR
9 |9104-4033 | 1 | BARREL ASSY (includes item 10) SERVICE.

10-3



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Tilt Cylinder
Starting Serial No. 8655105G
Original Issue 5-86

Item| Part No. [Qty. Description Of Part
9104-3066 | 1 |TILY CYLINDER ASSY (includes all
items)
9104-4014 1 |SEALKIT (includes items 2, 3, 4, 10,
11, 13, 14, 15, 16)

1 |[9104-4015 | 1 |PISTON ASSY (includes items 2 thru
4; |lubricate and torque to 1,450-1,550
ft. Ibs.)

2 2 |WEARRING

3 1 |PISTONSEAL

4 1 |O-RING

5 |9104-4039 | 1 |BARREL ASSY (includes item 6)

6 |9020-6793 | 2 |BUSHING

7 |9104-4040 | 1 |PISTON ROD ASSY (includes item 8)

8 |9020-6793 | 2 |BUSHING

9 |[9104-4040 | 1 |SET SCREW (lubricate and torque to
12-14 ft. Ibs.)

10 1 |O-RING

11 2 | BACK-UPRING

12 | 9104-4018 | 1 |ROD BEARING ASSY (includes items
13 thru 16; lubricate and torque to
250-300 ft. Ibs.)

13 |9002-2280 | 1 |WIPER

14 1 |RODSEAL

15 1 |BACK-UPRING

16 1 |O-RING

17 |9104-4016 | 1 |HEXHD SELF TAPPING SCREW

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-4



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS
Compensating Cylinder
Starting Serial No. 8655105G

Original Issue 5-86
Revised 11-86

IE

Item| Part No. [Qty. Description Of Part
9080-1328 | 1 | COMPENSATING CYLINDERASSY
(includes all items)
9020-7954 1 |SEALKIT (includesitems 1, 2, 3,8, 9,
11, 12,17, 18)
1 2 |WEARRING
2 19007-3157 1 | O-RING
3 19002-2240 | 1 |PISTONSEAL
4 | 9020-7535 1 | SETSCREW
5 19020-7539 1 | CYLINDERBARREL
6 |9020-5414 | 2 |BUSHING
7 19020-7541 1 |PISTONROD
8 |9002-2280 | 1 |WIPERRING
9 |9002-2250 | 1 |RODSEAL
10 | 9020-7543 1 | RODBEARING
11 | 9002-5349 1 |BACK-UPRING
12 |1 9002-3349 | 1 |O-RING
13 | 9020-7544 1 | SETSCREW
14 | 9020-7542 1 |PISTON
15 |9020-7536 | 1 |PIPEPLUG
16 | 9002-2217 2 |LUBEFITTING
17 19020-7533 | 1 |O-RING
18 |9020-7534 | 2 |BACK-UPRING

NOTE: ONLY ITEMS WITH PART

NUMBERS ARE AVAILABLE FOR
SERVICE.

10-5



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

(9104-3139) Sway Cylinder
Starting Serial No. 8655105G

Item | Part No. [Qty. Description Of Part
9104-3139 | 1 |[SWAY CYLINDER ASSY (includes
all items)
9104-4205 | 1 |[SEALKIT (includesitems 1, 2, 3, 8,
9,11,12,13 & 15)
1 ]9103-4040 2 |WEARRING
2 191034041 | 1 |O-RING
3 1 |[PISTONSEAL
4 |9104-4206 1 |SELF-LOCKING NUT (lubricate &
torque to 550-600 ft.Ibs.)
5 19104-4207 | 1 |CYLINDERBARRELASSY (includes
item 6)
6 |9104-4075 | 4 |BUSHING
7 19104-4208 | 1 |PISTON ROD ASSY (includes item 6)
8 19103-4051 1 |WIPERRING
9 ]9103-4052 | 1 |RODSEAL
*10 [9040-0062 | 1 |ROD BEARING (lubricate & torque to
250-300 ft.Ibs.)
11 |9103-4045 | 1 |BACK-UPRING
12 |9103-4046 | 1 |O-RING
13 |9104-4209 | 1 |O-RING
14 |9104-4210 | 1 |PISTON ASSY (includesitems 1, 2,
3&13)
15 ]9020-6042 1 |NYLONPLUG
16 |9104-4073 | 1 |HEXHD CAPSCREW
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

KG * Changed part number and description on item 10.

Original Issue 5-86
Revised 3-3-97

10-6



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS
Steering Cylinder

Starting Serial No. 8655105G
Original Issue 5-86

Revised 12-88

Item| Part No. [Qty. Description Of Part
9080-1313 2 | STEERING CYLINDERASSY
(includes all items)
9020-2551 1 |SEALKIT (includesitems 1, 2, 3,8, 9,
11,12, 13)
1 |9002-2257 2 |WEARRING
2 19002-3145 1 | O-RING
3 19002-2237 1 |PISTONSEAL
4 |9002-2230 1 | SELF-LOCKINGNUT
5 19020-7821 1 | BARREL
6 |9020-5450 1 | BUSHING
7 19020-7822 1 |PISTONROD
8 19002-2277 1 |WIPERRING
9 |9002-2247 1 |ROD SEAL
10 | 9040-2099 1 | RODBEARING
11 | 9002-4232 1 |BACK-UPRING
12 | 9002-3232 1 | O-RING
13 |9002-3117 1 | O-RING
14 | 9040-2098 1 |PISTON
15 | 8867-1008 1 |LUBEFITTING, STRAIGHT, 1/4-28
16 |9103-1393 1 | BUSHING

10-7



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Stabilizer Cylinder
Starting Serial No. 8655105G
Original Issue 5-86

Item

Part No.

Qty.

Description Of Part

9104-3040
9104-4041
9104-4042

9104-4043
9104-4044

9104-4045

9104-4046

9104-4016
9104-4047

=N

RPRRRR RPRRRPR

[N

STABILIZER CYLINDERASSY
(includes all items)

SEAL KIT (includes items 4, 5, 6, 7, 9,
10, 11, 12)

PISTON ROD ASSY (includes item 2)
BUSHING

ROD BEARING ASSY (includes items
4 thru 7)

WIPER

ROD SEAL

BACK-UPRING

O-RING

PISTON ASSY (includes items 9 thru
12)

WEAR RING

O-RING

PISTON SEAL

O-RING

LOCK NUT (lubricate and torque to
250-300 ft. Ibs.)

HEX HD SELF TAPPING SCREW
BARREL

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-8



®
GRAD“‘ HYDRAULIC COMPONENTS

MATERIAL HANDLER Outrigger Cylinder

544 Starting Serial No. 8655105G
Original Issue 5-86

Item| Part No. [Qty. Description Of Part

9103-3127 2 |OUTRIGGERCYLINDERASSY
(includes all items)

9104-4065 | 1 |SEALKIT (includesitems1, 2,5, 6, 7,
11, 12,13, 14)

BACK-UP RING

O-RING

9104-4066 1 |[PISTON ASSY (includes items 5 thru
7; lubricate and torque to 1,450-1,550
ft. Ibs.)

4 |9104-4067 1 | SET SCREW (lubricate and torque to
12-14 ft. Ibs.)

O-RING

PISTON SEAL

WEAR RING

BARREL ASSY (includes item 9)
BUSHING

ROD BEARING ASSY (includes items
11 thru 14; lubricate and torque to
250-300 ft. Ibs.)

O-RING

BACK-UP RING

ROD SEAL

WIPER

PISTON ROD ASSY (includes item 16)
BUSHING

HEX HD SELF TAPPING SCREW

WN P
=N

9104-4069
9104-4070

PNRNR R

5
6
7
8 |9104-4068
9
0

14 | 9002-2280
15 |[9104-4071
16 |9104-4072
17 |9104-4073

PNRRRRER

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-9



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

(9104-3065) Main Control Valve Assembly
Starting Serial No. 8655105G

Original Issue 8-86

Revised 2-5-97

HRO
POSITIONER WORKPORT RELIEF
(POSIMIONER END) wHA
| /N
! j | | | !
NR PLUG | | NR PLUG
5 wInajll | |
' LIFT YCRGWD T Y AUX AY '
1 O 1
RIGHT END CD
COVER i ;
N PLUG —’—» | | | L(E;ET EDFJ:D AN
WORKPORTH" | i i \ pooa)
RELIEF '
A | A |
i | | | NR PLUGi
| : | | : |
HRO WORKPORT RELIEF
POSITIONER WiHA)
{CLEVIS END)
TOP VIEW

KG * Entire page redrawn to include more service parts breakdown. 10-10



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS

(9104-3065) Main Control Valve Assembly

544 Starting Serial No. 8655105G
Original Issue 8-86
Revised 2-5-97
ARTWORK ON PREVIOUS PAGE
Item| Part No. | Qty. Description Of Part Item | Part No. | Qty. Description Of Part
9104-3065 1 | MAINCONTROLVALVEASSY, 14 O-RING
(includes allitems) 15 | 9104-4521 | 2 | STOPCOLLAR
9020-6417 | AR | SEALKIT, (includesitems 31, 31b, & 16 | 9104-4520 2 STOP SLEEVE
31lc) 17 | 9104-4519 | 2 | SPRING
9104-4123 | AR [ SECTION SEALKIT, (includesitem 18 | 9104-4518 | 2 | SPRING
31b) 19 | 9104-4517 2 POSITIONER SPUD
9103-4159 | AR [ SPOOL SEALKIT, (includesitem 31c) 20 | 9104-4515| 4 | BONNET
9020-6419 | AR | RETAINERPLATEASSY, (includes 21 | 9104-4513 | 4 | SCREW,COUNTER SUNK
items 46 & 47) 22 | 9104-4514 | 4 | TRAVELSTOP
9104-4509 | AR | HROPOSITIONER SEALKIT, 23 4 | O-RING
(includesitems 12, 14, 23 & 24) 24 4 | BACK-UPRING
9104-4526 | AR | NR PLUGKIT, (includes items 41 & 42) 25 | 9104-4512 2 SCREW
9104-4527 | AR [NRPLUG SEALKIT, (includesitem 42) 26 | 9104-4511| 4 | BOOT
9020-6427 3 |NEUTRALPOSITIONERKIT, 27 | 9104-4119 | 1 | TILTSECTION
(includes items 2 thru 9) 28 | 9104-4121 | 1 | CROWDSECTION
9104-4510 2 |HROPOSITIONERKIT,SPOOL 29 | 9104-4122 | 1 | LIFTSECTION
POSITIONER END, (includesitems 12 30 | 9104-4535| 5 | LOADCHECKPLUG
thru 26) 31 5 | O-RING
9104-4534 2 |HROPOSITIONERKIT, CLEVISEND, 32 5 | SPRING
(includesitems 13, 20 thru 26, 43, 44, & 33 5 POPPET
45) 34 AR | WHARELIEF SEALS
9104-4530 | AR | WHTYPEPORT RELIEFVALVE 35 | 9104-4531 | 2 | WHARELIEF, (1500p.s.i.)
SEALKIT, (includes item 36) 36 AR | WHRELIEF SEALS
9104-4533 | AR | WHAPORT RELIEF VALVE SEALKIT, 37 | 9104-4529 1 | WHRELIEF, (2650p.s.i.)
(includesitem 34) 38 | 9104-4532 | 2 | WHARELIEF, (3250p.s.i.)
9103-4236 | AR | MAINRELIEFVALVE SEALKIT, 39 | 9104-4124 | 1 | COVERPLATEASSY, (rightend)
(includesitem 49) 40 | 9104-4125| 1 | STUDASSY, (includes four studs &
1 | 9104-4114 1 |COVERPLATEASSY, (leftend), four nuts), (lubricate and torque to 23-
(includes items 48 & 49) 27 ft. Ibs.)
2 3 | O-RING 41 | 9104-4526 5 NR PLUG
3 3 | WASHER 42 AR | NRPLUG SEALS
4 3 | SPRINGCOLLAR 43 | 9108-4232 | 16 | BEARINGPLATE
5 3 | SPRING 44 | 9108-4231 | 16 | LOCKWASHER
6 3 | SPOOLCOLLAR 45 | 9104-4522 | 16 | HEXHD CAPSCREW, 1/4-20X3-1/2
7 3 | BONNET 46 12 | CAPSCREW
8 6 |LOCKWASHER 47 3 RETAINERPLATE
9 6 | SCREW 48 900-8136 1 | MAINRELIEFVALVEASSY
10 | 9020-6421 1 | SWAYSECTION 49 | 9103-4236 | 1 | MAINRELIEFSEALS
11 9104-4117 1 | AUXILIARY SECTION
12 4 | O-RING NOTE: ONLY ITEMSWITHPART
13 | 9104-4516 4 | SEALPLATE NUMBERS ARE AVAILABLE FOR
SERVICE.
KG * Entire page redrawn to include more service parts breakdown. 10-10



®
GRAD“‘ HYDRAULIC COMPONENTS

“ATERl‘;la:A"DLE“ Priority Flow Control Valve

Starting Serial No. 8655105G
Original Issue 4-86
Revised 11-88

Item| Part No. [Qty. Description Of Part
9103-3240 | 1 |PRIORITY FLOW CONTROL VALVE
(includes all items; 2,500 PSI relief
valve setting)
1 |[9020-6548 | 1 |HOUSING ASSY (includes item 2)
2 |9020-6549 | 1 |SPOOL
3 |9020-6550 [ 1 |SPRING
4 18859-1206 | 1 |O-RING
5 |9020-6552 | 1 |PLUG
6 |9020-6553 | 1 |RELIEFCARTRIDGE (includesitems
7 thru 16)
7 19020-6554 1 |RELIEF VALVE SUB BODY (includes
items 8 thru 10)
8 |9020-6555 | 1 |BODY
9 |9020-6556 | 1 |RING
10 |9020-6557 | 1 |SCREW
11 |9020-6558 | 1 |RELIEFVALVEADJUSTING SCREW
12 | 9020-6559 1 | SPRING GUIDE
13 |9020-6560 | 1 |SPRING
14 |19020-6561 | 1 |BALLHOLDER
15 | 9020-6562 1 |BALL
16 |8859-1205 | 1 |O-RING
17 ]19020-6564 | 1 |PLUG

L-7899 10-11



®
GRAD“‘ HYDRAULIC COMPONENTS

“ATERl‘;la:A"DLE“ Priority Flow Control Valve

Starting Serial No. 8655105G
Original Issue 4-86
Revised 5-87

Item| Part No. [Qty. Description Of Part
9103-3240 | 1 |PRIORITY FLOW CONTROL VALVE
(includes all items; 2,500 PSI relief
valve setting)
1 |[9020-6548 | 1 |HOUSING ASSY (includes item 2)
2 |9020-6549 | 1 |SPOOL
3 |9020-6550 [ 1 |SPRING
4 18859-1206 | 1 |O-RING
5 |9020-6552 | 1 |PLUG
6 |9020-6553 | 1 |RELIEFCARTRIDGE (includesitems
7 thru 16)
7 19020-6554 1 |RELIEF VALVE SUB BODY (includes
items 8 thru 10)
8 |9020-6555 | 1 |BODY
9 |9020-6556 | 1 |RING
10 |9020-6557 | 1 |SCREW
11 |9020-6558 | 1 |RELIEFVALVEADJUSTING SCREW
12 | 9020-6559 1 | SPRING GUIDE
13 |9020-6560 | 1 |SPRING
14 |19020-6561 | 1 |BALLHOLDER
15 | 9020-6562 1 |BALL
16 |8859-1205 | 1 |O-RING
17 ]19020-6564 | 1 |PLUG

L-7899 10-11



GP

GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS
Forward-Reverse Control Valve
Starting Serial No. 8655105G

Original Issue 4-86

Revised 10-17-03

Item| Part No. | Qty. Description Of Part
9020-6737 | 1 | FORWARD-REVERSE CONTROL
VALVE ASSY (includes allitems)
1 |9002-6155 4 | HEXHD CAPSCREW, 3/8-16X5
2 |8855-1011 | 4 | LOCKWASHER,3/8
3 |9020-8137 | 1 |OUTLETSECTION
4 19002-7918 | 2 |PLUG
*5 [9020-8191 [ 1 | WORKSECTION
6 |9020-6423 | 4 |O-RING
7 19020-6422 | 2 |O-RING
8 |9020-6415 | 2 | PORTRELIEFCARTRIDGE (includes
two back up rings and one o-ring; 3,000
PSI)
9 |9020-8140 | 2 |REMOTEHYDRAULICACTUATOR
10 |9020-8141 | 1 |INLETSECTION

* Changed part number on item 3. 10-12



®
GRAD“‘ HYDRAULIC COMPONENTS

MATERIAL HANDLER Series-Parallel Valve

544 Starting Serial No. 8655105G
Original Issue 4-86

—— A———

Item| Part No. [Qty. Description Of Part

9020-6738 | 1 |SERIES-PARALLELVALVEASSY
(includes all items)

1 1 |HOUSING
2 1 |SPOOL
3 [9020-8060 [ 2 |O-RING
4 |[9020-8058 | 2 |PLUG
5 19020-8065 | 4 |O-RING
6 |9020-8062 | 2 |[SPACER
7 19020-8064 | 2 |SPRING
8 |9020-8061 | 2 |TUBE
9 |9020-8059 | 2 |[CAP
10 |[9020-8063 | 4 |HEXHDCAPSCREW

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-13



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Solenoid Valve

Starting Serial No. 8655105G
Original Issue 4-86

Revised 5-90

Item| Part No. [Qty. Description Of Part
9020-6739 1 | SOLENOID VALVE ASSY, THREE
WAY - TWO POSITION (includes all
items)
9104-4001 1 | SEALKIT
1 |9020-8066 1 |NUT
2 19020-8067 1 |NAMEPLATE
3 | 7738-4267 1 | SOLENOID COIL ASSY
4 |9020-8071 1 | VALVEASSY
5 19020-8072 1 | VALVEBODY

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-14



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Rear Drive Main Relief Valve
Starting Serial No. 8655105G
Original Issue 4-86

Item| Part No. [Qty. Description Of Part
9020-7314 1 | REARDRIVE MAIN RELIEF VALVE
ASSY (includes all items)
9020-8057 | 1 |SEALKIT (includesitems 3, 6, 13, 18)
1 |8850-1406 2 |HEXJAM NUT, 3/8-24
2 |9020-8040 | 1 |HEAD
3 [9020-8041 | 1 [O-RING
4 | 9020-8042 1 |[ADJUSTING SCREW
5 [9020-8043 | 1 |SHIM
6 |[9020-8044 | 1 |[O-RING
7 19020-8045 | 1 |SPRING
8 |[9020-8046 | 1 |CONE
9 |9020-8047 | 1 |SEAT
10 [9020-8048 | 4 |SCREW
11 [9020-8049 | 1 |CAP
12 [9002-7462 | 2 |PIPEPLUG
13 [9020-8050 | 1 |O-RING
14 (9020-8051 | 1 |PIN
15 [9020-8052 | 1 |SPRING
16 [9020-8053 | 1 |PISTON
17 [9020-8054 | 1 |SEAT
18 [9020-8055 | 1 |O-RING
19 | 9020-8056 1 |VALVEBODY

10-15



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Outrigger Control Valve
Starting Serial No. 8655105G
Original Issue 8-87

Item| Part No. [Qty. Description Of Part tem| Part No. [Qty. Description Of Part
9103-5090 1 | OUTRIGGERCONTROLVALVE 26 2 | SPRING SEAT
ASSY (includes all items) 27 |9103-4135 1 | SPRING
9103-3144 1 | OUTRIGGERCONTROLVALVE 28 1 | SPOOLEND
ASSY (includes items 1 thru 32) 29 1 | SPOOLCAP
9103-4124 1 | TIE ROD KIT (includes items 1 thru 4) 30 2 | SOCKET HD CAPSCREW
9103-4125 | 2 | HANDLE ASSY (includes items 6 thru 31 1 | INLET HOUSING ASSY (includes item
17) 32)
9103-4126 2 | SPOOL SECTION ASSY (includes 32 |9103-4132 1 | O-RING
items 18 thru 30) 33 | 8866-2060 | 1 |ELBOW, 90 DEGREES (includes item
1 2 | SPECIALNUT 34)
2 1 |TIEROD 34 | 8859-1206 1 | O-RING
3 4 | SPECIALNUT 35 | 8866-2085 1 | ELBOW, 45 DEGREES (includes item
4 2 | TIEROD 36)
5 1 | OUTLETSECTION 36 | 8859-1205 4 | O-RING
6 |9103-4127 1 |BOOT 37 | 8866-2036 1 | CONNECTOR (includes item 36)
7 19103-4128 1 |KNOB 38 | 8866-2065 2 | ELBOW, 90 DEGREES (includes item
8 19103-4129 1 |HANDLE 36)
9 1 |PIVOTBOLT 39 | 8866-2067 1 | ELBOW, 45 DEGREES (includes item
10 2 | FLATWASHER 40)
11 1 | HANDLEBRACKET 40 | 8859-1207 1 | O-RING
12 1 |HEXNUT
13 2 | SOCKETHD CAPSCREW NOTE: QUANTITIES ARE SHOWN
14 1 |PIN FOR ONE HANDLE ASSY AND ONE
15 2 |LINK SPOOL SECTION ASSY.
16 1 | RETAINER
17 1 |ROLLPIN NOTE: WHEN REPLACING A SPOOL
18 2 | ROUND HD MACHINE SCREW SECTION, REMOVE SCREWS (18)
19 2 | SEALPLATE AND REPLACE WITH SCREWS (13)
20 ]9103-4130 2 | WIPER TO SECURE THE HANDLE
21 |9103-4131 2 | O-RING BRACKET.
22 1 |HOUSING & SPOOL ASSY (not sold
separately, order P/N 9103-4126) NOTE: ONLY ITEMS WITH PART
23 19103-4132 1 | O-RING NUMBERS ARE AVAILABLE FOR
24 19103-4133 1 | SPRING REPLACEMENT.
25 19103-4134 1 | O-RING

10-16




GRADALL

HYDRAULIC COMPONENTS
MATERIAL HANDLER

544 (9104-3296) Accumulator Charge Valve
Starting Serial No. 8655105G

I — R

- l Original Issue 6-86
e v Revised 3-5-97
- [ -t
- e
o @ , I
| g !
1 |
! | l
| . i !
| | !
| e
' . -
! ! .,-"f
| { ) s B B
] ‘_\_.-"'-',.f"' I
| L i
! . !
]
L. ;
| -‘\'\-._‘_‘*
-
1
!
|
!
!
L
| |
! [
3'-.._‘__"‘\‘% ii
! 1
| |
\ |
)
'_I_rl"j
Item| Part No. | Qty. Description Of Part
1 ]9104-3296 1 | ACCUMULATORCHARGEVALVE
2 19104-4538 1 |LG.SPRING REPAIRKIT
3 |9104-4539 1 | SPOOL & SM. SPRING REPAIR KIT
4 |9104-4540 1 | ELEMENT & SEALKIT

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

* 9104-3079 Accumulator charge valve supercedes to 9104-3296. Entire
page re-done adding service kits now available from vendor. 10-17



®
GRAD“‘ HYDRAULIC COMPONENTS

“ATER";;:A"D"E“ Series-Parallel Control Valve

Starting Serial No. 8655105G
Original Issue 5-86
Revised 11-86

P ] B3
o
-

1 — O

I N g—@

N |

Item| Part No. [Qty. Description Of Part

9104-3087 1 | SERIES-PARALLEL CONTROL
VALVE ASSY (includes all items)

1 1 |VALVEBODY W/PLUGS

2 19104-4011 3 | VALVE CARTRIDGE ASSY W/COIL
(includes items 3, 4)

3 |7738-4267 | 1 |COIL

4 19020-8071 1 | CARTRIDGE

5 |9104-4001 | AR | CARTRIDGE SEALKIT

6 |9104-4013 | 2 | CHECK/RELIEFVALVEASSY

7 |9104-4002 | AR | CHECK/RELIEF SEALKIT

8 |8866-2084 | 4 |ELBOW, 90 DEGREES (includes item

9)

9 |8859-1204 | 8 |O-RING
10 |8866-2005 | 1 |CONNECTOR (includesitem9)
11 |8866-2064 | 2 |ELBOW, 90 DEGREES (includes item
9)
12 | 8697-1355 | 1 |ELBOW, 90 DEGREES, LONG
(includes item 9)

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-18



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Brake Valve
Starting Serial No. 8655105G
Original Issue 6-86

Iltem

Part No.

Qty.

Description Of Part

9104-3076

BRAKE VALVE ASSY (no service
parts available)

10-19



GRADALL

MATERIAL HANDLER

PCNL-8769

544

1

N
@Bﬁ (°°

HYDRAULIC COMPONENTS

Brake Valve
Starting Serial No. 0155238
Original Issue 5-89

Iltem

Part No.

Qty.

Description Of Part

9108-3154
9106-4057

Ref

BRAKE VALVE ASSY
REPAIRKIT

10-19



GRADALL

MATERIAL HANDLER

PCNL-8899

544

HYDRAULIC COMPONENTS

Parking Brake Valve
Starting Serial No. 8655105G
Original Issue 8-86

Revised 6-89
| —y
P
] -
4\
5_
Item| Part No. [Qty. Description Of Part
9104-3090 1 | PARKING BRAKE VALVE ASSY
(includes items 1 thru 6)
1 |9104-4297 1 |KNOB
2 19104-4126 1 |SPOOL
3 |9104-4127 1 | RETAININGRING
4 19104-4128 1 |BACK-UPRING
5 19104-4129 1 | O-RING
6 |9104-4130 1 |HOUSING
7 |9103-3378 1 |RUBBERBOOT (not shown)
10-20



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Directional Control Valve
Starting Serial No. 8655105G
Original Issue 4-86

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9103-3097 1 | DIRECTIONAL CONTROLVALVE 11 1 | SPOOL & HOUSING
ASSY (includes all items) 12 19103-4014 | 2 | SPACER
1 4 | SCREW 13 | 9103-4015 2 | SPRING
2 1 | NAMEPLATE 14 | 9103-4016 2 | SOLENOID
3 19103-4011 1 | GASKET 15 8 | SCREW
4 2 | SCREW 16 |9103-4017 1 | O-RINGKIT
5 19103-4012 2 | TERMINALBLOCK 17 1 | MANIFOLD
6 2 | SCREW
7 1 | TERMINALBOX NOTE: ONLY ITEMS WITH PART
8 9103-4013 1 | GASKET NUMBERS ARE AVAILABLE FOR
9 1 | GROUNDSCREW REPLACEMENT.
10 4 | MOUNTINGBOLT

10-21



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS
Main Hydraulic Pump
Starting Serial No. 8655105G
Original Issue 4-86

Revised 5-88

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9104-3175 | 1 [ MAINHYDRAULIC PUMP ASSY 18 [9020-2402 | 1 [SNAPRING
(includes all items) 19 |9104-4217 1 | FRONT GEAR BODY ASSY (includes
1 |[9020-2372 | 1 [SNAPRING item 20)
2 [9020-2371 | 1 |SEAL 20 |9104-4212 | 2 |BUSHING
3 [9104-4211 | 1 |FLANGE ASSY (includes item 4) 21 ]9020-2396 | 2 | O-RING
4 19104-4212 | 2 |BUSHING 22 |9104-4218 | 1 | SPLINECOUPLING
5 [9104-4213 | 1 [PLUG 23 |9020-2406 | 2 | TOPISOLATIONPLATE
6 |9020-2435 2 |BALL 24 | 9020-2419 1 | BEARING PLATE ASSY (includes item
7 |9020-2376 | 6 |DOWEL 25)
8 [9104-4214 | 8 |STUD 25 19104-4219 | 2 |BUSHING
9 [9020-2383 | 8 |O-RING 26 |9104-4220 | 2 | PRESSUREPLATE
10 [9020-2379 | 1 [O-RING 27 |9020-2416 | 1 | REARDRIVE GEAR
11 [9020-2404 | 4 |[BACK-UPRING 28 |9020-2415 | 1 |REARIDLER GEAR
12 | 9020-2403 4 | O-RING 29 | 9104-4221 1 | REAR GEAR BODY ASSY (includes
13 [9020-2405 | 4 |[RETAININGRING item 30)
14 [9020-2407 | 2 [BOTTOMISOLATIONPLATE 30 |9104-4219 | 2 |BUSHING
15 |9020-2399 2 | PRESSUREPLATE 31 | 9104-4222 8 | FLATWASHER
16 [9104-4215 | 1 [FRONTDRIVE GEAR 32 19104-4223 | 8 |HEXNUT
17 [9104-4216 | 1 [FRONTIDLER GEAR

10-22



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Pilot Pump
Starting Serial No. 8655105G
Original Issue 6-86

14

side facing gear)

tem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
9103-3122 1 |[PILOT PUMP ASSY (includes all 9 |9103-4064 1 |DRIVEGEAR
items) 10 | 9103-4065 1 |DRIVENGEAR
9103-4019 1 |SEALKIT (includes items 7, 12, 13, 11 | 9103-4066 1 | WEARPLATE
16, 17) 12 1 |LOADING SEAL SPACER
1 |8820-1038 4 | HEXHD CAPSCREW, 3/8-16X1-3/4, 13 1 | LOADING SEAL
GR5 (lubricate and torque to 34-38 ft. 14 19103-4061 | 2 |SLEEVEBEARING
Ibs.) 15 | 9103-4067 1 | BODY ASSY (includes item 14)
2 19103-4058 | 4 |[WASHER 16 1 | SHAFT SEAL
3 | 9103-4059 1 | PIPEPLUG 17 1 | WOODRUFFKEY
4 | 9103-4060 1 |REAR COVER ASSY (includes item 5) 18 | 9103-4068 1 | DRIVECOUPLING
5 |9103-4061 2 | SLEEVEBEARING 19 |9103-4069 1 | EXTERNALRETAINING RING
6 | 9103-4062 2 | DOWEL PIN
7 1 | SQUARE CUT RING NOTE: ONLY ITEMS WITH PART
8 |9103-4063 1 | THRUST PLATE (install with bronze NUMBERS ARE AVAILABLE FOR

SERVICE.

10-23



®
GRAD“‘ HYDRAULIC COMPONENTS

MATERIAL HANDLER Rear Drive Motor

544 Starting Serial No. 8655105G
Original Issue 4-86
Revised 5-88

Item| Part No. [Qty. Description Of Part tem| Part No. [Qty. Description Of Part
9020-6748 2 | REARDRIVE MOTOR ASSY (includes| | 11 | 9020-2390 2 | TOPISOLATIONPLATE
all items) 12 | 9020-2391 4 | END SEPARATOR
1 |9020-2371 1 | OUTER SHAFT SEAL 13 | 9020-2393 4 | SEALING STRIP
2 19020-2372 1 | SNAPRING 14 | 9020-2392 2 | CENTER SEPARATOR
3 19020-5716 1 |INNER SHAFT SEAL 15 | 9020-8194 4 | O-RING
4 |9020-8193 1 | FLANGE (includes bushings) 16 | 9020-8195 4 | BACK-UPRING
5 19020-2435 2 | BALL 17 | 9020-2382 2 | PRESSUREPLATE
6 |9020-2376 2 | DOWEL 18 | 9020-8196 1 | DRIVEGEAR
7 19002-7736 8 | HEXHD CAPSCREW 19 | 9020-8197 1 |IDLERGEAR
8 |9020-2377 2 | CHECKBALL 20 | 9020-2389 2 | BOTTOMISOLATIONPLATE
9 |9020-2378 2 | BALLCHECKRETAINER 21 |9020-8198 1 | BODY (includes bushings)
10 | 9020-2379 1 | O-RING 22 | 9104-4222 8 | SPECIALWASHER

10-24



GRADALL

MATERIAL HANDLER

544

PCNL-8514

-

-

UNIT WITHOUT INDICATOR

HYDRAULIC COMPONENTS

Oil Reservoir Filter
Starting Serial No. 8655105G
Original Issue 4-86

Revised 7-92

UNIT WITH POP-UP INDICATOR

Item| Part No. [Qty. Description Of Part
1 |8820-1018 | 4 [HEXHDCAPSCREW,5/16-18X3/4,
GR5
2 |8855-1010 | 4 |LOCKWASHER,5/16
3 [9020-8200 | 1 |[CAP
4 [9020-8201 | 1 |SPRING
5 [9020-8202 | 1 |BYPASSVALVE
6 |[9103-3318 | 1 |ELEMENT
7 [9002-3246 | 1 [O-RING
8 1 |BODY
9 |9103-4009 | 1 |POP-UPINDICATOR
10 | 9103-4007 1 | CAP ASSY (includes items 11 & 12)
11 [9103-4329 | 1 |O-RING
12 (9103-4330 | 4 |BOLT
13 | 9103-4010 1 [SPRING
14 [9103-4008 | 1 |BYPASSVALVE
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-25



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Hydraulic Oil Reservoir
Starting Serial No. 8655105G
Original Issue 4-86

Item| Part No. [Qty. Description Of Part
1 |[9103-6002 | 1 |HYDRAULICOILTANK
2 19020-5222 1 |FILLER-BREATHERASSY (includes
gasket and mounting hardware)
3 |9040-3419 | 1 | STANDPIPEWELDMENT
4 Ref | OIL RESERVOIR FILER (see page
10-25 for details)
5 |8820-1070 | 1 |HEXHD CAPSCREW, 1/2-13X2-1/4,
GR5
6 |8856-1111 | 4 |FLAT WASHER, 1/2
7 |8852-1208 | 1 |HEXLOCKNUT,1/2-13
8 |8871-1255 1 | SQUARE HD PIPE PLUG, 1”
9 |8820-1066 | 2 |HEXHDCAPSCREW, 1/2-13X1-1/4,
GR5
10 | 8855-1013 2 |LOCKWASHER, 1/2
11 |9041-0295 | 1 |SUCTIONFILTER
12 |1 9041-0294 | 1 |GASKET
13 | 9103-6003 1 | FLANGEWELDMENT
14 |8820-1035 | 8 |HEXHD CAPSCREW, 3/8-16X1, GR5

10-26



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Item| Part No. [Qty. Description Of Part
9104-3108 1 | SOLENOID VALVE ASSY, TWO-WAY,
NORMALLY OPEN (includes all items)

9104-4002 | 1 |SEALKIT

1 |9104-4003 1 [NUT

2 1 [NAMEPLATE

4 |7738-4267 | 1 |SOLENOIDCOIL

6 |9104-4004 1 |VALVEASSY

7 | 7738-3338 1 |VALVEBODY

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

Solenoid Valve
Starting Serial No. 8655105G
Original Issue 4-86

10-27



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

Solenoid Valve
Starting Serial No. 8655105G
Original Issue 4-86

Item| Part No. [Qty. Description Of Part
9104-3108 1 | SOLENOID VALVE ASSY, TWO-WAY,
NORMALLY OPEN (includes all items)

9104-4002 1 | SEALKIT

1 |9104-4003 1 |NUT

2 1 |NAMEPLATE

3 | 9020-8068 1 | COILHOUSING

4 | 7738-4267 1 | SOLENOID COIL

5 19020-8070 1 |COVERPLATE

6 |9104-4004 1 | VALVEASSY

7 | 7738-3338 1 |VALVEBODY

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-27



GRADALL

MATERIAL HANDLER

544

Item| Part No. [Qty. Description Of Part
9104-3107 1 | SOLENOID VALVE ASSY, TWO-WAY,
NORMALLY CLOSED (includes all
items)
9104-4005 1 |SEALKIT
1 |9020-8066 1 [NUT
2 1 | NAMEPLATE
3 |19020-8068 1 | COILHOUSING
4 | 7738-4267 1 | SOLENOID COIL
5 19020-8070 1 | COVERPLATE
6 |9104-4006 1 | VALVEASSY
7 19104-4007 1 |VALVEBODY

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

HYDRAULIC COMPONENTS

Solenoid Valve
Starting Serial No. 8655105G
Original Issue 4-86

10-28



GRADALL

MATERIAL HANDLER

544

HYDRAULIC COMPONENTS

2
7
4
5
o
Item| Part No. [Qty. Description Of Part

9104-3064 | 1 |HYDRAULICCONTROLERASSY
(includes all items)

9900-7524 | 4 | PLUNGER SEALKIT (includes one
each of the following; u-cup, o-ring
seal, retainer & o-ring)

1 |9104-4131 1 |HYDRAULIC CONTROLLER

2 |9104-4132 | 1 | RETAININGRING

3 19104-4133 1 | WASHER

4 19104-4134 1 |BOOT

5 |9104-4135 | 1 | RETAINER

6 |9104-4136 1 | HANDLE ASSY (includes knob, handle
rod & hex jam nut)(lubricate & tighten
jam nut to 12-15 ft. Ibs.)

7 |9104-4474 | 1 |BALL ASSY (includes ball pivot race,
ball pivot, cam plate, handle adapter &
top mounting plate)

*8 | 9104-4525 1 |KNOB

* Added item 8.

Hydraulic Controller
Starting Serial No. 8655105G
Original Issue 8-86

Revised 1-3-96

10-29



GRADALL

MATERIAL HANDLER

HYDRAULIC COMPONENTS
Dual P.O. Check Valve

544 Starting Serial No. 8655105G
Original Issue 6-87
Revised 12-88
Item| Part No. |Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9104-3258 DUAL P.O. CHECK VALVE ASSY 10 |9103-4117 1 |BODY
(includes all items except items 2 & 11 19103-4118 | 2 | O-RING
20) 12 | 9103-4115 1 | BACK-UPRING
9104-4304 CHECK CARTRIDGE ASSY (includes 13 |9103-4114 1 | O-RING
items 1, 3,4,5,6,7,8) 14 |9103-4112 1 | CARTRIDGEBODY
9103-4107 CHECK CARTRIDGEASSY 15 |9103-4113 1 | O-RING
W/THERMAL RELIEF (includes items 16 |9103-4119 1 | THERMALRELIEFASSY
12 thru 19) 17 |9103-4120 1 | SPRING
1 ]9104-4308 1 |PLUG 18 |9103-4109 1 | O-RING
2 |8855-1011 3 | LOCKWASHER, 3/8 19 |9103-4121 1 | PLUG
3 | 9104-4309 1 | SPRING 20 |8820-1040 3 | HEXHD CAPSCREW, 3/8-16X2-1/4,
4 [9103-4111 1 |BALL GR5
5 19103-4112 1 | CARTRIDGEBODY 21 |8855-1011 3 | LOCKWASHER, 3/8
6 |9104-4305 1 | O-RING
7 |9104-4306 1 | O-RING NOTE: ONLY ITEMS WITH PART
8 |9104-4307 1 | BACK-UPRING NUMBERS ARE AVAILABLE FOR
9 |9103-4116 1 | PISTON SERVICE.

PCNL-8581

10-30




GRADALL

MATERIAL HANDLER

PCNL-8776

544

HYDRAULIC COMPONENTS

Dual P.O. Check Valve
Starting Serial No. 8655105G
Original Issue 12-88

Item| Part No. [Qty. Description Of Part
9105-3354 | 2 |DUALP.O.CHECKVALVE ASSY
(includes all items except items 2 &
12)
1 |[9103-4272 | 1 |PLUG
2 |8855-1011 3 | LOCKWASHER, 3/8
3 |9103-4110 | 1 |SPRING
4 191034111 | 1 |BALL
5 19103-4112 1 | CARTRIDGEBODY
6 |9103-4113 [ 1 |O-RING
7 19103-4114 | 1 |O-RING
8 19103-4115 1 |BACK-UPRING
9 |9103-4116 | 1 |PISTON
10 |9103-4117 | 1 |BODY
11 |9103-4273 | 2 |O-RING
12 |8820-1041 | 3 |HEXHDCAPSCREW, 3/8-16X2-1/2,

GR5

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

10-31



GRADALL

MATERIAL HANDLER

PCNL-8821

544

HYDRAULIC COMPONENTS

Counterbalance Control Valve
Starting Serial No. 0155220
Original Issue 7-89

Item| Part No. [Qty. Description Of Part
1 |9104-3232 1 | COUNTERBALANCEVALVE
2 | 9104-3245 1 |[LOADCONTROLVALVE
3 | 8859-1102 1 [O-RING
4 19103-4276 1 [SEALKIT

10-32



GRADALL

MATERIAL HANDLER

544

TO OIL

TEMERATURE SENDER 3=

ELECTRICAL
(9103-5068) Instrument Panel & Wiring

Harness
Starting Serial No. 8655105G
Original Issue 5-86

i

103

Wnldr o

108

Revised 9-88

ltem | Part No. |Qty. Description Of Part ltem | Part No. |Qty. Description Of Part
9103-5068 1 |INSTRUMENT PANELASSY (includes || 12 ]9020-5690 1 |OILPRESSURE GAUGE
all items except items 2,8,15 thru 19, 13 |8666-1083 | 1 |[PLUGBUTTON
22,23) 14 19020-0434 1 |HORNBUTTON
1 |9103-3112 1 |DASHWIRING HARNESS 15 ]9103-3317 1 |IGNITION/START SWITCH
2 |9103-3282 1 |TRANSMISSION TEMPERATURE 16 ]9105-3378 1 |DIODEASSY
GAUGE 17 |8830-1052 2 |ROUND HD MACHINE SCREW,
3 |9020-5685 1 |AMMETER #6-32x 3/8
4 19103-3111 1 |CIRCUIT BREAKER, 10 AMP 18 |8855-1005 2 |LOCKWASHER, #6
5 |8850-1613 4 |HEXNUT, #10-32 19 |8850-1608 2 |HEXNUT, #6-32
6 |8855-4917 4 |LOCKWASHER, #10 20 |9103-1102 1 |INSTRUMENT PANEL
7 |9020-5686 1 |FUELGAUGE 21 |8348-3075 1 |EYELET TERMINAL
8 |[9103-3084 1 |BRAKEWARNING LIGHT 22 19104-5033 1 |BRAKELIGHTHARNESS
9 |9020-0506 1 |CIRCUIT BREAKER, 30 AMP 23 |9104-3077 1 |PRESSURESWITCH
10 |9020-5687 1 |WATERTEMPERATURE GAUGE
11 |9020-5688 1 |HOURMETER
PCN L-8597

111



GRADALL

MATERIAL HANDLER

544

JD

ELECTRICAL

Batteries & Cables
Starting Serial No. 8655105G
Original Issue 7-86

Revised 5-31-05

ltem | Part No. | Qty. Description Of Part
%1 19020-3359 | 2 |BATTERY (12volts, 590 amps),
TOP STUD, BCI GROUP 27
2 |9040-3432 1 |BATTERYHOLDDOWN
3 |[7714-3006 | 2 [LOCKNUT
4 |8584-1094 1 | SUPPORT CLAMP
5 [9020-0382 | 2 [HOLD DOWN STUD
6 19103-3042 1 | NEGATIVEBATTERY CABLE
7 |[9103-3086 | 1 [POSITIVEBATTERY CABLE
8 [9020-0811 | 1 [ GROUNDCABLE

* Added part number & changed description on item 1.



GRADALL

MATERIAL HANDLER

544

ELECTRICAL

Boom Section Wiring
Starting Serial No. 8655105G
Original Issue 2-90
Revised 12-15-93

Iltem | Part No. |Qty. Description Of Part Iltem| Part No. |Qty. Description Of Part
1 |8830-1099 2 |ROUNDHEAD MACHINE SCREW, 28 |9104-6007 1 |HOSETAKE-UP WELDMENT
#10-24X1-3/4 29 Ref | SOLENOID VALVE ASSY (see page
2 | 8855-1007 2 |LOCKWASHER,#10 10-28 for details)
3 |9104-3061 1 |[SWITCH (includes item 49) 30 |8820-1010 2 |HEXHD CAPSCREW, 1/4-20X2-1/4,
4 19104-3118 1 |WIRINGHARNESSASSY GR5
5 |8594-1016 2 |SUPPORT CLAMP 31 |8855-1009 4 |LOCKWASHER,1/4
6 |8820-1004 2 |HEXHD CAPSCREW, 1/4-20X7/8, 32 |8856-1107 6 |FLATWASHER, 1/4
GR5 33 | 9002-8959 4 |FEMALE TERMINAL
7 |9104-6001 1 |HOSESUPPORT 34 |9104-1014 2 |JUMPERWIRE
8 |8855-1009 2 |LOCKWASHER, 1/4 35 |8820-1008 2 |HEXHD CAPSCREW, 1/4-20X1-3/4,
9 |8850-1004 2 |HEXNUT, 1/4-20 GR5
10 ]9104-3161 2 |NYLONTUBEFITTING, 3/4X1/2 36 Ref | SOLENOID VALVE ASSY (see page
11 ]9104-3119 1 |WIRINGHARNESSASSY 10-27 for details)
12 AR |NYLON TUBE, 3/4 O.D. 37 |9104-3122 1 |WIRINGHARNESSASSY
13 Ref |PUSH BEAM & CABLES (see page 38 AR |SPLIT WIRE LOOM, 1/21.D.
3-5 for details) 39 |8668-3122 1 |TY-RAP
14 18830-1099 2 |ROUND HD MACHINE SCREW, 40 |9103-3079 1 |WIRINGHARNESSASSY
#10-24X1-3/4 41 | 9002-8960 1 |MALETERMINAL
15 |8820-1004 | 4 |HEXHD CAPSCREW, 1/4-20X7/8, 42 | 9104-1554 1 |JUMPERWIRE
GR5 43 |9104-3123 | 1 |SWITCH (includes item 49)
16 |8855-1009 4 |LOCKWASHER,1/4 44 | 8830-1099 2 |ROUND HD MACHINE SCREW,
17 18856-1107 4 |FLAT WASHER, 1/4 #10-24X1-3/4
18 ]19104-6002 1 |SWITCHCOVER 45 | 8855-1007 2 |LOCKWASHER,#10
19 ]9104-3061 1 |SWITCH (includes item 49) 46 |9104-3199 2 |SQUARE NUT, #10-24
20 |8855-1007 2 |LOCKWASHER, #10 47 Ref |SERIES PARALLEL CONTROL
21 |8850-1612 2 |HEXNUT, #10-24 VALVE
22 |9104-3117 | 1 |WIRING HARNESSASSY (see page 10-13 for details)
23 19104-3120 6 |CUSHIONCLAMP 48 |9104-5035 1 |JUMPERWIRE
24 |8850-1108 1 |HEAVY HEXJAM NUT, 1/2-13 49 | 9104-4475 3 |LEVER/ROLLERASSY
25 |8850-1008 1 |[NEXNUT,1/2-13
26 |9020-7041 1 |SPRINGRETAINER NOTE: ONLY ITEMS WITH PART
27 19020-0313 1 |SPRING NUMBERS ARE AVAILABLE FOR
SERVICE.

11-3




GRADALL’ ELECTRICAL

“ATER";;:A"D"E“ Miscellaneous Eliectrical Components

Starting Serial No. 8655105G
Original Issue 8-86
Revised 12-87

Iltem | Part No. |Qty. Description Of Part
1 |2492-1395 1 |HORNNUT
2 |2492-1394 1 |HORNBRACKET
3 |8855-1009 | 2 |LOCKWASHER,1/4
4 18820-1003 2 | HEXHD CPASCREW, 1/4-20X3/4,
GR5
5 12492-1393 | 1 |HORN
6 |8666-1084 1 |HORNRELAY
7 Ref | WIRE HARNESS ASSY (see pages
5-1 and 11-3 for details)
8 |8368-3181 2 | TY-RAPBASE
9 |9002-7187 2 | TY-RAP
10 |8688-3260 | 1 | RING TERMINAL
11 |8820-1018 2 |HEXHD CAPSCREW,
5/16-18X3/4,GR5
12 |8855-1010 | 2 |LOCKWASHER,5/16
13 | 7722-3003 1 | TRAVELALARM
14 ]18668-3480 1 |BUTTCONNECTOR
15 |9104-3228 | 1 | GROMMET

PCN L-8301 11-4



GRADALL

MATERIAL HANDLER

544

15 11

13

12

MISCELLANEOQOUS
Frame Decals

Starting Serial No. 8655105G
Original Issue 5-86

Revised 11-87

k¥4
|

Item| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
1 |[9020-7488 | 1 | MOUNTINGPLATE 22 | 7702-3006 | 1 | HYDRAULICOILDECAL
2 |8830-2128 2 | ROUND HD MACHINE SCREW, 23 |9104-3170 2 | TIRE PRESSURE DECAL, 65 PSI
1/4-20X1 24 |8364-1675 | 1 | GRADALLDECAL,WHITE
3 |9104-3033 | 1 |LIFTCAPACITYDECAL 8364-1674 | 1 | GRADALLDECAL,BLUE
4 19100-3040 1 | FORWARD-REVERSEDECAL 25 |8360-1011 1 | DANGERDECAL
5 |9103-3014 | 1 | SAFETYWARNING DECAL 26 |9104-3130 | 1 | WARNINGDECAL
6 |9100-3041 | 1 | TRANSMISSIONTEMPERATURE 27 19100-3044 | 1 | BOOMOPERATING DECAL
DECAL 28 |9104-3169 1 | SWING FORKLOAD CHART
7 19100-3039 | 1 |SHIFTDECAL 29 |19103-3102 | 1 | MANUALHOLDER
8 |9104-3128 | 1 |BRAKELIGHTDECAL 30 |8830-1193 | 4 | ROUND HD MACHINE SCREW,
9 ]9104-3171 1 | SWING FORK DECAL, RIGHT (Used #10-32X1/2
on Machines with Swing Forks) 31 |8855-4900 | 4 | INTERNALTOOTHWASHER
10 |9103-3157 | 1 | ENGINECAUTIONDECAL 32 19103-3103 | 1 | SAFETYWARNINGDECAL
11 | 9103-3089 1 |HORNDECAL 33 |19104-3141 1 | SERVICEDECAL
12 1 9103-3175 | 1 | ENGINECAUTIONDECAL 34 19104-3173 | 1 | SWING FORK CAUTION DECAL
13 |1 9104-3172 | 1 | SWING FORK DECAL, LEFT (Used on (Used on Machines with Swing Forks)
Machines with Swing Forks) 35 |9104-3129 | 1 |PARKINGBRAKEDECAL
14 19103-3024 | 1 |HUBLOCKOUT DECAL 36 |9020-6194 | 1 |TRIM,17"LONG
15 |19103-3090 | 1 | WINCH DECAL (Used on Machines 37 |19100-3036 | 1 | OPERATORPROTECTIONDECAL
with Winch and Truss Boom) 38 | 7702-3003 | 1 | CLIMBINGDECAL
16 |9103-3011 | 1 | HANDSWARNING DECAL 39 |8834-3901 | 4 |DRIVESCREW,#10X1/2
17 19100-3032 | 1 | COOLANTDECAL 40 |[9104-3184 | 1 |SERIALNO.&ATTACHMENT PLATE
18 | 9103-3009 2 | TIREPRESSUREDECAL 41 | 9100-3030 1 | PATENTDECAL
19 | 7702-3008 | 1 |DIESELFUELDECAL 42 | 7702-3007 | 1 |[INSTRUCTION STICKER
20 |[9100-3052 | 1 |WARNINGDECAL 43 | 7733-3027 | 1 |MADEIN U.S.A. DECAL
21 ]9100-3051 1 | WARNING DECAL

L-8305,L-8324,L-8707

12-1



GRADALL

MATERIAL HANDLER

544

MISCELLANEQUS

Frame Decals
Starting Serial No. 0155253
Original Issue 6-89

Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part
1 |[9020-7488 | 1 | MOUNTINGPLATE 17 |19100-3030 | 1 |PATENTDECAL
2 |8830-2128 2 | ROUND HD MACHINE SCREW, 18 |9104-3184 1 | SERIALNO. & ATTACHMENT PLATE
1/4-20X1 19 |8834-3901 | 4 |DRIVESCREW,#10X1/2
3 |9104-3033 | 1 |LIFTCAPACITYDECAL 20 |[9100-3052 | 1 | WARNINGDECAL
4 1 9100-3040 1 | FORWARD-REVERSEDECAL 21 |9100-3051 1 | WARNINGDECAL
5 |9106-3047 | 1 | WARNINGDECAL 22 | 7702-3006 | 1 |HYDRAULICOILDECAL
6 |7733-3027 | 1 | MADEINU.S.A. DECAL 23 |9020-6194 | 1 |TRIM,17"LONG
7 19100-3039 1 | SHIFTDECAL 24 | 8364-1675 1 | GRADALLDECAL,WHITE
8 |9103-3362 | 1 | CAUTIONDECAL 7733-3011 | 1 | GRADALLDECAL,BLACK
9 |9104-3171 | 1 |SWING FORKDECAL, LEFT (Used 25 |8360-1011 | 1 | DANGERDECAL
on Machines with Swing Forks) 26 |9104-3129 | 1 |PARKINGBRAKEDECAL
10 |7702-3007 | 1 |BATTERYINSTRUCTION STICKER 27 |9100-3044 | 1 |BOOMOPERATING DECAL
11 |9103-3089 | 1 |HORNDECAL 28 |[9104-3169 | 1 |SWING FORKLOAD CHART
12 | 9104-3215 1 | WARNING DECAL 29 ]9103-3102 1 | MANUALHOLDER
13 |9104-3172 | 1 |SWING FORKDECAL, RIGHT (Used 30 |8830-1193 | 4 | ROUND HD MACHINE SCREW,
on Machines with Swing Forks) #10-32X1/2
14 | 9103-3024 1 |HUBLOCKOUTDECAL 31 |8855-4900 4 | INTERNALTOOTHWASHER
15 |9103-3090 | 1 | WINCHDECAL (Used on Machines 32 19104-3173 | 1 | SWING FORK CAUTION DECAL
with Winch & Truss Boom) (Used on Machines with Swing Forks)
16 |9103-3011 1 |HANDS WARNING DECAL 33 |9104-3141 1 | SERVICEDECAL
PCNL-8816

12-1




GRADALL

MATERIAL HANDLER

544

MISCELANEOUS

Boom Decals

Starting Serial No. 8655105G
Original Issue 5-86

Revised 12-86

m——pm
a-——h-h

-.F"".,.-D

m oz

TN
o — XD

m—-p-m

o
[a o B

P

&

1
GRADALL .~

WATERIAL HamOoDLER

5

Item| Part No. [Qty. Description Of Part Iltem| Part No. [Qty. Description Of Part
1 |9103-3023 1 | WARNINGDECAL 9100-3018 | 2 |["2"DECAL, WHITE
2 |8360-1011 1 | DANGERDECAL 12 | 9104-3137 1 |"6"DECAL, BLACK
3 | 9104-3042 2 |"2"DECAL, BLACK 9100-3025 1 |"6"DECAL, WHITE
9104-3043 2 |"2"DECAL, WHITE 13 ] 9104-3133 1 |"0"DECAL, BLACK
4 ]19104-3046 1 |"4"DECAL, BLACK 9100-3014 1 |["0"DECAL, WHITE
9104-3048 1 |"4"DECAL, WHITE 14 ]9104-3037 | 2 |"544"DECAL,BLACK
5 |[9104-3049 1 ["8"DECAL, BLACK 9104-3036 | 2 |["544"DECAL,WHITE
9104-3050 1 |"8"DECAL, WHITE 15 ]9104-3132 2 | GRADALLDECAL,BLACK
6 |9104-3044 1 ["3"DECAL, BLACK 9100-3006 | 2 | GRADALLDECAL,WHITE
9104-3045 1 |"3"DECAL, WHITE 16 ]9104-3038 | 2 | MATERIALHANDLERDECAL, BLACK
7 | 9104-3051 1 |["0"DECAL, BLACK 9104-3039 2 | MATERIALHANDLER DECAL, WHITE
9104-3052 1 |"0"DECAL, WHITE 17 ] 9020-0445 1 | PENDULUM
8 |[9104-3136 1 ["4"DECAL, BLACK 18 | 9020-0688 1 | BEARING
9100-3020 1 |"4"DECAL, WHITE 19 |9002-6491 1 | SHOULDERBOLT
9 |[9104-3138 1 ["8"DECAL, BLACK 20 |8856-1108 1 | FLATWASHER, 5/16
9100-3027 1 |"8"DECAL, WHITE 21 | 9100-3031 1 | ANGLEINDICATORDECAL
10 |9104-3134 2 |"1"DECAL, BLACK 22 | 9104-3035 2 |"10"DECAL, BLACK
9100-3016 2 |"1"DECAL, WHITE 9104-3034 | 2 |"10"DECAL,WHITE
11 | 9104-3135 | 2 |"2"DECAL,BLACK 23 | 7702-3009 | 7 | WARNINGDECAL

L-8054

12-2



GRADALL

MATERIAL HANDLER

544

MISCELLANEOUS

Boom Decals
Starting Serial No. 0155253
Original Issue 6-89

m—..-M
m——hh

R

.p-_-..m

,
30
N

B 810 g 11 1012

A

8 12 16 %O (
I3 1 uLI;u 21 2

5,

Ll
¢

\ ¥
» N[=JAE
. _ y
544 GRADALL ./  \ ' ﬁ
MATERIAL HAMOLES \k ., C
\\ —F
| oS \ @
15
Iltem| Part No. [Qty. Description Of Part Item| Part No. [Qty. Description Of Part

1 |[9103-3023 1 |WARNINGDECAL 9100-3018 2 |"2"DECAL, WHITE
2 19104-3042 2 |"2"DECAL, BLACK 11 | 9104-3137 1 |"6"DECAL, BLACK

9104-3043 | 2 |["2"DECAL,WHITE 9100-3025 1 |"6"DECAL, WHITE
3 |9104-3046 1 |["4"DECAL, BLACK 12 |1 9104-3133 1 |["0"DECAL, BLACK

9104-3048 1 |["4"DECAL, WHITE 9100-3014 1 |["0"DECAL, WHITE
4 1 9104-3049 1 |["8"DECAL, BLACK 13 | 9104-3037 2 |"544"DECAL,BLACK

9104-3050 | 1 |["8"DECAL,WHITE 9104-3036 2 |"544"DECAL,WHITE
5 19104-3044 1 |["3"DECAL,BLACK 14 | 9104-3132 2 | GRADALLDECAL,BLACK

9104-3045 | 1 |["3"DECAL,WHITE 9100-3006 2 | GRADALLDECAL,WHITE
6 |9104-3051 1 |["0"DECAL,BLACK 15 |9104-3038 2 | MATERIALHANDLER DECAL, BLACK

9104-3052 1 |["0"DECAL, WHITE 9104-3039 2 | MATERIALHANDLER DECAL, WHITE
7 19104-3136 1 |["4"DECAL, BLACK 16 | 9020-0445 1 | PENDULUM

9100-3020 | 1 |["4"DECAL,WHITE 17 | 9020-0688 1 | BEARING
8 ]9104-3138 1 |["8"DECAL,BLACK 18 | 9002-6491 1 | SHOULDERBOLT

9100-3027 1 |["8"DECAL, WHITE 19 |8856-1108 1 | FLATWASHER, 5/16
9 19104-3134 | 2 |"1"DECAL,BLACK 20 |9100-3031 1 | ANGLEINDICATORDECAL

9100-3016 2 |"1"DECAL, WHITE 21 | 9104-3035 2 |"10"DECAL, BLACK

10 |]9104-3135 | 2 |"2"DECAL,BLACK 9104-3034 | 2 |"10"DECAL,WHITE
22 | 7702-3009 2 | WARNING DECAL
PCNL-8816 12-2



GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER (9104-3106) Dual Hose Reel Assy
544 Starting Serial No. 8655105G
Original Issue 5-87

Item| Part No. | Qty. Description Of Part
9104-3106 1 |DUALHOSE REEL ASSY
(includes all items)
9104-4225 | 1 |SEALKIT (includes items 13, 14)
1 | 9104-4226 1 | FRAMEASSY
2 | 9104-4227 1 |BEARINGKIT, SPRING END
3 | 9104-4228 | 1 |SHAFTKIT
4 | 9104-4229 1 |DISCKIT
5 | 9104-4230 1 | WRAPPERKIT
6 | 9104-4231 | 1 |BEARINGKIT,SWIVEL END
7 | 9104-4232 1 | SWIVELKIT
8 | 9104-4233 1 | TENSIONWRENCHKIT
9 | 9104-4234 | 1 |SPRING MOTORKIT
10 | 9104-4235 1 | SPRING MOUNTING KIT
11 | 9104-4236 1 | PAWLKIT
12 | 9104-4237 | 1 | STUBSHAFT
13 Ref | O-RING (included in seal kit)
14 Ref | SEAL ASSY (included in seal kit)

13-1



GRADALL

MATERIAL HANDLER

544

OPTIONAL EQUIPMENT

Dual Hose Reel & Hydraulic System
Starting Serial No. 8655105G

Original Issue 5-87

S Revised 12-1-93

& 44 41 42 43
Item | Part No. |Qty Description Of Part
1 Ref | MAIN CONTROL VALVE ASSY (see
page 10-10 for details)
2 |[8859-1207 | 2 |O-RING
3 |[8866-2022 [ 2 |CONNECTOR (includesitem 2)
4 19002-2043 | 2 |HOSEASSY
S [9002-9938 | 2 |BULKHEADELBOW, 90 DEGREES
6 [9104-3196 | 1 |TUBEASSY
7 |9020-7393 | 1 |TUBEASSY
8 |[8471-7505 [ 2 |HOSEASSY
9 |[9020-7464 | 12 |CUSHIONCLAMP
10 |[9002-7187 2 [NYLONTIE
11 1 |SPRING TENSIONING SPANNER
WRENCH (supplied with hose reel)
12 | 9104-6054 1 |REELBRACKETWELDMENT
13 |8820-1064 | 8 |HEXHD CAPSCREW, 1/2-13X7/8, GR5
14 ]8855-1013 | 8 |LOCKWASHER,1/2
15 |[8820-1069 6 |HEXHD CAPSCREW, 1/2-13X2, GR5
16 |8855-1013 | 6 |LOCKWASHER,1/2
17 |8850-1008 | 6 |[HEXNUT,1/2-13
18 |8856-1006 1 |FLATWASHER, 1/2
19 ]9104-1243 | 1 |ROLLERSUPPORT
20 |9104-1244 | 1 |ROLLERSUPPORT
21 ]9104-1245 1 |ROLLERSUPPORT
22 19104-3159 | 1 |HOSEASSY
23 19104-3121 | 3 |ROLLERASSY
24 19002-9939 2 |BULKHEAD UNION
25 |8471-7925 | 2 |HOSEASSY
26 |9104-1565 | 1 |GROMMET,16-1/4"LONG
27 19104-3321 2 |BULKHEAD UNION
28 |8871-2304 | 2 |REDUCINGBUSHING, 1/2X3/8
29 |9020-4244 | 1 |HYDRAULIC COUPLER,MALE
30 |9104-3126 | 1 |DUSTCAP
31 |9020-4245 | 1 |HYDRAULIC COUPLER,FEMALE
32 |9104-3125 | 1 |DUSTCAP
33 ]9104-6059 1 |SUPPORTWELDMENT
34 |8820-1033 | 4 |HEXHD CAPSCREW, 3/8-16X3/4, GR5

[~ 2?8
27 Ny
2, it |1
]| b
3 K1
Item| Part No. | Qty. Description Of Part
35 | 8855-1011 4 | LOCKWASHER, 3/8
36 | 8820-1036 6 | HEXHD CAPSCREW, 3/8-16X1-1/4,
GR5
37 | 8856-1004 6 | FLAT WASHER, 3/8
38 | 8855-1011 6 | LOCKWASHER, 3/8
39 | 8850-1006 6 | HEXNUT, 3/8-16
40 Ref | DUAL HOSE REEL ASSY (see
page 13-1 for details)
41 | 8820-1066 4 | HEXHD CAPSCREW, 1/2-13X1-1/4,
GR5
42 | 8855-1013 4 | LOCKWASHER, 1/2
43 | 8850-1008 4 [HEXNUT, 1/2-13
44 AR | FLEX GUARD, 5"
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

13-2




GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER Sway, Auxiliary & Tilt Controls
544 ; Starting Serial No. 8655105G
iy £ Original Issue 5-87

Part No. | Qty. Description Of Part

1 | 9002-1552 3 |CLEVISPIN

2 | 8863-1301 3 |COTTERPIN, 1/16X1/2

3 | 9104-1236 1 |CABLEEND

4 | 9020-6861 1 |CABLEASSY

5 | 8852-1204 2 |HEXLOCKNUT, 3/8-16

6 | 8850-1006 2 |HEXNUT, 3/8-16

7 | 8826-1030 2 |SOCKETBUTTONHD CAPSCREW,

3/8-16X1-1/4

8 | 9103-1013 1 |CABLEBRACKET

9 | 8668-3117 1 |BALLJOINT Lo
10 | 8850-1008 1 |HEXNUT, 1/2-13 Item | Part No. | Qty. Description Of Part
11 | 8855-1013 1 |LOCKWASHER,1/2 28 | 9020-6045 1 | CONTROLPANEL
12 | 8855-1010 1 |LOCKWASHER,5/16 29 | 9040-2904 1 | CONTROLPANEL
13 | 8850-1305 1 |HEXNUT,5/16-24 30 | 9020-0299 1 |KNOB
14 | 9040-3406 1 |HANDLEWELDMENT 31 | 9020-5981 1 | HANDLE, R.H.
15 | 9020-3502 1 |SHOULDERBOLT 32 | 8863-1309 1 | COTTERPIN, 3/32X3/4
16 | 9020-0774 1 |HANDLE GRIP 33 | 9020-0688 1 | BEARING
17 | 8856-1113 | 10 |FLAT WASHER, 5/8 34 | 9002-1557 1 | CLEVISPIN
18 | 9002-8662 6 |WAVEBENDWASHER 35 | 9020-0559 1 | SPRING
19 | 9020-0290 | 10 |NEEDLEBEARING 36 | 9002-7987 6 | SPRINGCLEVIS
20 | 9020-6859 1 |HOUSING WELDMENT 37 | 8882-1004 6 | ADJUSTABLE YOKE END, 3/8-24
21 | 8863-1479 2 |ROLLPIN,3/16X1-1/4 38 | 8850-1406 6 | HEXJAM NUT, 3/8-24
22 | 8867-1008 4 |LUBEFITTING, STRAIGHT, 1/4-28 39 | 9020-2361 2 | ROD
23 | 9103-1189 1 |SPACER 40 | 8820-1328 1 | HEXHD CAPSCREW, 5/8-11X6-1/2,
24 | 9020-5983 1 |BELLCRANK GR5
25 | 9020-5541 1 |BELLCRANK 41 | 9020-5533 2 | BELLCRANK
26 | 9020-5571 1 |SHAFT 42 | 8850-1010 2 | HEXNUT, 5/8-11
27 | 9002-0489 4 |PAN HEAD SCREW, #2 43 | 9104-6051 2 | CONTROLROD

13-3



GRADALL

MATERIAL HANDLER

544

9 101

OPTIONAL EQUIPMENT

(9104-5030) 100 Degree Swing Fork Assy

Starting Serial No. 8655105G

Original Issue 5-87
Revised 7-88

SIDE VIEW

—
1

;

et Il
=

para|

B w—

\ 2 3 ;
Y
Ay~ W nm oW
S
' a0 N <h 27 29

SECTION A-A SECTION B-B
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9104-5030 | 1 | 100 DEGREE SWING FORK ASSY 23 | 9104-1361 | 2 |FITTING
(includes all items) 24 | 9104-1362 | 2 | ORIFICEFITTING
1 [ 9104-6061| 1 |[SWINGFORKCARRIAGE 25 | 8859-1205 | 2 | O-RING
WELDMENT 26 | 8866-2084 | 2 | ELBOW, 45 DEGREES (includes
2 | 9104-1326 2 | PIVOTPIN item 27)
3 | 8858-1136 | 4 | EXTERNALRETAININGRING 27 | 8859-1204 | 2 | O-RING
4 Ref [ HYDRAULIC CYLINDER ASSY (see 28 | 9020-4097 | 2 |HOSEASSY
page 13-14 or 13-15 for details) 29 | 7713-3201 | 2 |HOSEASSY
5 | 9104-1324 ( 2 |PIVOTPIN 30 | 8866-2105 | 6 | ELBOW, 90 DEGREES (swivel nut)
6 | 8867-1008 | 2 |LUBEFITTING, STRAIGHT, 1/4-28 31 | 8866-2018 | 2 | CONNECTOR (includesitem 32)
7 | 9104-1322 | 2 |LOCKINGPLATE 32 | 8859-1205 | 2 |O-RING
8 | 8320-1024 | 4 |HEXHD CAPSCREW 33 | 8866-2152 | 2 | BRANCH TEE (includes item 34)
9 | 9104-3125| 1 |DUSTCAP 34 | 8859-1204 | 2 |O-RING
10 | 9020-4245 1 |HYDRAULICCOUPLER,FEMALE 35 | 8820-1105 4 | HEXHD CAPSCREW, 5/8-11X4, GR5
11 | 8866-1013 ( 2 | MALE CONNECTOR, 1/2X1/2 TUBE 36 | 8852-1310 | 4 | HEXLOCKNUT,5/8-11
12 | 9104-3126 | 1 |DUSTCAP 37 | 9020-0003 | 4 |COLLAR
13 | 9020-4244 1 |HYDRAULIC COUPLER, MALE 38 | 9055-1013 1 | FORKPIN
14 | 8471-6392 | 2 |HOSEASSY 39 | 9104-1356 | 6 | SPACER
15 | 9104-1325 | 2 |[PIVOTPIN 40 | 9104-6062 | 1 |PIVOTWELDMENT
16 | 9104-1327 [ 2 |BUSHING 41 | 8822-1054 | 4 | SOCKET SET SCREW (cup point)
17 | 8867-1022 2 |LUBEFITTING, 90 DEGREES, 1/8 1/4-20
18 | 9104-1323 | 2 |LOCKINGPLATE 42 | 9104-1355 | 2 |PIN
19 | 8320-1026 4 | HEXHD CAPSCREW 43 | 9104-6069 1 | SUPPORTBRACKET,L.H.
20 | 8820-1008 | 2 |HEXHD CAPSCREW, 1/4-20X1-3/4, 9104-6078 | 1 | SUPPORTBRACKET,R.H.
GR5 44 | 9104-3221 2 | DETENTPIN
21 | 8856-1002 2 | FLAT WASHER, 1/4 45 | 9103-3038 1 | CHAIN, 24"
22 | 9104-3186| 1 | DOUBLEPILOT CHECKVALVE 46 | 9103-3039 [ 2 | CHAINCONNECTION

PCN L-8566

13-4




GRADALL® OPTIONAL EQUIPMENT

MATERIAL HANDLER (9055-5013) 100 Degree Swing Fork Assy
544 Starting Serial No. 8655105G

Original Issue 5-87
Revised 7-13-06

15
16
17
4 A }g %
\ A .
b T |5
] Q % 3
S / —q-30 \ N 39
A %}[ 3N 2 B
51 5
52 52
* *
1
/ 40

51
M

a o

3

SECTION A-A SECTION B-B

LK 13-5



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

544 (9055-5013) 100 Degree Swing Fork Assy
Starting Serial No. 8655105G
Original Issue 5-87
Revised 7-13-06
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9055-5013 1 [ 100 DEGREE DRYWALL SWING 26 | 8866-2084 | 2 |[ELBOW, 45 DEGREES, (includes
FORK ASSY, (includes all items) item 27)
1 | 9055-6004 1 [DRYWALL CARRIAGE WELDMENT 27 | 8859-1204 | 2 |O-RING
2 |1 9104-1326| 2 |[PIVOTPIN 28 | 9020-4097 | 2 |[HOSE ASSY
3 | 8858-1136| 4 |EXTERNAL RETAINING RING 29 | 7713-3201 2 |HOSE ASSY
4 | 9045-3034| 2 |HYDRAULIC CYLINDER ASSY 30 | 8866-2105| 6 |[ELBOW, 90 DEGREES, (swivel nut)
5 19104-1324| 2 |[PIVOT PIN 31 | 8866-2018 | 2 [CONNECTOR, (includes item 32)
6 | 8867-1008| 2 |[LUBE FITTING, STRAIGHT, 1/4-28 32 | 8859-1205| 2 |O-RING
7 | 9141-1073| 2 |LOCKING PLATE 33 | 8866-2152 | 2 [BRANCH TEE, (includes item 34)
8 | 8320-1024| 4 |HEXHD CAPSCREW, 3/8-16X1, GR8| | 34 | 8859-1204 | 2 |O-RING
9 [ 9104-3125 1 |[DUST CAP 35 | 8820-1105| 4 |[HEXHD CAPSCREW, 5/8-11X4, GR5
10 | 9116-3139 1 [HYDRAULIC COUPLER, FEMALE, 36 | 8852-1310 | 4 |[HEXLOCKNUT, 5/8-11
(Before S/N 2005283-01) 37 | 9020-0003 | 4 |[COLLAR
9140-3413 1 | HYDRAULIC COUPLER, FEMALE, 38 | 9045-3013 | 2 |[DRYWALL FORK
(S/N 2005283-01 & After) 39 | 9045-1020 | 2 [FORKPIN
11 | 8866-1013| 2 | MALE CONNECTOR, 1/2X1/2 TUBE, 40 | 9104-1356 | 6 |[SPACER
(Before S/N 2005283-01) 41 | 9104-6062 1 |PIVOT WELDMENT
8866-2006 | 2 | CONNECTOR, (includes 8859-1205 42 | 9103-3038 | 1 [CHAIN, 24"
o-ring), (S/N 2005283-01 & After) 43 | 9103-3039 | 2 [CHAIN CONNECTION
12 | 9104-3126 1 |[DUST CAP 44 | 8863-1449 | 2 (ROLL PIN, 1/8X1-1/2
13 | 9116-3138 1 [ HYDRAULIC COUPLER, MALE, 45 | 9114-1350 | 2 |PIN
(Before S/N 2005283-01) 46 | 9114-6053 1 |SUPPORT BRACKET, L.H.
9140-3414 1 [HYDRAULIC COUPLER, MALE, 9114-6054 1 |SUPPORT BRACKET, R.H.
(S/N 2005283-01 & After) 47 | 9104-3221 2 |DETENT PIN
14 | 8471-8067| 2 |HOSE ASSY 48 | 9015-3001 1 |SERIAL NO. PLATE
15 | 9104-1325| 2 |PIVOT PIN 49 | 8834-1022| 4 |[DRIVE SCREW, #10X3/8
16 | 9104-1327| 2 | BUSHING 50 | 9055-3012| 2 |[SIDE DRYWALL GUARD
17 | 8867-1022| 2 |LUBE FITTING, 90 DEGREES, 1/8 51 | 8824-1053 | 14 [SOCKET FLAT HD CAPSCREW, 3/8-
18 | 9104-1322| 2 |LOCKING PLATE 16X1-1/2
19 | 8320-1026| 4 |HEXHD CAPSCREW, 1/2-13X1-1/2, 52 | 8855-1011 8 |LOCKWASHER, 3/8
GR8 53 | 8850-1006 | 8 [HEXNUT, 3/8-16
20 | 8820-1008| 2 |HEXHD CAPSCREW, 1/4-20X1-3/4, 54 | 9055-3013| 2 (BOTTOM DRYWALL GUARD
GR5 55 | 9108-3249 1 |CLAMP SET
21 | 8856-1002| 2 |FLAT WASHER, 1/4 56 | 7713-3140 1 |COVER PLATE
22 | 9104-3186 1 [ DOUBLE PILOT CHECK VALVE 57 | 7718-3177 1 |HEX HD CAPSCREW, 5/16-18X1-3/8
23 | 9104-1361 2 |FITTING 58 | 9114-3282 | 2 |[PINCH POINT DECAL
24 |1 9104-1362| 2 |ORIFICE FITTING 59 | 8866-2106 | 2 (ELBOW, 90 DEGREES, (swivel nut)
25 |8859-1205| 2 | O-RING

ER 46361, 48255, 48655,

49939 - LK

* Revised illustration & parts list.

13-5



GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER (9055-3004) 180 Degree Swing Frame Assy
544 Starting Serial No. 8655105G
Original Issue 11-87

[N

1T I VAT

4l

PCN L-8153 13-6



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

(9055-3004) 180 Degree Swing Frame Assy

544 Starting Serial No. 8655105G
Original Issue 11-87
Iltem| Part No. | Qty. Description Of Part Item| Part No. | Qty Description Of Part
9055-3004 1 |SWING FRAME ASSY, 180 DEGREE 36 | 8859-1205 2 |O-RING
(includes all items) 37 | 9002-0115 2 |HEXHD CAPSCREW, 5/16-18X4-1/2
1 | 9104-4238 1 |FORKBASEWELDMENT 38 Ref | SWING VALVE ASSY (see page 13-8
2 | 9055-1013 1 |FORKPIN for details)
3 | 8850-1008 2 |HEXNUT, 1/2-13 39 | 8855-1010 | 4 |LOCKWASHER,5/16
4 | 8855-1013 2 |LOCKWASHER,1/2 40 | 8850-1005 | 4 |[HEXNUT,5/16-18
5 | 9020-0003 2 |COLLAR 41 | 8866-2064 | 11 |ELBOW, 90 DEGREES (includes
6 | 8820-1074 2 |HEXHD CAPSCREW, 1/2-13X3-1/4, item 42)
GR5 42 | 8859-1204 | 12 |O-RING
7 | 9104-4239 8 |SNAPRING 43 | 9104-4257 1 |HOSEASSY W/SPRING GUARD
8 | 9104-4240| 4 |PIN 44 | 9104-4258 1 |HOSE ASSY W/SPRING GUARD
9 | 8850-1112 1 |HEAVY HEXJAM NUT, 3/4-10 45 | 9104-4259 1 |HOSE ASSY W/SPRING GUARD
10 | 8820-1111 1 |HEXHD CAPSCREW, 3/4-10X2, 46 | 9104-4260 1 |HOSE ASSY W/SPRING GUARD
GR5 47 | 9104-4261 1 |HOSE ASSY W/SPRING GUARD
11 | 9104-4241 1 |SHAFT 48 | 9104-4262 2 |HYDRAULICCYLINDERASSY
12 | 9104-4242 | 2 |PINRETAINER (includes items 49 thru 60)
13 | 8855-1015| 4 |LOCKWASHER,5/8 49 | 9104-4263 | AR |HYDRAULIC REPAIRKIT (includes
14 | 8820-1094 | 4 |HEXHD CAPSCREW,5/8-11X1-1/4, items 54, 57, 58, 59 & 60)
GR5 50 | 9104-4264 1 |TUBEASSY
15 | 9104-4243 1 |INTERMEDIATELINKASSY 51 | 9104-4265 1 |ROLLPIN
(includes item 16) 52 | 8850-1316 1 |HEXNUT,1-14
16 | 9104-4244 | 4 |BRONZEBUSHING 53 | 9104-4266 1 |PISTON
17 | 9104-4245 | AR |SHIM 54 2 |PISTONSEAL
18 | 8867-1001 6 |LUBEFITTING, STRAIGHT, 1/8 55 | 9104-4267 1 |RODASSY
19 | 8850-1006 2 |HEXNUT, 3/8-16 56 | 9104-4268 1 |GLAND
20 | 8850-1116 1 |HEAVY HEXJAM NUT, 1-8 57 1 |O-RING
21 | 9104-4246 1 |PLUNGERBODY 58 1 |BACK-UPRING
22 | 9104-4247 1 |COMPRESSION SPRING 59 1 |RODSEAL
23 | 9104-4248 1 |PLUNGERWELDMENT 60 1 |RODWIPER
24 | 9104-4249 2 |THRUSTBEARING 61 | 9040-0910 | 4 |SPHERICALBEARING
25 | 9104-4250 2 |LUBRICATIONCOLLAR 62 | 9104-3125 1 |DUST CAP, MALE
26 | 9104-4251 1 |SHAFT 63 | 9104-4244 1 |QUICKDISCONNECTHYDRAULIC
27 | 9104-4252 1 |FIXEDFRAME FITTING, MALE, 1/2 NPT
28 | 9104-1355 2 |PIN 64 | 9104-4269 1 |HOSE ASSY W/ SPRING GUARD
29 | 8822-1054 | 4 |SOCKET SET SCREW (cup point) 65 | 8820-1029 2 |HEXHD CAPSCREW,5/16-18X3-1/4,
1/4-20 GR5
30 | 9104-6069 1 |SUPPORTBRACKET,L.H. 66 | 9104-4270 1 |HOSE ASSY W/ SPRING GUARD
9104-6078 1 |SUPPORTBRACKET,R.H. 67 | 8697-1355 1 |ELBOW, 90 DEGREES, LONG
31 | 9104-3126 1 |DUSTCAP, FEMALE (includes item 42)
32 | 9020-4245 1 |QUICKDISCONNECTHYDRAULIC 68 | 9103-3039 2 |CHAINCONNECTION
FITTING, FEMALE, 1/2 NPT 69 | 9103-3038 1 |CHAIN, 24"
33 | 8866-1013 2 |STRAIGHTFITTING 70 | 9104-3221 2 |DETENTPIN
34 | 9104-4256 1 |HOSE ASSY W/ SPRING GUARD
35 | 8866-2065 2 |ELBOW, 90 DEGREES (includes NOTE: ONLY ITEMS WITH PART
item 36) NUMBERS ARE AVAILABLE FOR
SERVICE.
PCN L-8153 13-6



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9055-3004) 180 Degree Swing Frame Assy
544 Starting Serial No. 8655105G

Original Issue 7-87
Revised 11-87

13-7



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
(9055-3004) 180 Degree Swing Frame Assy

item 36)

544 Starting Serial No. 8655105G
Original Issue 7-87
Revised 11-87
Item| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9055-3004 1 | SWING FRAME ASSY, 180 DEGREE 36 | 8859-1205 2 | O-RING
(includes all items) 37 | 9002-0115| 2 |HEXHDCAPSCREW,5/16-18X4-1/2
1 | 9104-4238 1 | FORKBASEWELDMENT 38 Ref | SWING VALVE ASSY (see page 13-8
2 | 9055-1013 1 | FORKPIN for details)
3 | 8850-1008 2 |HEXNUT, 1/2-13 39 | 8855-1010 4 | LOCKWASHER, 5/16
4 | 8855-1013 2 | LOCKWASHER, 1/2 40 | 8850-1005 4 | HEXNUT, 5/16-18
5 | 9020-0003 2 | COLLAR 41 | 8866-2064 | 11 | ELBOW, 90 DEGREES (includes
6 | 8820-1074 2 | HEXHD CAPSCREW, 1/2-13X3-1/4, item 42)
GR5 42 | 8859-1204 | 12 | O-RING
7 | 9104-4239 8 | SNAPRING 43 | 9104-4257 1 | HOSE ASSY W/SPRING GUARD
8 | 9104-4240 4 | PIN 44 | 9104-4258 1 | HOSE ASSY W/SPRING GUARD
9 | 8850-1112 1 |HEAVY HEX JAM NUT, 3/4-10 45 | 9104-4259 1 | HOSE ASSY W/SPRING GUARD
10 | 8820-1111 1 | HEXHD CAPSCREW, 3/4-10X2, 46 | 9104-4260 1 | HOSE ASSY W/SPRING GUARD
GR5 47 | 9104-4261 1 | HOSE ASSY W/SPRING GUARD
11 | 9104-4241 1 | SHAFT 48 | 9104-4262 2 | HYDRAULICCYLINDERASSY
12 | 9104-4242 | 2 |PINRETAINER (includes items 49 thru 60)
13 | 8855-1015 4 | LOCKWASHER, 5/8 49 | 9104-4263 | AR [ HYDRAULIC REPAIRKIT (includes
14 | 8820-1094 4 | HEXHD CAPSCREW, 5/8-11X1-1/4, items 54, 57, 58, 59 & 60)
GR5 50 | 9104-4264 1 | TUBEASSY
15 | 9104-4243 1 | INTERMEDIATELINKASSY 51 | 9104-4265 1 |ROLLPIN
(includes item 16) 52 | 8850-1316 1 |HEXNUT,1-14
16 | 9104-4244 4 | BRONZEBUSHING 53 | 9104-4266 1 | PISTON
17 | 9104-4245| AR | SHIM 54 2 | PISTONSEAL
18 | 8867-1001 6 |LUBEFITTING, STRAIGHT, 1/8 55 | 9104-4267 1 |RODASSY
19 | 8850-1006 2 |HEXNUT, 3/8-16 56 | 9104-4268 1 | GLAND
20 | 8850-1116 1 |HEAVY HEX JAM NUT, 1-8 57 1 | O-RING
21 | 9104-4246 1 | PLUNGERBODY 58 1 | BACK-UPRING
22 | 9104-4247 1 | COMPRESSION SPRING 59 1 | RODSEAL
23 | 9104-4248 1 | PLUNGERWELDMENT 60 1 | RODWIPER
24 | 9104-4249 2 | THRUSTBEARING 61 | 9040-0910 4 | SPHERICALBEARING
25 | 9104-4250 2 | LUBRICATIONCOLLAR 62 | 9104-3125 1 |DUST CAP, MALE
26 | 9104-4251 1 | SHAFT 63 | 9104-4244 1 | QUICKDISCONNECTHYDRAULIC
27 | 9104-4252 1 | FIXED FRAME FITTING, MALE, 1/2 NPT
28 | 9104-4253 4 | PIN 64 | 9104-4269 1 |HOSE ASSY W/ SPRING GUARD
29 | 9104-4254 1 |LOCKING PLATE, L.H. 65 | 8820-1029 2 |HEXHD CAPSCREW, 5/16-18X3-1/4,
9104-4255 1 |LOCKING PLATE, R.H. GR5
30 | 8321-1042 4 | HAIR PIN 66 | 9104-4270 1 |HOSE ASSY W/ SPRING GUARD
31 | 9104-3126 1 | DUST CAP, FEMALE 67 | 8697-1355 1 | ELBOW, 90 DEGREES, LONG
32 | 9020-4245 1 | QUICKDISCONNECTHYDRAULIC (includes item 42)
FITTING, FEMALE, 1/2 NPT
33 | 8866-1013 2 | STRAIGHTFITTING NOTE: ONLY ITEMS WITH PART
34 | 9104-4256 1 | HOSE ASSY W/ SPRING GUARD NUMBERS ARE AVAILABLE FOR
35 | 8866-2065 2 | ELBOW, 90 DEGREES (includes SERVICE.

13-7




GRADALL

MATERIAL HANDLER

544

OPTIONAL EQUIPMENT

(9055-3007) Swing Valve Assy

Starting Serial No. 8655105G

Original Issue 11-87
Revised 8-88

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9055-3007 2 | SWING VALVE ASSY (includes all 10 | 8821-1034 4 | SOCKETHD CAPSCREW,
items except seal kits) #10-24X1-1/2, GR8
* 9055-3016 | 2 |[SWING VALVE ASSY (includes all 11 | 9104-4285 | 1 | GAGEISOLATOR VALVE (use with
items except seal kits) 9055-3007 only)
9104-4303 | 1 [SWING VALVE SEALKIT (includes * 9055-3014 | 1 | GAGE ISOLATOR VALVE (use with
quantity of (1) Seal Kit item 2, 9055-3016 only)
quantity of (3) O-Rings item 12, 12 3 | O-RING
quantity of (2) Seal Kits item15) 13 1 | VALVEBODY
1 [ 9104-4284| 1 |CHECKVALVEASSY (includes 14 | 9104-4301 | 2 | COUNTERBALANCEVALVEASSY
items 3 thru 9) (includes item 16 thru 20)
2 | 9104-4002 | AR |CHECK VALVE SEALKIT (includes 15 | 9104-4302 | AR | COUNTERBALBANCE VALVE SEAL
items 4,8 & 9) KIT (includes items 16 thru 20)
3 1 |RETAINER 16 2 | BACK-UP WASHER
4 1 |O-RING 17 1 |[O-RING
5 1 |SPRING 18 1 |[O-RING
6 1 |BALL & SPRING GUIDE ASSY 19 1 | BACK-UPWASHER
7 1 |CAGE 20 1 |[O-RING
8 1 |O-RING
9 1 |BACK-UPWASHER NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.
PCN L-8568 * Added 9055-3016 and 9055-3014. 13-8




GRADALL

MATERIAL HANDLER

544

OPTIONAL EQUIPMENT

Single Hose Reel & Hydraulic System
Starting Serial No. 8655105G

Original Issue 11-87

Revised 2-14-95

:’| c oG T -

.-"'"'J H ] .._|r'-.

'-:::-_.____ || | l'. A
! % litem | Part No ipti
F . | Qty. Description Of Part
."I 1 |8866-2240 1 |SWIVEL NUT RUN TEE, 1/2 TUBE
SEE PAGE 13-2 FOR DUAL 2 | 8866-1065 1 |UNION, 1/2 TUBE
HOSE REEL & HYDRAULIC SYSTEM 3 |8471-6377 | 1 |HOSEASSY
4 | 8471-7530 1 |HOSEASSY
5 19020-7464 8 |HYDRA-ZORBCLAMP
6 |7713-3497 | 2 |CLAMPSET
7 | 7713-3498 2 |COVERPLATE
8 | 7713-3499 4 |HEXHD CAPSCREW
REAR VIEW OF BOOM 9 |8866-1013 | 2 |MALECONNECTOR, 1/2X1/2 TUBE
[ 10 |8866-2120 | 1 |ELBOW, 45 DEGREES (swivel nut)
] i 11 | 9104-6060 1 |SINGLEREELBRACKET
12 |8820-1037 | 4 |HEXHD CAPSCREW, 3/8-16X1-1/2,
GR5
13 | 8856-1004 4 |FLAT WASHER, 3/8
14 |8855-1011 | 4 |LOCKWASHER,3/8
15 | 8850-1006 4 |HEXNUT, 3/8-16
16 Ref [SINGLE HOSE REEL ASSY (see
page 13-11 for details)
17 | 8820-1064 6 |HEXHD CAPSCREW, 1/2-13X7/8,
GR5
18 |8855-1013 | 6 |LOCKWASHER,1/2
19 | 8471-7531 1 |HOSEASSY
20 | 9002-9939 2 |BULKHEAD UNION, 5/8 TUBE
AUXILIARY VIEW 21 |9002-9935 | 1 |REDUCER,5/8 TUBE TO 1/2 TUBE
OF SOLENOID VALVE 22 19020-5120 | 1 |HOSEASSY
ON ENGINE k23 | 9104-3322 1 |DRAIN TUBEASSY
24 | 8471-7925 | 2 [HOSEASSY
k25 | 9104-3159 1 |HOSEASSY
k26 | 8866-2106 | 2 |ELBOW, 90 DEGREES (swivel nut)
k27 | 7713-3256 | 1 [HOSEASSY

* Change Part Number on item 23, and added Part Numbers 24 thru 27.

13-9



GRADALL

MATERIAL HANDLER

544

OPTIONAL EQUIPMENT

(9104-5025) Winch & Hydrualic System
Starting Serial No. 8655105G

Item| Part No. | Qty. Description Of Part
1 | 9020-4244 1 | MALEHYDRAULIC COUPLER
2 | 9104-3126 | 1 |DUSTCAP
3 | 8866-2106 | 3 | ELBOW, 90 DEGREES (swivel nut)
4 | 9020-4245 1 |FEMALEHYDRAULIC COUPLER
5 [ 9104-3125| 1 |DUSTPLUG
6 | 8866-1017 2 | MALE CONNECTOR, 1/2X3/4 TUBE
7 | 7713-3256 1 |HOSEASSY
8 | 8471-6404| 2 |HOSEASSY
9 | 9103-3159 2 | TUBE END REDUCER, 1TO 3/4
10 | 9103-3161 2 | FLOWREGULATOR
11 | 8866-2108 ( 1 | ELBOW, 90 DEGREES (swivel nut)
12 Ref [ WINCH ASSY (see pages 13-12 &
13-13 for details)
13 | 8820-1069 | 4 |HEXHD CAPSCREW, 1/2-13X2, GR5
14 | 8855-1013 4 | LOCKWASHER, 1/2
15 | 8850-1008 4 | HEXNUT, 1/2-13
16 | 9020-7882 ( 1 |CABLE
17 | 9020-1443 1 |HOOK&BALL
18 | 9103-1077 1 |BAR
19 | 9102-1009( 1 |RING
20 | 8866-1011 1 | MALE CONNECTOR, 1/4X1/2 TUBE

Original Issue 11-87
Revised 8-88

13-10



GRADALL OPTIONAL EQUIPMENT

MATERIAL HANDLER (9104 3165) Single Hose Reel Assy
544 Starting Serial No. 8655105G
Original Issue 11-87

\ é Revised 11-30-93

Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9104-3165 1 | SINGLE HOSE REEL ASSY 19 | 9104-4291 1 | SPRING MOTORKIT (standard)
(includes all items) 9104-4492 | 1 |SPRING MOTOR KIT (opt. reverse)
9104-4287 1 | FRAME ASSY (includesitems 12, 3, 20 | 9104-4289 2 | PAWLSPRING
4,5,8,9,11&12) 21 | 9104-4290 2 | PAWL
9104-4476 1 | HOLDING DOG & RACHET KIT 22 | 9104-4288 1 | GASKET
(optional) (includes items 13 thru 18) 23 | 9104-4493 | 1 |HUBCOVER
1 | 9104-4477 1 |BASEPLATE 24 | 8855-1006 3 | LOCKWASHER, #8
2 | 9104-4478 1 | FRAME,DRUMEND 25 | 9104-4494 | 3 | ROUND HD MACHINE SCREW
3 | 9104-4479 1 | FRAME, SPRING END 26 | 8820-1075 4 | HEXHD CAPSCREW, 1/2-13X3-1/2,
4 | 9104-4294 1 | BEARING,FLANGETTE GR5
5 | 9104-4293 1 | BEARING,FLANGETTE 27 | 9104-4495 8 | LOCKWASHER
6 | 9104-4480 1 | SHAFT 28 | 9104-4496 4 |BOLT
* 7 | 9104-4481 2 | RETAINING RING 29 | 9104-4497 1 | RATCHETPLATE
8 | 9104-4482 1 | RETAININGRING 30 | 9104-4498 4 | SPACER
9 | 9104-4483 4 | BOLT 31 | 9104-4499 4 | NUT
10 | 9104-4484 7 | NUT 32 | 9104-4500 1 |DRUMDISC
11 | 9104-4485 4 | BOLT 33 | 9104-4501 1 |DRUMDISC
12 | 9104-4486 8 | LOCKWASHER 34 | 9104-4502 4 | DRUM CORE SEGMENT
13 | 9104-4487 1 | SPRING 35 | 8855-1009 4 | LOCKWASHER, 1/4
14 | 9104-4488 1 | HOLDINGDOG 36 | 8820-1001 4 | HEXHD CAPSCREW, 1/4-20X1/2,
15 | 9104-4292 1 | GASKET GR5
16 | 9104-4489 2 | BOLT 37 | 9104-4503 2 | REDUCER
17 | 9104-4490 2 | LOCKWASHER 38 | 9104-4504 1 | REDUCER
18 | 9104-4491 1 | SHAFTASSY 39 | 9104-4505 1 |TEE
40 | 9104-4296 1 | SWIVELJOINT

13-11



GRAD‘LI(@ OPTIONAL EQUIPMENT

MATERIAL HANDLER

544

(9103-3196) Winch Assy
Starting Serial No. 8655105G
Original Issue 11-87

Revised 8-5-97

0011 12 13 14 1516 17 1@ 19 0 2 22 2% M 25 M 7 MW M
1
i
_ 1
s ' M
2 ~ : %
l:
W
D
, T s
= ; i
- - - ] s
' /. 41
R M ﬁ,\ G 43
. J (A sl s
:::H e 44
= = : p 85
s P = *

VI TR i

19 6 62 B2 B ’ 61 59 S8 2 57 56 55 5S4 B¥ 62 B 30 49

65 20 &8

BE  E7 EA ER BT 6D 0 T Tx 7f M 7§

[
F— -] - -
- " ., HH"H
. ™ -
7 6D
=
SINTRRN

PCN L-8219 13-12



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT
(9103-3196 Winch Assy

544 Starting Serial No. 8655105G
Original Issue 11-87
Revised 8-5-97
Item| Part No. | Qty. Description Of Part Item| Part No. | Qty. Description Of Part
9103-3196 1 | WINCH ASSY (includes all items) 38 | 9103-4213 2 | DOWELPIN
9103-4161 1 | SEALKIT (includes items 20, 33, 39 | 9103-4211 1 |WEARPLATE
37,46, 47, 48,52, 54 & 57) 40 | 9103-4216 1 |[DRIVEGEAR
9103-4162 1 |HYDRAULIC MOTOR SEALKIT 41 | 9103-4212 1 |COVER
(includes items 46, 47 & 48) 42 | 9103-4217 1 |DRIVENGEAR
9103-4163 1 | FINAL PLANET HUB ASSY 43 | 9103-4215 2 | DOWELPIN
(includes items 4, 5, 6, 7, 8 & 64) 44 | 9103-4210| 1 |THRUSTPLATE
9103-4164 1 | PRIMARY PLANET HUB ASSY 45 1 |HEXSOCKET PIPE PLUG
(includes items 10 thru 14, 15, 19, 46 1 | SQUARE CUT SEAL RING
61, 62 & 63) 47 1 |RUBBERSPACER
1 | 9103-4187 1 | ENDHOUSING 48 1 | NYLATRON
2 | 9103-4196 2 |BALLBEARING 49 | 9103-4171 6 | BRAKESPRING
3 | 9103-4193 1 |WEDGE 50 1 |[O-RING
4 | 9103-4194 6 | CIRCLIP 51 | 9103-4170 1 |BRAKEHUB
5 | 9103-4201 6 | THRUSTWASHER 52 1 |[O-RING
6 | 9103-4177 3 | FINALPLANET GEAR 53 | 9103-4165| 4 |BRAKEPLATE
7 | 9103-4204| 60 | NEEDLEROLLER 54 1 | O-RING
8 | 9103-4176 3 | FINAL PLANET PIN 55 | 9103-4207 1 [THRUSTBEARING
9 1 |HEXSOCKET PIPE PLUG 56 1 |OILSEAL
10 | 9103-4198 6 | CIRCLIP 57 | 9103-4182 1 | BACKUPWASHER
11 | 9103-4180 1 |PRIMARY PLANETHUB 58 | 9103-4195 2 | CIRCLIP
12 | 9103-4178 3 | PRIMARY PLANET GEAR 59 | 8820-1019 6 |HEXHDCAPSCREW,5/16-18X7/8,
13 | 9103-4200 6 | THRUSTWASHER GR5
14 | 9103-4199 7 | NEEDLEBEARING 60 | 8855-1010 6 |LOCKWASHER,5/16
15 | 9103-4166 3 | PRIMARY PLANET PIN 61 | 9103-4167 1 |[PRIMARY SUN GEAR STOPPER
16 [ 9103-4172 1 | CABLEDRUM 62 | 9103-4205 1 | CIRCLIP
17 1 | O-RING 63 | 9103-4174 1 |FINAL SUN GEAR
18 | 9103-4173 1 | BEARINGFLANGE 64 | 9103-4175 1 |FINALPLANETHUB
19 [ 9103-4179 2 | NYLONSPACER 65 1 |HEXSOCKET PIPE PLUG
20 2 | OILSEAL 66 | 9103-4188 2 |TIEBAR
21 | 9103-4190 1 | PRIMARY SUN GEAR 67 | 8855-1011 6 |LOCKWASHER,3/8
22 | 9103-4168 1 | BRAKESPACER 68 | 8820-1035 6 |HEXHDCAPSCREW, 3/8-16X1,
23 | 9103-4206 2 | THRUSTWASHER GR5
24 | 9103-4197 5 | DIVIDERPLATE 69 | 9103-4183 1 [MOTORADAPTER
25 | 9103-4208 1 | CIRCLIP 70 | 9103-4189 1 |HYDRAULICMOTORASSY
26 | 9103-4186 1 | BRAKEHOUSING (includes items 14, 35, 38 thru 47,
27 | 9103-4185 1 | ORIFICEPLUG 71&72)
28 | 9103-4202 1 | SPRAGCLUTCH 71 | 9103-4209 4 |HEXHD CAPSCREW
29 1 |HEXSOCKET PIPE PLUG 72 | 9103-4214| 4 |WASHER
30 | 9103-4169 2 | SPRAGCLUTCHALIGNER 73 2 | CAPLUG
31 | 9103-4192 1 | SAFETY VALVE 74 | 8822-1051 8 |HEXHD CAPSCREW, 7/16-14X1-1/4,
32 | 9103-4184 1 | PISTON GR5
33 1 | O-RING 75 | 8855-1012 8 |LOCKWASHER,7/16
34 | 9103-4203 1 |CIRCLIP
35 | 9103-4191 1 |MOTORBODY NOTE: ONLY ITEMS WITH PART
36 | 9103-4181 1 | CONNECTING TUBE NUMBERS ARE AVAILABLE
37 2 | O-RING FOR SERVICE.
PCN L-8219 13-13



GRADALL’ OPTIONAL EQUIPMENT

MATERIAL HANDLER (9080-1313) (Jarp) Hydraulic Cylinder Assy
544 Starting Serial No. 8655105G
Original Issue 7-88

15

Item| Part No. | Qty. Description Of Part
9080-1313 2 |HYDRAULICCYLINDERASSY
(includes all items)
9020-2551 1 |SEALKIT (includes items 1, 2, 3,
8,9,11,12 & 13)
1 | 9002-2257 2 |WEARRING
2 | 9002-3145 1 |O-RING
3 | 9002-2237 1 |PISTONSEAL
4 | 9002-2230 1 |SELF-LOCKINGNUT
5 | 9020-7821 1 |BARREL
6 | 9020-5450 2 |BUSHING
7 | 9020-7822 1 |PISTONROD
8 | 9002-2277 1 |WIPERRING
9 | 9002-2247 1 |ROD SEAL
10 | 9040-2099 1 |RODBEARING
11 | 9002-4232 1 |BACK-UPRING
12 | 9002-3232 1 |O-RING
13 | 9002-3117 1 |O-RING
14 | 9040-2098 1 |PISTON
15 | 9002-2218 1 |LUBEFITTING

PCN L-8566 13-14



GRADALL OPTIONAL EQUIPMENT

“‘TE“";'- HANDLER (9103-3291) (lowa) Hydraulic Cylinder Assy
44 Starting Serial No. 8655105G
Original Issue 7-88

E

Item| Part No. | Qty. Description Of Part
9103-3291 2 | HYDRAULIC CYLINDERASSY
(includes all items)
9103-4145| 1 |SEALKIT (includesitems1, 2, 3,
9,10, 11,13, 14,15 & 16)
1 2 | WEARRING
2 1 |[O-RING
3 1 |PISTONSEAL
4 | 9103-4156 | 1 |HEXLOCKNUT (lubricate & torque
to 250 ft.Ibs.)
5 | 9103-4143 1 | CASE ASSY (includes item 7)
6 | 8867-1027 | 1 |LUBEFITTING, 90 DEGREES,
1/4-28
7 | 9103-4157 2 | BUSHING
8 | 9103-4142 | 1 |SHAFT ASSY (includes item 7)
9 1 |WIPER
10 1 |[U-CUP
11 1 |WEARRING
12 | 9103-4141 | 1 |HEAD
13 1 |NYLONPLUG
14 1 |BACK-UPRING
15 1 |[O-RING
16 1 | O-RING
17 | 9103-4144 | 1 |PISTON
NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE FOR
SERVICE.

PCN L-8566 13-15



GRAD‘LI(@ OPTIONAL EQUIPMENT

MATERIAL HANDLER Electrics for Auxiliary Hydraulics
544 Original Issue 3-89
20 16 17 18

678 101112 13

13-16



GRADALL

MATERIAL HANDLER

OPTIONAL EQUIPMENT

Electrics for Auxiliary Hydraulics

544 Original Issue 3-89
Item| Part No. | Qty. Description Of Part Iltem| Part No. | Qty. Description Of Part
9104-5067 | Ref |ELECTRICSFORAUXILIARY 15 | 9104-3263 1 |BOOMHARNESS
HYDRAULICS (includes items 1 16 | 9103-3138 | 2 |CLAMPSET
thru 33) 17 | 7713-3498 2 |COVERPLATE
1 | 9020-7470 1 |HEAD WIRING HARNESS 18 | 7713-3499 4 |HEXHD CAPSCREW, 1/4-20X1-5/16
2 | 9002-8955 1 |CONNECTORBODY 19 | 8832-1048 4 |SELFTAPPING SCREW, 1/4-20X5/8
3 | 9002-8957 6 |MALE PIN CONNECTOR 20 | 8668-3122 8 |TY-RAP
4 | 9002-8978 1 |CABLECLAMP 21 | 9020-7661 | Ref |ELECTRICAL SOCKET
5 | 9020-4263 1 |CABLECLAMP 22 | 8820-1003 2 |HEXHD CAPSCREW, 1/4-20X3/4,
6 | 9104-6093 1 |ELECTRIC REELBRACKET GR5
7 | 8820-1064 6 |HEXHD CAPSCREW, 1/2-13X7/8, 23 | 8855-1009 2 |LOCKWASHER, 1/4
GR5 24 | 8850-1004 2 |HEXNUT, 1/4-20
8 | 8855-1013 6 |LOCKWASHER,1/2 25 | 9020-7711 2 |MOUNTING EAR
9 | 9104-3265 1 |ELECTRIC CABLE REEL 26 | 7713-3271 1 |BASEPLATE
10 | 8820-1037 4 |HEXHD CAPSCREW, 3/8-16X1-1/2, 27 | 7713-3270 1 |CLAMPSET
GR5 28 | 8820-1005 1 |HEXHD CAPSCREW, 1/4-20X1, GR5
11 | 8856-1004 4 |FLAT WASHER, 3/8 29 | 8856-1002 1 |FLATWASHER, 1/4
12 | 8855-1011 4 |LOCKWASHER, 3/8 30 | 8832-1008 4 |SELFTAPPING SCREW, #4-40X5/16
13 | 8850-1006 4 |HEXNUT, 3/8-16 31 | 8856-1102 4 | FLAT WASHER, #4
14 | 9106-1115 1 |HARNESSHANGER 32 | 9020-6200 | 17" |TRIMLOCK
33 | 9104-3278 1 |CABLECLAMP

13-16




GRADALL

MATERIAL HANDLER

544

BLACK

YELLOW

;

19

13<:

YELLOW

RED -

u

WHITE_L

18
N

20 CIRCUIT
_~" BREAKER
F-———+

[E———)

¥

ELECTRIC SCHEMATIC

Description Of Part

Item| Part No. | Qty.
9103-5082 | Ref
1 | 8850-1004 2
2 | 8855-1009 2
3 | 9020-7661 1
4 | 8820-1003 2
5 | 9020-0299 1
6 | 9020-6128 1
7 | 9002-1557 1
8 | 8863-1309 1
9 | 9020-0688 1
10 | 9020-0290 2
11 | 8867-1008 1
12 | 9020-6222 1
13 | 9020-7634 2
14 | 9020-7716 1
15 | 9040-3360 1
16 | 9020-7645 1
17 | 9020-6347 1
18 | 9040-3396 1
19 | 9002-7187 4
20 | 9020-0351 1
21 | 9020-7711 1
22 | 9020-5983 1

AUXILIARY ELECTRICS - CHASSIS
(includes all items)

HEX NUT, 1/4-20

LOCKWASHER, 1/4

SIX CONTACT SOCKET

HEXHD CAPSCREW, 1/4-20X3/4,
GR5

KNOB

HANDLE

CLEVISPIN

COTTERPIN, 3/32X3/4

BEARING

BEARING

LUBE FITTING, STRAIGHT, 1/4-28
SPACER

SWITCHASSY

JUMPER WIRE

AUXILIARY DASHHARNESS
JUMPER WIRE

CIRCUIT BREAKER

AUXILIARY WIRE HARNESS
PLASTICTIE

JUMPER WIRE

MOUNTING EAR

BELL CRANK

OPTIONAL EQUIPMENT
Auxiliary Hydraulics
Original Issue 3-89

—— —~ TOBOOM ASSEMBLY

13-17



GRADALL

MATERIAL HANDLER

PCN L-8698

544

OPTIONAL EQUIPMENT
Pintle Hook
Original Issue 4-90

2
\. _/
Item| Part No. [Qty. Description Of Part
9103-5101 | Ref |PINTLEHOOKINSTALLATION

(includes all items)

1 | 9020-0602 1 |PINTLE

2 | 8320-1120 4 |HEXHD CAPSCREW, 1/2-13X1-3/4
GRS

3 | 8855-1013 4 |LOCKWASHER,1/2

13-18



GRADALL’ OPTIONAL EQUIPMENT

“ATE“'As'a:A"D"E“ (9104-5129) Steer Axle Advantage Kit

FOR SERVICE ONLY
Original Issue 3-96
Revised 2-27-97
NOTE #1: CUSTOMER TO USE EXISTING WHEEL HUBS & HARDWARE, DRIVE
MOTORS, DRIVE MOTOR TUBE ASSEMBLIES, AND DRAIN LINE HOSES OR ORDER
SEPARATELY |IF REPLACEMENT ISREQUIRED

NOTE #2: CYLINDER BASE END MUST BE FREE TO ROTATE. SHIM STEER CYLINDER
BASE END ASREQUIRED TO MAINTAIN A TOTAL MAX. GAP OF 1/16".

*NOTE #3: SHIM BOTTOM KNUCKLESASREQUIRED TO MAINTAIN NO MORE THAN
1/32" MOVEMENT. SHIM TOP KNUCKLESASREQUIRED TO MAINTAIN NO MORE
THAN /16" GAP. MUST HAVE A MINIMUM OF ONE SHIM.

TYPICAL ON BOTH "
SDES

VEIW SHOWING STABILIZER EARSIN PLACE.
BELOW THEY WERE REMOVED FOR CLARITY. 22

2 %
16 yi

1
26 el

13 w 8l %
17

31 M

15 T

1 17 H# 5 4

| 5 |38

13 4 e 139 59
4
1

43 51

Vel
¥ / 48 56

FRONT OF MACHINE

* Changed quantitieson items 4, 11, & 20, changed part numbers on items 32, 41, 53
& 56. Added to note # 3.
PCN 960060, 970971 & 970136-KG 13-19



GRADALL

MATERIAL HANDLER

544

OPTIONAL EQUIPMENT

(9104-5129) Steer Axle Advantage Kit

FOR SERVICE ONLY
Original Issue 3-96
Revised 2-27-97

NOTE #1: CUSTOMER TO USE EXISTING WHEEL HUBS & HARDWARE, DRIVE
MOTORS, DRIVE MOTOR TUBE ASSEMBLIES, AND DRAIN LINE HOSES OR ORDER
SEPARATELY IF REPLACEMENT ISREQUIRED

NOTE #2: CYLINDER BASE END MUST BE FREE TO ROTATE. SHIM STEER CYLINDER
BASE END ASREQUIRED TO MAINTAIN A TOTAL MAX. GAP OF 1/16".

*NOTE #3: SHIM BOTTOM KNUCKLESASREQUIRED TO MAINTAIN NO MORE THAN
1/32" MOVEMENT. SHIM TOP KNUCKLESASREQUIRED TO MAINTAIN NO MORE

THAN 1/16" GAP. MUST HAVE A MINIMUM OF ONE SHIM.

Item| Part No. [Qty. Description Of Part Item| Part No. |Qty. Description Of Part
9104-5129 | Ref | STEER AXLE ADVANTAGEKIT 23 | 9108-1415 2 |DIRT SHIELD
(includes all items except 1,5, 7 & 9) 24 | 9104-1732 2 | SPACER
9103-5240 1 |STEERING KNUCKLEKIT 25 | 8859-1019 2 |O-RING
(includes items 23, thru 26, 28 thru 32, 26 | 8859-1105 | 2 |O-RING
35, 36_ & 40 thru 51 - one kit does 27 | 9104-1481 2 | STEERING CYLINDERPIN
both sides) 28 | 9112-3030 4 | BACK-UPRING
9104-5152 | Ref | STEERING CYLINDER PINKIT 29 | 8859-1032 4 | O-RING
(includes one each of items 22 thru 27, 30 | 9112-3028 | 2 |BUSHING
33 & 34 -one kit needed for each side) 31 | 8692-1268 2 |LIP SEAL
1 2 |DRIVE HUB (use existing hubs ) * 32 | 8821-1121 2 | SOCKETHD CAPSCREW,
2 | 9112-0002 1 |R.H.STEERING KNUCKLE 1/2-13X6-1/2, GR8
3 | 8821-2321 2 | SOCKETHD CAPSCREW, 8852-1208 2 |HEXLOCKNUT, 1/2
5/8-11X3-3/4,GR8 33 | 9104-1459 2 |WASHER
* 4 |9104-3222 | 2 |CAPSCREW, 12PT,, 3/4-10X2 34 | 8850-1416 | 2 |[HEXJAM NUT,1-14 (lubricate & torque
(lubricate & torque to 270-290 ft. Ibs.) to 425-475 ft. Ibs.)
5 | 8320-1006 | 12 HEX_HD CAPSCREW, 3/4-10X2 (use 35 | 8867-1022 4 |LUBEFITTING, 30 DEGREES, 1/8
existing hardware) 36 | 9108-1693 | 2 |UPPERKING PIN
6 | 9104-3247 2 | SELF-ALIGNING BUSHING 37 | 9104-1439 2 |TIEROD PIN
7 | 8668-1572 | 12 |HARDENED WASHER, 3/4 (use 38 | 8320-1140 2 |HEXHD CAPSCREW, 3/8-16X2-3/4,
existing hardware) GR8
8 | 9104-6126 1 |REARAXLEWELDMENT 39 | 8852-1306 2 |LOCKNUT,3/8-16
(includes items 10, 30 & 46) 40 | 8858-1323 | 4 |RETAININGRING
9 1 |REAR AXLE PIN (use existing pin) k41 | 9114-1424 2 |LOWERKING PIN
10 | 9112-3031 | 2 |BUSHING 42 | 9104-1596 | 4 |SHIM (20 gauge thick, see note #3)
* 11 | 8867-1008 2 |LUBEFITTING, STRAIGHT, 1/4-28 43 | 9104-1449 4 | SHIM (.060 thick, see note #3)
12 | 2460-1570 2 |LIP SEAL 44 | 9104-1450 4 | SHIM (.0478 thick, see note #3)
13 | 8850-1006 2 |HEXNUT, 3/8-16 45 | 9104-1451 6 | SHIM (.106 thick, see note #3)
14 | 8855-1011 2 |LOCKWASHER, 3/8 46 | 9112-3027 2 |BUSHING
15 | 8320-1144 2 |HEXHD CAPSCREW, 3/8-16X5-3/4, 47 | 9112-3029 2 | O-RING
GR5 48 | 8821-2321 2 |SLOTHD CAPSCREW,
16 | 8871-1280 2 |HEX SOCKET PIPE PLUG, 1/8 5/8-11X3-3/4,GR8
17 | 9108-1695 2 | STEERING CYLINDER PIVOT PIN 49 | 8855-1153 2 |LOCKWASHER,5/8
18 | 8850-1110 2 |HEAVY HEX JAM NUT, 5/8-11 50 | 8859-1104 2 | O-RING
19 | 9104-1598 2 | SHIM (see note #2) 51 | 9112-1091 2 | THRUSTBUSHING
20 | 9103-3478 2 |STEERING CYLINDERASSY 52 | 9112-0001 1 |[L.H.STEERING KNUCKLE
9103-4301 | AR |SEALKIT 53 | 9116-6063 1 |TIE ROD (includes item 6)
o 9104-3246 2 | RADIAL BUSHING (rod end) 54 | 9103-3444 2 | STREETELBOW
21 | 9020-1918 | 2 |SHIM (10 gauge thick, see note #2) 55 | 9103-3445 | 2 |LUBEFITTING
22 | 8852-1312 2 |HEXLOCKNUT, 3/4-10 56 | 8867-1001 2 |LUBEFITTING, STRAIGHT, 1/8

* Changed quantitieson items 4, 11, & 20, changed part numbers on items 32, 41, 53

& 56. Added to note # 3.

PCN 960060, 960971 & 970136-KG

13-19




GRADALL

MATERIAL HANDLER

544

OPTIONAL EQUIPMENT
(9108-3286) Sway Cylinder

Starting Serial No. 8655105G
Original Issue 1-98

Iltem | Part No. |Qty. Description Of Part
9108-3286 1 |SWAY CYLINDERASSY (includes
allitems)
9108-4189 |Ref |SEALKIT (includesitems5,
6,7,8,10,11,13&14)
1 ]9108-4185 1 |TUBEASSY
2 |8867-1033 | 2 |[LUBEFITTING-STRAIGHT,
1/4-28
3 |[9108-4176 2 |BUSHING
4 19108-4184 | 1 [NUT
5 |9108-4219 1 |WEARRING
6 |9108-4220 | 1 |[SEAL
7 19108-4221 | 1 |[O-RING
8 19108-4222 | 1 |[O-RING
9 |9108-4186 | 1 |[PISTON
10 |9108-4223 | 1 |[BACK-UPRING
11 | 9108-4224 1 |O-RING
12 | 9108-4188 1 |GLAND
13 |9108-4225 | 1 |[SEAL
14 | 9108-4226 1 |WIPER
15 |9108-4187 1 |RODASSY
KG

13-20



GRADALL® OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-3471) Sway Cylinder
544 Original Issue 6-06

Item | Part No. |Qty. Description Of Part

9108-3471 1 [SWAY CYLINDER ASSY, (includes
all items)

9108-4308 | Ref | SEAL KIT, (includes items 6 thru 9,
11, 12 & 14 thru 16)

BUSHING

GREASE FITTING

CASE ASSY

CAPSCREW, #8X32X.375
LOCKNUT, (lubricate & torque to
350-400 ft.Ibs.)

WEAR RING

PISTON SEAL

O-RING

O-RING

PISTON

O-RING

BACK-UP RING

CYLINDER HEAD

STEP SEAL

U-CUP

WIPER

ROD ASSY

9106-4016
9114-4128
9112-4083
9114-4017
9103-4156

abrwND =
A aa N

© 0o ~N®

10 |9112-4084
11
12
13 |9112-4085
14
15
16
17 19112-4086

A e S A N

NOTE: ONLY ITEMS WITH
PART NUMBERS ARE
AVAILABLE FOR SERVICE

MPC 3217-LK 13-20




GRADALL® OPTIONAL EQUIPMENT

MATERIAL HANDLER (9108-3262) Dual P.O. Check Valve

544 Starting Serial No. 8655105G
Original Issue 6-06

a’c//%z

Item| Part No. |Qty. Description Of Part

9108-3262 | 1 |DUAL P.O. CHECK VALVE ASSY
9104-4002 | Ref |SEAL KIT, (includes items 3 and 4)

1 1 |BODY

2 | 7713-3248 | 2 |CHECK VALVE, (includes items 3
and 4)

3 | 9108-4227 | 2 |O-RING

4 | 9108-4228 | 2 |O-RING

5 | 8859-1009 | 2 |O-RING

NOTE: ONLY ITEMS WITH PART
NUMBERS ARE AVAILABLE
FOR SERVICE.

LK 13-21



	9104-1280 544 PARTS MANUAL
	Section 1 Introduction
	Section 2 Chassis & Attaching Parts
	Section 3 Booms
	Section 4 Attachments & Accessories
	Section 5 Engine & Attaching Parts
	Section 6 Drive Train
	Section 7 Controls
	Section 8 Brakes
	Section 9 Hydraulic Circuits
	Section 10 Hydraulic Components
	Section 11 Electrical
	Section 12 Miscellaneous
	Section 13 Optional Equipment


